
All rights reserved by CNH Industrial.
CNH Industrial

CNH Industrial
CNH Industrial

The information contained in this catalogue is intended to be of a general nature only. may at any time
and from time to time, for technical or other necessary reasons, modify any of the details or speci�cations of the
product described in this catalogue.
To be sure of getting accurate, detailed and up-to-date infor mation, an intending buyer should consult his nearest

 dealer or distributor.
Single item numeration method used in this catalogue may not be used without written consent from 

© 2016 CNH Industrial 



31.220.010 01 p1 10/2014

31.220.010 01 p1 10/2014

VAR - 123782, 789101,987654 - PTO - D650

VAR - 123782, 789101,987654 - PTO - D650

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 86529340 1

2 84014007 1

1 = FOR ITALY ONLY

KIT

3 NSS 1 NOT SERVICED SEPARATELY, SHAFT, 350mm, Incl in 1

4 84004292 1 KIT, Seal Kit, Incl 6, 7

KIT, Seal Kit, Incl 6, 74 {84058743} 1

MODELS

11 12 13 14

2 19

15

20

6

21 22

9

5

8

16

18

2

5

13

10.110.040

1

4

6

14

7 12

8 9
10

3

11

7

7

4

STANDARD

1

23 10

3

4

2

31.220.020

YOKE, Incl 4 - 7

SHAFT PTO, Incl 2 - 11

17



Model Number and Model Description

Reference - Figure call-out of the part number.

Parts supplied in repair kits per symbol reference.

Part illustrated on the Page or in the Figure indicated, or calls for
    31.220.020    Variations or Details.Indicates components shown in detail elsewhere

in the catalogue under the �gure number shown.

Footnote references

Figure notes

                  Includes item(s) ...... (See Description within partlist).

Orientation. (Arrow indicates front of the machine).

Figure description.

General information of the �gure.

Figure title number that aligns with the SRT. Standard Repair Time.

Sequence code within the assembly.

Page number within the sequence code.

Date of printing or updating of page (month-year).

Note - Relating to the Part Number. There is a key to symbols and
abbreviations at the bottom of the text page.

Non-serviced parts.

Further description of the part to help con�rm identi�cation. 

Not available as service part.

Part Number.

To be de�ned.

Total Quantity of the Part referred to in the page.
The quantity can be replaced by the following indications:
AR = quantity as requested.

Part Description.

Variant Codes

- 7 -

1 2

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23



TABLE OF CONTENTS

00.000.01 3230 DRILL DOWN

00.100.01 INITIAL STOCKING LIST (ISL)

00.500.01 ENGINE OVERHAUL KIT

05.100.03 01 FILTERS

05.100.03 02 CAPACITIES, 3230

05.102.01 FIRE EXTINGUISHER PACKAGE BEGINNING 04/2009

55.100.08 HARNESS, AIM, 12 NOZZLE TIP

10.001.01 ENGINE GROUP

10.001.02 ENGINE CYLINDER BLOCK

10.001.03 ENGINE CYLINDER BLOCK - PLUG ASSEMBLY

10.012.01 ENGINE LIFT HOOKS

10.012.02 ENGINE MOUNTING GROUP

10.101.02 01 ENGINE CYLINDER HEAD - COVERS

10.101.02 02 CRANKCASE, BREATHER

10.101.03 ENGINE CYLINDER HEAD

10.102.01 ENGINE OIL FILL

10.102.03 OIL PUMP, PAN

10.102.04 GEAR COVER - FRONT & REAR

10.102.05 GEAR COVER - PLATE

10.103.01 FLYWHEEL HOUSING

10.103.02 CRANKSHAFT & PULLEY

10.103.03 ENGINE, FLYWHEEL

10.105.01 CONNECTING ROD

10.105.02 PISTONS

10.106.01 CYLINDER HEAD - VALVE MECHANISM

10.106.02 CAMSHAFT

10.202.01 AIR INTAKE SYSTEM

10.202.02 AIR CLEANER

10.206.02 ENGINE OIL FILTER

10.206.03 FUEL FILTER - COMPONENTS

10.206.04 DIA KIT, FUEL SEPERATOR

10.214.01 FUEL GROUP, FITTINGS & LINES

10.216.01 FUEL GROUP, TANK MOUNTING

10.216.02 FUEL TANK ASSEMBLY

10.218.01 FUEL INJECTION SYSTEM - INJECTOR

10.218.02 FUEL INJECTION SYSTEM - FUEL, SUPPLY



TABLE OF CONTENTS

10.218.03 FUEL INJECTION SYSTEM

10.218.04 FUEL INJECTION SYSTEM - DRAIN LINE

10.218.05 FUEL INJECTION SYSTEM - MODULE, ENGINE CONTROL

10.220.01 THROTTLE GROUP, RH CONSOLE

10.246.01 FUEL INJECTION PUMP

10.250.02 TURBOCHARGER

10.250.03 TURBO ELBOW GROUP

10.250.04 ENGINE OIL PIPING

10.254.01 INTAKE MANIFOLD

10.254.02 EXHAUST MANIFOLD

10.254.03 EXHAUST GROUP

10.254.04 EXHAUST ELBOW GROUP

10.254.05 01 GRID HEATER, GROUP

10.254.05 02 GRID HEATER, GROUP

10.310.01 PACKAGE, CHARGE AIR COOLER

10.402.01 ENGINE - OIL & WATER PUMP

10.402.02 01 WATER PUMP & RELATED PARTS

10.402.03 ENGINE COOLING SYSTEM

10.402.04 ENGINE COOLING SYSTEM - THERMOSTAT

10.406.01 RADIATOR GROUP

10.408.01 OIL FILTER & COOLER

10.414.01 FAN DRIVE

29.100.01 GEAR RATIO GROUP

29.100.02 GEARBOX, PLANETARY, BSN YAT027194

29.100.03 GEARBOX, PLANETARY, USED ON SN YAT027194 AND AFTER

29.100.04 DRIVE CONTROL HYDRAULIC GROUP

29.100.05 01 WHEEL MOTOR GROUP, BSN YCT032640

29.100.05 02 WHEEL MOTOR BREAKDOWN, BSN YCT032640

29.100.05 03 WHEEL MOTOR GROUP, SN YCT032640 AND AFTER

29.100.05 04 WHEEL MOTOR BREAKDOWN, SN YCT032640 AND AFTER

29.100.06 01 PUMP GROUP, DED, BSN YCT032640

29.100.06 02 PUMP GROUP, DED, SN YCT032640 AND AFTER

29.100.07 DRIVE-2 PUMP, 1.40 UP

29.100.08 01 HYDROSTATIC PUMP GROUP, BSN YCT032640

29.100.08 02 HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER

29.100.09 01 HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, BSN YCT032640



TABLE OF CONTENTS

29.100.09 02 RH HYDROSTATIC PUMP ROTARY, BSN YCT032640

29.100.09 03 RH HYDROSTATIC PUMP CONTROL, BSN YCT032640

29.100.09 04 RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640

29.100.09 05 RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640

29.100.09 06 RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640

29.100.09 07 RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640

29.100.09 08 RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640

29.100.09 09 RH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640

29.100.09 10 RH HYDROSTATIC PUMP FILTER, BSN YCT032640

29.100.10 01 HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, BSN YCT032640

29.100.10 02 LH HYDROSTATIC PUMP ROTARY, BSN YCT032640

29.100.10 03 LH HYDROSTATIC PUMP CONTROL, BSN YCT032640

29.100.10 04 LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640

29.100.10 05 LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640

29.100.10 06 LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640

29.100.10 07 LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640

29.100.10 08 LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640

29.100.10 09 LH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640

29.100.10 10 LH HYDROSTATIC PUMP, CONTROL MODULE, BSN YCT032640

29.100.10 11 LH HYDROSTATIC PUMP FILTER, BSN YCT032640

29.100.11 01 HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, SN YCT032640 AND AFTER

29.100.11 02 RH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER

29.100.11 03 RH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER

29.100.11 04 RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER

29.100.11 05 RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

29.100.11 06 RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

29.100.11 07 RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER

29.100.11 08 RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER

29.100.11 09 RH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER

29.100.11 10 RH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER

29.100.12 01 HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, SN YCT032640 AND AFTER

29.100.12 02 LH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER

29.100.12 03 LH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER

29.100.12 04 LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER

29.100.12 05 LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

29.100.12 06 LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER



TABLE OF CONTENTS

29.100.12 07 LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER

29.100.12 08 LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER

29.100.12 09 LH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER

29.100.12 10 LH HYDROSTATIC PUMP, CONTROL MODULE, SN YCT032640 AND AFTER

29.100.12 11 LH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER

29.200.01 PUMP DRIVE GROUP

29.212.01 CASE DRAIN HYDRAULIC GROUP

29.212.02 HYDRAULIC DRIVE LOOP GROUP

33.110.01 PARK BRAKE GROUP

33.202.01 BRAKE CONTROL

33.202.02 BRAKE PEDAL HYDRAULIC GROUP

33.204.01 01 BRAKE CALIPER ASSEMBLY, BSN YBT029141

33.204.01 02 BRAKE CALIPER ASSEMBLY, USED ON SN YBT029141 AND AFTER

33.204.02 01 BRAKE GROUP, DYNAMIC, BSN YBT029141

33.204.02 02 DYNAMIC BRAKE GROUP, USED ON SN YBT029141 AND AFTER

35.104.01 PRODUCT PUMP HYDRAULIC GROUP

35.104.02 01 PUMP MOUNTING, ACE PUMP

35.104.02 02 PUMP PRODUCT, ACE, BSN YAT028002

35.104.02 03 PUMP PRODUCT, ACE, ASN YAT028001

35.104.03 PUMP PLUMBING

35.114.01 VALVE, 2-BANK

35.114.03 VALVE, SHUNT

35.114.05 VALVE, 6-SECTION, W/O FITTINGS

35.114.06 01 VALVE, PRODUCT CONTROL, BSN YBT031316

35.114.06 02 PRODUCT PUMP VALVE BREAKDOWN, SN YBT031316 AND AFTER

35.114.07 VALVE, SOLENOID

35.116.01 CYLINDER, AXLE GROUP

35.116.02 HYDRAULIC GROUP, 2WS

35.116.03 STEERING CYLINDER

35.116.04 AXLE ADJUST CYLINDER

35.116.05 SUSPENSION CYLINDER

35.116.06 CYLINDER GROUP, PARALLEL LINKS

35.130.01 STANDARD AXLE HYDRAULIC GROUP

35.300.01 OIL COOLER GROUP

35.300.02 MANIFOLD GROUP

35.300.03 PRESSURE COMP MANIFOLD



TABLE OF CONTENTS

35.300.04 01 STEEL LINES GROUP

35.300.04 02 STEEL LINES GROUP

35.300.05 OIL TANK GROUP

35.300.06 TANK FILTER

35.702.01 HYDRAULIC GROUP, 60’ BOOM

35.900.01 01 HYDRAULIC GROUP, FRONT LADDER, BSN YDT036001

35.900.01 02 HYDRAULIC GROUP, LADDER, ASN YDT036000

35.900.02 HYDRAULIC GROUP, BOOM OUTER FOLD

35.900.03 HYDRAULIC GROUP, OUTER FOLD - NO CYLINDER

35.900.04 HYDRAULIC GROUP, BOOM HITCH

35.900.05 HYDRAULIC GROUP, AUTO GUIDE

35.900.12 LEVEL CYLINDER BOOM

35.900.14 FOLD CYLINDER, FRONT INNER BOOM

35.900.15 FOLD CYLINDER, REAR INNER BOOM

35.900.17 FOLD CYLINDER, OUTER BOOM

35.900.17 01 OUTER BOOM FOLD ENDING 01/2009

35.900.17 02 OUTER BOOM FOLD BEGINNING 01/2009

35.900.18 01 FOLD CYLINDER, FRONT LADDER, BSN YDT036001

35.900.18 02 FOLD CYLINDER, FRONT LADDER, ASN YDT036000

35.900.19 FOLD CYLINDER, BOOM HEIGHT

39.100.02 01 PACKAGE, AUTOBOOM, 90/100

39.100.02 02 AUTOBOOM WHEEL KIT 90'/100'

39.100.04 90' OUTER BOOM ASSEMBLY

39.100.05 100’ OUTER BOOM ASSEMBLY

39.100.06 90’ BOOM BREAKAWAY ASSEMBLY

39.100.07 BOOM, BREAKAWAY ASSEMBLY, 90' BEGINNING 11/2008

39.100.08 BOOM BREAKAWAY ASSEMBLY, 100’

39.100.11 HINGE GROUP, OUTER TIPS

39.100.12 OUTER CRADLE ASSEMBLY

39.100.13 PROTECTORS, INNER BOOM

39.100.14 SKID GROUP, BSN Y9T026406

39.100.15 GUARD TIP GROUP, BSN Y9T026406

39.100.16 TIP GUARD PACKAGE, FROM SN Y9T026405 UNTIL YAT028371

39.100.17 TIP GUARD PACKAGE, USED ON SN YAT028372 AND AFTER

39.105.01 CENTER SECTION MOUNTING

39.105.02 BOOM CENTER SECTION GROUP



TABLE OF CONTENTS

39.105.06 01 BOOM LIFT LINKAGE, 90'/100' BOOM, BSN YBT031187

39.105.06 02 BOOM LIFT LINKAGE, 90'/100' BOOM, SN YBT031187 AND AFTER

39.105.07 MAST PIVOT ASSEMBLY

39.105.08 PIVOT ASSEMBLY, CENTER SECTION

39.105.09 INNER BOOM, 90'/100' BOOM

39.105.11 NOZZLE, FENCE ROW, 90’, LO-FLOW, BSN Y9T026406

39.105.12 NOZZLE, FENCE ROW, 100', LOW-FLOW, BSN Y9T026406

39.105.13 NOZZLE, FENCE ROW, 90' & 100', LOW-FLOW, W/HARNESS, ASN Y9T026405

41.200.01 HOSE PIVOT GROUP

41.200.02 NON PIVOT HOSE MOUNT GROUP

41.204.01 STEERING, CONTROL

41.204.01 02 STEERING COLUMN ASSEMBLY (Jul  1 2011 10:07:00.4992 AM)

41.216.01 CYLINDER GROUP, 2 WHEEL STEER

44.100.01 AXLE GROUP, NON STEER

44.100.02 AXLE GROUP, STEER

44.100.03 AXLE LINER GROUP

44.100.04 AXLE SHIM

44.511.01 TIRE KIT, 320/90R46 146 RT-10

44.511.02 HUB ASSEMBLY, 5-BOLT

48.110.01 STRUT GROUP

48.110.02 SUSPENSION, CYLINDER GROUP

48.110.03 SUSPENSION, SHOCK ASSEMBLY

48.110.04 SUSPENSION, ACTIVE HYDRAULIC

50.100.01 HEATER GROUP

50.200.01 HVAC, STANDARD UNIT

50.200.02 AIR CONDITIONING GROUP

50.200.03 A/C COMPRESSOR ATTACHING GROUP

50.206.01 HVAC, STANDARD CONTROL

50.206.02 HEATER, CONTROL ASSEMBLY

50.206.03 HVAC UNIT, MANUAL

50.206.04 CLIMATIZATION PACKAGE

50.206.05 PACKAGE, ATC HV

50.206.06 HVAC/A, ATC UNIT

50.206.07 PACKAGE, AUTO TEMP CONTROL

50.206.08 AIR INTAKE SYSTEM, CAB

50.206.09 AIR INLET GROUP, BOX



TABLE OF CONTENTS

50.206.10 CAB GAUGE, PACKAGE

55.100.01 HARNESS, ENGINE

55.100.02 FRAME ELECTRICAL GROUP

55.100.03 HARNESS MOUNTING GROUP

55.100.04 SOLENOID, AIM, ARAG 150P

55.100.05 SOLENOID, AIM, WILGER 150P

55.100.06 HARNESS, AIM COMMAND, REAR

55.100.07 HARNESS, AIM COMMAND, 6 SECTION

55.100.09 HARNESS, AIM, 6 NOZZLE TIP

55.100.10 HARNESS, AIM, 9 NOZZLE TIP

55.100.11 HARNESS, AIM, 15 NOZZLE

55.100.12 HARNESS, NOZZLE ALTERNATOR

55.100.13 ELECTRICAL GROUP, FENCE ROW

55.100.14 01 ELECTRICAL GROUP, AUTO GUIDE

55.100.14 02 ELECTRICAL GROUP, AUTO GUIDE

55.100.15 HARNESS, CCH SPRAY, CAB AUTO GUIDANCE

55.100.16 HARNESS, OUTSIDE AUTO GUIDANCE

55.100.17 HARNESS, HEADLIGHT EXT

55.100.18 CABLES

55.100.19 HARNESS PRODUCT CONTROL

55.100.20 EXTENSION HARNESS FOR 3RD AND 4TH SECTION ON 6 SECTION LO-FLOW BOOM

55.100.21 EXTENSION HARNESS FOR 1ST, 2ND, 5TH, AND 6TH SECTIONS ON 6 SECTION LO-FLOW BOOM

55.160.01 01 PACKAGE, ELECTRICAL, RH CONSOLE

55.160.01 02 PACKAGE, ELECTRICAL, RH CONSOLE

55.160.02 RH CONSOLE, ELECTRIC

55.160.03 PRODUCT CONTROL HARNESS

55.201.01 INTERMEDATE START RELAY, GROUP

55.201.02 STARTER GROUP

55.301.01 01 BATTERY BOX GROUP - BSN Y9T026055

55.301.01 02 BATTERY BOX GROUP - ASN  Y9T026054

55.301.02 01 BATTERY GROUP W/CABLES

55.301.02 02 BATTERY GROUP W/CABLES

55.301.03 ALTERNATOR GROUP

55.404.01 HID LIGHT GROUP, CAB

55.404.02 LIGHT GROUP, CENTER SECTION

55.404.04 LIGHT GROUP HID



TABLE OF CONTENTS

55.404.05 LIGHT GROUP HALOGEN

55.404.06 LIGHT GROUP, HID, FRONT

55.404.07 LIGHT GROUP, CENTER SECTION

55.404.08 LIGHT GROUP, MIDSHIP

55.404.09 FLOOD LIGHTING ASSEMBLY

55.404.10 01 BEACON LIGHT, SINGLE, BEGINNING 06/2009 AND BSN YCT032160

55.404.10 02 SINGLE BEACON LIGHT, SN YCT032160 AND AFTER

55.404.11 01 BEACON LIGHT, DUAL, BEGINNING 06/2009 AND BSN YCT032160

55.404.11 02 DUAL BEACON LIGHT, SN YCT032160 AND AFTER

55.404.12 LIGHT GROUP

55.404.13 TAILLIGHT LIGHT GROUP

55.404.14 REAR STOP, SIGNAL ASSEMBLY

55.408.01 POD ASSEMBLY, SELF CANCEL TURN

55.408.02 AUDIBLE ALARM GROUP

55.418.02 INSTRUMENT ASSEMBLY, ICU

55.418.03 PACKAGE, ICU, STANDARD

55.418.04 CONTROLLER MOUNT, RAVEN

55.418.05 SPEED SENSOR GROUP

55.418.06 01 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY

55.418.06 02 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY

55.418.07 01 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

55.418.07 02 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

55.418.07 03 AUTOBOOM MOUNTING PARTS, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN YBT031929
AND AFTER

55.418.07 04 AUTOBOOM HYDRAULIC HOSES, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN YBT031929
AND AFTER

55.418.08 AUTOBOOM, HEIGHT CONTROL, 90' AND 100', BOOM LEVEL ONLY

55.418.09 KIT, AUTOBOOM, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

55.418.10 SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 3 PIN

55.418.11 SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 4 PIN

55.440.01 AFS MONITOR READY PACKAGE

55.440.02 MONITOR MOUNTING BAR PACKAGE

55.440.03 ACCUGUIDE ELECTRICAL GROUP, CAB

55.440.04 01 ACCUGUIDE ELECTRICAL GROUP, FRAME, BSN YCT033425

55.440.04 02 ACCUGUIDE ELECTRICAL GROUP, FRAME, SN YCT033425 AND AFTER

55.440.05 01 PRO 600 CONTROL DISPLAY, USED BSN YBT031001

55.440.05 02 PRO 700 CONTROL DISPLAY, SN YBT031001 AND AFTER

55.440.06 01 ACCUBOOM KIT, BSN YAT028471



TABLE OF CONTENTS

55.440.06 02 ACCUBOOM UPDATE KIT, BSN YAT028471

55.440.06 03 ACCUBOOM KIT, SN YAT028471 AND AFTER

55.440.07 CONTROL GROUP, NODE

55.440.08 NAV II CONTROLLER

55.440.09 AUTOGUIDANCE V16 MANUALS

55.440.10 01 PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS/HP/XP

55.440.10 02 AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS/HP/XP

55.440.11 01 PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS

55.440.11 02 AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS

55.440.13 MODULE, ELECTRICAL MAIN CAB

55.440.14 01 SELF CENTERING, ELECTRICAL GROUP, BSN YBT029170

55.440.14 02 BOOM SELF CENTERING, ASN YBT029170

55.440.15 ONE TOUCH FOLD, ELECTRICAL GROUP

55.440.16 ELECTRIC TRANSFER PUMP GROUP

55.440.17 FOAMER ELECTRICAL GROUP

55.440.18 CONTROL GROUP, SCS5000

55.440.19 01 VIPER CONTROL GROUP

55.440.19 02 VIPER 4

55.440.20 BOOM ELECTRICAL GROUP, 5 SECTION

55.440.21 BOOM ELECTRICAL GROUP, 6 SECTION

55.440.22 AIM COMMAND, ELECTRICAL GROUP, PWM

55.440.23 01 AIM COMMAND, ELECTRICAL GROUP, 6 SEC

55.440.23 02 PRESSURE SENSOR AND HARNESS

55.440.24 01 AIM COMMAND, ELECTRICAL GROUP, 5 SEC

55.440.24 02 AIM COMMAND PRESSURE SENSOR

55.440.25 AIM COMMAND, HARNESS GROUP

55.440.26 AIM COMMAND, BYPASS GROUP

55.440.27 CAB ELECTRICAL, AIM GROUP

55.440.28 AIM COMMAND, HARNESS GROUP

55.440.29 AIM SENSOR PLUMBING GROUP, CENTER SECTION

55.440.30 AIM COMMAND PACKAGE, PWM 1-6 SEC

55.440.31 AIM 90’ X 20" SOL GROUP, ARAG 6

55.440.32 AIM 90’ X 20" SOL GROUP, WILGER 6

55.440.33 REMOTE CONTROL ASSEMBLY, ACCUBOOM SECTION

55.510.01 PACKAGE, ELECTRICAL GROUP, CAB

55.510.02 ELECTRICAL GROUP, CAB



TABLE OF CONTENTS

55.510.03 SPEAKER GROUP

55.510.04 RADIO GROUP

55.514.01 INTERIOR LIGHTS, PACKAGE

55.514.02 WARN/DIR LIGHTS, PACKAGE

55.518.01 FRONT UPPER WIPER GROUP

55.518.02 WINDSHIELD WASHER GROUP

55.610.01 NEUTRAL SAFETY & REVERSE SWITCH

55.610.02 PROP CONTROL LEVER ASSEMBLY, COLOR

75.110.01 CHEMICAL INDUCTOR GROUP

75.110.02 TANK GROUP W/LINKAGE

75.110.03 TANK GROUP, W/LIQ PLUMBING

75.110.04 CHEMICAL INDUCTOR TEE GROUP

75.110.05 VENTURI ASSEMBLY

75.110.06 RINSE VALVE, GROUP

75.120.07 AIR TANK GROUP

75.120.08 AIR TANK SUPPLY LINE GROUP

75.120.09 TANK MOUNT, 800 GALLON POLY

75.120.10 TANK MOUNT, 800 GALLON, SS

75.120.11 01 LH AND RH RINSE TANK

75.120.11 02 LH RINSE TANK, SN YCT033001 AND AFTER

75.120.12 01 PLUMBING, RINSE TANK, BSN YCT033001

75.120.13 01 RINSE TANK, MOUNTING GROUP, BSN YCT033001

75.120.13 02 RINSE TANK MOUNTING GROUP, SN YCT033001 AND AFTER

75.120.14 01 TANK GROUP, 800 GALLON POLY

75.120.14 02 TANK GROUP, 800 GALLON SS

75.120.15 FILL STATION GROUP

75.120.16 FILL STATION MOUNTING

75.120.17 FILL STATION, PLUMBING

75.120.18 01 PLUMBING, 3" FILL

75.120.18 02 SUCTION FILL, 3"

75.120.19 01 PLUMBING, 2" FILL

75.120.19 02 SUCTION FILL, 2"

75.120.19 03 DIA KIT, 2" FILL TO 3" FILL CONVERSION

75.120.20 PLUMBING, 3" SUMP

75.120.21 01 2" SUMP PLUMBING, BSN YCT031944

75.120.21 02 2" SUMP PLUMBING, SN YCT031944 AND AFTER



TABLE OF CONTENTS

75.120.22 PLUMBING, SIGHT GAUGE/VENT

75.120.23 PUMP, PRESSURE SENDER GROUP

75.120.24 PLUMBING, SPARGE

75.120.25 STRAINER PLUMBING GROUP, LO-FLOW

75.120.26 STRAINER, 2" FLS

75.120.27 STRAINER PLUMBING MOUNT GROUP

75.120.28 01 STRAINER PLUMBING GROUP

75.120.28 02 STRAINER, ELEMENT, 2.2FLB, PP

75.120.29 REMOTE STATION RELOAD CENTER

75.120.30 3" FRONT FILL OPTION

75.120.31 2" FRONT FILL OPTION

75.120.32 SPARGE VALVE

75.120.37 FLOW METER PLUMPING, LO-FLOW

75.120.38 THROTTLE VALVE, STRAINER PLUMBING

75.120.39 THROTTLE VALVE, PLUMBING

75.120.41 FLOW METER

75.120.47 MANIFOLD, CENTER SECTION, 6 SECTION, LO-FLOW

75.120.48 MANIFOLD, CENTER SECTION, 5 SECTION

75.120.54 PLUMBING, CENTER SECTION, 5 & 6 SECTION

75.120.58 90’ KNOCKDOWN FITTING PACK

75.120.59 BOOM VALVE PLUMBING, MID, 6 SECTION, LO-FLOW

75.120.60 BOOM VALVE PLUMBING, OUTER, 6 SECTION, LO-FLOW

75.120.61 01 BOOM VALVES, 5 SECTION, BSN YBT031115

75.120.61 02 BOOM PLUMBING, 5 SECTION, SN YBT031115 AND AFTER

75.120.62 VALVE, MANIFOLD BOOM

75.120.63 VALVE, MANIFOLD BOOM

75.120.69 THROTTLE VALVE PLUMBING

75.120.71 VALVE, HYDRAULIC, ULTRAGLIDE, BSN YAT027065

75.120.72 VALVE, HYDRAULIC, ULTRAGLIDE, ASN YAT027064

75.120.73 RESTRICTOR VALVE BREAKDOWN, "Y" STYLE, 87624339

75.120.74 BOOM PLUMBING STRAINER, 1" NPT, 50 MESH, POLY

75.130.03 TURBO FOAMER TANK GROUP

75.130.04 FOAMER REGULATOR, PLUMBING

75.130.05 FOAMER STATION GROUP

75.130.06 FOAMER TANK GROUP

75.130.07 FOAMER TANK PLUMBING GROUP



TABLE OF CONTENTS

75.130.08 FOAMER, TRANSFER PUMP GROUP

75.130.09 TANK 55 GALLON W/FITTINGS

75.130.10 SPRAYBARS

75.130.11 SPRAYBARS - 90', 5 SECTION, 20 & 20/30

75.130.12 SPRAYBARS - 90' & 100', 6 SECTION, 20

75.130.13 SOLENOID GROUP, CENTER SECTION

75.130.14 FOAMER DROP GROUP

75.130.16 CHAMBER GROUP

75.130.16 02 FOAM MARKER CHAMBER ASSEMBLY

75.130.17 CHAMBER GROUP, DUAL DROP

75.130.18 NOZZLE, DUAL WILGER

75.130.19 NOZZLE, SINGLE WILGER

75.130.20 NOZZLE WILGER, SADDLE

75.130.20 02 WILGER, INTEGRATED SADDLE/NOZZLE BREAKDOWN

75.130.21 ARAG NOZZLE-5-WAY WET 1" PIPE

75.130.22 NOZZLE, 20-30, 5 WAY, 120

75.130.23 NOZZLE, 20-30, COMBO, 120

75.130.24 WILGER, 5-WAY NOZZLE

75.130.25 MODULE, SHUT-OFF

75.130.27 VENTURI, SOLENOID ASSY

75.130.33 SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20

75.130.34 SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20/30

75.130.35 SPRAYBAR PLUMBING, TWS, 90' & 100', 6 SECTION, 20

88.075.01 3" FRONT FILL DIA KIT

88.075.02 2" FRONT FILL DIA KIT

88.100.01 TOOL BOX, PORTABLE

88.100.02 MIRROR ASSEMBLY, MANUAL

88.100.03 ELECTRIC MIRROR

88.100.04 MIRROR GROUP, BOOM

88.100.05 ROADSIDE EMERGENCY KIT

88.100.06 KIT, BOOM RH OUTER 90 REPLACEMENT

88.100.07 KIT, BOOM LH OUTER 90 REPLACEMENT

90.100.01 HOOD GROUP, FRONT

90.100.02 HOOD MOUNT GROUP, ENGINE, FRONT & REAR

90.100.03 HOOD GROUP, ENGINE, TOP

90.100.04 GRILLE GROUP, ENGINE



TABLE OF CONTENTS

90.108.01 DECAL ASSEMBLY, AUTOGUIDANCE

90.108.02 SERIAL PLATE GROUP

90.108.03 APPLICATION GROUP

90.108.04 APPEARANCE GROUP

90.108.05 01 SAFETY GROUP

90.108.05 02 SAFETY GROUP - CHINESE

90.108.06 01 OPERATIONAL GROUP

90.108.06 02 OPERATIONAL GROUP

90.108.08 SPEED IDENTIFICATION SYMBOL

90.108.09 SMV GROUP

90.108.11 AIM DECAL GROUP

90.108.13 SIGHT GAUGE DECALS, SS TANK

90.108.14 SIGHT GAUGE DECALS, POLY TANK

90.108.15 RAVEN CONTROLLER DECAL GROUP (TURKISH, RUSSIAN, CHINESE)

90.116.01 FLOORMAT, PACKAGE, STD

90.116.02 FLOORMAT, PACKAGE,  LUXURY

90.116.03 MAT ASSEMBLY, FLOOR WITH PLUGS

90.116.04 FENDER GROUP, LH, BSN YCT032659

90.116.05 FENDER GROUP, RH, BSN YCT032659

90.116.06 FENDER ASSEMBLY, LH, BSN YCT032659

90.116.07 FENDER ASSEMBLY, RH, BSN YCT032659

90.116.08 STANDARD  FENDER - LH , SN YCT032659 AND AFTER

90.116.09 STANDARD  FENDER - RH, SN YCT032659 AND AFTER

90.116.10 WIDE FENDER,LH

90.116.11 WIDE FENDER,RH

90.118.01 WALKWAY GROUP, FRONT

90.118.02 WALKWAY GROUP, MIDDLE

90.118.03 REAR WALKWAY

90.118.06 LADDER GROUP, LH

90.118.09 CRADLE GROUP, BOOM

90.120.01 TRAINING SEAT LAYOUT ASSY

90.120.02 TRAINING SEAT ASSEMBLY, DELUXE

90.120.03 TRAINING SEAT ASSEMBLY, LUXURY

90.120.04 PACKAGE, LUXURY TRAINER SEAT, BEGIN MODEL YEAR 2010

90.120.05 SEAT ASSEMBLY LUXURY TRAINING CIH, BEGIN MODEL YEAR 2010

90.124.01 DELUXE CLOTH SEAT MOUNTING



TABLE OF CONTENTS

90.124.02 DELUXE SEAT ASSEMBLY, CLOTH

90.124.03 DELUXE SEAT TOP ASSEMBLY, CLOTH

90.124.04 LUXURY LEATHER SEAT MOUNTING

90.124.05 LUXURY LEATHER SEAT ASSEMBLY

90.124.06 LUXURY LEATHER SEAT TOP ASSEMBLY

90.124.07 DELUXE AND LUXURY AIR SUSPENSION ASSEMBLY

90.150.01 FRAME OPERATOR PLATFORM PACKAGE

90.150.02 HOLE PLUG FIT OUT GROUP

90.150.03 CAB ROOF GROUP

90.150.04 ROOF ASSY, LOWER PANEL

90.150.05 CAB ROOF, W/O REAR WIPER

90.150.06 CAB SKIRT GROUP

90.150.07 CAB MOUNTING GROUP

90.154.01 EMERGENCY EXIT, HAMMER

90.154.02 DOOR GROUP

90.154.03 CAB DOOR, ASSEMBLY

90.156.01 REAR WINDOW ASSEMBLY

90.156.02 HANDLE ASSEMBLY, REAR WINDOW

90.156.03 GLASS MOUNTING GROUP

90.160.01 FRONT CONSOLE PACKAGE

90.160.02 DELUXE HEADLINER PACKAGE

90.160.03 DELUXE HEADLINER ASSEMBLY

90.160.04 01 CAB TRIM, W/O CD

90.160.04 02 CAB TRIM, W/O CD

90.160.04 03 CAB TRIM, W/O CD

90.160.05 A-POST INSTRUMENT SHROUD, PACKAGE

90.160.06 COVER ASSEMBLY, ELECTRICAL

90.160.07 RH CONSOLE PACKAGE - BEGIN YEAR 01/2009

90.160.08 RH CONSOLE GROUP PACKAGE - END YEAR 01/2009

90.160.09 RH CONSOLE MOUNT ASSEMBLY

90.160.10 PACKAGE, COMPONENTS, RH CONSOLE - BEGIN YEAR 01/2009

90.160.12 RH COVER ASSEMBLY

90.160.13 COVER ASSEMBLY, RH CONSOLE

90.160.14 BLIND ASSEMBLY, FRONT SUNVISOR

90.160.15 STORAGE BOX GROUP

90.160.16 PACKAGE,SUNVISOR, SIDE & REAR



 



SECTION INDEX

GENERAL & PICTORIAL INDEX

SECTION INDEX

GENERAL & PICTORIAL INDEX

00.000.01 3230 DRILL DOWN

00.100.01 INITIAL STOCKING LIST (ISL)

00.500.01 ENGINE OVERHAUL KIT



 



00.000.01 p1 5/2017

3230 DRILL DOWN



00.000.01 p1 5/2017

3230 DRILL DOWN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

3230-PATRIOT SPRAYER



00.100.01 p1 5/2017

INITIAL STOCKING LIST (ISL)



00.100.01 p1 5/2017

INITIAL STOCKING LIST (ISL)

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

{LIST A} Parts Required For Preventative Maintenance
1 87803261 2 ENGINE OIL FILTER  CIH Branded
2 87803200 2 FUEL FILTER  CIH Branded
3 293615A1 1 FILTER  Recirculation Air
4 87267363 2 AIR FILTER Cab Charcoal Recirculation Cab, Charcoal
5 87682984 1 AIR FILTER  Primary
6 87682985 1 AIR FILTER  Safety
7 BN304339 1 VALVE  Press Valve, Hydraulic Plumbing
8 87601556 1 FILTER  Element 10 Micron, Hydraulic Plumbing
9 87518813 1 V-BELT 12.70 mm W Engine

10 84176286 1 V-BELT 27.92 mm W x 1930.00 mm L
{LIST B} Parts Required For Preventative Maintenance And Basic

Repair
11 2856946 1 BELT TENSIONER  Water Pump
12 BMF31GS 2 DRY BATTERY  Water Pump
13 2859335 1 BREATHER  Assy, Crankcase
14 BN324082 1 BUSHING  Shock Inner, Suspension/Frame
15 A170241 1 RADIATOR CAP
16 86507190 1 CAP  Coolant Recovery Bottle
17 BN68502 1 CAP  Lockable, Vented
18 2852136 1 CAP 48mm ID x 56mm OD x 18mm W Oil Fill
19 14458681 1 O-RING 1.487" ID x 0.103" Width Oil Fill Cap
20 BN69860 1 CIRCUIT BREAKER  150A
21 87270662 1 INTAKE AIR HOSE  Charge Air
22 87340760 1 INTAKE AIR HOSE 88.90 mm ID x 110.00 Charge Air
23 87270787 1 RADIATOR HOSE 49.00 mm ID, 57.00 mm ID x 100.00 mm,

SAE J20, SAE 20R4 CLASS D1 Lower
24 87272656 1 REPAIR KIT  Brake Disc
25 BN304248 1 AGITATOR  Nozzle, Tank Mixing, Liquid Plumbing

3230-PATRIOT SPRAYER



00.100.01 p2 5/2017

INITIAL STOCKING LIST (ISL)



00.100.01 p2 5/2017

INITIAL STOCKING LIST (ISL)

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

26 343509A1 1 JET  Nozzle, Rinse (360) W/Adaptor, Liquid Plumbing
27 87270788 1 PIPE  Upper, Radiator
28 BN325618 1 POTENTIOMETER 1000 Ohm Ground Speed
29 295006A1 1 RECEIVER-DRYER  Horizontal Mount, Engine
30 BN311826 1 SEAL KIT  Repair, Pump, Liquid Plumbing
31 BN311827 1 SEAL KIT  Liquid Plumbing
32 86986214 1 SEAL KIT  Active Suspension Cylinder
33 87565601 1 SEAL KIT  Gearbox Durst
34 BN324211 1 SEAL KIT  Steering Cylinder
35 87266795 1 SEAL KIT  Axle Adjust Cylinder
36 87270349 1 SEAL KIT  Boom Level Cylinder
37 87267940 1 SEAL KIT  Kit, Inner Boom Fold Cylinder
38 87267983 1 BRACKET  Seal Kit, Outer Boom Fold Cylinder
39 87268691 1 SEAL KIT  Ladder, Front Fold Cylinder
40 87267939 1 SEAL KIT  Kit, Boom Height Cylinder
41 4890190 1 SENSOR  Electronic Control Module
42 2852821 1 SENSOR  Electronic Control Module, Boost/Air Temperature
43 4897224 1 SENSOR  Fuel Temperature
44 2854542 1 SENSOR FUEL PRESSURE TO THE MANIFOLD Pressure
45 BN322638 1 SENSOR  Rotary Position
46 4890189 1 SENSOR  Speed
47 343351A1 1 SHOCK ABSORBER  Single Position, ARV,

Suspension/Frame
48 BN320072 1 FILTER STRAINER  1" National Pipe Thread, 50M Ploy,

Liquid Plumbing
49 87265489 1 FILTER STRAINER  Strainer 2" Assy, Liquid Plumbing
50 87268602 1 FILTER STRAINER  16 Mesh (2"), Liquid Plumbing
51 87271583 1 SWITCH  Assy, Park
52 BN324896 1 SWITCH  Assembly, Boom Control
53 127597A1 1 SWITCH  Foam Marker

3230-PATRIOT SPRAYER



00.100.01 p3 5/2017

INITIAL STOCKING LIST (ISL)



00.100.01 p3 5/2017

INITIAL STOCKING LIST (ISL)

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

54 87000227 1 SWITCH, A/C HIGH PRE
55 87323829 1 SWITCH, A/C LOW PRES
56 BN323496 1 TOGGLE SWITCH  Switch, Neutral Safety
57 86986400 2 SWITCH  Pressure, PMLF, Liquid Plumbing
58 BN315498 1 SWITCH  Proximity
59 BN323495 1 ADAPTER  Reverse
60 BN321530 1 SWITCH  Spray On/Off
61 2858074 1 THERMOSTAT
62 2852473 1 GASKET 53.62mm ID x 59.72mm OD x 4.01mm Thk

Thermostat
63 87271739 1 VALVE SECTION  Brake
64 87268179 1 VALVE  1.25" Elect. Ball, Liquid Plumbing
65 BN24567 1 CHECK VALVE  1-1/4" National Pipe Thread, Liquid

Plumbing
66 BN314658 1 CHECK VALVE  Hydraulic Plumbing
67 BN306273 1 VALVE, PRESSURE RELI  EF 2500 PSI, Hydraulic Plumbing
68 BN313440 2 WASHER  Retainer, Suspension/Frame
69 87673380 1 WIPER BLADE
70 84122637 1 WIPER ARM  ARM, WIPER Assembly

3230-PATRIOT SPRAYER



00.500.01 p1 5/2017

ENGINE OVERHAUL KIT



00.500.01 p1 5/2017

ENGINE OVERHAUL KIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87478869 1 GASKET KIT  KIT, Head Gasket
2 84214946 1 GASKET KIT  Block Gaskets

3230-PATRIOT SPRAYER



SECTION INDEX

SERVICE & MAINTENANCE

SECTION INDEX

SERVICE & MAINTENANCE

05.100.03 01 FILTERS

05.100.03 02 CAPACITIES, 3230

05.102.01 FIRE EXTINGUISHER PACKAGE BEGINNING 04/2009



 



05.100.03 01 p1 5/2017

FILTERS



05.100.03 01 p1 5/2017

FILTERS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84228488 1 ENGINE OIL FILTER
2 87682984 1 AIR FILTER  Primary
3 87682985 1 AIR FILTER  Secondary
4 87267363 1 AIR FILTER Cab Charcoal Recirculation
5 293615A1 2 FILTER
6 87409377 1 FILTER  Cab, Air Recirculated
7 87272033 1 ELEMENT  Tank
8 87601556 2 FILTER  Hydraulic Pump
9 84348882 1 FUEL FILTER 97mm OD x 184mm L, M16 x 1.5, 30 Microns

Secondary
10 84412164 1 FUEL FILTER 94mm OD x 192mm L, M20 x 1.5, 10 Microns

Primary
11 87346728 1 FUEL FILTER  H2O
12 BN304339 1 VALVE  Breather, Hydraulic
13 87304662 1 BREATHER  Engine

3230-PATRIOT SPRAYER



05.100.03 02 p1 5/2017

CAPACITIES, 3230



05.100.03 02 p1 5/2017

CAPACITIES, 3230

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

* NO. 1 SAE 15W40 OIL  Engine Crankcase Diesel Oil Capacity w/ Filter Change,
4.22-Gal

* NO. 1 SAE 15W40 OIL  Engine Crankcase Diesel Oil Capacity w/Out Filter
Change,3.96-Gal

* HY-TRAN ULTRA OIL  Hydraulic Tank, 29-Gal
* CNH XHD COOLANT ANTIFREEZE  Cooling System Capacity, 13.5-Gal
* 135H EP 85W140 OIL  Planetary Capacity Each, 1-Qt
* 135H EP 85W140 OIL  Rear Axle Planetary Capacity, Each 1-Qt
* 135H EP 85W140 OIL  Hub Oil Capacity,  Each, 32-Oz
* HYPOIDE 80W90L OIL  Miscellaneous Gear Box Capacity, 3-Qt
* {} Fuel Capacity 120 Gal

3230-PATRIOT SPRAYER



05.102.01 p1 5/2017

FIRE EXTINGUISHER PACKAGE BEGINNING 04/2009



05.102.01 p1 5/2017

FIRE EXTINGUISHER PACKAGE BEGINNING 04/2009

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84182838 1 MOUNT  FIRE EXT.
2 84182432 1 FOAM  CUSHION, STRIP
3 84181073 2 NUT  Coupling, M8 x 1.25
4 87529316 2 WASHER 9mm ID x 21mm OD x 2.5mm Thk
5 86980378 2 BOLT Hex, M8 x 1.25 x 16mm, Cl 8.8, Full Thd
6 BN2293569 1 FIRE EXTINGUISHER
7 840-1512 2 SCREW Pan, M5 x 12mm, Gr 4.8
8 87016571 2 NUT M5, Cl 5

3230-PATRIOT SPRAYER



SECTION INDEX

ELECTRICAL

SECTION INDEX

ELECTRICAL

55.100.08 HARNESS, AIM, 12 NOZZLE TIP



 



55.100.08 p1 5/2017

HARNESS, AIM, 12 NOZZLE TIP



55.100.08 p1 5/2017

HARNESS, AIM, 12 NOZZLE TIP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87381642 1 WIRE HARNESS  Aim Command, 6 Section, 100' Boom,
Outer Sections, 12 Nozzle

2 245484C1 1 ELEC CONNECTOR 3 Pin Aim Command Central Harness,
P100

3 225122C1 3 TERMINAL CONNECTOR Tin, 1.0 - 2.0mm Aim Command
Central Harness, P100

4 225126C1 1 CONNECTOR, ELEC  CONNECTOR Seal, Aim Command
Central Harness, P100

5 245483C1 12 ELEC CONNECTOR Male, 2 Pin Nozzle Solenoid
Connector, J001 thru J012

6 225119C1 24 TERMINAL  Nozzle Solenoid Connector, J001 thru J012
7 225124C1 24 SEAL 2 - 2.9 mm2 Nozzle Solenoid Connector, J001 thru

J012

3230-PATRIOT SPRAYER



SECTION INDEX

ENGINE

SECTION INDEX

ENGINE

10.001.01 ENGINE GROUP

10.001.02 ENGINE CYLINDER BLOCK

10.001.03 ENGINE CYLINDER BLOCK - PLUG ASSEMBLY

10.012.01 ENGINE LIFT HOOKS

10.012.02 ENGINE MOUNTING GROUP

10.101.02 01 ENGINE CYLINDER HEAD - COVERS

10.101.02 02 CRANKCASE, BREATHER

10.101.03 ENGINE CYLINDER HEAD

10.102.01 ENGINE OIL FILL

10.102.03 OIL PUMP, PAN

10.102.04 GEAR COVER - FRONT & REAR

10.102.05 GEAR COVER - PLATE

10.103.01 FLYWHEEL HOUSING

10.103.02 CRANKSHAFT & PULLEY

10.103.03 ENGINE, FLYWHEEL

10.105.01 CONNECTING ROD

10.105.02 PISTONS

10.106.01 CYLINDER HEAD - VALVE MECHANISM

10.106.02 CAMSHAFT

10.202.01 AIR INTAKE SYSTEM

10.202.02 AIR CLEANER

10.206.02 ENGINE OIL FILTER

10.206.03 FUEL FILTER - COMPONENTS

10.206.04 DIA KIT, FUEL SEPERATOR

10.214.01 FUEL GROUP, FITTINGS & LINES

10.216.01 FUEL GROUP, TANK MOUNTING

10.216.02 FUEL TANK ASSEMBLY

10.218.01 FUEL INJECTION SYSTEM - INJECTOR

10.218.02 FUEL INJECTION SYSTEM - FUEL, SUPPLY

10.218.03 FUEL INJECTION SYSTEM

10.218.04 FUEL INJECTION SYSTEM - DRAIN LINE

10.218.05 FUEL INJECTION SYSTEM - MODULE, ENGINE CONTROL

10.220.01 THROTTLE GROUP, RH CONSOLE

10.246.01 FUEL INJECTION PUMP

10.250.02 TURBOCHARGER



SECTION INDEX

ENGINE

SECTION INDEX

ENGINE

10.250.03 TURBO ELBOW GROUP

10.250.04 ENGINE OIL PIPING

10.254.01 INTAKE MANIFOLD

10.254.02 EXHAUST MANIFOLD

10.254.03 EXHAUST GROUP

10.254.04 EXHAUST ELBOW GROUP

10.254.05 01 GRID HEATER, GROUP

10.254.05 02 GRID HEATER, GROUP

10.310.01 PACKAGE, CHARGE AIR COOLER

10.402.01 ENGINE - OIL & WATER PUMP

10.402.02 01 WATER PUMP & RELATED PARTS

10.402.03 ENGINE COOLING SYSTEM

10.402.04 ENGINE COOLING SYSTEM - THERMOSTAT

10.406.01 RADIATOR GROUP

10.408.01 OIL FILTER & COOLER

10.414.01 FAN DRIVE



10.001.01 p1 5/2017

ENGINE GROUP



10.001.01 p1 5/2017

ENGINE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84159874 1 ENGINE  667TA-E3 NEF,164KW
1 87538280 1 SHORT ENGINE  Block
1 87538280R 1 REMAN-SHORT ENGINE  667TA-E3 NEF,164KW
1 87538280C 1 SHORT ENGINE  Return Number
1 87538280ER 1 REMAN-SHORT ENGINE  667TA-E3 NEF,164KW
1 87538280EPAC 1 CORE-EPA ENGINE  Return Number
2 1 NSS 1 NOT SOLD SEPARAT  EXHAUST ELBOW GROUP
3 2 NSS 1 NOT SOLD SEPARAT  ELBOW, 3.5 X 45
4 3 NSS 1 NOT SOLD SEPARAT  Starter group
5 4 NSS 1 NOT SOLD SEPARAT  ALTERNATOR GROUP
6 87519458 1 V-BELT  Rib, 1930 mm
7 87518813 1 V-BELT 12.70 mm W A 41"
8 86980381 2 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
9 87579956 1 BRACKET  ENGINE OIL DIPSTICK

10 9706748 1 CLAMP 15.9mm, Coat, 8.7mm Bolt Hole, P Type
12 86980514 1 LOCK NUT Hex, M8, Cl 8, DOR
13 217-153 1 FITTING 5/8" Hose Barb x 1/2" Male NPTF
14 87626014 1 FITTING  5/8 HB x M18 Thread
15 87626015 1 FITTING  3/4 HB x M18 Thread
16 86980399 1 BOLT Hex, M10 x 1.5 x 20mm, Cl 8.8, Full Thd M10-1.5 X

20, HH, 8.8, DOR
17 87105748 1 ELECTRIC CABLE 120V, 15A 1829 mm (72") (Engine Block

Heater, 120 Volt)
18 BN305412 1 O-RING  O-RING FOR -6 FFOR
19 86980379 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
20 BN75990 1 HOSE CLAMP  #16, Stainless Steel
21 84195917 1 HOSE 22.23 mm ID x 914.00 mm, SAE 20R1
22 86637998 1 CLAMP 38.1mm, Coat, 10.3mm Bolt Hole, P Type

(1) Refer to 10.254.04
(2) Refer to 10.250.03
(3) Refer to 55.201.02
(4) Refer to 55.301.03

3230-PATRIOT SPRAYER



10.001.01 p2 5/2017

ENGINE GROUP



10.001.01 p2 5/2017

ENGINE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 BN307971 0.01 SEALANT  PRIMER, THREAD SEALANT
25 BN1243001 0.01 LOCTITE  243-31 Removable

3230-PATRIOT SPRAYER



10.001.02 p1 5/2017

ENGINE CYLINDER BLOCK



10.001.02 p1 5/2017

ENGINE CYLINDER BLOCK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 2830076 1 CYLINDER BLOCK 6 Cylinders
2 2 4895049 2 DOWEL M16.05 x 10
3 4895039 3 EXPANSION PLUG M17.73
4 4895038 6 EXPANSION PLUG M58.06
5 4895228 3 EXPANSION PLUG 35.23mm x 7.94mm
6 4891353 14 SCREW Flg Hd, M12 x 1.5 x 120
7 4895040 1 BUSHING 54.39mm ID x 59.39mm OD x 25.4mm L Cam

Bearing
8 4899032 4 SCREW Hex Flg, M10 x 1.5 x 25
9 2852729 1 STIFFENER

(1) Includes Refs. 2 - 7
(2) If Used

3230-PATRIOT SPRAYER



10.001.03 p1 5/2017

ENGINE CYLINDER BLOCK - PLUG ASSEMBLY



10.001.03 p1 5/2017

ENGINE CYLINDER BLOCK - PLUG ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4896153 6 PLUG  IF USED
2 4895605 2 HEX SOCKET PLUG M14 x 1.5
3 4899115 1 O-RING 2.2mm Thk x 11.3mm ID
4 4899009 2 PLUG M10 x1
5 4899072 1 O-RING 1.6mm Thk x 8.1mm ID
6 4895392 2 HEX SOCKET PLUG M18 x 1.5
7 4895393 1 O-RING 2.2mm Thk x 15.3mm ID
8 4895049 2 DOWEL M16.05 x 10
9 4891226 12 TAPPET

10 2852202 6 NOZZLE, PISTON COOLI
11 4894218 6 SCREW Special, M8 x 20
12 1 NSS 6 NOT SOLD SEPARAT  INSTRUCTION, PISTON
13 2 REF 1 INSTRUCTION  CAMSHAFT

(1) Refer to 10.310.01
(2) Refer to 10.106.02

3230-PATRIOT SPRAYER



10.012.01 p1 5/2017

ENGINE LIFT HOOKS



10.012.01 p1 5/2017

ENGINE LIFT HOOKS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4894100 1 LIFTING EYE  HOOK
2 4894410 1 LIFTING EYE  HOOK
3 16677734 2 BOLT Hex Flg, M12 x 1.75 x 25mm
4 4899079 4 SCREW Hex Flg, M8 x 1.25 x 25

3230-PATRIOT SPRAYER



10.012.02 p1 5/2017

ENGINE MOUNTING GROUP



10.012.02 p1 5/2017

ENGINE MOUNTING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87580647 1 MOUNTING PLATE  ENG SUBFRAME
2 87547317 1 MOUNTING PLATE  Engine, LH
3 87529310 14 WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4

mm, HDN, DOR
4 87022683 14 BOLT Hex, M12 x 40mm, Cl 10.9
5 117846A1 2 INSULATOR BLOCK 16.69mm ID x 64.8mm OD x 84.6mm L

RUBBER BLOCK engine mount
6 87529306 2 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
7 86980448 2 BOLT Hex, M16 x 100mm, Cl 8.8 M16 2 X 100, HH, 8.8,

DOR
8 BN316871 2 WASHER  SNUBBER, TOP
9 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR

10 87547318 1 MOUNTING PLATE  Engine, RH
11 87271346 1 MOUNTING PLATE  Rear, RH
12 87605320 6 BOLT  Hex, 5/8"-11 x 1 1/2", G5
13 87271347 1 MOUNTING PLATE  Rear, LH
14 86980422 4 BOLT Hex, M12 x 35mm, Cl 8.8 M12-1.75 X 35, HH, 8.8

DOR
15 86986942 4 ISOLATOR  RUBBER
16 BN322925 4 WASHER  REBOUND M20
17 87270628 4 ISOLATOR  RUBBER
18 87270502 4 MOUNTING PLATE  BUSHING, ENGINE
19 87341550 4 BOLT Hex, M20 - 2.5 x 80mm, Class 8.8, DOR M20 x 80, 8.8
20 87529307 6 WASHER 22mm ID x 37mm OD x 4mm Thk 22 x 37 x 4 mm,

HDN, DOR
21 86980518 6 NUT Hex, M20 - 2.5, Cl 8.8, DOR
22 BN324263 2 MOUNTING PLATE  CENTER BONDED
23 87341998 2 BOLT Hex, M20 x 130mm, Cl 10.9 Hex, M20 x 130 CL10.9

DOR
24 100038 4 NUT M12 x 1.75, Cl 8
25 87529306 6 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR

3230-PATRIOT SPRAYER



10.101.02 01 p1 5/2017

ENGINE CYLINDER HEAD - COVERS



10.101.02 01 p1 5/2017

ENGINE CYLINDER HEAD - COVERS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 2853857 1 VALVE COVER  See 10.101.02[02] For Breather Parts
2 2852773 1 CAP  INTRODUCTION
3 2852774 1 GASKET 38mm ID x 51mm OD x 8mm Thk CAP
4 4896991 6 BOLT
4 2854375 6 STUD  ALTERNATIVE
5 4893936 6 FLANGE NUT Hex, M13, RH Thd, Cl 9.8 M8 X 1.25
6 2853784 1 GASKET 10.5mm Thk
7 4899239 6 ISOLATOR 29mm OD x 13mm L
8 4898283 1 PLUG Female IF USED

(1) Includes Ref. 8

3230-PATRIOT SPRAYER



10.101.02 02 p1 5/2017

CRANKCASE, BREATHER



10.101.02 02 p1 5/2017

CRANKCASE, BREATHER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2853826 1 BREATHER  ASSY
2 87304663 1 BREATHER  KIT, Regulator
3 87307807 1 ELBOW 90 Deg, 17.8mm - 22mm ID KIT, Outlet Spigot
4 87304662 1 BREATHER  Kit, Filter Service
5 84160252 1 HOSE 22.23 mm ID x 1530.00 mm, SAE J30R7, SAE J30R2

Breather
6 84144166 1 HOSE CLAMP

3230-PATRIOT SPRAYER



10.101.03 p1 5/2017

ENGINE CYLINDER HEAD



10.101.03 p1 5/2017

ENGINE CYLINDER HEAD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4891024 12 BOLT Flng, M12 x 1.75 x 130mm Hex Flange Hd Cap, M12 x
130

1 4891025 14 SCREW Flng, M12 x 1.75 x 150mm Hex Flange Hd Cap,
M12 x 150

2 87478869 1 GASKET KIT  Head Gasket
3 2831279 1 CYLINDER HEAD 6 Cylinders

3A 1 87536188 1 CYLINDER HEAD  Kit, 6 CYL 4V-T2 and T3
87536188R 1 REMAN-CYLINDER HEAD  3230 (7/09-)
87536188C CORE-CYLINDER HEAD  Return Number

3B 1 2831274 1 CYLINDER HEAD 6 Cylinders Assy
2831274R 1 REMAN-CYLINDER HEAD  3230 (7/09-), 3330 (11/08-)
2831274C CORE-CYLINDER HEAD  Return Number

4 4899081 48 ROCKER ARM COTTER
5 4895051 12 STD EXHAUST VALVE  STD ENGINE EXHAUST VALVE
6 4895052 12 STD INLET VALVE  STD ENGINE INLET VALVE
7 2831287 24 SEAL 12.6mm ID x 28.5mm OD x 0.6mm Thk
8 2831473 24 VALVE SPRING Compression, 18.8mmOD x 45.2mm L
9 4895074 24 CUP 18mm ID

10 4893244 24 VALVE SEAT 28.42mm ID x 34.9mm OD x 5.75mm L
11 4895085 13 EXPANSION PLUG 25.74mm
11 4895408 2 PLUG 0.511" L
12 4895089 11 PLUG 0.886" L
13 4895406 7 EXPANSION PLUG 9.8mm OD
14 4895407 2 EXPANSION PLUG 38.28mm OD
15 2830704 1 CYLINDER HEAD GASKET 1.25mm Thk SP 1.25
15 2830705 1 CYLINDER HEAD GASKET 1.15mm Thk SP 1.15
16 4893036 3 PIPE PLUG 3/4"-14 NPTF
17 4895408 2 PLUG 0.511" L

(1) Includes Refs. 3, 4, 5, 6, 7, 8, 9, 10

3230-PATRIOT SPRAYER



10.102.01 p1 5/2017

ENGINE OIL FILL



10.102.01 p1 5/2017

ENGINE OIL FILL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2855413 1 RIGID TUBE 12 mm OD DIPSTICK
2 2854581 1 DIPSTICK
3 4899036 2 PLUG
4 4897330 2 HEX SOCKET PLUG M12 x 1.5
5 4895610 1 O-RING 2.2mm Thk x 9.3mm ID
6 2852377 1 NECK FILLER
7 2852134 2 FLANGE BOLT Hex, M12 x 1.75 x 25mm
8 2852135 1 O-RING 2.6mm Thk x 37.7mm ID
9 2852136 1 CAP 48mm ID x 56mm OD x 18mm W INTRODUCTION

10 2852500 2 CLAMP  P-clip

3230-PATRIOT SPRAYER



10.102.03 p1 5/2017

OIL PUMP, PAN



10.102.03 p1 5/2017

OIL PUMP, PAN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 18138424 2 SCREW Hex Flg, M8 x 1.25 x 20mm
2 4899091 18 SCREW Hex Flange Cap, M8 x 1.25 x 40.00mm
3 4898301 1 GASKET 0.42mm Thk
4 1 4898036 1 ENGINE OIL PAN
5 4895577 2 PLUG
6 4897858 1 SPACER
7 4893940 1 PIPE  OIL SUCTION
8 4897861 1 OIL PAN GASKET SET 17.3mm Thk
9 2830546 2 SEALING WASHER

(1) Includes Refs. 5, 9

3230-PATRIOT SPRAYER



10.102.04 p1 5/2017

GEAR COVER - FRONT & REAR



10.102.04 p1 5/2017

GEAR COVER - FRONT & REAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4897026 1 COVER  Front Gear
2 4899078 9 SCREW Hex Flg, M8 x 1.25 x 45
3 4899063 8 SCREW Hex Flg, M8 x 1.25 x 30
4 4890832 1 OIL SEAL M70 x 100 x 12.5/16
5 4891209 2 DOWEL M13 x 8 L
6 4899026 2 DOWEL M18 x 10
7 4899093 2 BOLT Hex Flange, M10 x 30.00mm, Cl 10.9, PHC
7 4899073 1 SCREW Hex Flg, M12 x 1.75 x 30
8 4896939 3 SCREW M10 x 1.5 x 50mm
9 4899678 1 HOUSING  REAR

3230-PATRIOT SPRAYER



10.102.05 p1 5/2017

GEAR COVER - PLATE



10.102.05 p1 5/2017

GEAR COVER - PLATE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2852175 1 COVER
2 4896897 1 GASKET 1.35mm Thk
3 16677734 2 BOLT Hex Flg, M12 x 1.75 x 25mm

3230-PATRIOT SPRAYER



10.103.01 p1 5/2017

FLYWHEEL HOUSING



10.103.01 p1 5/2017

FLYWHEEL HOUSING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899026 2 DOWEL M18 x 10
2 4899109 2 SCREW Hex, M10 x 1.5 x 80
2 4899076 6 SCREW Hex Flg, M12 x 1.75 x 80
2 4892915 10 FLANGE BOLT Hex, M10 x 1.5 x 40mm
2 2852426 2 SCREW  M12 X 110
3 4895155 1 COVER
4 4895378 1 BUTTON PLUG M29.2
5 4895379 1 O-RING 21.82mm ID x 3.53mm Width
6 2854528 1 HOUSING  FLYWHEEL
7 4899068 2 BOLT Flng, M8 x 1.25 x 16mm
8 4890833 1 OIL SEAL M130 x 155 x 12.5/16

3230-PATRIOT SPRAYER



10.103.02 p1 5/2017

CRANKSHAFT & PULLEY



10.103.02 p1 5/2017

CRANKSHAFT & PULLEY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 2852305 1 CRANKSHAFT
1 1 2852306 1 CRANKSHAFT
1 2852306R 1 REMAN-CRANKSHAFT
1 2852306C 1 CORE-CRANKSHAFT  Return Number
2 4893386 1 GEAR 36 T
3 4899046 1 DOWEL M6 x 9 L
4 2 2995787 6 SET OF STD MAIN BRGS
4 4895017 6 BEARING HALF
4 2853815 6 BEARING HALF
5 3 2992153 1 CAP
5 4895414 6 BEARING HALF
5 2853816 6 BEARING HALF
6 4896773 1 PULLEY  Crankshaft
7 4892867 6 CAPTIVE WASHER SCREW Phillips Drive, Oval HD, M12 x

1.25 x 78.5mm, Cl 10.9
8 2854847 1 DAMPER
9 84144522 1 THRUST BEARING  Thrust, Standard
9 84144523 1 THRUST BEARING  Thrust, Undersize, 0.25 mm
9 84144524 1 THRUST BEARING  Thrust, Undersize, 0.5 mm
9 84144525 1 SET OF STD MAIN BRGS  Standard
9 84144526 1 SET OF STD MAIN BRGS  Undersize, 0.25 mm
9 84144527 1 SET OF STD MAIN BRGS  Undersize, 0.5 mm

(1) Includes Refs. 2, 3
(2) Inludes 2 bearing halves
(3) Includes 2 halves

3230-PATRIOT SPRAYER



10.103.03 p1 5/2017

ENGINE, FLYWHEEL



10.103.03 p1 5/2017

ENGINE, FLYWHEEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 2854537 1 ENGINE FLYWHEEL
2 2852221 1 RING GEAR
3 4894641 8 CAPTIVE WASHER SCREW M12 X 1.25 X 31mm

(1) Includes Ref. 2

3230-PATRIOT SPRAYER



10.105.01 p1 5/2017

CONNECTING ROD



10.105.01 p1 5/2017

CONNECTING ROD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 2831298 6 CONNECTING ROD
2831298R 6 REMAN-CONNECTING ROD  3230 - PATRIOT SPRAYER -

7/09-
2831298C CORE-ROD CONNECTING  Return Number

2 4892708 1 BUSHING 38.02mm ID x 41.01mm OD x 33.4mm L
3 2831297 2 FLANGE BOLT Hex, M10 x 1.25 x 52mm, Cl 10.9
4 2 8093882 6 BEARING SET
5 2859173 1 BEARING SET  Standard
5 2859174 1 BEARING SET  Undersize, 0.25 mm
5 2859175 1 BEARING SET  Undersize, 0.5 mm

(1) Includes Refs. 1, 2, 3
(2) Includes 2 halves

3230-PATRIOT SPRAYER



10.105.02 p1 5/2017

PISTONS



10.105.02 p1 5/2017

PISTONS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 8094846 6 PISTON ASSY
1 8094848 6 PISTON ASSY   +0.4
2 4892712 6 PISTON PIN 38mm OD x 82mm L
3 504093651 12 LOCKING RING
4 8094845 6 PISTON RINGS KIT  Standard
2 NSS 6 NOT SOLD SEPARAT  PISTON
3 NSS 1 NOT SOLD SEPARAT  PIN, PISTON
4 NSS 2 NOT SOLD SEPARAT  RING, LOCKING
5 NSS 2 NOT SOLD SEPARAT  RING, LOCKING
6 NSS 1 NOT SOLD SEPARAT  RING, PISTON, SEALING
7 NSS 1 NOT SOLD SEPARAT  RING, PISTON
8 NSS 1 NOT SOLD SEPARAT  RING, OIL SCRAPER
9 87616297 1 PISTON & RINGS KIT  Piston, Pin, Retainer, & Ring,

Standard
9 87582046 1 PISTON & RINGS KIT  Piston, Pin, Retainer, & Ring,

Oversize 0.4 mm
9 87582047 1 PISTON & RINGS KIT  Piston, Pin, Retainer, & Ring,

Oversize 0.8 mm
9 87582179 1 PISTON RINGS KIT  Standard
9 87582180 1 PISTON RINGS KIT  Oversize 0.4 mm
9 87582181 1 PISTON RINGS KIT  Oversize 0.8 mm

(1) Includes Refs. 1 - 4

3230-PATRIOT SPRAYER



10.106.01 p1 5/2017

CYLINDER HEAD - VALVE MECHANISM



10.106.01 p1 5/2017

CYLINDER HEAD - VALVE MECHANISM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4895432 5 SCREW M8 x 1.25 x 70mm M8 x 1.25 x 70
2 2856458 6 ROCKER ARM
3 4897248 2 RETAINER
4 4894816 2 SHAFT
5 1 4895068 1 ROCKER ARM
6 4895198 2 NUT 3/8"-24, Heavy
7 2830222 2 ADJUSTMENT SCREW Hdls Hex Skt, 3/8" - 24 x 23.85mm
8 4895065 2 SPACER
9 2852776 3 WASHER 6mm ID x 11mm OD

10 2852428 6 WIRE CLAMP 6mm ID
11 1 4895067 1 ROCKER ARM
12 4899245 5 SLEEVE 9mm ID x 13.9mm OD x 55.25mm L
13 2 4899257 1 HOUSING  SPACER, ROCKER LEVER
14 2852427 3 WIRE HARNESS
15 4899083 2 SCREW
16 4893487 1 LEVER
17 4895031 12 PUSH ROD
18 2854530 12 BRIDGE
19 2853788 1 GASKET 10.35mm Thk
20 2852602 3 HEX SOC SCREW M6 x 16mm M6 X 16
21 4899089 2 SCREW Hex Flg, M8 x 1.25 x 50

(1) Includes Refs. 6, 7, 8
(2) Includes Ref. 12

3230-PATRIOT SPRAYER



10.106.02 p1 5/2017

CAMSHAFT



10.106.02 p1 5/2017

CAMSHAFT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899079 6 SCREW Hex Flg, M8 x 1.25 x 25
2 4896380 1 DRIVEN GEAR
3 4899068 2 BOLT Flng, M8 x 1.25 x 16mm
4 4897457 1 SUPPORT
5 2854604 1 CAMSHAFT  Incl 6

2854604R 1 REMAN-CAMSHAFT  3230 (7/09-)
2854604C CORE-CAMSHAFT  Return Number

6 4899080 1 DOWEL M6 x 8 L

3230-PATRIOT SPRAYER



10.202.01 p1 5/2017

AIR INTAKE SYSTEM



10.202.01 p1 5/2017

AIR INTAKE SYSTEM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87558354 1 MOUNTING PLATE  Air Cleaner
2 87042086 2 CLAMP 330mm ID
3 1 344323A1 1 AIR CLEANER  Complete
4 87269993 1 DUCT  AIR CLEANER
5 47626924 1 ELBOW  4" x 90°
6 NSS 1 NOT SOLD SEPARAT  AIR INTAKE
7 352790A1 1 ELBOW 101.6mm ID x 242mm L, EPDM elbow, air intake
8 279492A1 1 RESTRICTION SWITCH  AIR RESTRICTION
9 86980400 4 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd

10 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
11 87485012 1 CLAMP 3.75" - 4.62", Worm Gear 3.75/4.625 HD Worm,

W/liner
12 86637712 1 HOSE CLAMP 133mm - 156mm
13 87485016 1 CLAMP 5.75" - 6.62", Worm Gear 6.625/5.75 W/LNR SST
14 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
15 87529315 8 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
16 9991588 4 NUT M8 x 1.25, Cl 8
17 L124635 2 HOSE CLAMP

(1) See 10.202.02 For Service Parts

3230-PATRIOT SPRAYER



10.202.02 p1 5/2017

AIR CLEANER



10.202.02 p1 5/2017

AIR CLEANER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 344323A1 1 AIR CLEANER  Assembly, Incl 2-7
2 87682984 1 AIR FILTER  Primary
3 87682985 1 AIR FILTER  Secondary
4 86991373 1 COVER
5 86991370 1 O-RING 0.12" Width Cover
6 D36264 1 FITTING  Filtered Fitting
7 A184939 1 VALVE  Evacuator

3230-PATRIOT SPRAYER



10.206.02 p1 5/2017

ENGINE OIL FILTER



10.206.02 p1 5/2017

ENGINE OIL FILTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84228488 1 ENGINE OIL FILTER  Lub Case

3230-PATRIOT SPRAYER



10.206.03 p1 5/2017

FUEL FILTER - COMPONENTS



10.206.03 p1 5/2017

FUEL FILTER - COMPONENTS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2852793 1 BRACKET
2 2830733 2 SCREW  M8 X 25
3 NSS 1 NOT SOLD SEPARAT  HEAD
4 4898758 1 ADAPTER  HYD.
5 4897224 1 SENSOR  Temperature
6 4894721 6 SEALING WASHER 12.2mm ID x 17mm OD x 1.5mm Thk
7 4893464 1 PLUG
8 4890964 4 FITTING M12 x 1.5
9 4896543 1 FITTING  HYD.

10 2831006 1 HEATING ELEMENT
11 84412164 1 FUEL FILTER 94mm OD x 192mm L, M20 x 1.5, 10 Microns

Final
12 2852791 4 SCREW
13 4898876 1 O-RING 63.1mm ID x 3.53mm Width
14 12647104 2 WASHER 8.15mm ID x 20mm OD x 3mm Thk

3230-PATRIOT SPRAYER



10.206.04 p1 5/2017

DIA KIT, FUEL SEPERATOR



10.206.04 p1 5/2017

DIA KIT, FUEL SEPERATOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84290856 1 KIT  Fuel Seperator
2 84290841 2 MOUNT  IN, SEPERATOR, P
3 84290850 2 MOUNT  FR, SEPERATOR, P
4 86980379 6 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
5 87346728 1 FUEL FILTER
6 86980514 6 LOCK NUT Hex, M8, Cl 8, DOR
7 84292047 2 ADAPTER  PIPE F -8 NPTF X M -8 ORB
8 87270102 2 FITTING 1/2" NPTF to Quick Connect BRASS

NG12X1/2NPTF
9 87272535 1 FUEL HOSE  FUEL,TANK TO FILTER, INCLUDES NYLON

FITTINGS
10 291207C1 4 CLAMP

3230-PATRIOT SPRAYER



10.214.01 p1 5/2017

FUEL GROUP, FITTINGS & LINES



10.214.01 p1 5/2017

FUEL GROUP, FITTINGS & LINES

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 217-1226 1 ELBOW 90 Degree, 1/2"-14 Male
2 87265539 1 VALVE  valve, 1/2" npt full
3 8602542 2 ADAPTER M14 x 1.5 x 16mm ID x 7.90mm ID 246

NG12/M14 X 1.5
4 87617087 1 GUARD  Fuel Filter
5 84348875 1 FILTER ASSY
6 87519307 1 SENSOR  WATER
7 84348882 1 FUEL FILTER 97mm OD x 184mm L, M16 x 1.5, 30 Microns

Element, 30 Micron
8 217-406 1 PLUG Hex Hd, 1/4" - 18 NPT
9 84203087 1 MOUNT  Fuel Line

10 87272536 1 FUEL HOSE  FUEL, ENGINE TO TANK
11 87272534 1 FUEL HOSE  FUEL, FILTER TO ENGIN
12 87270102 1 FITTING 1/2" NPTF to Quick Connect BRASS, NG12 X 1/2

NPTF
13 87529315 6 WASHER 9mm ID x 17mm OD x 2mm Thk 9 X 17 X 2MM

HTS DOR HDN
14 22-824 1 CABLE TIE 3/16" x 7 1/4" CABLE STRAP
15 86980515 3 NUT Hex, M10 x 1.5, Cl 8.8, DOR
16 86980403 3 BOLT Hex, M10 x 1.5 x 40mm, Cl 8.8, Full Thd
17 87270105 1 FITTING  BRASS, NG8 X 3/8 NPTF
18 87529312 3 WASHER 11mm ID x 24mm OD x 3mm Thk
19 87272535 1 FUEL HOSE  FUEL,TANK TO FILTER, INCLUDES NYLON

FITTINGS
20 515-22190 4 CLAMP 3/4", Insul, 5/16" Bolt
21 86980379 5 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
22 86980514 6 LOCK NUT Hex, M8, Cl 8, DOR

3230-PATRIOT SPRAYER



10.216.01 p1 5/2017

FUEL GROUP, TANK MOUNTING



10.216.01 p1 5/2017

FUEL GROUP, TANK MOUNTING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87271411 AR TANK  120 Gallon
2 87272545 AR SUPPORT  FUEL TANK
3 86980400 AR BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
4 86980515 AR NUT Hex, M10 x 1.5, Cl 8.8, DOR
5 87529312 AR WASHER 11mm ID x 24mm OD x 3mm Thk
6 87664092 AR MOUNT  Tank Strap
7 86980379 AR BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
8 87529315 AR WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
9 9991588 AR NUT M8 x 1.25, Cl 8

10 {BN21877} AR BUSHING 3/4 OD X 12 GA X 2.0
11 87529310 AR WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4

mm, HDN, DOR
12 BN300407 AR FLANGE NUT  Flg, 1/2"-13, G8
13 87664095 AR STRAP  FUEL TANK

(1) Refer to 10.216.02

3230-PATRIOT SPRAYER



10.216.02 p1 5/2017

FUEL TANK ASSEMBLY



10.216.02 p1 5/2017

FUEL TANK ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84215743 1 FUEL TANK  120 Gallon
2 BN68502 1 CAP  VENTED "DIESEL"
3 84176272 1 SENSOR  Fuel Tank Level, Incl 13
4 344475A1 1 FITTING  fuel tank 1/2" NPTF
5 87694594 1 BOLT 3/4" - 16 LH Thread External, 1/4" - 18 NPTF Internal

FITTING FUEL TANK DRAIN
6 238-5214 1 O-RING 0.139" Thk x 0.984" ID, -214, Cl 5, 75 Duro
7 1251791C1 5 JAM NUT 3/4" - 16 LH Thread 3/4"-16 LH
8 87707148 1 FITTING  FUEL TANK DRAIN
9 238-5210 1 O-RING 0.139" Thk x 0.734" ID, -210, Cl 5, 75 Duro

10 282709A1 1 NUT  FITTING
11 87270794 5 BOLT Hex, M5 x 30mm, SST M5 x 30, SS
12 87272201 1 BUSHING  FUEL TANK SENDER
13 87268404 1 GASKET 2.4mm Thk Included in 3

(1) Includes Ref. 2 & 4 - 10

3230-PATRIOT SPRAYER



10.218.01 p1 5/2017

FUEL INJECTION SYSTEM - INJECTOR



10.218.01 p1 5/2017

FUEL INJECTION SYSTEM - INJECTOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4895483 12 BOLT Flng, M6 x 1 x 35mm M6 X 35
2 1 2854606 6 FUEL TUBE Connector Assembly ASSY
3 4890929 1 O-RING 3mm Thk x 11mm ID
4 4893739 6 TUBE NUT Hex, M22 x 1.5
5 2 2855135 6 FUEL SYSTEM INJECTOR  assembly
5 2855135R 6 REMAN-FUEL INJECTOR  Reman For New PN 2855135
5 2855135C 6 CORE-FUEL INJECTOR  Return Number
6 2854609 1 BRACKET  RETAINER
7 4890926 1 O-RING 3mm Thk x 20.9mm ID, 60 Duro 20.9 ID x 3
8 4899689 1 SEALING WASHER 7mm ID x 15mm OD x 1.5mm Thk

(1) Includes Ref. 3
(2) Includes Refs. 6, 7, 8

3230-PATRIOT SPRAYER



10.218.02 p1 5/2017

FUEL INJECTION SYSTEM - FUEL, SUPPLY



10.218.02 p1 5/2017

FUEL INJECTION SYSTEM - FUEL, SUPPLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2854540 1 MANIFOLD
2 18138424 1 SCREW Hex Flg, M8 x 1.25 x 20mm
3 2853537 4 BOLT Hex Flange Head Cap M8 x 1.25 x 125mm
4 2854543 1 VALVE PRESSURE RELIE
5 2854542 1 SENSOR FUEL PRESSURE TO THE MANIFOLD

PRESSURE
7 4899020 1 FLANGE BOLT Hex, M8 x 1.25 x 20mm
8 2854549 3 INJECTION PIPE  FUEL SUPPLY
9 2854544 3 INJECTION PIPE  FUEL SUPPLY

10 2854552 1 INJECTION PIPE  FUEL SUPPLY
11 4896884 1 BOLT Flng, M8 x 1.25 x 16mm, Cl 10.9
12 2852434 1 SPACER

3230-PATRIOT SPRAYER



10.218.03 p1 5/2017

FUEL INJECTION SYSTEM



10.218.03 p1 5/2017

FUEL INJECTION SYSTEM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2852440 1 TUBE  Fuel Supply,  Incl. Ref. 1A
2 2852443 1 TUBE  Fuel Supply,  Incl. Ref. 2A
3 2852446 1 TUBE  Fuel Return,  Incl. Ref. 3A
4 4896996 1 CLAMP 8mm D Clamping pipes
5 2852449 2 CLIP 8mm ID
6 2852794 1 CLIP 8mm ID
7 2852451 1 BRACKET  Fuel Plumbing
8 2852452 2 CABLE CLIP
9 4897277 1 SCREW

10 4897817 1 TUBE  Fuel Supply,  Incl. Ref. 10A
11 4895462 1 CLAMP
12 76195212 1 SCREW
13 4894095 8 O-RING 2.5mm Thk x 8mm ID, 60 Duro

3230-PATRIOT SPRAYER



10.218.04 p1 5/2017

FUEL INJECTION SYSTEM - DRAIN LINE



10.218.04 p1 5/2017

FUEL INJECTION SYSTEM - DRAIN LINE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2855125 1 TUBE
2 4894095 3 O-RING 2.5mm Thk x 8mm ID, 60 Duro
3 4896329 1 VALVE PRESSURE RELIE M12 x 1.5 CONTROL
4 2852457 1 CLAMP  RETAINER
5 2852458 1 CLIP
6 2852100 1 FLANGE BOLT Hex, M8 x 1.25 x 16mm

3230-PATRIOT SPRAYER



10.218.05 p1 5/2017

FUEL INJECTION SYSTEM - MODULE, ENGINE CONTROL



10.218.05 p1 5/2017

FUEL INJECTION SYSTEM - MODULE, ENGINE CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899124 2 WASHER
2 4899110 1 SCREW Hex Flg, M6 x 1 x 20
3 2852817 1 O-RING 1.7mm Thk x 23.5mm ID M23.52  ID x 1.78 Thk
4 2854593 1 STUD
5 2854282 1 NUT M6 x 1 Hex, M6 x 1
6 2852818 7 SCREW Hex, M6 x 1 x 30mm M6 X 30
7 4899110 2 SCREW Hex Flg, M6 x 1 x 20
8 4890189 1 SENSOR  SPEED
9 4890190 1 SENSOR  ECM

10 2852820 1 O-RING 0.07" Thk x 0.676" ID, 17, Cl 7, 75 Duro 17.17 X
1.78MM

11 4890193 1 SENSOR  Oil Pressure & Temp.
12 4895477 2 O-RING 2.62mm Thk x 13.94mm ID
13 4897224 1 SENSOR  Temperature
14 4892255 1 HOUSING  CONNECTOR, HYD.
15 2852821 1 SENSOR  ECM; Boost/Air Temperature
16 2852486 1 CABLE CLIP
17 4895157 1 STUD
18 2854594 1 ECU
18 2854594R 1 REMAN-MODULE   Remanufactured Electronic Control Unit
18 2854594C 1 CORE-MODULE  CORE-MODUL Return Number,

ELECTRONIC CONTROL UNIT
19 2854595 1 BRACKET
20 2854079 1 GASKET 6.45mm Thk
21 4890964 1 FITTING M12 x 1.5
22 4891385 2 SEALING WASHER 12.2mm ID x 15.4mm OD x 1.5mm Thk
23 2855150 6 INSULATOR BLOCK
24 4896542 1 HYD CONNECTOR M12 x 1.5 ORB x 6 ORFS
25 4899078 3 SCREW Hex Flg, M8 x 1.25 x 45
26 4895817 1 BOLT Flng, M6 x 1 x 20mm, Cl 10.9
27 4899057 1 FLANGE NUT M6
28 2852825 1 PLUG 100mm x 40mm L

3230-PATRIOT SPRAYER



10.220.01 p1 5/2017

THROTTLE GROUP, RH CONSOLE



10.220.01 p1 5/2017

THROTTLE GROUP, RH CONSOLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270767 1 THROTTLE  Electric
2 87271789 4 SPACER  Nylon, .219 x 0.5 x 0.5
3 87343612 4 SCREW Phil Pan Hd, M5 x 30mm, Cl 4.8, Full Thd M5 X 30

PHD H 4.8
4 134071A1 1 KNOB  Throttle Control

3230-PATRIOT SPRAYER



10.246.01 p1 5/2017

FUEL INJECTION PUMP



10.246.01 p1 5/2017

FUEL INJECTION PUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899003 3 FLANGE NUT M8 x 1.25
2 4896952 1 COVER
3 2852488 3 STUD M8 x 1,25 x 50mm M8 X 1.25 X 50
4 4890700 1 GASKET 1.21mm Thk
5 4898921 1 FUEL INJECTION PUMP  solenoid is 42541851
5 4898921R 1 REMAN-INJECTION PUMP
5 4898921C 1 CORE-INJECTION PUMP  Return Number
6 4890088 1 O-RING 44mm ID x 3mm Width
7 4890634 1 NUT Hex, M18 x 1.5, RH M18 X 1.5
8 4891385 4 SEALING WASHER 12.2mm ID x 15.4mm OD x 1.5mm Thk
9 4893962 4 QUICK MALE COUPLING M12 x 1.5 HYD.

10 1 2852804 1 HUB  adapter, fuel pump
11 2852805 1 O-RING 2.6mm Thk x 72.6mm ID
12 4893389 1 DRIVEN GEAR 27T
13 16673635 2 BOLT Hex, M8 x 1.25 x 20mm, Full Thd
14 4890635 1 SPRING WASHER

(1) Includes Ref. 11

3230-PATRIOT SPRAYER



10.250.02 p1 5/2017

TURBOCHARGER



10.250.02 p1 5/2017

TURBOCHARGER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2855834 1 TURBOCHARGER  Non Waste Gate
2854829R 1 REMAN-TURBOCHARGER  3230 (7/09-); Reman for NEW

P/N 2855834
2854829C CORE-TURBOCHARGER  Return Number

2 4895132 1 GASKET 1mm Thk
3 4899086 4 FLANGE NUT Hex, M10 x 1.5
4 4899085 1 STUD M10 x 1.5 x 42mm
5 4896650 1 EXHAUST MANIFOLD

3230-PATRIOT SPRAYER



10.250.03 p1 5/2017

TURBO ELBOW GROUP



10.250.03 p1 5/2017

TURBO ELBOW GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 J008465 1 PLUG  1/8 npt, int hex, seal
2 J883284 1 O-RING 0.07" Thk x 2.364" ID, -36 NEW HOLLAND N
3 J923041 1 SLOTTED NUT
4 J069053 1 CLAMP 66.54mm ID turbo outlet, v-band, Includes Ref 3
5 J918350 1 PIPE ASSY.  AIR TRANSFER

3230-PATRIOT SPRAYER



10.250.04 p1 5/2017

ENGINE OIL PIPING



10.250.04 p1 5/2017

ENGINE OIL PIPING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899079 2 SCREW Hex Flg, M8 x 1.25 x 25
2 2857015 1 HYD CONNECTOR Hex, M12 x 1.5 x 6.7mm ID x 32mm L

TURBO OIL DRAIN
3 4899107 1 O-RING 1.8mm Thk x 10.52mm ID
4 4899108 1 O-RING 0.364mm ID x 0.07mm Width
5 4891288 1 GASKET 0.8mm Thk
6 4896893 1 CLAMP 20mm W
7 4899058 2 O-RING 0.674" ID x 0.88" OD x 0.103"
8 2852746 1 HOSE 6.35mm ID x 698mm L
9 4895089 1 PLUG 0.886" L

10 2854585 1 TUBE
11 2852390 1 BRACKET
12 4899003 1 FLANGE NUT M8 x 1.25
13 2852380 1 BRACKET
14 4899068 3 BOLT Flng, M8 x 1.25 x 16mm
15 4895579 1 CLAMP

3230-PATRIOT SPRAYER



10.254.01 p1 5/2017

INTAKE MANIFOLD



10.254.01 p1 5/2017

INTAKE MANIFOLD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2854534 1 INLET MANIFOLD
2 4895432 3 SCREW M8 x 1.25 x 70mm M8 x 1.25 x 70
3 4899039 7 BOLT Flng, M8 x 1.25 x 25mm, Cl 10.9
4 2854837 1 HEATER
5 2854701 1 GASKET 0.8mm Thk
6 2854702 6 SCREW Hex Flg, M6 x 20mm
8 4895424 1 INLET MANIFOLD
9 4899921 1 GASKET 1.2mm Thk

10 4895079 2 PIPE PLUG 3/4"-14
11 2852212 4 FLANGE BOLT Hex, M8 x 1.25 x 25mm

3230-PATRIOT SPRAYER



10.254.02 p1 5/2017

EXHAUST MANIFOLD



10.254.02 p1 5/2017

EXHAUST MANIFOLD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4896651 1 EXHAUST MANIFOLD
2 4896650 1 EXHAUST MANIFOLD
3 2830444 6 MANIFOLD GASKET
4 4895336 12 SPACER
5 4895219 4 STUD Hex Flng, M10 x 65mm, Cl 10.9
6 4895174 8 SCREW Flg Hd, M10 x 1.5 x 65
7 4899085 4 STUD M10 x 1.5 x 42mm

3230-PATRIOT SPRAYER



10.254.03 p1 5/2017

EXHAUST GROUP



10.254.03 p1 5/2017

EXHAUST GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87735661 1 MUFFLER  3 INLET X 4 OUT
2 9673152 1 CLAMP 64.73mm - 81.53mm Muffler (Bent Bolt)

3230-PATRIOT SPRAYER



10.254.04 p1 5/2017

EXHAUST ELBOW GROUP



10.254.04 p1 5/2017

EXHAUST ELBOW GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
2 J910991 1 ELBOW  PIPE, EXHAUST OUTLET
3 217-432 1 PLUG Hex Soc, 1/4" - 18 NPTF
4 J903652 1 CLAMP  V BAND
5 86980399 2 BOLT Hex, M10 x 1.5 x 20mm, Cl 8.8, Full Thd M10-1.5 X

20, HH, 8.8, DOR

3230-PATRIOT SPRAYER



10.254.05 01 p1 5/2017

GRID HEATER, GROUP



10.254.05 01 p1 5/2017

GRID HEATER, GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87455571 1 SOLENOID  200A GRID HEATER
2 120100 2 BOLT M6 x 20mm, Cl 8.8
3 353308 4 NUT M6 x 1.0, Cl 8
4 BN69860 1 CIRCUIT BREAKER  150A
5 87341554 1 COVER  Grid Heater Relay
6 87536766 1 CABLE  BATTERY TO GRID HEATER CKT BEAKER
7 87536767 1 CABLE  GRID CKT BREAKER TO GRID RELAY
8 87619397 1 ELECTRIC CABLE  GRID RELAY TO HEATER
9 87554184 1 CABLE  GRID HEATER TO ENGINE

10 145458 2 SERRATED NUT 5/16"-18 GR 5 ZND
11 87016571 2 NUT M5, Cl 5
12 86625261 2 WASHER 5.5mm ID x 10mm OD x 1mm Thk
13 120104 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
14 86511444 2 FLANGE NUT Hex, M6 x 1

3230-PATRIOT SPRAYER



10.254.05 02 p1 5/2017

GRID HEATER, GROUP



10.254.05 02 p1 5/2017

GRID HEATER, GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87455571 1 SOLENOID  200A GRID HEATER
2 120100 2 BOLT M6 x 20mm, Cl 8.8
3 353308 4 NUT M6 x 1.0, Cl 8
4 BN69860 1 CIRCUIT BREAKER  150A
5 87341554 1 COVER  Grid Heater Relay
6 87536766 1 CABLE  BATTERY TO GRID HEATER CKT BEAKER
7 87536767 1 CABLE  GRID CKT BREAKER TO GRID RELAY
8 87619397 1 ELECTRIC CABLE  GRID RELAY TO HEATER
9 87554184 1 CABLE  GRID HEATER TO ENGINE

10 145458 2 SERRATED NUT 5/16"-18 GR 5 ZND
11 87016571 2 NUT M5, Cl 5
12 86625261 2 WASHER 5.5mm ID x 10mm OD x 1mm Thk
13 120104 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
14 86511444 2 FLANGE NUT Hex, M6 x 1

3230-PATRIOT SPRAYER



10.310.01 p1 5/2017

PACKAGE, CHARGE AIR COOLER



10.310.01 p1 5/2017

PACKAGE, CHARGE AIR COOLER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87558357 1 MOUNTING PLATE  Coolers
2 259332A4 1 AFTERCOOLER  CHARGE AIR
3 87340760 3 INTAKE AIR HOSE 88.90 mm ID x 110.00
4 87270795 7 CLAMP  T-Bolt 3.56" Spring
5 87271488 1 TUBE 3.50" OD CAC, HOT SIDE
6 87271489 1 TUBE 3.50" OD CAC, COLD SIDE
7 87270662 1 INTAKE AIR HOSE
8 BN300759 1 CLAMP  Constant Torque, 3.25"
9 84138475 1 BAFFLE  RADIATOR,TOP

10 434177A1 4 ISOLATOR  CAC, center bended
11 NSS 1 NOT SOLD SEPARAT  ENGINE
12 86980401 4 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
13 86980403 2 BOLT Hex, M10 x 1.5 x 40mm, Cl 8.8, Full Thd
14 87270726 2 BRACKET  CAC MOUNT
15 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
16 86980379 10 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
17 86980410 2 BOLT Hex, M10 x 100mm, Cl 8.8 M10 1.5 X 100, 8.8, DOR
18 87529239 4 WASHER 0.41" ID x 1.12" OD x 0.13" Thk 0.406 x 1.125 x

0.134 HTS DOR HDN
19 86980515 22 NUT Hex, M10 x 1.5, Cl 8.8, DOR
20 87558355 1 SUPPORT  RADIATOR, RH
21 87558356 1 SUPPORT  RADIATOR, LH
22 86980400 10 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
23 87270227 2 COVER
24 BN50179 4 WASHER  CAC MOUNT
25 1 {87381207} 1 6.35 X 19.05 X 680
26 1 {87381259} 2 6.35 X 19.05 X 798
27 87529312 36 WASHER 11mm ID x 24mm OD x 3mm Thk
28 86980402 8 BOLT Hex, M10 x 1.5 x 35mm, Cl 8.8, Full Thd
29 87559483 2 SUPPORT  COOLERS
30 84138474 2 SEAL  BULB, CAC

(1) Order BN29710 and cut to length

3230-PATRIOT SPRAYER



10.310.01 p2 5/2017

PACKAGE, CHARGE AIR COOLER



10.310.01 p2 5/2017

PACKAGE, CHARGE AIR COOLER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

31 84138473 1 SEAL  BULB, CAC
32 87529130 2 WASHER 0.34" ID x 1.75" OD x 0.18" Thk

0.344X1.75X0.179 CST DOR

3230-PATRIOT SPRAYER



10.402.01 p1 5/2017

ENGINE - OIL & WATER PUMP



10.402.01 p1 5/2017

ENGINE - OIL & WATER PUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2853443 1 WATER PUMP  Assembly, Early, With 70mm Pulley
2854835 1 WATER PUMP  Assembly, Late, With 78mm Pulley
2854835R 1 REMAN-WATER PUMP  3230 (7/09-)
2854835C CORE-WATER PUMP  Return Number

2 2852047 1 SEALING RING Square, 5.16mm Thk x 88.27mm ID
SEALRING

3 4899079 2 SCREW Hex Flg, M8 x 1.25 x 25
4 4897481 1 ENGINE OIL PUMP

4897481R 1 REMAN-ENG OIL PUMP  3230 (7/09-)
4897481C CORE-ENGINE OIL PUMP  Return number

5 4899090 4 SCREW Hex Flg, M8 x 1.25 x 30

3230-PATRIOT SPRAYER



10.402.02 01 p1 5/2017

WATER PUMP & RELATED PARTS



10.402.02 01 p1 5/2017

WATER PUMP & RELATED PARTS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2852398 1 IDLER WHEEL 65mm OD Pulley
2 2852396 1 BELT TENSIONER
3 2852397 1 IDLER 65mm OD Roller, Shifter
4 4896773 1 PULLEY  Crankshaft
5 2852245 1 PULLEY 65mm OD Idler
6 4897026 1 COVER  Front Gear
7 REF 1 INSTRUCTION  Fan Drive
8 2853443 1 WATER PUMP  Assembly, Early, With 70mm Pulley

2853443R 1 REMAN-WATER PUMP
2853443C CORE-WATER PUMP  Return Number
2854835 WATER PUMP  Assembly, Late, With 78mm Pulley

9 2852392 1 SUPPORT  Water Inlet

3230-PATRIOT SPRAYER



10.402.03 p1 5/2017

ENGINE COOLING SYSTEM



10.402.03 p1 5/2017

ENGINE COOLING SYSTEM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2852325 3 SCREW  M10 X 80
2 2854072 2 SEALING RING Square, 5.16mm Thk x 50.17mm ID
3 2852392 1 SUPPORT  water inlet
4 4895576 2 DOWEL
5 2852468 1 TUBE  RIGID
6 4895392 1 HEX SOCKET PLUG M18 x 1.5
7 4895393 1 O-RING 2.2mm Thk x 15.3mm ID
8 4895623 1 HEX SOCKET PLUG M16 x 1.5
9 4895625 1 O-RING 13.3mm ID x 2.2mm Width

10 2852496 2 PLUG M18 x 1.5
11 4899824 2 SEALING WASHER 18.2mm ID x 21.9mm OD x 1.5mm Thk
12 4895079 3 PIPE PLUG 3/4"-14
13 4895078 3 PIPE PLUG 1/2"-14
14 4895080 1 HEX SOCKET PLUG M22 x 1.5
15 2854072 1 SEALING RING Square, 5.16mm Thk x 50.17mm ID
16 4895118 1 FITTING  ENGINE COOLANT VENT
17 4896924 1 HYD CONNECTOR  HOSE COUPLING

3230-PATRIOT SPRAYER



10.402.04 p1 5/2017

ENGINE COOLING SYSTEM - THERMOSTAT



10.402.04 p1 5/2017

ENGINE COOLING SYSTEM - THERMOSTAT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899110 3 SCREW Hex Flg, M6 x 1 x 20
2 4895131 1 HOUSING  ELBOW
3 2858051 1 THERMOSTAT  Engine
4 2852473 1 GASKET 53.62mm ID x 59.72mm OD x 4.01mm Thk
5 4892762 1 PLUG 1/4 - 18" OD x 0.46" L
6 4895078 4 PIPE PLUG 1/2"-14

3230-PATRIOT SPRAYER



10.406.01 p1 5/2017

RADIATOR GROUP



10.406.01 p1 5/2017

RADIATOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 321959A1 1 RADIATOR  ENGINE
2 86980379 26 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
3 217-21 1 ELBOW 90 Degree, 1/4"-18 NPTF, Fem x 1/4"-18 NPTF

Male
4 86625234 1 DRAINCOCK/TAP SUPPLY 1/4" NPTF Valve, 1/4"

Weatherhead
5 217-291 2 FITTING 90 Degree Elbow, 5/16" Hose Barb x 1/8" Male

NPTF
6 87267775 1 SHROUD  Fan
7 87529315 14 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
8 A184524 1 SPACER  Fan, 80 mm
9 87270663 1 FAN  28" POLY

10 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
11 86980411 4 BOLT Hex, M10 x 1.5 x 110mm, Cl 8.8
12 87574511 1 BRACKET, SUPPORTING  COOLANT BOTTLE
13 87481454 1 BOTTLE  Tank, Coolant Recovery, 5 qt
14 9991588 8 NUT M8 x 1.25, Cl 8
15 86980381 4 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
16 87270788 1 PIPE  UPPER RADIATOR
17 87579957 1 TUBE 2.25" OD RADIATOR, LOWER
18 L115548 6 CLAMP 57.15mm - 79.38mm 2.5" CONSTANT TORQ
19 87268122 1 TANK  De-Air
20 87754737 1 MOUNT  DE-AIR TANK
21 A170241 1 RADIATOR CAP  15 psi
22 217-132 1 90 ELBOW 90 Degree Elbow, 3/8" Hose Barb x 1/4" Male

NPTF
23 214-1704 7 HOSE CLAMP #04, 0.25" - 0.62", Type M Worm
24 86625021 2 HOSE CLAMP 17.5mm - 31.7mm, Worm Gear
25 86507190 1 CAP  Coolant Recovery Bottle
26 BN314262 1 HOSE 0.31" ID x 36.00" Rubber
27 87267255 1 HOSE 0.31" ID x 20.00"
28 87267962 1 FUEL HOSE  3/8" X 42"

3230-PATRIOT SPRAYER



10.406.01 p2 5/2017

RADIATOR GROUP



10.406.01 p2 5/2017

RADIATOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

29 342656A1 1 HOSE  3/4" X 51"
30 1 {BN319780} 1 RAD TO RECOVERY
31 87270787 1 RADIATOR HOSE 49.00 mm ID, 57.00 mm ID x 100.00 mm,

SAE J20, SAE 20R4 CLASS D1 Lower Engine
32 87270786 1 HOSE 45.0 mm ID, 57.0 mm ID x 100 mm Rad Coupler,

Reducer
33 BN324394 2 RADIATOR HOSE 57.00 mm ID x 110.00 mm, SAE J20,

SAE 20R4 Straight Radiator Coupling
34 87485001 2 CLAMP 1.31" - 2.25" #28, Stainless Steel
35 86980382 2 BOLT Hex, M8 x 1.25 x 35mm, Cl 8.8, Full Thd M8-1.25 X 35
36 86625036 4 CLAMP 12.7mm, Coat, 8.7mm Bolt Hole, P Type
37 86980380 2 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
38 9827902 2 CLAMP 25.4mm, Coat, 10.3mm Bolt Hole, P Type
39 87746967 1 GUARD  FAN BELT
40 87268056 8 SPACER  Nylon 18 x 8.3 x 3 mm

(1) Order BN306821 and cut to length

3230-PATRIOT SPRAYER



10.408.01 p1 5/2017

OIL FILTER & COOLER



10.408.01 p1 5/2017

OIL FILTER & COOLER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 4899019 15 SCREW Hex Flg, M8 x 1.25 x 35
2 1 2853780 1 FILTER HEAD  HOUSING
2 4899566 1 FILTER HEAD
3 2853781 1 PLUG Hex, M22 x 1.5 ORB
4 4896404 1 PLUNGER 10mm ID, 12mm OD, 15.44mm ID, 18.26mm OD

HOUSING, PLUG PRESSURE REG.
5 4895045 1 SPRING Compression, 14.7mm OD x 66mm L VALVE
6 2 4899035 1 O-RING 2.62mm Thk x 18.39mm ID
7 J936365 1 VALVE PRESSURE RELIE  HYDRAULIC
8 4893391 1 ADAPTER M24 x 2 x M27 x 2
9 4896407 1 OIL COOLER  RADIATOR
9 2853604 1 OIL COOLER

10 2830559 1 GASKET 0.5mm Thk
11 4896409 1 GASKET 1.55mm Thk

(1) Includes Refs. 3 - 8
(2) If Used

3230-PATRIOT SPRAYER



10.414.01 p1 5/2017

FAN DRIVE



10.414.01 p1 5/2017

FAN DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 16673635 4 BOLT Hex, M8 x 1.25 x 20mm, Full Thd
2 4890732 1 RETAINER 11.50mm ID x 52mm OD x 7mm SPACER
3 2852250 1 SUPPORT
4 2853233 1 PULLEY 178mm OD
5 4899032 4 SCREW Hex Flg, M10 x 1.5 x 25
6 4899078 4 SCREW Hex Flg, M8 x 1.25 x 45
7 2853871 1 PULLEY  COMPRESSOR
8 2852171 1 SNAP RING
9 4892426 1 HUB

10 4892732 1 BALL BEARING 34mm ID x 64mm OD x 37mm W
11 2852172 1 BOLT Flng, M10 x 1.5 x 70mm M10 X 70
12 4896773 1 PULLEY  Crankshaft
13 4897026 1 COVER  Front Gear

3230-PATRIOT SPRAYER



SECTION INDEX

HYDROSTATIC DRIVE

SECTION INDEX

HYDROSTATIC DRIVE

29.100.01 GEAR RATIO GROUP

29.100.02 GEARBOX, PLANETARY, BSN YAT027194

29.100.03 GEARBOX, PLANETARY, USED ON SN YAT027194 AND AFTER

29.100.04 DRIVE CONTROL HYDRAULIC GROUP

29.100.05 01 WHEEL MOTOR GROUP, BSN YCT032640

29.100.05 02 WHEEL MOTOR BREAKDOWN, BSN YCT032640

29.100.05 03 WHEEL MOTOR GROUP, SN YCT032640 AND AFTER

29.100.05 04 WHEEL MOTOR BREAKDOWN, SN YCT032640 AND AFTER

29.100.06 01 PUMP GROUP, DED, BSN YCT032640

29.100.06 02 PUMP GROUP, DED, SN YCT032640 AND AFTER

29.100.07 DRIVE-2 PUMP, 1.40 UP

29.100.08 01 HYDROSTATIC PUMP GROUP, BSN YCT032640

29.100.08 02 HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER

29.100.09 01 HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, BSN YCT032640

29.100.09 02 RH HYDROSTATIC PUMP ROTARY, BSN YCT032640

29.100.09 03 RH HYDROSTATIC PUMP CONTROL, BSN YCT032640

29.100.09 04 RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640

29.100.09 05 RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640

29.100.09 06 RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640

29.100.09 07 RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640

29.100.09 08 RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640

29.100.09 09 RH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640

29.100.09 10 RH HYDROSTATIC PUMP FILTER, BSN YCT032640

29.100.10 01 HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, BSN YCT032640

29.100.10 02 LH HYDROSTATIC PUMP ROTARY, BSN YCT032640

29.100.10 03 LH HYDROSTATIC PUMP CONTROL, BSN YCT032640

29.100.10 04 LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640

29.100.10 05 LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640

29.100.10 06 LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640

29.100.10 07 LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640

29.100.10 08 LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640

29.100.10 09 LH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640

29.100.10 10 LH HYDROSTATIC PUMP, CONTROL MODULE, BSN YCT032640

29.100.10 11 LH HYDROSTATIC PUMP FILTER, BSN YCT032640

29.100.11 01 HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, SN YCT032640 AND AFTER



SECTION INDEX

HYDROSTATIC DRIVE

SECTION INDEX

HYDROSTATIC DRIVE

29.100.11 02 RH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER

29.100.11 03 RH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER

29.100.11 04 RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER

29.100.11 05 RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

29.100.11 06 RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND
AFTER

29.100.11 07 RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER

29.100.11 08 RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER

29.100.11 09 RH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER

29.100.11 10 RH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER

29.100.12 01 HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, SN YCT032640 AND AFTER

29.100.12 02 LH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER

29.100.12 03 LH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER

29.100.12 04 LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER

29.100.12 05 LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

29.100.12 06 LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND
AFTER

29.100.12 07 LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER

29.100.12 08 LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER

29.100.12 09 LH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER

29.100.12 10 LH HYDROSTATIC PUMP, CONTROL MODULE, SN YCT032640 AND AFTER

29.100.12 11 LH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER

29.200.01 PUMP DRIVE GROUP

29.212.01 CASE DRAIN HYDRAULIC GROUP

29.212.02 HYDRAULIC DRIVE LOOP GROUP



29.100.01 p1 5/2017

GEAR RATIO GROUP



29.100.01 p1 5/2017

GEAR RATIO GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN306152 2 SPACER  WHEEL HUB
2 87269800 2 GEARBOX  Planetary 25.2:1, BSN YAT027194

84280675R 2 REMAN-GEARBOX  3230 (BSN YAT027194) (7/09-),
Reman For New P/N 87269800

84280675C CORE-GEARBOX  Return Number
2 84280675 2 GEARBOX  Planetary 25.2:1, Used on SN YAT027194 and

After
84280675R 2 REMAN-GEARBOX  3230 (Used on SN YAT027194 AND

AFTER) (7/09-)
84280675C CORE-GEARBOX  Return Number

3 87269801 2 GEARBOX  Planetary 31:1, BSN YAT027194
87269801R 2 REMAN-GEARBOX  3230 BSN YAT027194,
87269801C CORE-GEARBOX  Return Number

3 1 84280676 2 GEARBOX  Planetary 31:1, Used on SN YAT027194 and
After

84280676R 2 REMAN-GEARBOX  3230 SN YAT027194 and AFTER
(7/09-)

84280676C CORE-GEARBOX  Return Number
4 BN302640 4 FITTING  9/16 -18 ORFS x 7/16 -20 ORB
5 BN304226 72 BOLT  M16-2 X 45, FH, 10.9
6 BN315229 40 WHEEL NUT  Flange, Wheel, 22 mm

(1) Refer to Fig 29.100.03 For Service Parts Breakdown

3230-PATRIOT SPRAYER



29.100.02 p1 5/2017

GEARBOX, PLANETARY, BSN YAT027194



29.100.02 p1 5/2017

GEARBOX, PLANETARY, BSN YAT027194

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269800 1 GEARBOX  Planetary 25.2:1
84280675R 1 REMAN-GEARBOX  3230 (BSN YAT027194) (7/09-),

Reman For New P/N 87269800
84280675C CORE-GEARBOX  Return Number

1 1 87269801 1 GEARBOX  Planetary 31:1
87269801R 1 REMAN-GEARBOX  3230 BSN YAT027194,
87269801C CORE-GEARBOX  Return Number

1 87269801R 1 REMAN-GEARBOX  3330 BSN YAT027194
1 87269801C CORE-GEARBOX  Return Number
2 87550016 4 PLANETARY GEAR
3 87550046 3 PLANETARY GEAR  25.2:1
3 87550017 3 PLANETARY GEAR  31:1
4 87550018 1 UPPER LINK  GEAR, SUN
5 87550019 1 NUT  SHAFT
6 87550020 3 PIN  PLANET
7 87550047 1 PLANET CARRIER
7 87550021 1 PLANET CARRIER
8 NS 1 NOT SERVICED  Cover, End
9 87550022 3 BEARING ASSY  CYLINDRICAL

10 87550023 4 BEARING ASSY  CYLINDRICAL
11 87550024 1 TAPERED BEARING  TAPERED
12 87550025 12 BOLT  SOCKET HEAD
13 87550026 3 SNAP RING
14 87550030 4 SNAP RING
15 87550031 1 SNAP RING
16 87550032 3 RING  STAY
17 87550033 1 O-RING
18 87550034 1 SEAL  FACE
19 87550035 2 PLUG  Screw
20 87550036 2 RING
21 87550037 8 BOLT  SOCKET HEAD
22 NS 1 NOT SERVICED  Gear, Ring

(1) Not Shown

3230-PATRIOT SPRAYER



29.100.02 p2 5/2017

GEARBOX, PLANETARY, BSN YAT027194



29.100.02 p2 5/2017

GEARBOX, PLANETARY, BSN YAT027194

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

23 87550038 1 O-RING
24 87550048 1 UPPER LINK  GEAR, SUN, 25.2:1
24 87550039 1 UPPER LINK  GEAR, SUN, 31:1
25 87550041 1 SPACER  RING
26 NS 1 NOT SERVICED  Spindle
27 87550042 1 BRAKE  PISTON
28 NS 1 NOT SERVICED  Coupler
29 87550043 1 SPACER  RING
30 84261635 1 BASE PLATE  Base Plate
31 87550044 1 SNAP RING
32 NS 1 NOT SERVICED  Plug, Screw
33 87550045 10 STUD
34 NS 1 NOT SERVICED  Plug, Cap
35 87550049 1 SNAP RING
36 87550050 2 PIN
37 87272656 1 REPAIR KIT  BRAKE DISC
38 87272657 1 SEAL KIT  GFT PLANETARY

3230-PATRIOT SPRAYER



29.100.03 p1 5/2017

GEARBOX, PLANETARY, USED ON SN YAT027194 AND AFTER



29.100.03 p1 5/2017

GEARBOX, PLANETARY, USED ON SN YAT027194 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84280675 1 GEARBOX  Planetary 25.2:1
84280675R 1 REMAN-GEARBOX  3230 (Used on SN YAT027194 AND

AFTER) (7/09-)
84280675C CORE-GEARBOX  Return Number

1 84280676 1 GEARBOX  Planetary 31:1
84280676R 1 REMAN-GEARBOX  3230 SN YAT027194 and AFTER

(7/09-)
84280676C CORE-GEARBOX  Return Number

2 87550016 4 PLANETARY GEAR
3 87550046 3 PLANETARY GEAR  25.2:1
3 1 87550017 3 PLANETARY GEAR  31:1
4 87550018 1 UPPER LINK  GEAR, SUN
5 84294030 1 NUT  SHAFT
6 87550020 3 PIN  PLANET
7 87550047 1 PLANET CARRIER
7 1 87550021 1 PLANET CARRIER
8 NS 1 NOT SERVICED  Cover, End
9 84294031 3 BEARING, ROLLER, CYL  CYLINDRICAL

10 84294032 4 BEARING, ROLLER, CYL  CYLINDRICAL
11 87550024 1 TAPERED BEARING  TAPERED
12 87550025 12 BOLT  SOCKET HEAD
13 87550026 3 SNAP RING
14 87550030 4 SNAP RING
15 87550031 1 SNAP RING
16 87550032 3 RING  STAY
17 87550033 1 O-RING
18 87550034 1 SEAL  FACE
19 87550035 2 PLUG  Screw
20 87550036 2 RING
21 87550037 8 BOLT  SOCKET HEAD
22 87272657 1 SEAL KIT  GFT PLANETARY
23 2 87272656 1 REPAIR KIT  BRAKE DISC

(1) Not Shown
(2) Incl 25

3230-PATRIOT SPRAYER



29.100.03 p2 5/2017

GEARBOX, PLANETARY, USED ON SN YAT027194 AND AFTER



29.100.03 p2 5/2017

GEARBOX, PLANETARY, USED ON SN YAT027194 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 NS 1 NOT SERVICED  Gear, Ring
25 NSS 6 NOT SOLD SEPARAT  Disc, Inner Brake
26 87550038 1 O-RING
26 87550048 1 UPPER LINK  GEAR, SUN
26 87550039 1 UPPER LINK  GEAR, SUN
27 87550041 1 SPACER  RING
28 NS 1 NOT SERVICED  Spindle
29 87550042 1 BRAKE  PISTON
30 87550043 1 SPACER  RING
31 84261635 1 BASE PLATE  Base Plate
32 87550044 1 SNAP RING
33 NS 1 NOT SERVICED  Plug, Screw
34 87550045 10 STUD
35 NS 1 NOT SERVICED  Plug, Cap
36 87550049 1 SNAP RING
37 84294033 2 DOWEL  Pin, Not Shown

3230-PATRIOT SPRAYER



29.100.04 p1 5/2017

DRIVE CONTROL HYDRAULIC GROUP



29.100.04 p1 5/2017

DRIVE CONTROL HYDRAULIC GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269798 1 HYDRAULIC VALVE  MANIFOLD SHIFT, Incl 2
2 87601672 1 HYDRAULIC VALVE  Cartridge
3 9825770 1 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro
4 9993141 4 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
5 87574767 2 HOSE  -6 X 178", LH Front, LH Rear
6 87271558 1 HOSE  -6 X 146", RH Rear
7 87574766 1 HOSE  -6 X 142", RH Front
8 86980386 2 BOLT Hex, M8 - 1.25 x 60mm, Cl 8.8, DOR
9 87720272 1 HOSE ASSY.  -6 X 76", To Left Hydro Pump

10 BN316442 1 HOSE ASSY.  -4 X 60", Steel Line to Valve
11 BN324682 2 FITTING  -6 FOR 6MB X 90
12 87269785 1 HOSE ASSY.  -6 x 82", To Tee on Gear Pump
13 86980514 1 LOCK NUT Hex, M8, Cl 8, DOR
14 BN302549 1 ELBOW  9/16-18 ORFS x 9/16-18 ORB

3230-PATRIOT SPRAYER



29.100.05 01 p1 5/2017

WHEEL MOTOR GROUP, BSN YCT032640



29.100.05 01 p1 5/2017

WHEEL MOTOR GROUP, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269799 4 MOTOR  Wheel, 55cc
1 87269799R 4 REMAN-HYD MOTOR  3230
1 87269799C 4 CORE-MOTOR HYDRAULIC  Return Number
2 1 868-16040 8 12 PT SCREW M16 x 40mm, Cl 12.9 M16 2 X 40 12PT 12.9
3 87584271 4 ADAPTER  REWORKED 90, 6 MOR
4 BN302650 4 FITTING  13/16 -16 ORFS x 3/4 -16 ORB
5 87595456 4 PLUG  ORB, SOC HD 5/16-24

(1) Not Shown

3230-PATRIOT SPRAYER



29.100.05 02 p1 5/2017

WHEEL MOTOR BREAKDOWN, BSN YCT032640



29.100.05 02 p1 5/2017

WHEEL MOTOR BREAKDOWN, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269799 1 MOTOR  Wheel, 55cc
1 87269799R 1 REMAN-HYD MOTOR  3230
1 87269799C 1 CORE-MOTOR HYDRAULIC  Return Number
2 87603547 1 CONTROL  Wheel Motor
3 87603553 1 O-RING  Wheel Motor Control Seal
4 87603550 1 RING  Retaining
5 87603551 1 SEAL  Shaft
6 87603552 1 PLATE  Back UP
7 87603554 1 O-RING 4mm Thk x 150mm ID, 75 Duro Wheel Motor to

Planetary Seal
8 87603555 1 GEAR SET  Control, Included in Ref 2, Not Shown
9 87603556 1 CARTRIDGE  Flush And Boost Pressure, 20 Micron,

Included in Ref 2, Not Shown

3230-PATRIOT SPRAYER



29.100.05 03 p1 5/2017

WHEEL MOTOR GROUP, SN YCT032640 AND AFTER



29.100.05 03 p1 5/2017

WHEEL MOTOR GROUP, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84476649 4 HYDRAULIC MOTOR 55CC Wheel, 55cc
1 84476649R 4 REMAN-HYD MOTOR  Reman Wheel, 55cc

84476649C CORE-MOTOR HYDRAULIC  Return Number
2 2 868-16040 8 12 PT SCREW M16 x 40mm, Cl 12.9 M16 2 X 40 12PT 12.9
3 87584271 4 ADAPTER  REWORKED 90, 6 MOR
4 BN302650 4 FITTING  13/16 -16 ORFS x 3/4 -16 ORB
5 87595456 4 PLUG  ORB, SOC HD 5/16-24

(1) See Fig 29.100.05(04) For Service Parts Breakdown
(2) Not Shown

3230-PATRIOT SPRAYER



29.100.05 04 p1 5/2017

WHEEL MOTOR BREAKDOWN, SN YCT032640 AND AFTER



29.100.05 04 p1 5/2017

WHEEL MOTOR BREAKDOWN, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84476649 1 HYDRAULIC MOTOR 55CC Wheel, 55cc, Includes Ref 2 -
11

84476649R 1 REMAN-HYD MOTOR  Reman Wheel, 55cc, Includes Ref 2 -
11

84476649C CORE-MOTOR HYDRAULIC  Return Number
2 87603547 1 CONTROL  Wheel Motor, Includes Ref 10- 11
3 87603553 1 O-RING  Wheel Motor Control Seal
4 87603550 1 RING  Retaining
5 87603551 1 SEAL  Shaft
6 87603552 1 PLATE  Back Up
7 47547962 2 NUT
8 47547937 1 O-RING
9 47547954 1 O-RING

10 87603555 1 GEAR SET  Control, Included in Ref 2
11 87603556 1 CARTRIDGE  Flush And Boost Pressure, 20 Micron,

Included in Ref 2
12 87603554 1 O-RING 4mm Thk x 150mm ID, 75 Duro Wheel Motor to

Planetary
13 48083253 1 CONTROL VALVE  Displacement Control Block

3230-PATRIOT SPRAYER



29.100.06 01 p1 5/2017

PUMP GROUP, DED, BSN YCT032640



29.100.06 01 p1 5/2017

PUMP GROUP, DED, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302583 1 FITTING  6 MOR 6 MOR 6 MBX
2 BN53590 1 ELBOW  12MOR-10MB x 90
3 87266244 1 PUMP 22 CC Gear, 1.39 Cu. In LH
4 87272800 1 HOSE  20 X 21"
5 BN313173 1 ADAPTER  MACHINED
6 86981495 2 WASHER 10.5mm ID x 18mm OD x 1.6mm Thk 10.5 X 18 X

1.6 MM, CST, DOR
7 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd 3/8-16 X 1-1/4

FULL 8 DOR
8 87271213 1 HOSE  16 X 88
9 84226692 1 SERVICE KIT  SEAL, GEAR, PUMP, P/N 87266244

10 86637998 2 CLAMP 38.1mm, Coat, 10.3mm Bolt Hole, P Type
11 86980379 2 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
12 9991588 2 NUT M8 x 1.25, Cl 8

3230-PATRIOT SPRAYER



29.100.06 02 p1 5/2017

PUMP GROUP, DED, SN YCT032640 AND AFTER



29.100.06 02 p1 5/2017

PUMP GROUP, DED, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302583 1 FITTING  6 MOR 6 MOR 6 MBX
2 BN53590 1 ELBOW  12MOR-10MB x 90
3 87266244 1 PUMP 22 CC Gear, 1.39 Cu. In LH
4 87272800 1 HOSE  20 X 21"
5 BN313173 1 ADAPTER  MACHINED
6 86981495 2 WASHER 10.5mm ID x 18mm OD x 1.6mm Thk 10.5 X 18 X

1.6 MM, CST, DOR
7 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
8 87271213 1 HOSE  16 X 88
9 84226692 1 SERVICE KIT  SEAL, GEAR, PUMP, P/N 87266244

10 86637998 2 CLAMP 38.1mm, Coat, 10.3mm Bolt Hole, P Type
11 86980379 2 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
12 9991588 2 NUT M8 x 1.25, Cl 8

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



29.100.07 p1 5/2017

DRIVE-2 PUMP, 1.40 UP



29.100.07 p1 5/2017

DRIVE-2 PUMP, 1.40 UP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270172 1 PUMP
2 NSS 1 NOT SOLD SEPARAT  Housing
3 84141288 1 GEAR  SPUR-6DP-42T
4 84141289 2 GEAR  SPUR-6DP-30T
5 84145358 6 BALL BEARING 75mm ID x 130mm OD x 25mm W 75mm X

130mm X 25mm
6 NSS 2 NOT SOLD SEPARAT  3/8" Dowel Pin
7 82072 10 HEX SOC SCREW 1/2" - 13 x 1 1/2"
8 80679 10 LOCK WASHER 1/20.507 CST ZND
9 84145401 1 SEAL 74.63mm ID x 104.78mm OD x 9.53mm Thk 2.938 X

4.125 X .375 DBL VITON
10 84141296 1 DRAIN PLUG  ZEROLEAK HEX SOC MAG
11 NSS 1 NOT SOLD SEPARAT  Plug, ZeroLeak 1-1/16"-12 Soc Hd
12 84141297 1 DRAIN PLUG  ZEROLEAK 1-16UN HD VENT
13 84145402 1 FITTING  BREATHER ASSY
14 87272928 1 ADAPTER  ENGINE DRIVE PUMP
15 87565603 1 PLATE  DRIVE ASSY DURST #X
16 87272931 1 SHAFT  pump

103-11250 1 SNAP RING #250, Ext For Ref 16, Not Shown
17 87272929 2 PAD  PUMP
18 87272930 2 SPLINE  PUMP
19 NSS 1 NOT SOLD SEPARAT  Name Tag
20 84141299 1 GAUGE  SIGHT
21 87565601 1 SEAL KIT
22 87565602 1 GASKET  Shaft Durst #012042
23 238-7158 2 O-RING 0.103" Thk x 4.737" ID, -158, Cl 7, 75 Duro 3/8" Exp

Plug
24 70933480 1 O-RING 0.139" Thk x 2.359" ID, -229, Cl 7, 75 Duro Used on

Shaft Ref 16, Not Shown
25 84368027 1 EXPANSION PLUG  PLUG, Expansion

3230-PATRIOT SPRAYER



29.100.08 01 p1 5/2017

HYDROSTATIC PUMP GROUP, BSN YCT032640



29.100.08 01 p1 5/2017

HYDROSTATIC PUMP GROUP, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302647 2 FITTING  6 MOR 8MB
2 BN302547 2 90 ELBOW  9/16-18 ORFS x 7/16-20 ORB, ZND
3 1 BN316599 1 REPAIR KIT  1-1/4 SPLIT FLGE CO 61
4 87269803 1 PUMP  HYD W/13 T
4 87269803R 1 REMAN-HYD PUMP  13 Tooth
4 87269803C 1 CORE-HYDRAULIC PUMP  Return Number
5 87517431 1 HOSE  6 X 28
6 87270155 4 MANIFOLD  DRIVE
7 87269802 1 PUMP  HYD W/11 T
7 87269802R 1 REMAN-HYD PUMP  3230
7 87269802C 1 CORE-HYDRAULIC PUMP  Return Number
8 343888A1 1 HOSE  20 x 20"
9 BN316492 1 PUMP 28 CC PRES COMP. 1.16
9 BN316492R 1 REMAN-HYD PUMP  3230 BSN YCT032640  (7/09-)
9 BN316492C 1 CORE-HYDRAULIC PUMP  Return Number

10 BN307993 5 NIPPLE, LUBE  NIPPLE DIAGNOSTIC, 6F FOR
11 BN302655 2 FITTING  1-3/16"-12 ORFS x 1-1/16"-12 ORB
12 BN302551 4 FITTING  6 MOR 4MB X 90
13 87529240 2 WASHER 0.53" ID x 1.06" OD x 0.13" Thk 0.531 x 1.062 x

0.134 HTS DOR HDN, Not Shown
14 87342927 2 BOLT Hex, 1/2" - 13 x 1 1/4", Gr 8 Hex, 1/2"-13 x 1 1/4, G8,

Not Shown
15 9841223 4 PLUG 1-1/16" - 12 ORB
16 87271202 1 HOSE  4 X 11.5
17 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
18 BN302423 6 ELBOW  12 MOR 12 MB X 90LL
19 87342782 16 BOLT Hex, 3/8" - 16 x 2 3/4", Gr 5 Not Illustrated
20 238-6214 4 O-RING 0.139" Thk x 0.984" ID, -214, Cl 6, 90 Duro Not

Illustrated
21 BN302568 2 ELBOW  1-3/16"-12 ORFS x 1-1/16"-12 ORB

(1) Incl 2 Clamps, 70921117, 4 Bolts, 9637916, 4 Lock Washers, 92-11044, 1 O Ring, 235757

3230-PATRIOT SPRAYER



29.100.08 01 p2 5/2017

HYDROSTATIC PUMP GROUP, BSN YCT032640



29.100.08 01 p2 5/2017

HYDROSTATIC PUMP GROUP, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

22 238-5155 1 O-RING 0.103" Thk x 3.987" ID, -155, Cl 5, 75 Duro Used on
the nose of hydraulic pump BN316492

23 87576573 1 FITTING  4MB 4 FORX
24 BN302435 1 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
25 BN302580 2 FITTING  4 MOR 4 MOR 4MBX
26 BN307884 2 HOSE
27 BN302640 1 FITTING  9/16 -18 ORFS x 7/16 -20 ORB
28 87576210 1 VALVE  SHUNT DEUTSCH 4SAE

3230-PATRIOT SPRAYER



29.100.08 02 p1 5/2017

HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER



29.100.08 02 p1 5/2017

HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84399369 1 HYDROSTATIC PUMP 56 CC HYD W/11 T, LH Mounted
1 84399369R 1 REMAN-HYDROSTAT PUMP  3230 PATRIOT SPRAYER,

HYD W/11 T, LH Mounted, SN YCT032640 AND AFTER
(7/09-)

1 84399369C 1 CORE-HYDROSTAT PUMP  Return Number
2 2 84399370 1 HYDROSTATIC PUMP 56 CC HYD W/13 T, RH Mounted
2 84399370R 1 REMAN-HYDROSTAT PUMP  3230 PATRIOT SPRAYER,

HYD W/13 T, RH Mounted, SN YCT032640 AND AFTER
(7/09-)

2 84399370C 1 CORE-HYDROSTAT PUMP  Return Number
3 238-6214 4 O-RING 0.139" Thk x 0.984" ID, -214, Cl 6, 90 Duro
4 87270155 4 MANIFOLD  Drive Lines
5 87342782 16 BOLT Hex, 3/8" - 16 x 2 3/4", Gr 5 3/8-16 x 2-3/4", 5, DOR
6 BN302423 6 ELBOW  12 MOR 12 MB X 90LL
7 BN302568 2 ELBOW  1-3/16"-12 ORFS x 1-1/16"-12 ORB
8 BN316492 1 PUMP 28 CC PRES COMP. 1.16
8 BN316492R 1 REMAN-HYD PUMP  3230 SN YCT032640 AND AFTER

(7/09-)
8 BN316492C CORE-HYDRAULIC PUMP  Return Number
9 87529240 2 WASHER 0.53" ID x 1.06" OD x 0.13" Thk 0.531 x 1.062 x

0.134 HTS DOR HDN
10 87342927 2 BOLT Hex, 1/2" - 13 x 1 1/4", Gr 8 Hex, 1/2"-13 x 1 1/4, G8
11 218-5212 4 PLUG 1-1/16" - 12 ORB Incl 22
12 BN302551 4 FITTING  6 MOR 4MB X 90
13 BN307993 5 NIPPLE, LUBE  NIPPLE DIAGNOSTIC, 6F FOR
14 BN302655 2 FITTING  1-3/16"-12 ORFS x 1-1/16"-12 ORB
15 BN302647 2 FITTING  6 MOR 8MB

(1) See Fig 29.100.12(01) For Service Parts
(2) See Fig 29.100.11(01) For Service Parts

3230-PATRIOT SPRAYER



29.100.08 02 p2 5/2017

HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER



29.100.08 02 p2 5/2017

HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

16 BN302435 1 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
17 BN302547 2 90 ELBOW  9/16-18 ORFS x 7/16-20 ORB, ZND
18 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
19 343888A1 1 HOSE  20 x 20"
20 1 BN316599 1 REPAIR KIT  1-1/4 SPLIT FLGE CO 61
21 9991976 10 O-RING 0.07" Thk x 0.739" ID, -18, Cl 6, 90 Duro Not

Shown, ORB For BN302568
22 167266 15 O-RING 0.116" Thk x 0.924" ID, -912, Cl 6, 90 Duro Not

Shown, ORFS For BN302568
23 87517431 1 HOSE  6 X 28
24 BN57223 1 FITTING  1-7/16" -12 ORFS x 1-5/16" -12 ORB, Inc 22, 40
25 BN302424 1 ELBOW  1-7/16" -12 ORFS x 1-5/16" -12 ORB, Inc 22, 40
26 BN302580 2 FITTING  4 MOR 4 MOR 4MBX
27 BN307884 1 HOSE
28 87271202 1 HOSE  4 X 11.5
29 2 87544312 1 VALVE  SHUNT DEUTSCH 4SAE
30 BN302641 2 FITTING  9/16 -18 ORFS x 7/16 -20 ORB
31 84566665 1 HOSE ASSY.  -4 x 600mm
32 86980367 2 BOLT Hex, M6 x 60mm, Cl 8.8 M6-1 x 60, 8.8, DOR
33 87529302 4 WASHER 6.6mm ID x 18mm OD x 1.6mm Thk 6.6 x 18 x 1.6

mm, CST, DOR
34 86980513 2 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
35 165202 4 O-RING 0.072" Thk x 0.351" ID, -904, Cl 6, 90 Duro 7/16",

ORB
36 9993141 8 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro 11/16",

ORFS
37 128825 2 O-RING 0.087" Thk x 0.644" ID, -908, Cl 6, 90 Duro

(1) Incl 2 Clamps, 70921117, 4 Bolts, 9637916, 4 Lock Washers, 92-11044, 1 O Ring, 235757
(2) Refer to 35.114.03

3230-PATRIOT SPRAYER



29.100.08 02 p3 5/2017

HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER



29.100.08 02 p3 5/2017

HYDROSTATIC PUMP GROUP, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

38 9825770 4 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro
39 9617873 4 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
40 9824050 1 O-RING 0.07" Thk x 0.926" ID, -21, Cl 6, 90 Duro

3230-PATRIOT SPRAYER



29.100.09 01 p1 5/2017

HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, BSN YCT032640



29.100.09 01 p1 5/2017

HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269803 1 PUMP  Complete Pump, 13 Tooth, Includes Ref 2 - 7
1 87269803R 1 REMAN-HYD PUMP  Complete Pump, 13 Tooth
1 87269803C 1 CORE-HYDRAULIC PUMP  Return Number
2 1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, LH Rotation
3 2 87601538 1 CONTROL  Hydraulic
4 3 87601539 1 MOUNTING PLATE  Port, With Valves
5 4 87601540 1 GEAR  Internal Gear Pump Assembly
6 5 87601541 1 FILTER  Charge Pump
7 87601542 1 SEAL KIT  Complete

(1) See Fig 29.100.09(02) For Service Parts
(2) See Fig 29.100.09(03) For Service Parts
(3) See Fig 29.100.09(04) For Service Parts
(4) See Fig 29.100.09(08) For Service Parts
(5) See Fig 29.100.09(10) For Service Parts

3230-PATRIOT SPRAYER



29.100.09 02 p1 5/2017

RH HYDROSTATIC PUMP ROTARY, BSN YCT032640



29.100.09 02 p1 5/2017

RH HYDROSTATIC PUMP ROTARY, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, Includes Ref 2 - 7
2 87650275 1 AXLE-SHAFT, ARTICULA  Drive
3 87601543 1 ROLLER BEARING  Shaft
4 87758187 1 RING  Retaining
5 87601544 1 RING  Retaining
6 87601545 1 RING  Shaft Seal
7 87604146 1 SEAL KIT  Drive Shaft

3230-PATRIOT SPRAYER



29.100.09 03 p1 5/2017

RH HYDROSTATIC PUMP CONTROL, BSN YCT032640



29.100.09 03 p1 5/2017

RH HYDROSTATIC PUMP CONTROL, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601538 1 CONTROL  Hydraulic, Includes Ref 2 - 10
2 87758191 1 CONTROL UNIT  Positioning Piston
3 87758192 1 COVER  End
4 87758193 1 COVER  End
5 87516843 1 NUT  M12 x 1.5
6 864-8016 8 HEX SOC SCREW M8 x 16mm, Cl 8.8
7 87758194 2 O-RING 64.77mm ID x 2.62mm Width
8 87758195 2 RING  Guide
9 87758196 2 SEAL KIT  O-Ring, 61 x 68.3 x 3.1

10 87604145 1 SEAL KIT  Complete

3230-PATRIOT SPRAYER



29.100.09 04 p1 5/2017

RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640



29.100.09 04 p1 5/2017

RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84578941 1 PLATE  Port, With Valves, Includes Ref 2 - 11
2 1 87601546 2 VALVE PRESSURE RELIE  Port Plate, 450 Bar
3 2 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
4 3 87601549 1 HYDRAULIC VALVE  Pressure Override
5 87758213 1 BUSHING  Pump Shaft
6 87650369 2 PIN  M6 x 12
7 87758207 1 BOLT  M8 x 1
8 87758201 4 BOLT  M14 x 70
9 87516835 2 PLUG  7/16 - 20

10 87477180 1 O-RING  Port Plate Seal, 0.103" x 5.487"
11 87603572 1 SEAL KIT  Port Plate

(1) See Fig 29.100.09(05) For Service Parts
(2) See Fig 29.100.09(06) For Service Parts
(3) See Fig 29.100.09(07) For Service Parts

3230-PATRIOT SPRAYER



29.100.09 05 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640



29.100.09 05 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601546 1 VALVE PRESSURE RELIE  Port Plate, 450 Bar, Includes
Ref 2 - 5

2 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal
Seal, 6.07 x 1.78mm

3 87441427 1 LOCK NUT  Seal
4 87597284 1 O-RING  23.47 x 2.62
5 87597285 1 RING  Back Up

3230-PATRIOT SPRAYER



29.100.09 06 p1 5/2017

RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640



29.100.09 06 p1 5/2017

RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
2 87597286 1 O-RING  23.47 x 2.62mm
3 84548441 1 SHIM  0.3mm
3 84548439 1 SHIM  0.5mm
3 84548435 1 SHIM 1mm Thk 1.0mm

3230-PATRIOT SPRAYER



29.100.09 07 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640



29.100.09 07 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601549 1 HYDRAULIC VALVE  Pressure Override, Includes Ref 2 - 3
2 87441427 1 LOCK NUT  Seal
3 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal

Seal, 6.07 x 1.78mm

3230-PATRIOT SPRAYER



29.100.09 08 p1 5/2017

RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640



29.100.09 08 p1 5/2017

RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601540 1 GEAR  Internal Gear Pump Assembly, Includes Ref 2 - 12
2 87673451 1 FLANGE  SAE B
3 87601550 1 BUSHING  Bushing
4 87730800 1 SPACER
5 87601551 1 SHAFT  Through-Drive
6 NSS 1 NOT SOLD SEPARAT
7 87601552 1 KEY  Drive Shaft
8 87601553 1 SNAP RING  Drive Shaft
9 84254610 1 RING  Quad

10 238-5155 1 O-RING 0.103" Thk x 3.987" ID, -155, Cl 5, 75 Duro
11 238-5151 1 O-RING 0.103" Thk x 2.987" ID, -151, Cl 5, 75 Duro
12 87758211 1 SEAL KIT  Internal Gear Pump

3230-PATRIOT SPRAYER



29.100.09 09 p1 5/2017

RH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640



29.100.09 09 p1 5/2017

RH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87758221 1 PLATE  Wear
2 84254610 1 RING  Quad
3 6904841 2 PLUG  Locking

3230-PATRIOT SPRAYER



29.100.09 10 p1 5/2017

RH HYDROSTATIC PUMP FILTER, BSN YCT032640



29.100.09 10 p1 5/2017

RH HYDROSTATIC PUMP FILTER, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601541 1 FILTER  Charge Pump, Includes Ref 2 - 3
2 87601556 1 FILTER  Cartridge, 10 Micron
3 84288754 1 O-RING  Filter, Charge Pump

3230-PATRIOT SPRAYER



29.100.10 01 p1 5/2017

HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, BSN YCT032640



29.100.10 01 p1 5/2017

HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269802 1 PUMP  Complete Pump, 11 Tooth, Includes Ref 2 - 8
1 87269802R 1 REMAN-HYD PUMP  3230
1 87269802C 1 CORE-HYDRAULIC PUMP  Return Number
2 1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, LH Rotation
3 2 87601538 1 CONTROL  Hydraulic
4 3 87601539 1 MOUNTING PLATE  Port, With Valves
5 4 87601555 1 PUMP  Internal Gear Pump Assembly
6 5 87601636 1 MODULE  Control
6 87601636R 1 REMAN-HYD VALVE  3230, BSN YCT032640, (7/09-)
6 87601636C 1 CORE-VALVE HYD  RETURN NUMBER
7 6 87601541 1 FILTER  Charge Pump
8 87603571 1 SEAL KIT  Complete

(1) See Fig 29.100.10(02) For Service Parts
(2) See Fig 29.100.10(03) For Service Parts
(3) See Fig 29.100.10(04) For Service Parts
(4) See Fig 29.100.10(08) For Service Parts
(5) See Fig 29.100.10(10) For Service Parts
(6) See Fig 29.100.10(11) For Service Parts

3230-PATRIOT SPRAYER



29.100.10 02 p1 5/2017

LH HYDROSTATIC PUMP ROTARY, BSN YCT032640



29.100.10 02 p1 5/2017

LH HYDROSTATIC PUMP ROTARY, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, Includes Ref 2 - 7
2 87650275 1 AXLE-SHAFT, ARTICULA  Drive
3 87601543 1 ROLLER BEARING  Shaft
4 87758187 1 RING  Retaining
5 87601544 1 RING  Retaining
6 87601545 1 RING  Shaft Seal
7 87604146 1 SEAL KIT  Drive Shaft

3230-PATRIOT SPRAYER



29.100.10 03 p1 5/2017

LH HYDROSTATIC PUMP CONTROL, BSN YCT032640



29.100.10 03 p1 5/2017

LH HYDROSTATIC PUMP CONTROL, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601538 1 CONTROL  Hydraulic, Includes Ref 2 - 10
2 87758191 1 CONTROL UNIT  Positioning Piston
3 87758192 1 COVER  End
4 87758193 1 COVER  End
5 87516843 1 NUT  M12 x 1.5
6 864-8016 8 HEX SOC SCREW M8 x 16mm, Cl 8.8
7 87758194 2 O-RING 64.77mm ID x 2.62mm Width
8 87758195 2 RING  Guide
9 87758196 2 SEAL KIT  O-Ring, 61 x 68.3 x 3.1

10 87604145 1 SEAL KIT  Complete

3230-PATRIOT SPRAYER



29.100.10 04 p1 5/2017

LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640



29.100.10 04 p1 5/2017

LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601539 1 MOUNTING PLATE  Port, With Valves, Includes Ref 2 - 10
2 1 87601546 2 VALVE PRESSURE RELIE  Port Plate, 450 Bar
3 2 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
4 3 87601549 1 HYDRAULIC VALVE  Pressure Override
5 87758213 1 BUSHING  Pump Shaft
6 87650369 2 PIN  M6 x 12
7 87758207 3 BOLT  M8 x 1
8 238-6012 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
9 87516835 2 PLUG  7/16 - 20, Plug

10 87603572 1 SEAL KIT  Port Plate
(1) See Fig 29.100.09(05) For Service Parts
(2) See Fig 29.100.09(06) For Service Parts
(3) See Fig 29.100.09(07) For Service Parts

3230-PATRIOT SPRAYER



29.100.10 05 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640



29.100.10 05 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601546 1 VALVE PRESSURE RELIE  Port Plate, 450 Bar, Includes
Ref 2 - 5

2 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal
Seal, 6.07 x 1.78mm

3 87441427 1 LOCK NUT  Seal
4 87597284 1 O-RING  23.47 x 2.62
5 87597285 1 RING  Back Up

3230-PATRIOT SPRAYER



29.100.10 06 p1 5/2017

LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640



29.100.10 06 p1 5/2017

LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
2 87597286 1 O-RING  23.47 x 2.62mm
3 84548441 1 SHIM  0.3mm
3 84548439 1 SHIM  0.5mm
3 84548435 1 SHIM 1mm Thk 1.0mm

3230-PATRIOT SPRAYER



29.100.10 07 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640



29.100.10 07 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601549 1 HYDRAULIC VALVE  Pressure Override, Includes Ref 2 - 3
2 87441427 1 LOCK NUT  Seal
3 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal

Seal, 6.07 x 1.78mm

3230-PATRIOT SPRAYER



29.100.10 08 p1 5/2017

LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640



29.100.10 08 p1 5/2017

LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601555 1 PUMP  Internal Gear Pump Assembly, Includes Ref 2 - 10
2 87673450 1 FLANGE  SAE B
3 87601637 1 SHAFT  Through-Drive
4 87601550 1 BUSHING  Bushing
5 NSS 1 NOT SOLD SEPARAT
6 87601552 1 KEY  Drive Shaft
7 87601553 1 SNAP RING  Drive Shaft
8 84254610 1 RING  Quad
9 272310 1 O-RING 0.07" Thk x 3.239" ID, -42, Cl 5, 75 Duro

10 87758211 1 SEAL KIT  Internal Gear Pump

3230-PATRIOT SPRAYER



29.100.10 09 p1 5/2017

LH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640



29.100.10 09 p1 5/2017

LH HYDROSTATIC PUMP, WEAR PLATE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87758221 1 PLATE  Wear
2 84254610 1 RING  Quad
3 6904841 2 PLUG  Locking

3230-PATRIOT SPRAYER



29.100.10 10 p1 5/2017

LH HYDROSTATIC PUMP, CONTROL MODULE, BSN YCT032640



29.100.10 10 p1 5/2017

LH HYDROSTATIC PUMP, CONTROL MODULE, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601636 1 MODULE  Control, Includes Ref 2 - 3
87601636R 1 REMAN-HYD VALVE  3230, BSN YCT032640, (7/09-)
87601636C CORE-VALVE HYD  RETURN NUMBER

2 87637964 2 SOLENOID  Proportional
3 87601554 1 SEAL KIT  Control Module

3230-PATRIOT SPRAYER



29.100.10 11 p1 5/2017

LH HYDROSTATIC PUMP FILTER, BSN YCT032640



29.100.10 11 p1 5/2017

LH HYDROSTATIC PUMP FILTER, BSN YCT032640

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601541 1 FILTER  Charge Pump, Includes Ref 2 - 3
2 87601556 1 FILTER  Cartridge, 10 Micron
3 84288754 1 O-RING  Filter, Charge Pump

3230-PATRIOT SPRAYER



29.100.11 01 p1 5/2017

HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, SN YCT032640 AND AFTER



29.100.11 01 p1 5/2017

HYDROSTATIC PUMP, WITH 13 TEETH, RH MOUNTED, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84399370 1 HYDROSTATIC PUMP 56 CC Complete Pump, 13 Tooth,
Includes Ref 2 - 7

1 84399370R 1 REMAN-HYDROSTAT PUMP  3230 PATRIOT SPRAYER,
Complete Pump, 13 Tooth, SN YCT032640 AND AFTER
(7/09-)

1 84399370C 1 CORE-HYDROSTAT PUMP  Return Number
2 1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, LH Rotation
3 2 87601538 1 CONTROL  Hydraulic
4 3 84578941 1 PLATE  Port, With Valves
5 4 84416332 1 HYDRAULIC PUMP  Internal Gear Pump Assembly
6 5 84554579 1 HYDRAULIC OIL FILTER  Charge Pump
7 87601542 1 SEAL KIT  Complete, Not Shown

(1) See Fig 29.100.11(02) For Service Parts
(2) See Fig 29.100.11(03) For Service Parts
(3) See Fig 29.100.11(04) For Service Parts
(4) See Fig 29.100.11(08) For Service Parts
(5) See Fig 29.100.11(10) For Service Parts

3230-PATRIOT SPRAYER



29.100.11 02 p1 5/2017

RH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER



29.100.11 02 p1 5/2017

RH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, Incl Ref 2 - 7
2 87650275 1 AXLE-SHAFT, ARTICULA  Drive
3 87601543 1 ROLLER BEARING  Shaft
4 87758187 1 RING  Retaining
5 87601544 1 RING  Retaining
6 87601545 1 RING  Shaft Seal
7 87604146 1 SEAL KIT  Drive Shaft

3230-PATRIOT SPRAYER



29.100.11 03 p1 5/2017

RH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER



29.100.11 03 p1 5/2017

RH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601538 1 CONTROL  Hydraulic, Incl Ref 2 - 10
2 87758191 1 CONTROL UNIT  Positioning Piston
3 87758192 1 COVER  End
4 87758193 1 COVER  End
5 87516843 1 NUT  M12 x 1.5
6 864-8016 8 HEX SOC SCREW M8 x 16mm, Cl 8.8
7 87758194 2 O-RING 64.77mm ID x 2.62mm Width
8 87758195 2 RING  Guide
9 87758196 2 SEAL KIT  O-Ring, 61 x 68.3 x 3.1

10 87604145 1 SEAL KIT  Complete

3230-PATRIOT SPRAYER



29.100.11 04 p1 5/2017

RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER



29.100.11 04 p1 5/2017

RH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84578941 1 PLATE  Port, With Valves, Incl Ref 2 - 10
2 1 87601546 2 VALVE PRESSURE RELIE  Port Plate, 450 Bar
3 2 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
4 3 87601549 1 HYDRAULIC VALVE  Pressure Override
5 87758213 1 BUSHING  Pump Shaft
6 87650369 2 PIN  M6 x 12
7 87758207 2 BOLT  M8 x 1
8 87758201 4 BOLT  M14 x 70
9 87516835 2 PLUG  7/16 - 20, Plug

10 87477180 1 O-RING  Port Plate Seal, 0.103" x 5.487"
11 87603572 1 SEAL KIT  Port Plate

(1) See Fig 29.100.11(05) For Service Parts
(2) See Fig 29.100.11(06) For Service Parts
(3) See Fig 29.100.11(07) For Service Parts

3230-PATRIOT SPRAYER



29.100.11 05 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER



29.100.11 05 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601546 1 VALVE PRESSURE RELIE  Port Plate, 450 Bar, Includes
Ref 2 - 5

2 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal
Seal, 6.07 x 1.78mm

3 87441427 1 LOCK NUT  Seal
4 87597284 1 O-RING  23.47 x 2.62
5 87597285 1 RING  Back Up

3230-PATRIOT SPRAYER



29.100.11 06 p1 5/2017

RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER



29.100.11 06 p1 5/2017

RH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
2 87597286 1 O-RING  23.47 x 2.62mm
3 84548441 1 SHIM  0.3mm
3 84548439 1 SHIM  0.5mm
3 84548435 1 SHIM 1mm Thk 1.0mm

3230-PATRIOT SPRAYER



29.100.11 07 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER



29.100.11 07 p1 5/2017

RH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601549 1 HYDRAULIC VALVE  Pressure Override, Includes Ref 2 - 3
2 87441427 1 LOCK NUT  Seal
3 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal

Seal, 6.07 x 1.78mm

3230-PATRIOT SPRAYER



29.100.11 08 p1 5/2017

RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER



29.100.11 08 p1 5/2017

RH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84416332 1 HYDRAULIC PUMP  Internal Gear Pump Assembly, Includes
Ref 2 - 7

2 87601550 1 BUSHING  Bushing
3 87730800 1 SPACER
4 87601553 1 SNAP RING  Drive Shaft
5 238-5155 1 O-RING 0.103" Thk x 3.987" ID, -155, Cl 5, 75 Duro
6 238-5151 1 O-RING 0.103" Thk x 2.987" ID, -151, Cl 5, 75 Duro
7 84579672 1 SEAL KIT  Internal Gear Pump

3230-PATRIOT SPRAYER



29.100.11 09 p1 5/2017

RH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER



29.100.11 09 p1 5/2017

RH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87758221 1 PLATE  Wear
2 84254610 1 RING  Quad
3 6904841 2 PLUG  Locking

3230-PATRIOT SPRAYER



29.100.11 10 p1 5/2017

RH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER



29.100.11 10 p1 5/2017

RH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84554579 1 HYDRAULIC OIL FILTER  Charge Pump, Includes Ref 2 - 3
2 87601556 1 FILTER  Cartridge, 10 Micron
3 84288754 1 O-RING  Filter, Charge Pump

3230-PATRIOT SPRAYER



29.100.12 01 p1 5/2017

HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, SN YCT032640 AND AFTER

Use M10x25 8.8 bolt PN 86980400 Qty 2 and washer PN 86981495 Qty 2 when installing gear pump PN 87266244.



29.100.12 01 p1 5/2017

HYDROSTATIC PUMP, WITH 11 TEETH, LH MOUNTED, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84399369 1 HYDROSTATIC PUMP 56 CC Complete Pump, 11 Tooth,
Includes Ref 2 - 8

1 84399369R 1 REMAN-HYDROSTAT PUMP  3230 PATRIOT SPRAYER,
Complete Pump, 11 Tooth, SN YCT032640 AND AFTER
(7/09-)

1 84399369C 1 CORE-HYDROSTAT PUMP  Return Number
2 1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, LH Rotation
3 2 87601538 1 CONTROL  Hydraulic
4 3 87601539 1 MOUNTING PLATE  Port, With Valves
5 4 84416331 1 HYDRAULIC PUMP  Internal Gear Pump Assembly
5 84416331R 1 REMAN-HYD PUMP  3230 PATRIOT SPRAYER, Internal

Gear Pump Assembly, WITH 11 TEETH, LH MOUNTED, SN
YCT032640 AND AFTER (7/09-)

5 84416331C 1 CORE-HYDRAULIC PUMP  Return Number
6 5 87601636 1 MODULE  Control

87601636R 1 REMAN-HYD VALVE  3230, SN YCT032640 AND AFTER,
(7/09-)

87601636C CORE-VALVE HYD  RETURN NUMBER
7 6 84554579 1 HYDRAULIC OIL FILTER  Charge Pump
8 87603571 1 SEAL KIT  Complete

(1) See Fig 29.100.12(02) For Service Parts
(2) See Fig 29.100.12(03) For Service Parts
(3) See Fig 29.100.12(04) For Service Parts
(4) See Fig 29.100.12(08) For Service Parts
(5) See Fig 29.100.12(10) For Service Parts
(6) See Fig 29.100.12(11) For Service Parts

3230-PATRIOT SPRAYER



29.100.12 02 p1 5/2017

LH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER



29.100.12 02 p1 5/2017

LH HYDROSTATIC PUMP ROTARY, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601537 1 KIT  Rotary Group, Hydrostatic Pump, Includes Ref 2 - 7
2 87650275 1 AXLE-SHAFT, ARTICULA  Drive
3 87601543 1 ROLLER BEARING  Shaft
4 87758187 1 RING  Retaining
5 87601544 1 RING  Retaining
6 87601545 1 RING  Shaft Seal
7 87604146 1 SEAL KIT  Drive Shaft

3230-PATRIOT SPRAYER



29.100.12 03 p1 5/2017

LH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER



29.100.12 03 p1 5/2017

LH HYDROSTATIC PUMP CONTROL, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601538 1 CONTROL  Hydraulic, Includes Ref 2 - 10
2 87758191 1 CONTROL UNIT  Positioning Piston
3 87758192 1 COVER  End
4 87758193 1 COVER  End
5 87516843 1 NUT  M12 x 1.5
6 864-8016 8 HEX SOC SCREW M8 x 16mm, Cl 8.8
7 87758194 2 O-RING 64.77mm ID x 2.62mm Width
8 87758195 2 RING  Guide
9 87758196 2 SEAL KIT  O-Ring, 61 x 68.3 x 3.1

10 87604145 1 SEAL KIT  Complete

3230-PATRIOT SPRAYER



29.100.12 04 p1 5/2017

LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER



29.100.12 04 p1 5/2017

LH HYDROSTATIC PUMP PORT PLATES WITH VALVES, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601539 1 MOUNTING PLATE  Port, With Valves, Includes Ref 2 - 10
2 1 87601546 2 VALVE PRESSURE RELIE  Port Plate, 450 Bar
3 2 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
4 3 87601549 1 HYDRAULIC VALVE  Pressure Override
5 87758213 1 BUSHING  Pump Shaft
6 87650369 2 PIN  M6 x 12
7 87758207 3 BOLT  M8 x 1
8 238-6012 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
9 87516835 2 PLUG  7/16 - 20, Plug

10 87603572 1 SEAL KIT  Port Plate
(1) See Fig 29.100.12(05) For Service Parts
(2) See Fig 29.100.12(06) For Service Parts
(3) See Fig 29.100.12(07) For Service Parts

3230-PATRIOT SPRAYER



29.100.12 05 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER



29.100.12 05 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601546 1 VALVE PRESSURE RELIE  Port Plate, 450 Bar, Includes
Ref 2 - 5

2 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal
Seal, 6.07 x 1.78mm

3 87441427 1 LOCK NUT  Seal
4 87597284 1 O-RING  23.47 x 2.62
5 87597285 1 RING  Back Up

3230-PATRIOT SPRAYER



29.100.12 06 p1 5/2017

LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER



29.100.12 06 p1 5/2017

LH HYDROSTATIC PUMP, CHARGE PUMP PRESSURE RELIEF VALVE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601547 1 VALVE  Relief, Charge Pump, 29 Bar
2 87597286 1 O-RING  23.47 x 2.62mm
3 84548441 1 SHIM  0.3mm
3 84548439 1 SHIM  0.5mm
3 84548435 1 SHIM 1mm Thk 1.0mm

3230-PATRIOT SPRAYER



29.100.12 07 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER



29.100.12 07 p1 5/2017

LH HYDROSTATIC PUMP, PRESSURE OVERRIDE VALVE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601549 1 HYDRAULIC VALVE  Pressure Override, Includes Ref 2 - 3
2 87441427 1 LOCK NUT  Seal
3 87650385 1 O-RING 0.07" Thk x 0.239" ID, -10, Cl 6, 90 Duro Internal

Seal, 6.07 x 1.78mm

3230-PATRIOT SPRAYER



29.100.12 08 p1 5/2017

LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER



29.100.12 08 p1 5/2017

LH HYDROSTATIC PUMP, INTERNAL GEAR ASSEMBLY, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84416331 1 HYDRAULIC PUMP  Internal Gear Pump Assembly, Includes
Ref 2 - 6 And All Parts On Fig 29.100.12(09)

1 84416331R 1 REMAN-HYD PUMP  3230 PATRIOT SPRAYER, Internal
Gear Pump Assembly, LH, SN YCT032640 AND AFTER
(7/09-)

1 84416331C 1 CORE-HYDRAULIC PUMP  Return Number
2 87601550 1 BUSHING  Bushing
3 87601553 1 SNAP RING  Drive Shaft
4 84254610 1 RING  Quad
5 272310 1 O-RING 0.07" Thk x 3.239" ID, -42, Cl 5, 75 Duro
6 84579672 1 SEAL KIT  Internal Gear Pump

3230-PATRIOT SPRAYER



29.100.12 09 p1 5/2017

LH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER



29.100.12 09 p1 5/2017

LH HYDROSTATIC PUMP, WEAR PLATE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84416331 1 HYDRAULIC PUMP  Internal Gear Pump Assembly, Incl Ref
2 - 5 And All Parts On Fig 29.100.12(08)

1 84416331R 1 REMAN-HYD PUMP  3230 PATRIOT SPRAYER, Internal
Gear Pump Assembly, LH, SN YCT032640 AND AFTER
(7/09-)

1 84416331C 1 CORE-HYDRAULIC PUMP  Return Number
2 1481989 1 WEAR PLATE  Incl Ref 3 - 4
3 87758221 1 PLATE  Wear
4 84254610 1 RING  Quad
5 6904841 2 PLUG  Locking

3230-PATRIOT SPRAYER



29.100.12 10 p1 5/2017

LH HYDROSTATIC PUMP, CONTROL MODULE, SN YCT032640 AND AFTER



29.100.12 10 p1 5/2017

LH HYDROSTATIC PUMP, CONTROL MODULE, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601636 1 MODULE  Control, Includes Ref 2 - 3
87601636R 1 REMAN-HYD VALVE  3230, SN YCT032640 AND AFTER,

(7/09-)
87601636C CORE-VALVE HYD  RETURN NUMBER

2 87637964 2 SOLENOID  Proportional
3 87601554 1 SEAL KIT  Control Module

3230-PATRIOT SPRAYER



29.100.12 11 p1 5/2017

LH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER



29.100.12 11 p1 5/2017

LH HYDROSTATIC PUMP FILTER, SN YCT032640 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87601541 1 FILTER  Charge Pump, Includes Ref 2 - 3
2 87601556 1 FILTER  Cartridge, 10 Micron
3 84288754 1 O-RING  Filter, Charge Pump

3230-PATRIOT SPRAYER



29.200.01 p1 5/2017

PUMP DRIVE GROUP



29.200.01 p1 5/2017

PUMP DRIVE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 ZPX27136 AR SEALANT, THREAD  Adhesive, 271
2 1 87270172 1 PUMP  drive 2, 1.40 UP SPL
3 NSS 3 NOT SOLD SEPARAT  SYNTHETIC SHC629
4 BN55089 AR GREASE  Grease, 14 oz tube
5 863-10025 8 HEX SOC SCREW M10 x 25mm, Cl 12.9
6 9515003 12 BOLT Hex, M10 x 1.5 x 30mm, Cl 10.9
7 BN57223 1 FITTING  16 MOR-16 MB
8 87529241 4 WASHER 0.64" ID x 1.05" OD x 0.13" Thk .640 X 1.047 X

.13
9 87342850 4 BOLT  Hex, 5/8"-11 x 2 1/2", G5

11 87271198 1 HOSE  16 X 18.5
12 87272443 1 HOSE  16 X 24.25
13 BN302424 11 ELBOW  16MOR-16MBX90LL
14 87592184 1 HOSE  08 x 30"
15 9827902 1 CLAMP 25.4mm, Coat, 10.3mm Bolt Hole, P Type
16 86980400 1 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
17 86980515 1 NUT Hex, M10 x 1.5, Cl 8.8, DOR
18 87529312 1 WASHER 11mm ID x 24mm OD x 3mm Thk

(1) Refer to 29.100.07

3230-PATRIOT SPRAYER



29.212.01 p1 5/2017

CASE DRAIN HYDRAULIC GROUP



29.212.01 p1 5/2017

CASE DRAIN HYDRAULIC GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302558 1 ELBOW  13/16-16 ORFS x 3/4-16 ORB
2 BN305411 1 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro FOR 4

FFOR
3 BN53894 4 O-RING 0.07" Thk x 0.739" ID, -18, Cl 6, 90 Duro ARP

STANDARD #018
4 BN53730 3 O-RING 0.07" Thk x 0.926" ID, -21, Cl 6, 90 Duro ARP 021

BUNA-N
5 87485502 1 HYDRAULIC HOSE  08 X 46
6 BN307811 1 HOSE ASSY.  #16 X 35"
7 BN316681 1 HOSE ASSY. 25.4mm ID x 1676.4mm L, SAE 100R4 16 X

66"
8 87271552 3 HOSE 12.7mm ID x 3657.6mm L 8 X 144
9 87272432 1 HOSE  8 X 162

10 87271204 1 HOSE  12 X 32
11 87271205 1 HOSE  12 X 39

3230-PATRIOT SPRAYER



29.212.02 p1 5/2017

HYDRAULIC DRIVE LOOP GROUP



29.212.02 p1 5/2017

HYDRAULIC DRIVE LOOP GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270171 8 REPAIR KIT  3/4" Code 62, Incl 15
2 BN53730 8 O-RING 0.07" Thk x 0.926" ID, -21, Cl 6, 90 Duro
3 BN57235 16 CLAMP  Assy, 1"
4 87529236 16 WASHER 0.28" ID x 0.62" OD x 0.07" Thk
5 87270912 2 HOSE 19.05mm ID x 2946.4mm L
6 87270913 2 HOSE 19.05mm ID x 3175mm L
7 87477280 2 HYDRAULIC HOSE 19mm ID x 5258mm L, SAE 100R13
8 87516936 4 HOSE 19.05mm ID x 1574.8mm L, SAE 100R13
9 515-23365 4 CLAMP 1 7/16", Insul, 3/8" Bolt

10 BN309849 6 CLAMP  Dual, 1.25 TUBE
11 9991588 6 NUT M8 x 1.25, Cl 8
12 86980388 6 BOLT Hex, M8 x 1.25 x 80mm, Cl 8.8
13 1324469C1 6 PLATE  Hose Clamp
14 87607922 2 HOSE 19.05mm ID x 4953mm L
15 86503302 8 O-RING 0.139" Thk x 0.984" ID, -214, Cl 6, 90 Duro

3230-PATRIOT SPRAYER



SECTION INDEX

BRAKES & CONTROLS

SECTION INDEX

BRAKES & CONTROLS

33.110.01 PARK BRAKE GROUP

33.202.01 BRAKE CONTROL

33.202.02 BRAKE PEDAL HYDRAULIC GROUP

33.204.01 01 BRAKE CALIPER ASSEMBLY, BSN YBT029141

33.204.01 02 BRAKE CALIPER ASSEMBLY, USED ON SN YBT029141 AND AFTER

33.204.02 01 BRAKE GROUP, DYNAMIC, BSN YBT029141

33.204.02 02 DYNAMIC BRAKE GROUP, USED ON SN YBT029141 AND AFTER



 



33.110.01 p1 5/2017

PARK BRAKE GROUP



33.110.01 p1 5/2017

PARK BRAKE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302536 2 FITTING  6 MOR 6 MBX 6 MOR, PLATE PER
2 87271739 1 VALVE SECTION  Brake, With Deutsch

87269976 1 SEAL KIT  For Ref 2
431548A1 1 VALVE  Cartridge, For Ref 2
87582524 1 COIL  For ref 2

3 BN305412 4 O-RING  FOR 6 FFOR
4 NSS 1 NOT SOLD SEPARAT  6 X 20
5 BN302553 1 ELBOW  11/16-16 ORFS x 9/16-18 ORB
6 87529578 1 HOSE  4 X 146
7 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
8 87574769 2 HOSE  4 X 170
9 87529577 1 HOSE  4 X 140

10 BN307992 1 COUPLING  Diagnostric Coupler 4MNPT
11 BN307993 1 NIPPLE, LUBE  Diagnostic Nipple 6FFOR
12 BN302435 2 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
13 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro

3230-PATRIOT SPRAYER



33.202.01 p1 5/2017

BRAKE CONTROL



33.202.01 p1 5/2017

BRAKE CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 43362 1 NUT M8 x 1.25, Cl 10
2 43127 1 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8
3 258242A1 1 WASHER 26mm ID x 35mm OD x 4mm Thk
4 87269649 1 PEDAL  LH
5 T102217 1 WASHER 20.1mm ID x 35mm OD x 2mm Thk POM
6 236323A1 1 CLEVIS  BRAKE
7 192869A1 1 CLEVIS PIN
8 193182A1 1 CLIP  PIN
9 87377626 1 ROD  BRAKE

10 86500689 1 NUT M10 x 1.5, Cl 10
11 87269656 1 SPACER 20.60 mm ID x 28.60 mm OD x 52 mm L TUBE,

SPACER
12 800-3120 1 CIRCLIP M20
13 236504A3 1 SPRING  BRAKE
14 279265A2 1 SWITCH  differential lock brake
15 380930A1 1 VALVE  brake
16 80043233 2 SCREW  Hex, M8 x 20, 10.9
17 86624184 2 WASHER 9mm ID x 16mm OD x 1.6mm Thk

3230-PATRIOT SPRAYER



33.202.02 p1 5/2017

BRAKE PEDAL HYDRAULIC GROUP



33.202.02 p1 5/2017

BRAKE PEDAL HYDRAULIC GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302646 1 FITTING  11/16-16 ORFS x 9/16-18 ORB
2 BN302647 1 FITTING  6 MOR 8MB
3 BN302549 1 ELBOW  9/16-18 ORFS x 9/16-18 ORB
4 86986060 1 HOSE  4 X 97
5 BN305411 2 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro FOR 4

FFOR
6 87516518 2 HOSE  4 X 98
7 87651702 1 HOSE  4 X 1879.6 MM

3230-PATRIOT SPRAYER



33.204.01 01 p1 5/2017

BRAKE CALIPER ASSEMBLY, BSN YBT029141



33.204.01 01 p1 5/2017

BRAKE CALIPER ASSEMBLY, BSN YBT029141

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 343996A1 1 CALIPER  Brake, Includes Ref 2 - 7
343996A1R 1 REMAN-BRAKE ASSY.  Reman For 3230
343996A1C CORE-BRAKE ASSY.  Return Number

2 BN314703 1 KIT  Brake Repair
3 BN314704 1 KIT  Brake Lining
4 87271758 2 BLEEDER  Assembly, Includes Ref 5
5 S107710 2 SCREW  Bleeder, Plug
6 87271759 1 TUBE  Assembly
7 87271760 2 HYD CONNECTOR

3230-PATRIOT SPRAYER



33.204.01 02 p1 5/2017

BRAKE CALIPER ASSEMBLY, USED ON SN YBT029141 AND AFTER



33.204.01 02 p1 5/2017

BRAKE CALIPER ASSEMBLY, USED ON SN YBT029141 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87493788 1 BRAKE CALIPER  Disc Brake
2 84340351 1 SERVICE KIT  Seal Kit, Includes Piston Boots, Square

Rings, O-rings, Backup Rings, and C-rings
3 84340352 1 SERVICE KIT  Piston Kit
4 84340350 1 SERVICE KIT  Includes Stator Pads, Stator Pins, and Rue

Clips

3230-PATRIOT SPRAYER



33.204.02 01 p1 5/2017

BRAKE GROUP, DYNAMIC, BSN YBT029141



33.204.02 01 p1 5/2017

BRAKE GROUP, DYNAMIC, BSN YBT029141

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302511 1 FITTING  4 MOR 4 MOR 4 MOR
2 1,2 87341864 4 BOLT Hex, M16 x 160mm, Cl 10.9 M16 x 160 CL10.9 DOR
3 1,2 86980517 4 NUT Hex, M16 - 2, Cl 8.8, DOR
4 BN306947 2 ADAPTER  4MB 4MF FOR LONG
5 3 BN307717 2 PACKAGE  Brake Caliper Assembly
6 BN307827 1 HOSE ASSY.
7 BN307829 1 HOSE ASSY.
8 BN324552 1 HOSE ASSY.  4 X 140"
9 BN301666 2 BRAKE DISC  27.875" Dia.

(1) Not Shown
(2) For securing the calipers to the casting
(3) Refer to 33.204.01

3230-PATRIOT SPRAYER



33.204.02 02 p1 5/2017

DYNAMIC BRAKE GROUP, USED ON SN YBT029141 AND AFTER



33.204.02 02 p1 5/2017

DYNAMIC BRAKE GROUP, USED ON SN YBT029141 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84340467 2 SPACER  Brake Caliper
2 1 87493788 2 BRAKE CALIPER  Disc Brake
3 87341864 4 BOLT Hex, M16 x 160mm, Cl 10.9 M16 x 160 CL10.9 DOR
4 86980517 4 NUT Hex, M16 - 2, Cl 8.8, DOR
5 BN302547 2 90 ELBOW  9/16-18 ORFS x 7/16-20 ORB, ZND
6 BN302511 1 FITTING  4MOR-4MOR-4MOR
7 BN307827 1 HOSE ASSY.  -4 x 92"
8 BN307829 1 HOSE ASSY.  -4 x 3924.3mm
9 BN324552 1 HOSE ASSY.  -4 x 3556mm

10 BN301666 2 BRAKE DISC  27.875" Dia.
(1) See Fig 33.204.01(02) For Service Parts Breakdown

3230-PATRIOT SPRAYER



SECTION INDEX

HYDRAULIC SYSTEMS

SECTION INDEX

HYDRAULIC SYSTEMS

35.104.01 PRODUCT PUMP HYDRAULIC GROUP

35.104.02 01 PUMP MOUNTING, ACE PUMP

35.104.02 02 PUMP PRODUCT, ACE, BSN YAT028002

35.104.02 03 PUMP PRODUCT, ACE, ASN YAT028001

35.104.03 PUMP PLUMBING

35.114.01 VALVE, 2-BANK

35.114.03 VALVE, SHUNT

35.114.05 VALVE, 6-SECTION, W/O FITTINGS

35.114.06 01 VALVE, PRODUCT CONTROL, BSN YBT031316

35.114.06 02 PRODUCT PUMP VALVE BREAKDOWN, SN YBT031316 AND AFTER

35.114.07 VALVE, SOLENOID

35.116.01 CYLINDER, AXLE GROUP

35.116.02 HYDRAULIC GROUP, 2WS

35.116.03 STEERING CYLINDER

35.116.04 AXLE ADJUST CYLINDER

35.116.05 SUSPENSION CYLINDER

35.116.06 CYLINDER GROUP, PARALLEL LINKS

35.130.01 STANDARD AXLE HYDRAULIC GROUP

35.300.01 OIL COOLER GROUP

35.300.02 MANIFOLD GROUP

35.300.03 PRESSURE COMP MANIFOLD

35.300.04 01 STEEL LINES GROUP

35.300.04 02 STEEL LINES GROUP

35.300.05 OIL TANK GROUP

35.300.06 TANK FILTER

35.702.01 HYDRAULIC GROUP, 60’ BOOM

35.900.01 01 HYDRAULIC GROUP, FRONT LADDER, BSN YDT036001

35.900.01 02 HYDRAULIC GROUP, LADDER, ASN YDT036000

35.900.02 HYDRAULIC GROUP, BOOM OUTER FOLD

35.900.03 HYDRAULIC GROUP, OUTER FOLD - NO CYLINDER

35.900.04 HYDRAULIC GROUP, BOOM HITCH

35.900.05 HYDRAULIC GROUP, AUTO GUIDE

35.900.12 LEVEL CYLINDER BOOM

35.900.14 FOLD CYLINDER, FRONT INNER BOOM

35.900.15 FOLD CYLINDER, REAR INNER BOOM



SECTION INDEX

HYDRAULIC SYSTEMS

SECTION INDEX

HYDRAULIC SYSTEMS

35.900.17 FOLD CYLINDER, OUTER BOOM

35.900.17 01 OUTER BOOM FOLD ENDING 01/2009

35.900.17 02 OUTER BOOM FOLD BEGINNING 01/2009

35.900.18 01 FOLD CYLINDER, FRONT LADDER, BSN YDT036001

35.900.18 02 FOLD CYLINDER, FRONT LADDER, ASN YDT036000

35.900.19 FOLD CYLINDER, BOOM HEIGHT



35.104.01 p1 5/2017

PRODUCT PUMP HYDRAULIC GROUP



35.104.01 p1 5/2017

PRODUCT PUMP HYDRAULIC GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302655 2 FITTING  1-3/16"-12 ORFS x 1-1/16"-12 ORB
2 86986096 2 HOSE 19.05mm ID x 736.6mm L, SAE 100R17 12 x 29"
3 342100A1 1 VALVE  Product, With Fittings
4 BN302549 1 ELBOW  9/16-18 ORFS x 9/16-18 ORB
5 BN322267 1 HOSE  4 X 67"
6 87271550 1 HOSE  12 X 45
7 87272444 1 HOSE  12 X 138
8 86980371 2 BOLT Hex, M6 x 110mm, Cl 8.8
9 353308 2 NUT M6 x 1.0, Cl 8

3230-PATRIOT SPRAYER



35.104.02 01 p1 5/2017

PUMP MOUNTING, ACE PUMP



35.104.02 01 p1 5/2017

PUMP MOUNTING, ACE PUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269948 1 PUMP  Product, FMCSC-200F-HYD-, If Used
84319987R 1 REMAN-WATER PUMP  3230 Serial Range : YAT028001

(7/09-) Reman For New P/N 87269948
1 84319987C CORE-WATER PUMP  Return Number

1 84319987 1 PUMP 11.49 CC Product, If Used
84319987R 1 REMAN-WATER PUMP  3230 Start Serial : YAT028002

(7/09-)
2 84319987C CORE-WATER PUMP  Return Number

2 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
3 86980402 2 BOLT Hex, M10 x 1.5 x 35mm, Cl 8.8, Full Thd
4 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR

(1) Refer To 35.104.02(02)
(2) Refer To 35.104.02(03)

3230-PATRIOT SPRAYER



35.104.02 02 p1 5/2017

PUMP PRODUCT, ACE, BSN YAT028002



35.104.02 02 p1 5/2017

PUMP PRODUCT, ACE, BSN YAT028002

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269948 1 PUMP  Product
84319987R 1 REMAN-WATER PUMP  3230 Serial Range : YAT028001,

BSN YAT028002 (7/09-) Reman For New P/N 87269948
1 84319987C CORE-WATER PUMP  Return Number

2 87598189 1 CASTING  VOLUTE
3 87598197 1 NUT  3/8 NF, SS
4 BN325952 1 WASHER  3/8 STAR, SS
5 BN325954 1 IMPELLER  Thermoplastic
6 BN325955 1 O-RING  BODY SEAL
7 BN325957 1 SEAL  MECH
8 87598192 1 HOUSING  MOTOR
9 87598199 4 SCREW 3/8" x 3/4" 3/8 NC X 3/4 HEAD

10 BN325959 1 SLINGER
11 BN325960 2 SNAP RING  INTERNAL
12 BN325961 2 BALL BEARING 15.88mm ID x 34.93mm OD x 11mm W

SEALED
13 BN325962 2 SNAP RING  EXTERNAL
14 BN325963 1 SPACER  FOR BAC 6 SHAFT
15 BN325964 1 KEY  ext.
16 BN325965 1 SHAFT  EXT, KEY TANG SS
17 87598211 1 HYDRAULIC MOTOR 11.49 CC REPLACEMENT

87598211R 1 REMAN-HYD MOTOR  3230 BSN YAT028002 (7/09-)
87598211C CORE-MOTOR HYDRAULIC  Return Number

18 87608631 4 SCREW Hex, 5/16" x 3" 5/16 NC
19 2 87266722 1 REPAIR KIT  W/ Silicon Carbide Seal (Not Shown)
20 87269847 1 REPAIR KIT  300 Series Motorl (Not Shown)
21 87598185 1 PUMP  ACE, W/O Hydraulic Motor
22 87598194 4 PIPE PLUG  PLUG

(1) Includes Ref. 1 - 18
(2) Includes Ref. 6 & 7

3230-PATRIOT SPRAYER



35.104.02 03 p1 5/2017

PUMP PRODUCT, ACE, ASN YAT028001



35.104.02 03 p1 5/2017

PUMP PRODUCT, ACE, ASN YAT028001

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84319987 1 PUMP 11.49 CC Product, Incl 1 - 18 & 21
84319987R 1 REMAN-WATER PUMP  3230 Start Serial : YAT028002,

ASN YAT028001 (7/09-)
84319987C CORE-WATER PUMP  Return Number

2 87598189 1 CASTING  VOLUTE
3 87598197 1 NUT  3/8 NF, SS
4 BN325952 1 WASHER  3/8 STAR, SS
5 BN325954 1 IMPELLER  Thermoplastic
6 84345092 1 SEAL  Silicon Carbide
7 BN325955 1 O-RING  O-Ring, Body
8 84345096 1 FRAME  Mounting, Pump
9 87598199 4 SCREW 3/8" x 3/4" 3/8 NC X 3/4 HEAD

10 87608631 4 SCREW Hex, 5/16" x 3" Cap, 5/16" NC X 3/4" Hex Head
11 BN325959 1 SLINGER
12 BN325960 2 SNAP RING  Internal
13 84345098 3 SNAP RING  External
14 84345099 2 BEARING ASSY  Sealed
15 84345100 1 SHAFT  Extended Keyway, Tang, SS
16 BN325964 1 KEY  1/8" X 1/8" X 13/16", Extended Keyway
17 84345102 1 SPACER  Seal Support
18 87598211 1 HYDRAULIC MOTOR 11.49 CC 18 GPM, #12 End Ports, #6

Case Drain
87598211R 1 REMAN-HYD MOTOR  3230 ASN YAT028001 (7/09-)
87598211C CORE-MOTOR HYDRAULIC  Return Number

19 1 84345104 1 REPAIR KIT  W/ Silicon Carbide Shaft Seal
20 87269847 1 REPAIR KIT  300 Series Hydraulic Motor
21 87598194 4 PIPE PLUG  PLUG

(1) Includes Ref. 6 & 7

3230-PATRIOT SPRAYER



35.104.03 p1 5/2017

PUMP PLUMBING



35.104.03 p1 5/2017

PUMP PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN313772 3 GASKET 2" Full Port, EPDM 2" Flange, EPDM
2 BN313773 3 CLAMP 2" Full Port 2" Flange
3 BN322550 1 TEE 2" Full Port Flange x 2" Full Port Flange x 2" Full Port

Flange 2" Full Port Flange
4 BN324065 1 FITTING 2" Full Port Flange x 2" 90 Degree Hose Barb

Elbow 2" Full Port Flange X 2" HS
5 BN314241 1 MANIFOLD 2" Full Port Flange x 2" Male NPT, Poly 2" MPT

x 2" Flange, Poly
6 BN2403358 2 CLAMP 50.8mm - 63.5mm T-Bolt Band 2 1/2"
7 BN73779 1 TEE 2" Poly Tee 2" Poly Pipe
8 BN305163 2 FITTING 2" - 11-1/2 Male NPT x 1-1/2" Hose Barb, Poly 2"

NPT x 1.5" Hose Barb
9 BN310448 2 HOSE CLAMP  #28, Stainless Steel

10 BN29564 2.5 HOSE  2" Bulk EPDM Suction
11 BN53842 7.17 HOSE 38.10 mm ID Bulk Discharge
12 BN53811 2 CLAMP  2" ID, T-bolt

3230-PATRIOT SPRAYER



35.114.01 p1 5/2017

VALVE, 2-BANK



35.114.01 p1 5/2017

VALVE, 2-BANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87393142 1 CONTROL VALVE  2-Bank Without Fittings
1 87270617 1 VALVE  2 Bank Without Fittings
2 87758323 1 ORIFICE  .039
3 87758337 1 PISTON  VALVE BANK
4 87758319 1 SOLENOID VALVE  With Coil, Axle Adjust
5 84198497 1 SOLENOID VALVE  With Coil, Boom Height
6 87758336 2 VALVE  Check
7 87472226 1 SEAL KIT  VALVE
8 BN302553 1 ELBOW  11/16-16 ORFS x 9/16-18 ORB
9 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro

10 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
11 BN302646 5 FITTING  11/16-16 ORFS x 9/16-18 ORB

3230-PATRIOT SPRAYER



35.114.03 p1 5/2017

VALVE, SHUNT



35.114.03 p1 5/2017

VALVE, SHUNT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87582296 1 VALVE BODY
2 87575869 1 HYDRAULIC VALVE  Coil, Shunt
3 87575870 1 NUT  Shunt Valve, With O-ring
4 87575871 1 REPAIR KIT  Seal, Shunt Valve
5 87575872 1 CARTRIDGE  Shunt Valve

3230-PATRIOT SPRAYER



35.114.05 p1 5/2017

VALVE, 6-SECTION, W/O FITTINGS



35.114.05 p1 5/2017

VALVE, 6-SECTION, W/O FITTINGS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87746153 1 CONTROL VALVE  6 Bank W/Out Fittings
2 NSS 1 NOT SOLD SEPARAT  BODY
3 87758332 4 ORIFICE  Disk .059
4 87758331 2 ORIFICE  DISK .052
5 87758330 4 ORIFICE  Disk .041
6 87758329 2 VALVE  Relief
7 87758328 2 VALVE  Relief, 1500 PSI
8 87758327 2 VALVE  Relief, 3000 PSI
9 87758326 10 RETAINER  Snap Ring, Valve

10 87758325 2 PISTON  Valve Bank
11 87758324 4 PISTON  Valve Bank
12 87758322 2 ORIFICE  .047
13 87758321 2 ORIFICE  .071
14 84247013 2 ORIFICE  .042
15 87758320 12 RING  Backup, Teflon
16 87473321 4 VALVE  Shuttle
17 87758319 6 SOLENOID VALVE  With Coil
18 87758336 12 VALVE  Check
19 87472226 4 SEAL KIT
20 87746970 1 SEAL KIT

(1) Includes Ref. 2 - 18

3230-PATRIOT SPRAYER



35.114.06 01 p1 5/2017

VALVE, PRODUCT CONTROL, BSN YBT031316



35.114.06 01 p1 5/2017

VALVE, PRODUCT CONTROL, BSN YBT031316

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302655 3 FITTING  1-3/16"-12 ORFS x 1-1/16"-12 ORB
2 BN302568 1 ELBOW  1-3/16"-12 ORFS x 1-1/16"-12 ORB
3 342100A1 1 VALVE  Product, With Fittings

3A 1 BN306273 1 VALVE, PRESSURE RELI  EF 2500 PSI
3B 1 BN314658 1 CHECK VALVE
3C 1 86986094 1 SOLENOID  Valve, Command
3D 2 87270915 1 REPAIR KIT  Coil, 12 VDC Deutsch
3E 2 87270922 1 CARTRIDGE  PWM EHPFD 20 gpm

(1) Service Parts for Ref. 3
(2) Associated Part of Solenoid Valve, P/N 86986094

3230-PATRIOT SPRAYER



35.114.06 02 p1 5/2017

PRODUCT PUMP VALVE BREAKDOWN, SN YBT031316 AND AFTER



35.114.06 02 p1 5/2017

PRODUCT PUMP VALVE BREAKDOWN, SN YBT031316 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84333717 1 VALVE  Product Pump, Includes 2 - 10
2 84423410 1 KIT  Control Valve Coil
3 BN302655 3 FITTING  1-3/16"-12 ORFS x 1-1/16"-12 ORB
4 BN302568 1 ELBOW  1-3/16"-12 ORFS x 1-1/16"-12 ORB
5 84401228 1 CHECK VALVE  Poppet
6 84401227 1 VALVE POPPET  Relief Valve, 3000 PSI
7 84401225 1 FLOW CONTROL VALVE  Proportional, Cartride Only
8 84401250 1 SEAL KIT  Check Valve, Used on Ref 5
9 84401248 1 SEAL  Relief Valve, Used on Ref 6

10 84401247 1 SEAL KIT  Flow Control Valve, Used on Ref 7
11 9991976 4 O-RING 0.07" Thk x 0.739" ID, -18, Cl 6, 90 Duro 1-3/16",

ORFS
12 167266 4 O-RING 0.116" Thk x 0.924" ID, -912, Cl 6, 90 Duro 1-1/16",

ORB Ends

3230-PATRIOT SPRAYER



35.114.07 p1 5/2017

VALVE, SOLENOID



35.114.07 p1 5/2017

VALVE, SOLENOID

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87758319 1 SOLENOID VALVE  With Coil, W/o Fittings, Axle Adjust
2 87758999 1 VALVE  SOLENOID, W/o Fittings, Includes Ref 4
3 87758997 2 COIL
4 87758998 1 RETAINER  Nut, Coil, SV08 With O-ring
5 87472227 1 SEAL KIT  SOLENOID VALVE
1 87758335 1 SOLENOID VALVE  With Coil
2 87758996 1 SOLENOID VALVE  Includes Ref 4
3 87758994 2 COIL
4 87758995 1 RETAINER  NUT, COIL
5 87472228 1 SEAL KIT  SOLENOID VALVE

3230-PATRIOT SPRAYER



35.116.01 p1 5/2017

CYLINDER, AXLE GROUP



35.116.01 p1 5/2017

CYLINDER, AXLE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86632567 4 HEADED PIN 30.14mm OD x 66.55mm L
2 1 87267921 4 CYLINDER Double Acting, 31.75mm Rod, 469.9mm Stroke

hydraulic, 2.50 x 18.5 x 1.25
3 BN50601 4 PIN, SPLIT (COTTER)  PIN, COTTER 3/16 X 2"
4 87016608 4 WASHER 25.8mm ID x 44.5mm OD x 5mm Thk

(1) Refer to 35.116.04

3230-PATRIOT SPRAYER



35.116.02 p1 5/2017

HYDRAULIC GROUP, 2WS



35.116.02 p1 5/2017

HYDRAULIC GROUP, 2WS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302553 4 ELBOW  11/16-16 ORFS x 9/16-18 ORB
2 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
3 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
4 87399572 1 HOSE  -6 X 135"
5 BN302647 2 FITTING  6 MOR 8MB
6 86980513 4 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
7 BN305412 2 O-RING  FOR 6 FFOR
8 BN305413 4 O-RING 0.07" Thk x 0.489" ID, -14, Cl 6, 90 Duro FOR 8

FFOR
9 87271556 1 HOSE  -6 X 92"

10 87272006 1 HOSE  -8 X 93"
11 BN313282 2 HOSE  -8 X 15"
12 BN307821 2 HOSE ASSY.  11/16 - 16 Female ORFS Swivel x 11/16 -16

Female ORFS Swivel Medium Elbow x 3/8" ID x 33.5" Long,
Steering Cylinder To Crossover Tube

13 87399574 1 HOSE  -6 X 135"
14 BN311751 1 CHECK VALVE  11/16" -16 OFRS x 3/4" -16 ORB
15 BN29785 2 PLATE  Cover, Single, 1/2" Tube
16 BN315164 2 CLAMP  PAIR, SNGL, 5/8" TUBE
17 86980366 4 BOLT Hex, M6 x 50mm, Cl 8.8 M6 1 X 50, 8.8, DOR
18 BN302650 1 FITTING  13/16 -16 ORFS x 3/4 -16 ORB

3230-PATRIOT SPRAYER



35.116.03 p1 5/2017

STEERING CYLINDER



35.116.03 p1 5/2017

STEERING CYLINDER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266308 1 CYLINDER 63.5mm Bore Dia Case Assembly
2 86986242 1 PLUNGER  PISTON
3 BN324210 1 SHAFT
4 86986284 2 RING Split, 57.1mm ID x 63.5mm OD x 4.17mm Thk WEAR,

2.500 B X .16W
5 86986286 1 PISTON  SEAL
6 238-5034 2 O-RING 0.07" Thk x 2.114" ID, -34, Cl 5, 75 Duro
7 238-5218 1 O-RING 0.139" Thk x 1.234" ID, -218, Cl 5, 75 Duro
8 86986285 2 RING 32.26mm ID x 37.74mm OD x 1.27mm Thk BACK-UP
9 1 86986241 1 SCREW 7/8" - 14 x 1 1/2", Gr 8 Cap, 7/8"-14 x 1 1/2", G8

10 238-5228 1 O-RING 0.139" Thk x 2.234" ID, -228, Cl 5, 75 Duro
11 G109297 1 BACK-UP RING 56.9mm ID x 63.5mm OD x 1.4mm Thk

ARP 228 PLOY
12 86986281 1 STOP  WEAR RING, 1.25" ROD
13 86986282 1 RING 31.75mm ID x 39.37mm OD x 3.45mm Thk STEP

SEAL, 1.25" ROD
14 86986283 1 SHANK  U-CUP, 1.25" ROD
15 238-5141 1 O-RING 0.103" Thk x 2.3" ID, -141, Cl 5, 75 Duro
16 86986280 1 SCRAPER  GLAND
17 D95141 1 WIPER SEAL
18 86986240 1 JAM NUT  JAM
19 87266309 1 EYE  CLEVIS
20 2 BN324211 1 SEAL KIT
21 86986500 1 CYLINDER Double Acting, 31.75mm Rod, 254mm Stroke

Hydraulic, 2.50 x 10 x 1.25
21 86986500R 1 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER,

Hydraulic, 2.50 x 10 x 1.25 (7/09-)
21 86986500C 1 CORE-HYD CYLINDER  Return Number

(1) Not Shown
(2) Includes Refs. 4, 5, 6, 7, 8, 10, 11, 12, 13, 14, 15, 17

3230-PATRIOT SPRAYER



35.116.04 p1 5/2017

AXLE ADJUST CYLINDER



35.116.04 p1 5/2017

AXLE ADJUST CYLINDER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267921 1 CYLINDER Double Acting, 31.75mm Rod, 469.9mm Stroke
Hydraulic, 2.50 x 18.5 x 1.25, Incl 2 - 4

2 87267923 1 ROD
3 87550911 1 GLAND  Head
4 87266795 1 SEAL KIT  Kit

3230-PATRIOT SPRAYER



35.116.05 p1 5/2017

SUSPENSION CYLINDER



35.116.05 p1 5/2017

SUSPENSION CYLINDER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN320608 1 HYDRAULIC CYLINDER Double Acting, 22.23mm Rod,
263.65mm Stroke Incl 2 - 17

1 BN320608R 1 REMAN-HYD CYLINDER  3230 Patriot Sprayer
1 BN320608C 1 CORE-HYD CYLINDER  Return Number
2 86986191 1 RING 30.63mm ID x 34.59mm OD x 1.27mm Thk BACK-UP
3 86986290 1 RING 22.73mm ID x 28.22mm OD x 1.27mm Thk BACK-UP
4 86986208 1 CYLINDER 34.92mm Bore Dia Case Assembly
5 86986192 1 RING  GLAND
6 238-5114 1 O-RING 0.103" Thk x 0.612" ID, -114, Cl 5, 75 Duro
7 238-6123 1 O-RING 0.103" Thk x 1.174" ID, -123, Cl 6, 90 Duro
8 238-6125 1 O-RING 0.103" Thk x 1.299" ID, -125, Cl 6, 90 Duro
9 86986193 1 JAM NUT  JAM

10 86986194 1 PLUNGER  PISTON
11 86986195 1 PISTON  SEAL
12 86986196 1 ROD  Cylinder
13 86986197 1 RING 22.23mm ID x 29.56mm OD x 3.45mm Thk STEP

SEAL
14 86986205 1 SEAL 22.23mm ID x 28.45mm OD x 6.6mm Thk ROD
15 86986206 1 RING Split, 28.52mm ID x 34.92mm OD x 6.35mm Thk

WEAR
16 86986207 1 WIPER SEAL
17 86986190 1 RING 16.13mm ID x 20.09mm OD x 1.27mm Thk BACK-UP
18 86986214 1 SEAL KIT  Kit

3230-PATRIOT SPRAYER



35.116.06 p1 5/2017

CYLINDER GROUP, PARALLEL LINKS



35.116.06 p1 5/2017

CYLINDER GROUP, PARALLEL LINKS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87267726 1 CYLINDER Double Acting, 38.1mm Rod, 723.9mm Stroke
Hydraulic, 2.5 x 28.5 x 1.5

2 87271483 4 BUSHING  SPRING
3 BN69951 2 CAP  Grease
4 BN313038 1 FITTING  6MB 6MB
5 87267325 1 ACCUMULATOR  10 cu. 825 psi
6 87267939 1 SEAL KIT

(1) Refer to 35.900.19

3230-PATRIOT SPRAYER



35.130.01 p1 5/2017

STANDARD AXLE HYDRAULIC GROUP



35.130.01 p1 5/2017

STANDARD AXLE HYDRAULIC GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302553 4 ELBOW  11/16-16 ORFS x 9/16-18 ORB
1A 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
1B 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro

2 86980411 2 BOLT Hex, M10 x 1.5 x 110mm, Cl 8.8
3 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
4 BN305412 10 O-RING  FOR 6 FFOR
5 1 87393150 1 CONTROL VALVE  2 BANK W/FTGS
6 BN317622 1 HOSE ASSY. 9.53mm ID x 1498.6mm L, SAE 100R17 6 X

1498.6 MM
7 BN307824 4 HOSE ASSY.  6 X 495.3 MM
8 BN302419 4 ELBOW  6 MOR - 6 MB X 90 LL
9 BN322523 1 HYDRAULIC HOSE  - 6 x 1397 MM

10 BN320874 1 HOSE ASSY. 9.53mm ID x 1625.6mm L, SAE 100R17 -6 X
1625.6 MM

11 BN313337 1 HOSE  -6 X 1270 MM
12 BN307873 2 HOSE  -6 x 1548.4 MM
13 BN322525 2 HOSE ASSY.  -6 X 1219.2 MM
14 BN307823 1 HOSE ASSY.

(1) Refer to 35.114.01

3230-PATRIOT SPRAYER



35.300.01 p1 5/2017

OIL COOLER GROUP



35.300.01 p1 5/2017

OIL COOLER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86986928 1 OIL COOLER
2 86980379 6 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
3 87529315 6 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR

3230-PATRIOT SPRAYER



35.300.02 p1 5/2017

MANIFOLD GROUP



35.300.02 p1 5/2017

MANIFOLD GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 BN323902 1 MANIFOLD  PRESS. COMP
2 BN316600 1 KIT  3/4 SPLIT FLGE CO 61

2A 86503302 1 O-RING 0.139" Thk x 0.984" ID, -214, Cl 6, 90 Duro
3 87271562 1 HOSE 19.05mm ID x 2159mm L, SAE 100R17 .12 X 85
4 86980379 6 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
5 BN307639 1 MANIFOLD  HYD. RETURN
6 BN307811 1 HOSE ASSY.  #16 X 35
7 BN305426 2 CAP  6 FFOR
8 BN305427 1 CAP  8 FFOR
9 9991588 6 NUT M8 x 1.25, Cl 8

10 87271472 1 BRACKET, SUPPORTING  VALVES
11 86980380 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
12 86986371 1 HOSE  8 x 154"
13 87271214 1 HOSE  8 X 142, Not Illustrated
14 342108A1 AR HOSE PROTECTION  Not Illustrated
15 BN570007 2 STRAP  Not Illustrated

(1) Refer to 35.300.03

3230-PATRIOT SPRAYER



35.300.03 p1 5/2017

PRESSURE COMP MANIFOLD



35.300.03 p1 5/2017

PRESSURE COMP MANIFOLD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323902 1 MANIFOLD  Pressure Compensating, Complete, Incl 2 - 14
2 BN302554 2 FITTING  11/16-16 ORFS x 3/4-16 ORB x 90 Deg, Incl 3
3 128825 2 O-RING 0.087" Thk x 0.644" ID, -908, Cl 6, 90 Duro
4 BN326042 2 BODY  Aluminum
5 BN302568 1 ELBOW  1-3/16"-12 ORFS x 1-1/16"-12 ORB, Incl 8
6 BN302652 1 FITTING  13/16" -16 OFRS x 1-1/16" -12 ORB, Incl 7, 9
7 167266 2 O-RING 0.116" Thk x 0.924" ID, -912, Cl 6, 90 Duro
8 9991976 1 O-RING 0.07" Thk x 0.739" ID, -18, Cl 6, 90 Duro
9 9992298 1 O-RING 0.07" Thk x 0.489" ID, -14, Cl 6, 90 Duro

10 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
11 BN446048 4 PLUG  -8, Ports P2, P4 - P6, Incl 12
12 128825 1 O-RING 0.087" Thk x 0.644" ID, -908, Cl 6, 90 Duro
13 BN446025 1 PLUG  -6, Port "G", Incl 14
14 9617873 4 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro

3230-PATRIOT SPRAYER



35.300.04 01 p1 5/2017

STEEL LINES GROUP



35.300.04 01 p1 5/2017

STEEL LINES GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN29783 22 CLAMP  Single, 1/2" Tube
2 BN29785 12 PLATE  Cover, Single, 1/2" Tube
3 BN305996 1 TUBE
4 87574765 1 HYD TUBE .5" OD Steering Return
5 BN306003 1 TUBE
6 BN306004 2 TUBE
7 BN307078 3 CLAMP
8 BN307079 3 PLATE
9 BN307080 18 CLAMP

10 BN307081 7 PLATE
11 BN307082 2 CLAMP
12 BN307083 2 PLATE
13 BN309602 1 BRAKE LINE
14 BN313247 7 RAIL
15 BN305412 1 O-RING
16 BN313261 42 BOLT  Stacking 1/4"-20 x 1.12
17 BN313262 40 NUT
18 BN313264 10 PLATE
19 BN313265 11 PLATE
20 BN316101 7 SPACER
21 BN319659 1 TUBE
22 87570217 1 HYD TUBE 1" OD Drive Pressure "B"
23 87570218 1 HYD TUBE 1" OD Drive Pressure "A"
24 87570219 1 HYD TUBE 1" OD Drive Pressure "A"
25 87570220 1 HYD TUBE 1" OD Drive Pressure "B"
26 BN324491 1 TUBE
27 BN324574 1 TUBE
28 BN325316 1 TUBE
29 87342607 6 BOLT  Hex, 1/4"-20 x 1 1/4", G5
30 87342608 20 BOLT  Hex, 1/4"-20 x 1 1/2", G5
31 86980361 7 BOLT Hex, M6 x 1 x 25mm, Cl 8.8, Full Thd
32 86980366 4 BOLT Hex, M6 x 50mm, Cl 8.8 M6 1 X 50, 8.8, DOR

3230-PATRIOT SPRAYER



35.300.04 01 p2 5/2017

STEEL LINES GROUP



35.300.04 01 p2 5/2017

STEEL LINES GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

33 86980369 4 BOLT Hex, M6 x 80, Cl 8.8 M6 1 x 80, HH, 8.8, DOR
34 86980380 15 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
35 87342609 14 BOLT  Hex, 1/4"-20 x 1 3/4", G5
36 BN305426 1 CAP
37 86980380 6 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
38 9991588 6 NUT M8 x 1.25, Cl 8
39 NSS 1 NOT SOLD SEPARAT  Hoses,LH
40 NSS 1 NOT SOLD SEPARAT  Hoses,RH
41 BN305411 1 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro
42 BN305425 1 CAP

3230-PATRIOT SPRAYER



35.300.04 02 p1 5/2017

STEEL LINES GROUP



35.300.04 02 p1 5/2017

STEEL LINES GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN29783 22 CLAMP  Single, 1/2" Tube
2 BN29785 12 PLATE  Cover, Single, 1/2" Tube
3 BN305996 1 TUBE
4 87574765 1 HYD TUBE .5" OD Steering Return
5 BN306003 1 TUBE
6 BN306004 2 TUBE
7 BN307078 3 CLAMP
8 BN307079 3 PLATE
9 BN307080 18 CLAMP

10 BN307081 7 PLATE
11 BN307082 2 CLAMP
12 BN307083 2 PLATE
13 BN309602 1 BRAKE LINE
14 BN313247 7 RAIL
15 BN305412 1 O-RING
16 BN313261 42 BOLT  Stacking 1/4"-20 x 1.12
17 BN313262 40 NUT
18 BN313264 10 PLATE
19 BN313265 11 PLATE
20 BN316101 7 SPACER
21 BN319659 1 TUBE
22 87570217 1 HYD TUBE 1" OD Drive Pressure "B"
23 87570218 1 HYD TUBE 1" OD Drive Pressure "A"
24 87570219 1 HYD TUBE 1" OD Drive Pressure "A"
25 87570220 1 HYD TUBE 1" OD Drive Pressure "B"
26 BN324491 1 TUBE
27 BN324574 1 TUBE
28 BN325316 1 TUBE
29 87342607 6 BOLT  Hex, 1/4"-20 x 1 1/4", G5
30 87342608 20 BOLT  Hex, 1/4"-20 x 1 1/2", G5
31 86980361 7 BOLT Hex, M6 x 1 x 25mm, Cl 8.8, Full Thd
32 86980366 4 BOLT Hex, M6 x 50mm, Cl 8.8 M6 1 X 50, 8.8, DOR

3230-PATRIOT SPRAYER



35.300.04 02 p2 5/2017

STEEL LINES GROUP



35.300.04 02 p2 5/2017

STEEL LINES GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

33 86980369 4 BOLT Hex, M6 x 80, Cl 8.8 M6 1 x 80, HH, 8.8, DOR
34 86980380 15 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
35 87342609 14 BOLT  Hex, 1/4"-20 x 1 3/4", G5
36 BN305426 1 CAP
37 86980380 6 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
38 9991588 6 NUT M8 x 1.25, Cl 8
39 NSS 1 NOT SOLD SEPARAT  Hoses,LH
40 NSS 1 NOT SOLD SEPARAT  Hoses,RH
41 BN305411 1 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro
42 BN305425 1 CAP

3230-PATRIOT SPRAYER



35.300.05 p1 5/2017

OIL TANK GROUP



35.300.05 p1 5/2017

OIL TANK GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87586592 1 TANK  Hydraulic
2 BN322594 1 GAUGE  sight with temperature
3 87105048 1 DRAINCOCK/TAP SUPPLY  Valve, Hydraulic
4 129096A1 1 HOSE  Reservoir Drain
5 86625021 1 HOSE CLAMP 17.5mm - 31.7mm, Worm Gear
6 201-308 1 ELBOW 90 Degree Elbow, 1-7/16" - 12 Male ORFS x 1-5/16"

- 12 Male ORB
7 BN302558 1 ELBOW  13/16-16 ORFS x 3/4-16 ORB
8 BN302570 2 ELBOW  1-3/16-12 ORFS x 1-5/16-12 ORB
9 BN303528 4 STRAINER ASSY.  32 MB X 20FB, 100

10 BN302577 4 ELBOW  1-11/16-12 ORFS x 1-5/8-12 ORB
11 1 87267807 1 HYDRAULIC OIL FILTER  Oil In-Tank SPX
12 BN311052 1 FITTING  16 MOR 20 MB
13 675162 2 WIRE CLAMP 6.3mm, Coat, 10.3mm Bolt Hole, P Type
14 87529312 16 WASHER 11mm ID x 24mm OD x 3mm Thk
15 86980515 16 NUT Hex, M10 x 1.5, Cl 8.8, DOR
16 87267808 1 PRESSURE SWITCH  25 psi N/C
17 87272095 1 GASKET 3.17mm Thk COVER PLATE
18 87272099 1 PLATE  Temp Level
19 BN323888 1 INDICATOR  Multi-Level And Temperature Oil Sender
20 BN304339 1 VALVE  PRESS VALVE
21 87529315 54 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
22 86980381 4 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
23 9991588 27 NUT M8 x 1.25, Cl 8
24 87529310 20 WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4

mm, HDN, DOR
25 86980422 10 BOLT Hex, M12 x 35mm, Cl 8.8 M12-1.75 X 35, HH, 8.8

DOR
26 100038 10 NUT M12 x 1.75, Cl 8

(1) Refer to 35.300.06

3230-PATRIOT SPRAYER



35.300.05 p2 5/2017

OIL TANK GROUP



35.300.05 p2 5/2017

OIL TANK GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 1977624C1 2 SEAL 0.19mm Grip, 373.38mm OAL TRIM EDGE

3230-PATRIOT SPRAYER



35.300.06 p1 5/2017

TANK FILTER



35.300.06 p1 5/2017

TANK FILTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87267807 1 HYDRAULIC OIL FILTER  Assembly, Oil, In Tank
2 87272027 1 CAP  With Fill Port, Oil Filter
3 214389 1 PLUG 3/4" - 16 ORB
4 87272028 1 SPRING  Compression, Oil Filter
5 87272029 1 FILTER ASSY  Bypass Assembly, Oil
6 87272030 1 FILTER HEAD  Oil
7 87272031 1 FILTER BOWL  Oil Housing
8 87272033 1 ELEMENT  Oil
9 87272032 1 SEAL KIT  Oil Filter

(1) Includes Ref. 2 - 9

3230-PATRIOT SPRAYER



35.702.01 p1 5/2017

HYDRAULIC GROUP, 60’ BOOM



35.702.01 p1 5/2017

HYDRAULIC GROUP, 60’ BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302553 12 ELBOW  11/16-16 ORFS x 9/16-18 ORB
2 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
3 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
4 342591A1 2 HOSE ASSY.  6 x 40"
5 BN320874 4 HOSE ASSY. 9.53mm ID x 1625.6mm L, SAE 100R17 -6 X

64"
6 BN324327 2 HOSE ASSY.  -6 X 64"
7 BN324328 2 HOSE ASSY.  -6 X 90"
8 86980419 2 BOLT Hex, M12 x 1.75 x 25mm, Cl 8.8, Full Thd
9 87746154 1 CONTROL VALVE  6-BANK W/FTGS
9 87270169 1 HYDRAULIC VALVE  6-Bank, With Fittings

10 84164481 2 HOSE 9.53mm ID x 1066mm L, SAE 100R17 -6 x 1066 MM

3230-PATRIOT SPRAYER



35.900.01 01 p1 5/2017

HYDRAULIC GROUP, FRONT LADDER, BSN YDT036001



35.900.01 01 p1 5/2017

HYDRAULIC GROUP, FRONT LADDER, BSN YDT036001

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87266443 1 HYDRAULIC CYLINDER 12.7mm Rod, 152.4mm Stroke 1 x
6 x 0.5, Complete

2 BN21982 1 CLEVIS 1/2" - 20 1" Diameter CRS x 1.87
3 BN50075 1 NUT  1/2"-20, Stainless Steel
4 BN302547 1 90 ELBOW  9/16-18 ORFS x 7/16-20 ORB, ZND
5 87267314 1 BREATHER  Sintered -4 SAE
6 439-1824 1 HEADED PIN 1/2" x 1 1/2", G2
7 432-1216 1 COTTER PIN 3/16" x 1"
8 86624079 1 HEADED PIN 3/8" x 1 1/4", G2
9 80756 2 COTTER PIN 1/8" x 3/4"

10 87686433 1 HYDRAULIC HOSE  -4 x 116
11 BN313268 1 ORIFICE  .042 -6 Disk
12 BN305412 1 O-RING
13 9706748 1 CLAMP 15.9mm, Coat, 8.7mm Bolt Hole, P Type
14 86980379 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
15 9991588 1 NUT M8 x 1.25, Cl 8

(1) Refer to 35.900.18

3230-PATRIOT SPRAYER



35.900.01 02 p1 5/2017

HYDRAULIC GROUP, LADDER, ASN YDT036000



35.900.01 02 p1 5/2017

HYDRAULIC GROUP, LADDER, ASN YDT036000

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84330410 1 HYDRAULIC CYLINDER Double Acting, 19.05mm Rod,
152.4mm Stroke 38.1mm Bore x 152.4mm x 19.05mm Rod,
Complete

2 BN302547 1 90 ELBOW  9/16-18 ORFS x 7/16-20 ORB, ZND  Incl 14 - 15
3 87267314 1 BREATHER  Sintered, -4
4 439-1824 1 HEADED PIN 1/2" x 1 1/2", G2
5 432-812 1 COTTER PIN 3/4" OAL x 1/8" W
6 87686433 1 HYDRAULIC HOSE  9/16" - 18 ORFS Swivel x 11/16" - 16

ORFS Swivel x 1/4" ID x 116" Long, Ladder Cylinder To Park
Brake Steel Line

7 86980427 1 BOLT Hex, M12 x 1.75 x 70mm, Cl 8.8
8 86980516 1 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
9 9993141 1 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro

10 BN313268 1 ORIFICE  .042, -6 Disk
11 515-22159 1 CLAMP 5/8", Insul, 5/16" Bolt
12 86980379 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
13 86980514 1 LOCK NUT Hex, M8, Cl 8, DOR
14 165202 2 O-RING 0.072" Thk x 0.351" ID, -904, Cl 6, 90 Duro
15 9825770 1 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro

(1) See Figure 35.900.18 02 For Service Parts

3230-PATRIOT SPRAYER



35.900.02 p1 5/2017

HYDRAULIC GROUP, BOOM OUTER FOLD



35.900.02 p1 5/2017

HYDRAULIC GROUP, BOOM OUTER FOLD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302553 4 ELBOW  11/16-16 ORFS x 9/16-18 ORB
2 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
3 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
4 87474625 2 HYDRAULIC HOSE  -6 X 9931MM
4 BN307879 2 HOSE ASSY. 6.35mm ID x 9855.2mm L
5 87474626 2 HYDRAULIC HOSE 9.53mm ID x 9423mm L, SAE 100R17 -

6 X 9423MM
5 BN307880 2 HOSE ASSY. 6.35mm ID x 9423.4mm L, SAE 100R17

3230-PATRIOT SPRAYER



35.900.03 p1 5/2017

HYDRAULIC GROUP, OUTER FOLD - NO CYLINDER



35.900.03 p1 5/2017

HYDRAULIC GROUP, OUTER FOLD - NO CYLINDER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302553 4 ELBOW  11/16-16 ORFS x 9/16-18 ORB
2 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
3 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
4 BN307879 2 HOSE ASSY. 6.35mm ID x 9855.2mm L
5 BN307880 2 HOSE ASSY. 6.35mm ID x 9423.4mm L, SAE 100R17
6 87266449 2 CYLINDER Double Acting, 31.75mm Rod, 508mm Stroke

Hydraulic, 2 x 20 x 1.25, Complete, BSN YCT033223
6 87266449R 2 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER,

Hydraulic, 2 x 20 x 1.25, Complete, Outer Fold (7/09-)
6 87266449C 2 CORE-HYD CYLINDER  Return Number
6 87655640 2 HYDRAULIC CYLINDER Double Acting, 31.75mm Rod,

511.05mm Stroke Hydraulic, 2.25 x 20 x 1.25, Complete, SN
YCT033223 And After

3230-PATRIOT SPRAYER



35.900.04 p1 5/2017

HYDRAULIC GROUP, BOOM HITCH



35.900.04 p1 5/2017

HYDRAULIC GROUP, BOOM HITCH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302553 2 ELBOW  11/16-16 ORFS x 9/16-18 ORB
2 237-6006 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro
3 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
4 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
5 BN313336 2 HOSE  6 X 30"
6 86986082 2 HOSE  6 x 50"
7 BN313337 2 HOSE  6 X 50"
8 BN316688 1 ORIFICE  .140, 6, DISK
9 BN305412 1 O-RING  FOR 6, FFOR

10 BN302512 2 FITTING  6 MOR 6 MOR 6MOR

3230-PATRIOT SPRAYER



35.900.05 p1 5/2017

HYDRAULIC GROUP, AUTO GUIDE



35.900.05 p1 5/2017

HYDRAULIC GROUP, AUTO GUIDE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302435 2 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
2 BN302436 1 TEE  13/16 -16 ORFS x 13/16 -16 ORFS Swivel
3 BN302646 3 FITTING  11/16-16 ORFS x 9/16-18 ORB
4 BN302558 1 ELBOW  13/16-16 ORFS x 3/4-16 ORB
5 BN322765 1 FITTING  8MB, 8MB, ADAPTER
6 BN302554 1 FITTING  11/16-16 ORFS x 3/4-16 ORB x 90 Deg
7 128825 2 O-RING 0.087" Thk x 0.644" ID, -908, Cl 6, 90 Duro 3/4",

ORB
8 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
9 87609218 1 VALVE  AUTO GUIDE

10 87726186 1 MANIFOLD VALVE  Block, Eaton
11 87623908 1 COIL ASSY.
12 87662364 1 HYDRAULIC VALVE  Directional
13 87662363 1 HYDRAULIC VALVE  Solenoid
14 84129314 1 VALVE  Proportional
15 47626975 1 PRESSURE SWITCH  Auto Guide, Hydraulic Flow Control
16 BN320874 2 HOSE ASSY. 9.53mm ID x 1625.6mm L, SAE 100R17 6 X

64"
17 BN309746 1 HOSE  08 X 25
18 BN314945 1 HOSE ASSY.
19 87609209 1 MOUNTING PLATE  AUTO GUIDANCE
20 120100 2 BOLT M6 x 20mm, Cl 8.8
21 86980368 2 BOLT Hex, M6 x 1 x 70mm, Cl 8.8
22 87529314 4 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
23 353308 4 NUT M6 x 1.0, Cl 8

3230-PATRIOT SPRAYER



35.900.12 p1 5/2017

LEVEL CYLINDER BOOM



35.900.12 p1 5/2017

LEVEL CYLINDER BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266461 1 CYLINDER ASSY. Double Acting, 38.1mm Rod, 533.4mm
Stroke Hydraulic, 3.00 x 21 x 1.50,  Incl 2 - 4

1 87266461R 1 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER,
Hydraulic (7/09-)

1 87266461C 1 CORE-HYD CYLINDER  Return Number
2 87270349 1 SEAL KIT  Seal Cylinder 87266461/235
3 87270350 1 ROD  Cylinder #87266461
4 BN302051 2 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight

3230-PATRIOT SPRAYER



35.900.14 p1 5/2017

FOLD CYLINDER, FRONT INNER BOOM



35.900.14 p1 5/2017

FOLD CYLINDER, FRONT INNER BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272676 1 HYDRAULIC CYLINDER  2.5 x 21.31 x 1.38
1 84188920R 1 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER, 2.5 x

21.31 x 1.38, FRONT INNER BOOM (7/09-), Reman for New
PN 87272676

1 84188920C 1 CORE-HYD CYLINDER  Return Number
1 84188920 1 HYDRAULIC CYLINDER Double Acting, 34.92mm Rod,

525.53mm Stroke Inner Boom Fold, Front, 2.50 x 20.69 x
1.38

1 84188920R 1 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER, Inner
Boom Fold, Front, 2.50 x 20.69 x 1.38 (7/09-)

1 84188920C 1 CORE-HYD CYLINDER  Return Number
2 87746974 1 ROD  Used On Cylinder 87272676
2 84235165 1 ROD  Used On Cylinder 84188920
3 87746972 1 SPHERICAL BEARING 20.09mm ID x 50.8mm OD x

51.82mm W Rod End
4 87746971 1 BUSHING 20.09mm ID x 50.8mm OD x 55.63mm W Tube

End
5 87266307 2 SPHERICAL BEARING  Spherical
6 87269921 2 SPACER  Rod End
7 87269922 2 SPACER  Tube End
8 100-21200 2 SNAP RING 2", Int, #200
9 87746975 1 SEAL KIT  Inner Boom Fold Front Cylinder

3230-PATRIOT SPRAYER



35.900.15 p1 5/2017

FOLD CYLINDER, REAR INNER BOOM



35.900.15 p1 5/2017

FOLD CYLINDER, REAR INNER BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266460 1 CYLINDER Double Acting, 34.92mm Rod, 549.4mm Stroke
Inner Boom Fold, Rear, 2.50 x 21.62 x 1.375

87266460R 1 REMAN-HYD CYLINDER  3230 - PATRIOT SPRAYER
(7/09-)

87266460C CORE-HYD CYLINDER  Return Number
2 87267943 1 ROD
3 87746972 1 SPHERICAL BEARING 20.09mm ID x 50.8mm OD x

51.82mm W Rod End
4 87746971 1 BUSHING 20.09mm ID x 50.8mm OD x 55.63mm W Tube

End
5 87266307 2 SPHERICAL BEARING  Spherical
6 87269921 2 SPACER  Rod End
7 87269922 2 SPACER  Tube End
8 84143345 1 JACK PISTON
9 100-21200 2 SNAP RING 2", Int, #200

10 87267940 1 SEAL KIT  Kit, Inner Boom Fold Rear Cylinder

3230-PATRIOT SPRAYER



35.900.17 p1 5/2017

FOLD CYLINDER, OUTER BOOM



35.900.17 p1 5/2017

FOLD CYLINDER, OUTER BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266449 1 CYLINDER Double Acting, 31.75mm Rod, 508mm Stroke
Hydraulic, 2 x 20 x 1.25, Complete

1 87266449R 1 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER,
Hydraulic, 2 x 20 x 1.25, Complete, OUTER BOOM (7/09-)

1 87266449C 1 CORE-HYD CYLINDER  Return Number
2 87269923 1 ROD  End, Cylinder
3 87267938 1 SEAL KIT  Kit, 1.25" X 2.00"
4 BN2294429 1 JAM NUT  Jam 1 1/4"-12
5 87267941 1 ROD  THREADED

3230-PATRIOT SPRAYER



35.900.17 01 p1 5/2017

OUTER BOOM FOLD ENDING 01/2009



35.900.17 01 p1 5/2017

OUTER BOOM FOLD ENDING 01/2009

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266449 1 CYLINDER Double Acting, 31.75mm Rod, 508mm Stroke
Hydraulic, 2 x 20 x 1.25, Complete

1 87266449R 1 REMAN-HYD CYLINDER  3330 PATRIOT SPRAYER,
Hydraulic, 2 x 20 x 1.25, Complete (11/08-)

1 87266449C 1 CORE-HYD CYLINDER  Return Number
2 87269923 1 ROD  End, Cylinder
3 87267938 1 SEAL KIT  Kit, 1.25" X 2.00"
4 BN2294429 1 JAM NUT  Jam 1 1/4"-12
5 87267941 1 ROD  THREADED

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



35.900.17 02 p1 5/2017

OUTER BOOM FOLD BEGINNING 01/2009



35.900.17 02 p1 5/2017

OUTER BOOM FOLD BEGINNING 01/2009

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87655640 1 HYDRAULIC CYLINDER Double Acting, 31.75mm Rod,
511.05mm Stroke 2.25 x 20.12 x 1.25, Complete

2 87746976 1 ROD
3 87746977 1 SEAL KIT

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



35.900.18 01 p1 5/2017

FOLD CYLINDER, FRONT LADDER, BSN YDT036001



35.900.18 01 p1 5/2017

FOLD CYLINDER, FRONT LADDER, BSN YDT036001

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266443 1 HYDRAULIC CYLINDER 12.7mm Rod, 152.4mm Stroke 1 x
6 x 0.5, Complete

2 1 87268691 1 SEAL KIT  1"
3 87268695 1 ROD 12.7mm OD x 255.78mm L Cylinder

(1) Items 6 - 12

3230-PATRIOT SPRAYER



35.900.18 02 p1 5/2017

FOLD CYLINDER, FRONT LADDER, ASN YDT036000



35.900.18 02 p1 5/2017

FOLD CYLINDER, FRONT LADDER, ASN YDT036000

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84330410 1 HYDRAULIC CYLINDER Double Acting, 19.05mm Rod,
152.4mm Stroke 38.1mm Bore x 152.4mm x 19.05mm Rod,
Complete

2 47445950 1 PISTON ROD  19.05mm Diameter
3 47445956 1 SEAL KIT  For Ref. 1

3230-PATRIOT SPRAYER



35.900.19 p1 5/2017

FOLD CYLINDER, BOOM HEIGHT



35.900.19 p1 5/2017

FOLD CYLINDER, BOOM HEIGHT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267726 1 CYLINDER Double Acting, 38.1mm Rod, 723.9mm Stroke
Hydraulic, 2.5 x 28.5 x 1.5

2 87270805 1 ROD
3 87557834 1 HYDRAULIC VALVE  C BALANCE 2200 PSI
4 87267939 1 SEAL KIT  KIT, 1.50" X 2.50"

3230-PATRIOT SPRAYER



SECTION INDEX

FRAMES AND BALLASTING

SECTION INDEX

FRAMES AND BALLASTING

39.100.02 01 PACKAGE, AUTOBOOM, 90/100

39.100.02 02 AUTOBOOM WHEEL KIT 90'/100'

39.100.04 90' OUTER BOOM ASSEMBLY

39.100.05 100’ OUTER BOOM ASSEMBLY

39.100.06 90’ BOOM BREAKAWAY ASSEMBLY

39.100.07 BOOM, BREAKAWAY ASSEMBLY, 90' BEGINNING 11/2008

39.100.08 BOOM BREAKAWAY ASSEMBLY, 100’

39.100.11 HINGE GROUP, OUTER TIPS

39.100.12 OUTER CRADLE ASSEMBLY

39.100.13 PROTECTORS, INNER BOOM

39.100.14 SKID GROUP, BSN Y9T026406

39.100.15 GUARD TIP GROUP, BSN Y9T026406

39.100.16 TIP GUARD PACKAGE, FROM SN Y9T026405 UNTIL YAT028371

39.100.17 TIP GUARD PACKAGE, USED ON SN YAT028372 AND AFTER

39.105.01 CENTER SECTION MOUNTING

39.105.02 BOOM CENTER SECTION GROUP

39.105.06 01 BOOM LIFT LINKAGE, 90'/100' BOOM, BSN YBT031187

39.105.06 02 BOOM LIFT LINKAGE, 90'/100' BOOM, SN YBT031187 AND AFTER

39.105.07 MAST PIVOT ASSEMBLY

39.105.08 PIVOT ASSEMBLY, CENTER SECTION

39.105.09 INNER BOOM, 90'/100' BOOM

39.105.11 NOZZLE, FENCE ROW, 90’, LO-FLOW, BSN Y9T026406

39.105.12 NOZZLE, FENCE ROW, 100', LOW-FLOW, BSN Y9T026406

39.105.13 NOZZLE, FENCE ROW, 90' & 100', LOW-FLOW, W/HARNESS, ASN Y9T026405



 



39.100.02 01 p1 5/2017

PACKAGE, AUTOBOOM, 90/100



39.100.02 01 p1 5/2017

PACKAGE, AUTOBOOM, 90/100

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87487173 1 KIT  Autoboom Wheel, 90/100
2 BN67284 4 U-BOLT  U-BOLT-3/8--SQ BND-1.25ID
3 BN319919 4 U-BOLT  Sq. Bend 2.06 ID x 3/8
4 BN50759 16 LOCK NUT 3/8"-16, Nylon, Stainless
5 BN50146 8 WASHER 3/8", Stainless

3230-PATRIOT SPRAYER



39.100.02 02 p1 5/2017

AUTOBOOM WHEEL KIT 90'/100'



39.100.02 02 p1 5/2017

AUTOBOOM WHEEL KIT 90'/100'

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87487173 1 KIT  Autoboom Wheel, 90/100
2 87719426 2 BRACKET, SUPPORTING  Axle, 24", Straight
3 87720308 2 BRACKET, SUPPORTING  Hub Retainer
4 84132941 1 BRACKET  RECEIVER, AXLE, LH
5 84132942 1 BRACKET  RECEIVER, AXLE, RH
6 87719425 2 TYRE/TIRE  Smooth, 4.8 x 8, 5 Bolt Rim, No Flat
7 87711682 2 HUB  5 Bolt

3230-PATRIOT SPRAYER



39.100.04 p1 5/2017

90' OUTER BOOM ASSEMBLY



39.100.04 p1 5/2017

90' OUTER BOOM ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87683496 1 BOOM  Outer, LH, 90'/100'
1 1 87683498 1 BOOM  Outer, RH, 90'/100'
2 BN307893 1 PIN 25.4mm OD x 236.47mm L V-FOLD
3 87344036 1 PIN 9.53mm OD x 54.36mm L Headed, 3/8 x 1 55/64", G5
4 87529311 2 WASHER 26mm ID x 44mm OD x 5mm Thk 26 x 44 x 5 mm,

HDN, DOR
5 80755 1 COTTER PIN 1/8" OD x 1" L
6 BN69856 2 PLATE  LINER-PLSTIC
7 BN50779 6 BOLT 5/16"-18 X 1.00", EH, DOR
8 BN50057 6 LOCK NUT Lock, 5/16"-18, Stainless Steel
9 BN305437 1 BUMPER  RUBBER, 2 X 5.5 X .38

10 87266608 1 STEEL PLATE  FOLD BUMPER
11 280591 2 HEX SOC SCREW Flat Hd, 5/16" - 18 x 1 1/4"
12 BN55361 2 NUT 5/16"-18, Nylon, Stainless
13 BN302051 2 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight
14 331-37 .01 SPARE PART  FLUID, 1 lb. Lithium #2 grease

(1) Not Shown

3230-PATRIOT SPRAYER



39.100.05 p1 5/2017

100’ OUTER BOOM ASSEMBLY



39.100.05 p1 5/2017

100’ OUTER BOOM ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87683496 1 BOOM  Outer, LH, 90'/100'
1 1 87683498 1 BOOM  Outer, RH, 90'/100'
2 BN307893 1 PIN 25.4mm OD x 236.47mm L V-FOLD
3 87344036 1 PIN 9.53mm OD x 54.36mm L Headed, 3/8 x 1 55/64", G5
4 80755 1 COTTER PIN 1/8" OD x 1" L
5 BN69856 2 PLATE  LINER, PLSTIC 3/16 X 2 X 17.50
6 BN50014 6 BOLT  5/16"-18 x .75, EH
7 87529311 2 WASHER 26mm ID x 44mm OD x 5mm Thk 26 x 44 x 5 mm,

HDN, DOR
8 BN50057 6 LOCK NUT Lock, 5/16"-18, Stainless Steel
9 BN305437 1 BUMPER  RUBBER, 2 X 5.5 X .38

10 BN302051 2 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight
11 87266608 1 STEEL PLATE  FOLD BUMPER
12 280591 2 HEX SOC SCREW Flat Hd, 5/16" - 18 x 1 1/4"
13 BN55361 2 NUT 5/16"-18, Nylon, Stainless

(1) Not Shown

3230-PATRIOT SPRAYER



39.100.06 p1 5/2017

90’ BOOM BREAKAWAY ASSEMBLY



39.100.06 p1 5/2017

90’ BOOM BREAKAWAY ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86981496 4 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
2 9706687 1 BOLT M12 x 1.75 x 30mm, Cl 8.8
3 100038 3 NUT M12 x 1.75, Cl 8
4 832-46416 2 NUT M16 x 2, Cl 8
5 BN304675 1 NUT  RND CONNECT, M12 X 40
6 BN304678 1 EYEBOLT  BOLT, EYE M16 X 160
7 BN305410 1 SPRING  1.67 X 0.283 X 12
8 BN305434 1 U-BOLT  BOLT "U" 3/8 x 2 x 4.5
9 BN311733 1 ANCHOR  BREAKAWAY

10 BN312172 2 BUMPER  BREAKAWAY
11 BN325289 1 FRAME  Boom, Breakaway
12 BN308039 2 PLATE  Spacer
13 87271165 2 CABLE 713mm L Breakaway, 28"
14 BN309505 1 ANGLE  WELDMENT, BREAKAWAY
15 87265981 3 ROLLER 31.75mm OD x 48mm L 1.25" OD x .64" ID x 1.88"

Long, UHMW
16 BN310055 2 BUSHING 9.78mm ID x 16mm OD x 49.28mm L
17 BN50759 10 LOCK NUT 3/8"-16, Nylon, Stainless
18 BN68062 4 U-BOLT  BOLT "U" 3/8 SQ BND-2.06ID
19 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
20 BN50779 4 BOLT 5/16"-18 X 1.00", EH, DOR

3230-PATRIOT SPRAYER



39.100.07 p1 5/2017

BOOM, BREAKAWAY ASSEMBLY, 90' BEGINNING 11/2008



39.100.07 p1 5/2017

BOOM, BREAKAWAY ASSEMBLY, 90' BEGINNING 11/2008

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN325289 1 FRAME  Boom, Breakaway
2 87272614 6 WASHER 17.5mm ID x 38.1mm OD x 3.18mm Thk 38 od x

17 x 3.2, Nylon
3 87272899 1 BUSHING 15.89mm ID x 25.21mm OD x 68mm L 25 od x 16

id x 68 long, Nylatron
4 84189224 1 BOLT  M16 X 110
5 84217032 1 PLATE  BREAKAWAY
6 BN570007 2 STRAP  Black Only .12-4.0 Band
7 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR
8 BN305410 1 SPRING  1.67 X 0.283 X12
9 87271165 2 CABLE 713mm L Breakaway, 28"

10 BN308039 2 PLATE  Spacer
11 BN310055 2 BUSHING 9.78mm ID x 16mm OD x 49.28mm L
11 47361072 2 GUIDE  9.78mm ID x 16mm OD x 62mm L
12 87265981 3 ROLLER 31.75mm OD x 48mm L 1.25" OD x .64" ID x 1.88"

Long, UHMW
12 47361079 2 GUIDE  16mm ID x 31mm OD x 60.5mm L
13 84189219 1 BOLT  M16 x 120
14 87310607 2 WASHER 17.5mm ID x 34mm OD x 5mm Thk 17.5 x 34 x 5

MM HDN DOR
15 BN305434 1 U-BOLT  BOLT "U" 3/8 x 2 x 4.5
16 BN50759 8 LOCK NUT 3/8"-16, Nylon, Stainless
17 BN68062 3 U-BOLT  BOLT "U" 3/8
18 87706358 2 HOSE 38.10 mm ID Bumper
19 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
20 BN50779 4 BOLT 5/16"-18 X 1.00", EH, DOR
21 BN309505 1 ANGLE  WELD, BREAKAWAY
22 87528989 2 WASHER 12.2mm ID x 30mm OD x 2.5mm Thk
23 86980516 2 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR

3230-PATRIOT SPRAYER



39.100.08 p1 5/2017

BOOM BREAKAWAY ASSEMBLY, 100’



39.100.08 p1 5/2017

BOOM BREAKAWAY ASSEMBLY, 100’

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87706766 1 KIT  Boom Break-A-Way 100', Incl 2 - 35
2 87686306 1 BOOM  Break-A-Way, 100'
3 87272614 7 WASHER 17.5mm ID x 38.1mm OD x 3.18mm Thk 38 od x

17 x 3.2, Nylon
4 87637173 1 BUSHING 16.14mm ID x 25.2mm OD x 53mm L 25 od x 16

id x 53 mm, Nylatron
5 87272899 1 BUSHING 15.89mm ID x 25.21mm OD x 68mm L 25 od x 16

id x 68 long, Nylatron
6 87272889 1 EXTENSION  Insert, Pivot
7 84189224 1 BOLT  M16 X 110
8 87310607 8 WASHER 17.5mm ID x 34mm OD x 5mm Thk 17.5 x 34 x 5

MM HDN DOR
9 86980510 3 BOLT Hex, M16 x 90mm, Cl 8.8 M16-2 x 90, HH, 8.8, DOR

10 86980517 5 NUT Hex, M16 - 2, Cl 8.8, DOR
11 84217032 1 PLATE  SPRING
12 BN570007 2 STRAP
13 BN305410 1 SPRING  1.67 X 0.283 X 12
14 84201865 2 CABLE  Breakaway, 23"
15 BN308039 3 PLATE  Spacer
16 BN310055 2 BUSHING 9.78mm ID x 16mm OD x 49.28mm L
17 87265981 2 ROLLER 31.75mm OD x 48mm L 1.25" OD x .64" ID x 1.88"

Long, UHMW
18 84189219 1 BOLT  M16 x 120
19 87704989 1 ARM  Breakaway
20 87620862 1 PLATE  Backer, 2 1/2" Tube
21 87706359 2 BUSHING 11.4mm ID x 17.5mm OD x 24.8mm L 11.4 x 17.5

x 24.8 mm
22 87341824 4 BOLT Hex, M10 x 170mm, Cl 8.8 M10 x 55, 8.8, DOR
23 86980515 10 NUT Hex, M10 x 1.5, Cl 8.8, DOR
24 87529312 1 WASHER 11mm ID x 24mm OD x 3mm Thk
25 86980401 1 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
26 BN305434 1 U-BOLT  BOLT "U" 3/8 x 2 x 4.5
27 BN50759 4 LOCK NUT 3/8"-16, Nylon, Stainless

3230-PATRIOT SPRAYER



39.100.08 p2 5/2017

BOOM BREAKAWAY ASSEMBLY, 100’



39.100.08 p2 5/2017

BOOM BREAKAWAY ASSEMBLY, 100’

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

28 BN68062 1 U-BOLT  BOLT "U" 3/8--SQ BND-2.06ID
29 87706358 2 HOSE 38.10 mm ID Bumper
30 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
31 BN50779 4 BOLT 5/16"-18 X 1.00", EH, DOR
32 87528989 2 WASHER 12.2mm ID x 30mm OD x 2.5mm Thk
33 86980516 2 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
34 87707554 4 BRACKET, SUPPORTING  Backer, Spraybar
35 86980408 6 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8

3230-PATRIOT SPRAYER



39.100.11 p1 5/2017

HINGE GROUP, OUTER TIPS



39.100.11 p1 5/2017

HINGE GROUP, OUTER TIPS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87655640 1 HYDRAULIC CYLINDER Double Acting, 31.75mm Rod,
511.05mm Stroke 2.25 x 20.12 x 1.25, Complete SN
YCT033226 And After

1 2 87266449 1 CYLINDER Double Acting, 31.75mm Rod, 508mm Stroke
Hydraulic, 2 x 20 x 1.25, Complete, BSN YCT033226

1 87266449R 1 REMAN-HYD CYLINDER  2 x 20 x 1.25, Complete, OUTER
TIPS (11/08-)

1 87266449C 1 CORE-HYD CYLINDER  Return Number
2 BN307218 2 PIN 25.4mm OD x 143mm L 1 OD X 5.63 ETD150
3 BN307217 1 PIN 25.4mm OD x 120.65mm L 1 OD X 4.63 ETD150
4 BN310118 2 PIN  WELDMENT
5 BN307223 1 PIN 25.4mm OD x 85.85mm L WELDMENT, CYL
6 BN305624 1 LINKAGE  WELDMENT, BAR
7 BN305623 1 LINKAGE  WELDMENT, BAR
8 BN305622 1 LINKAGE  WELDMENT, BAR
9 BN311368 1 LINKAGE  FORMED LH

10 BN69918 2 BUSHING  SPRING (CONNEX)
11 BN311573 2 SPACER 26.16mm ID x 35.05mm OD x 10.41mm L
12 BN310130 5 WASHER  10 GA 1.03" ID X 2.0
13 BN52330 5 PIN, ROLL  1/4 X 1-3/4
14 412151 3 BOLT M10 x 1.5 x 61.58mm, Cl 8.8
15 100037 3 LOCK NUT M10 x 1.5, Cl 8
16 16043224 1 BOLT Hex, M8 x 16mm, Cl 8.8
17 BN302051 1 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight

(1) Refer To 35.900.17(01)
(2) Refer to 35.900.17(02)

3230-PATRIOT SPRAYER



39.100.12 p1 5/2017

OUTER CRADLE ASSEMBLY



39.100.12 p1 5/2017

OUTER CRADLE ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87568915 2 SUPPORT  Lower Cradle
2 87568911 2 SUPPORT  Upper Cradle
3 BN319919 4 U-BOLT  Sq. Bend 2.06 ID x 3/8
4 87343970 8 NUT 3/8"-16, G8, DOR
5 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980408 4 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
7 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 87573707 2 CHANNEL  snap-on 1" x 2" x 6"
9 47964322 4 SCREW  12-24X7/8 HWH 4 TEK

3230-PATRIOT SPRAYER



39.100.13 p1 5/2017

PROTECTORS, INNER BOOM



39.100.13 p1 5/2017

PROTECTORS, INNER BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87602661 2 CHANNEL  Snap-On, 2 x 2 x 8
2 87602663 1 CHANNEL  Snap-On, 1.25 x 1.25 x 8
3 84206102 6 SCREW 7/8" - 24 12-24X7/8 HWH 4 TEK

3230-PATRIOT SPRAYER



39.100.14 p1 5/2017

SKID GROUP, BSN Y9T026406



39.100.14 p1 5/2017

SKID GROUP, BSN Y9T026406

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266616 1 MOUNTING PLATE  Outer Left Frame Drop
2 BN319919 3 U-BOLT  Sq. Bend 2.06 ID x 3/8
3 BN313335 1 SKID/SHOE  BOOM BREAKAWAY
4 BN319660 1 GUARD  LH OUTER BOOM SKID
5 87529312 1 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980400 5 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
7 86980515 5 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 87343970 6 NUT 3/8"-16, G8, DOR

3230-PATRIOT SPRAYER



39.100.15 p1 5/2017

GUARD TIP GROUP, BSN Y9T026406



39.100.15 p1 5/2017

GUARD TIP GROUP, BSN Y9T026406

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87636023 2 GUARD  TIP
2 BN319919 4 U-BOLT  Sq. Bend 2.06 ID x 3/8
3 87343970 8 NUT 3/8"-16, G8, DOR

3230-PATRIOT SPRAYER



39.100.16 p1 5/2017

TIP GUARD PACKAGE, FROM SN Y9T026405 UNTIL YAT028371



39.100.16 p1 5/2017

TIP GUARD PACKAGE, FROM SN Y9T026405 UNTIL YAT028371

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84235550 2 GUARD  Tip
2 BN319919 4 U-BOLT  SQ BND 2.06 IDX3/8
3 87343970 8 NUT 3/8"-16, G8, DOR

3230-PATRIOT SPRAYER



39.100.17 p1 5/2017

TIP GUARD PACKAGE, USED ON SN YAT028372 AND AFTER



39.100.17 p1 5/2017

TIP GUARD PACKAGE, USED ON SN YAT028372 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84332200 2 GUARD  Tip
2 BN319919 4 U-BOLT  2.75" x 2.06" ID x 3/8" - 16
3 87343970 8 NUT 3/8"-16, G8, DOR

3230-PATRIOT SPRAYER



39.105.01 p1 5/2017

CENTER SECTION MOUNTING



39.105.01 p1 5/2017

CENTER SECTION MOUNTING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271475 4 PIN  Linkage
2 47935874 1 MAST ASSEMBLY  Boom
3 87343959 16 NUT 5/16" - 18, GR B, DOR
4 86980420 4 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
5 100038 4 NUT M12 x 1.75, Cl 8
6 BN306777 8 PAD  BOOM SLIDE
7 BN50930 16 BOLT 5/16"-18 x 1.5", EH, DOR
8 87271476 8 SPACER  PARALLEL LINK

3230-PATRIOT SPRAYER



39.105.02 p1 5/2017

BOOM CENTER SECTION GROUP



39.105.02 p1 5/2017

BOOM CENTER SECTION GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272748 1 FRAMEWORK  Center Section
2 BN308003 2 BUSHING  HANGER
3 87529124 12 WASHER 1.06" ID x 2.5" OD x 0.17" Thk 1.062 x 2.50 x .165

CST, DOR
4 BN29505 4 HANGER  3/4 x 3 HRFB x 10.50
5 BN306785 2 PIN  WELDMENT
6 87310330 2 BOLT  1-14 x 6, Gr 5
7 87310319 4 JAM NUT 1"-14, G8
8 87315279 2 BOLT Hex, M10 x 35mm, Cl 10.9
9 87344003 2 NUT M10-1.5, 10, DOR M10 x 1.5, Cl 8

10 BN306783 1 SHAFT  THREADED 1"
11 896-16024 4 WASHER 26mm ID x 56mm OD x 6mm Thk
12 BN27328 2 SPRING  Compression, 1.75" od x11"
13 BN306784 2 TUBE  RND SPACER 1.25 X 12G
14 87529311 2 WASHER 26mm ID x 44mm OD x 5mm Thk 26 x 44 x 5 mm,

HDN, DOR
15 87343879 8 JAM NUT  Jam 1"-8, G5
16 87529312 2 WASHER 11mm ID x 24mm OD x 3mm Thk

3230-PATRIOT SPRAYER



39.105.06 01 p1 5/2017

BOOM LIFT LINKAGE, 90'/100' BOOM, BSN YBT031187



39.105.06 01 p1 5/2017

BOOM LIFT LINKAGE, 90'/100' BOOM, BSN YBT031187

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267188 1 UPPER LINK
2 BN321132 8 BUSHING 50.8mm ID x 57.96mm OD x 50.8mm L SPRING
3 87267199 4 PIN  Parallel-Links
4 BN302051 4 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight
5 BN69951 4 CAP  Grease
6 87271475 4 PIN  Linkage
7 86980420 4 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
8 100038 4 NUT M12 x 1.75, Cl 8
9 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk

10 NSS 2 NOT SOLD SEPARAT  PARA-LINKS
11 87270799 2 LINK  LOWER LINK WA
12 87341848 4 BOLT Hex, M10 x 100mm, Cl 10.9 M10 x 100, CL10.9, DOR
13 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR

3230-PATRIOT SPRAYER



39.105.06 02 p1 5/2017

BOOM LIFT LINKAGE, 90'/100' BOOM, SN YBT031187 AND AFTER



39.105.06 02 p1 5/2017

BOOM LIFT LINKAGE, 90'/100' BOOM, SN YBT031187 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267188 1 UPPER LINK
2 BN321132 8 BUSHING 50.8mm ID x 57.96mm OD x 50.8mm L Spring
3 84488958 4 PIN  Parallel Link
4 BN302051 4 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight
5 BN69951 4 CAP  Grease
6 87271475 4 PIN  Parallel Linkage, Boom End
7 86980420 4 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
8 86980516 8 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
9 87270799 2 LINK  Lower Link

10 87529310 8 WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4
mm, HDN, DOR

11 87695425 4 BOLT Hex, M12 x 110mm, Cl 10.9 M12 X 110, 10.9, DOR

3230-PATRIOT SPRAYER



39.105.07 p1 5/2017

MAST PIVOT ASSEMBLY



39.105.07 p1 5/2017

MAST PIVOT ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84259098 1 MOUNT  Cylinder, RH
2 87268416 1 PIVOT  Inner Boom, LH
3 87268417 1 PIVOT  Inner Boom, RH
4 87552137 6 BEARING COVER  Sleeve, Lower
5 BN306646 4 TUBE  Inner Pivot
6 BN302048 8 SHIM 64.01mm ID x 98.55mm OD x 2.55mm Thk 3.88" od x

2.52 id x 14 GA
7 87644287 2 BOLT  1-14 x 3, GR8, DOR
8 87310319 2 JAM NUT 1"-14, G8
9 86980431 4 BOLT  M12-1.75 X 110, HH, 8.8 DOR

10 86980516 4 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
11 BN302051 6 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight
12 84259060 1 MOUNT  Cylinder, LH

3230-PATRIOT SPRAYER



39.105.08 p1 5/2017

PIVOT ASSEMBLY, CENTER SECTION



39.105.08 p1 5/2017

PIVOT ASSEMBLY, CENTER SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272676 2 HYDRAULIC CYLINDER  2.5 x 21.31 x 1.38
1 84188920R 2 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER, 2.5 x

21.31 x 1.38, CENTER SECTION (7/09-), Reman for New
PN 87272676

1 84188920C 2 CORE-HYD CYLINDER  Return Number
2 87708068 2 ARM  INNER BREAKAWAY
3 87266460 4 CYLINDER Double Acting, 34.92mm Rod, 549.4mm Stroke

Hydraulic, 2.5 x 21.62 x 1.375
87266460R 4 REMAN-HYD CYLINDER  3230 - PATRIOT SPRAYER

(7/09-)
87266460C CORE-HYD CYLINDER  Return Number

4 87529307 2 WASHER 22mm ID x 37mm OD x 4mm Thk 22 x 37 x 4 mm,
HDN, DOR

5 BN310280 4 BOLT  M20 X 125 Shank, Cutoff
6 BN310279 6 BOLT  M20 X 108 SHANK, CUTOFF
7 86980518 10 NUT Hex, M20 - 2.5, Cl 8.8, DOR
8 87310608 10 WASHER 22mm ID x 44mm OD x 5mm Thk 22 x 44 x 5 mm,

HDN, DOR
9 87708067 2 BUSHING 20.63mm ID x 31.75mm OD x 101mm L Pivot

10 87341999 2 BOLT Hex, M20 x 140mm, Cl 10.9 M20 X 140 10.9 DOR

3230-PATRIOT SPRAYER



39.105.09 p1 5/2017

INNER BOOM, 90'/100' BOOM



39.105.09 p1 5/2017

INNER BOOM, 90'/100' BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN326077 1 FRAME  Inner Sec, LH
1 1 BN326099 1 FRAME  Inner Sec, RH
2 BN326079 1 PIN 38.1mm OD x 408.94mm L BOOM PIVOT
3 BN305621 2 PIN
4 2 87266461 1 CYLINDER ASSY. Double Acting, 38.1mm Rod, 533.4mm

Stroke Hydraulic, 3.00 x 21 x 1.50
4 87266461R 1 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER,

Hydraulic (7/09-)
4 87266461C 1 CORE-HYD CYLINDER  Return Number
5 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
6 86980402 2 BOLT Hex, M10 x 1.5 x 35mm, Cl 8.8, Full Thd
7 87342784 1 BOLT  Hex, 3/8"-16 x 3 1/2", G5
8 87343970 1 NUT 3/8"-16, G8, DOR

(1) Not Shown
(2) Refer to 35.900.12

3230-PATRIOT SPRAYER



39.105.11 p1 5/2017

NOZZLE, FENCE ROW, 90’, LO-FLOW, BSN Y9T026406



39.105.11 p1 5/2017

NOZZLE, FENCE ROW, 90’, LO-FLOW, BSN Y9T026406

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87265461 2 PLUG  2" Flange X 1/4" FP
2 86986808 2 NIPPLE  1/4 Short, Poly
3 343778A1 2 SOLENOID  valve, 1/4" NPT
4 BN2399403 4 ADAPTER  1/4" MPT x 3/8" OD Tube, Push Lock Fitting
5 86986105 2 CLAMP  Plate, Nozzle
6 BN313361 2 NIPPLE 1/4" NPT x 6mm SS NIPPLE
7 BN73015 2 COUPLING  1/4" NPT, Full, Stainless Steel
8 BN313256 2 NOZZLE INJECTION  W/SWIVEL
9 BN313255 2 NOZZLE INJECTION  W/CHECK VALVE

10 NSS 1 NOT SOLD SEPARAT  ELECT GRP, FENCE ROW
11 87269955 2 TUBE 0.375" DIA x 122" L 3/8 X 122, SYN BLK

3230-PATRIOT SPRAYER



39.105.12 p1 5/2017

NOZZLE, FENCE ROW, 100', LOW-FLOW, BSN Y9T026406



39.105.12 p1 5/2017

NOZZLE, FENCE ROW, 100', LOW-FLOW, BSN Y9T026406

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87265461 2 PLUG  2" FLG X 1/4" FP
2 86986808 2 NIPPLE  1/4 Short, Poly
3 343778A1 2 SOLENOID  VALVE, 1/4" NPT
4 BN2399403 4 ADAPTER  1/4" MPT x 3/8" OD Tube, Push Lock Fitting
5 87380590 2 MOUNTING PLATE  NOZZLE, FENCE ROW
6 BN313361 2 NIPPLE 1/4" NPT x 6mm SS NIPPLE
7 BN324022 4 HOSE CLAMP  #8, Stainless Steel
8 BN73015 2 COUPLING  1/4" NPT, Full, Stainless Steel
9 BN313256 2 NOZZLE INJECTION  W/ SWIVEL

10 BN313255 2 NOZZLE INJECTION  W/ CHECK VALVE
11 BN2292088 30 AIR INTAKE TUBE  Air, Synflex 3/8" Black, Bulk

3230-PATRIOT SPRAYER



39.105.13 p1 5/2017

NOZZLE, FENCE ROW, 90' & 100', LOW-FLOW, W/HARNESS, ASN Y9T026405



39.105.13 p1 5/2017

NOZZLE, FENCE ROW, 90' & 100', LOW-FLOW, W/HARNESS, ASN Y9T026405

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87265461 2 PLUG  2" FLG X 1/4" FP
2 86986808 2 NIPPLE  1/4 Short, Poly
3 343778A1 2 SOLENOID  VALVE, 1/4" NPT
4 BN2399403 4 ADAPTER  1/4" MPT x 3/8" OD Tube, Push Lock Fitting
5 84235803 2 MOUNT  NOZZLE, FENCE ROW
6 BN313361 2 NIPPLE 1/4" NPT x 6mm SS NIPPLE 1/4" NPT X 6.0 SS
7 BN324022 4 HOSE CLAMP  #8, Stainless Steel
8 BN73015 2 COUPLING  1/4" NPT, Full, Stainless Steel
9 84235806 2 PIPE FITTING  45 DEG, 1/4-18 FNPT, SS

10 84223253 2 ADAPTER  NOZZLE-.25MP,POLY
11 BN74619 2 CAP  W/GASKET
12 BN69558 2 PLUG  SPRAYTIP, SS
13 BN2292088 30.5 AIR INTAKE TUBE  Air, Synflex 3/8" Black, Bulk

3230-PATRIOT SPRAYER



SECTION INDEX

STEERING

SECTION INDEX

STEERING

41.200.01 HOSE PIVOT GROUP

41.200.02 NON PIVOT HOSE MOUNT GROUP

41.204.01 STEERING, CONTROL

41.204.01 02 STEERING COLUMN ASSEMBLY (Jul  1 2011 10:07:00.4992 AM)

41.216.01 CYLINDER GROUP, 2 WHEEL STEER



 



41.200.01 p1 5/2017

HOSE PIVOT GROUP



41.200.01 p1 5/2017

HOSE PIVOT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266807 1 MOUNTING PLATE  Hose Pivot
2 BN325088 1 STOP  HOSES, WELDMENT
3 BN321283 1 BRACKET  LF HOSE SUPPORT
3 BN321286 1 BRACKET  RF HOSE SUPPORT
4 87376798 1 BUSHING  bushing, hose
5 87266809 1 SPACER 21.2mm ID x 25.4mm OD x 28mm L tube
6 87310608 1 WASHER 22mm ID x 44mm OD x 5mm Thk 22 x 44 x 5 mm,

HDN, DOR
7 374890 1 BOLT Hex, M20 x 2.5 x 60mm, Cl 8.8, Full Thd
8 BN313618 1 BUSHING 16.15mm ID x 26.42mm OD x 35.05mm L UHMW
9 BN313619 1 BUSHING 12.7mm ID x 16mm OD x 38.1mm L TUBE

10 BN323696 1 SUPPORT  HOSE WLDMNT, LH
10 BN323697 1 SUPPORT  HOSE WLDMNT, RH
11 BN313639 1 WASHER  M12, 30MM OD
12 814-12070 1 BOLT Hex, M12 x 1.75 x 70mm, Cl 8.8
13 100038 4 NUT M12 x 1.75, Cl 8
14 9706702 1 BOLT Hex, M12 x 1.75 x 50mm, Cl 8.8
15 86629541 2 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8
16 355259 2 BOLT Hex, M16 x 65, 8.8
17 832-46416 2 NUT M16 x 2, Cl 8

3230-PATRIOT SPRAYER



41.200.02 p1 5/2017

NON PIVOT HOSE MOUNT GROUP



41.200.02 p1 5/2017

NON PIVOT HOSE MOUNT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266807 1 MOUNTING PLATE  Hose Pivot
2 87615322 1 STOP DEVICE  Hose Mount, LH
2 1 87615326 1 STOP DEVICE  HOSE MOUNT RH
3 87390349 1 BUSHING  bushing, hose
4 87310608 1 WASHER 22mm ID x 44mm OD x 5mm Thk 22 x 44 x 5 mm,

HDN, DOR
5 86980460 1 BOLT Hex, M20 x 60mm, Cl 8.8 M20-2.5 X 60, HH, 8.8 DOR
6 86980423 2 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8, Full Thd
7 100038 2 NUT M12 x 1.75, Cl 8
8 87341829 2 BOLT Hex, M16 x 65mm, Cl 8.8 M16 x 65 8.8 DOR
9 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR

(1) Not Shown

3230-PATRIOT SPRAYER



41.204.01 p1 5/2017

STEERING, CONTROL



41.204.01 p1 5/2017

STEERING, CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84169079 1 BRACKET  front console
2 9804277 4 FLANGE NUT Hex, M8 x 1.25, Cl 8
3 329677A1 8 RETAINER 9.09mm ID x 19.87mm OD x 0.38mm Thk BOLT
4 295478A1 4 SPACER  STEERING HAND PUMP
5 366073A1 1 PLATE  STEERING HAND PUMP
6 406697A2 1 STEERING COLUMN
7 140017 4 WASHER M10 x 20mm OD x 2mm Thk
8 100037 4 LOCK NUT M10 x 1.5, Cl 8
9 301200A1 1 STEERING WHEEL  deluxe
9 1 359033A1 1 STEERING WHEEL  Black Leather, Luxury Cab

10 412350A1 1 ASSEMBLY  Pod Self Cancel Turn
11 370105A2 4 BOLT  LOW PROFILE RD HD S
12 1977448C2 1 WASHER  Support, Boot
13 434177A1 4 ISOLATOR  CAC, center bended
14 9706704 4 BOLT Hex, M10 x 1.5 x 41.58mm, Cl 8.8
15 307559A1 1 SEAL 25mm ID x 48mm OD x 2mm Thk STEERING SHAFT,

NOIS
16 296775A2 1 SEAL  STEERING SHAFT, NOIS
17 1533540C1 2 BUSHING 12mm ID x 14mm OD x 12mm L Plastic
18 295191A3 1 PEDAL  FOOT RELEASE
19 496-81028 8 WASHER 10.31mm ID x 31.75mm OD x 4.06mm Thk
20 295192A1 1 PIN 12mm OD x 62.5mm L FOOT RELEASE PEDAL
21 277059A1 1 CLIP  12MM
22 87016605 1 WASHER 15.5mm ID x 28mm OD x 2.5mm Thk
23 86639148 1 NUT M14 x 1.5, Cl 8
24 323657A1 1 PAD  FOOT RELEASE PEDAL
25 361024A3 1 CAP  steering wheel, deluxe
26 253679A1 1 RING  MAGNET
27 87269664 1 PUMP  STEERING, SERIES 10

(1) Not Shown

3230-PATRIOT SPRAYER



41.204.01 02 p1 5/2017

STEERING COLUMN ASSEMBLY (Jul  1 2011 10:07:00.4992 AM)



41.204.01 02 p1 5/2017

STEERING COLUMN ASSEMBLY (Jul  1 2011 10:07:00.4992 AM)

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84276367 1 BRACKET  Assy, Front Console
2 825-2408 4 FLANGE NUT M8 x 1.25, Flg, Cl 8
3 329677A1 8 RETAINER 9.09mm ID x 19.87mm OD x 0.38mm Thk Bolt
4 295478A1 4 SPACER  Steering Hand Pump
5 366073A1 1 PLATE  Steering Hand Pump Mounting
6 84269917 1 STEERING COLUMN
7 895-11010 4 WASHER 11mm ID x 20mm OD x 2mm Thk
8 412141 4 NUT M10 x 1.5, Cl 8
9 301200A1 1 STEERING WHEEL  Deluxe
9 359033A1 1 STEERING WHEEL  Black Leather, Luxury Cab

10 1 412350A1 1 ASSEMBLY  Self Cancelling Turn Assembly
11 370105A2 4 BOLT  Low Profile Round Head Short, M10 x 60 ZND
12 1977448C2 1 WASHER  Support, Boot
13 434177A1 4 ISOLATOR  Center Bonded
14 9706704 4 BOLT Hex, M10 x 1.5 x 41.58mm, Cl 8.8
15 307559A1 1 SEAL 25mm ID x 48mm OD x 2mm Thk Steering Shaft

Noise
16 296775A2 1 SEAL  Steering Shaft Noise
17 1533540C1 2 BUSHING 12mm ID x 14mm OD x 12mm L
18 295191A3 1 PEDAL  Foot Release
19 86636827 8 WASHER 0.41" ID x 1.25" OD x 0.13" Thk
20 295192A1 1 PIN 12mm OD x 62.5mm L Foot Release Pedal
21 277059A1 1 CLIP
22 895-11014 1 WASHER M14 x 28 x 2.5
23 86639148 1 NUT M14 x 1.5, Cl 8
24 323657A1 1 PAD  Foot Release Pedal
25 361024A3 1 CAP  Steering Wheel
26 87613502 1 INSERT  CASE IH
27 253679A1 1 RING  Magnet, For Self Cancelling System
28 87269664 1 PUMP  Steering

(1) See Fig 55.408.01

3230-PATRIOT SPRAYER



41.204.01 02 p2 5/2017

STEERING COLUMN ASSEMBLY (Jul  1 2011 10:07:00.4992 AM)



41.204.01 02 p2 5/2017

STEERING COLUMN ASSEMBLY (Jul  1 2011 10:07:00.4992 AM)

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

29 895-25008 4 WASHER 9mm ID x 24mm OD x 2mm Thk

3230-PATRIOT SPRAYER



41.216.01 p1 5/2017

CYLINDER GROUP, 2 WHEEL STEER



41.216.01 p1 5/2017

CYLINDER GROUP, 2 WHEEL STEER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 86986500 2 CYLINDER Double Acting, 31.75mm Rod, 254mm Stroke
Hydraulic, 2.50 x 10 x 1.25

1 86986500R 2 REMAN-HYD CYLINDER  3230 PATRIOT SPRAYER,
Hydraulic, 2.50 x 10 x 1.25 (7/09-)

1 86986500C 2 CORE-HYD CYLINDER  Return Number
2 425-1216 4 SLOTTED NUT Hex, 1"-8, G5
3 87269214 8 BUSHING 25.4mm ID x 32.38mm OD x 19.05mm L SPRING
4 84600698 4 BOLT  Steering, 1"-8, DOR
5 495-81278 4 WASHER 33.53mm ID x 50.8mm OD x 3.35mm Thk
6 BN50601 4 PIN, SPLIT (COTTER)  PIN, COTTER 3/16 X 2"

(1) Refer to 35.116.03

3230-PATRIOT SPRAYER



SECTION INDEX

WHEELS

SECTION INDEX

WHEELS

44.100.01 AXLE GROUP, NON STEER

44.100.02 AXLE GROUP, STEER

44.100.03 AXLE LINER GROUP

44.100.04 AXLE SHIM

44.511.01 TIRE KIT, 320/90R46 146 RT-10

44.511.02 HUB ASSEMBLY, 5-BOLT



 



44.100.01 p1 5/2017

AXLE GROUP, NON STEER



44.100.01 p1 5/2017

AXLE GROUP, NON STEER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87721678 1 AXLE  Rear
2 BN301998 1 DOWEL  Hollow
3 87268927 1 SLIDE  Axle adjuster, RR
3 1 87268928 1 SLIDE  Axle adjuster, LR
4 87529307 6 WASHER 22mm ID x 37mm OD x 4mm Thk 22 x 37 x 4 mm,

HDN, DOR
5 87342045 1 BOLT Hex, M20 x 2.5 x 55, Class 10.9, DOR
6 BN320759 1 STOP  tab, axle adjust
7 892-11020 1 LOCK WASHER M20
8 87635862 1 BOLT Hex, M20 x 35mm, Cl 10.9 Hex, M20 x 35, Full Thrd,

10.9 DOR
9 BN312604 1 SPACER  AXLE

10 BN302052 1 WASHER 20.32mm ID x 139.7mm OD
11 87342019 1 BOLT Hex, M20 x 2.5 x 40mm, Class 10.9, Full Thd, DOR
12 87540210 1 SLIDE  Bar, Axle
13 342939A1 2 SLEEVE  dowel, hollow
14 87268646 2 BOLT M20 x 2.5 x 100mm, Cl 12.9 M20-2.5 X 100, 12PT,

12.9, DRL
15 87024336 2 NUT M20 x 2.5, Cl 10
16 87342001 2 BOLT Hex, M20 x 90, Class 10.9, DOR
17 NSS 1 NOT SOLD SEPARAT  NON PIVOT

(1) Not Shown

3230-PATRIOT SPRAYER



44.100.02 p1 5/2017

AXLE GROUP, STEER



44.100.02 p1 5/2017

AXLE GROUP, STEER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87721676 1 AXLE  Front
2 87265738 1 SLIDE  axle adjustment, RF
2 1 87265739 1 SLIDE  axle adjustment, LF
3 86986933 1 THRUST WASHER 95mm ID x 149mm OD x 6.26mm Thk
4 86986935 1 STEERING ARM  Steering, RH
4 1 86986934 1 STEERING ARM  Steering, LH
5 BN312604 1 SPACER
6 BN302052 1 WASHER 20.32mm ID x 139.7mm OD
7 87529307 6 WASHER 22mm ID x 37mm OD x 4mm Thk 22 x 37 x 4 mm,

HDN, DOR
8 87342019 1 BOLT Hex, M20 x 2.5 x 40mm, Class 10.9, Full Thd, DOR
9 BN302051 3 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight

10 BN69951 3 CAP  Grease
11 1316827C1 2 BUSHING 25.4mm ID x 41.27mm OD x 22.23mm W Self-

Aligning 41.26 x 25.4 x 22.25
12 BN301998 1 DOWEL  Hollow
13 87540210 1 SLIDE  Bar, Axle
14 87342045 1 BOLT Hex, M20 x 2.5 x 55, Class 10.9, DOR
15 BN320759 1 STOP  tab, axle adjust
16 892-11020 1 LOCK WASHER M20
17 87635862 1 BOLT Hex, M20 x 35mm, Cl 10.9 Hex, M20 x 35, Full Thrd,

10.9 DOR
18 342939A1 2 SLEEVE  dowel, hollow
19 87268646 2 BOLT M20 x 2.5 x 100mm, Cl 12.9 M20-2.5 X 100, 12PT,

12.9, DRL
20 87024336 2 NUT M20 x 2.5, Cl 10
21 343883A1 1 SEAL 90mm ID x 110mm OD x 8mm Thk
22 87342001 2 BOLT Hex, M20 x 90, Class 10.9, DOR
23 NSS 1 NOT SOLD SEPARAT  Pivot

(1) Not Shown

3230-PATRIOT SPRAYER



44.100.03 p1 5/2017

AXLE LINER GROUP



44.100.03 p1 5/2017

AXLE LINER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323811 4 LINER  AXLE TUBE BOTTOM
2 342028A1 4 LINER  axle tube, LF-RR
3 342029A1 4 LINER  axle tube, RF-LR
4 342030A1 4 LINER  liner, top tube
5 BN50057 16 LOCK NUT Lock, 5/16"-18, Stainless Steel
6 BN50779 8 BOLT 5/16"-18 X 1.00", EH, DOR
7 BN50930 8 BOLT 5/16"-18 x 1.5", EH, DOR

3230-PATRIOT SPRAYER



44.100.04 p1 5/2017

AXLE SHIM



44.100.04 p1 5/2017

AXLE SHIM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270248 AR SHIM  14 Gauge, Vertical, One Used Per Axle Tube
1 84518688 AR SHIM  20 Guage, Vertical, One Used Per Axle Tube
2 87270249 4 SHIM  Bottom, One Used Per Axle Tube

3230-PATRIOT SPRAYER



44.511.01 p1 5/2017

TIRE KIT, 320/90R46 146 RT-10

NOTE: Contact your local tire dealer for tire warranty and replacement tires.



44.511.01 p1 5/2017

TIRE KIT, 320/90R46 146 RT-10

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

0 BN324670 1 TYRE/TIRE  WHL 320-90R46LH, GY
0 BN324669 1 TYRE/TIRE  WHL 320-90R46RH, GY
0 BN323747 1 TYRE/TIRE  380/85 R46 DYNA RH
0 BN323748 1 TYRE/TIRE  380/85 R46 DYNA LH
1 BN323843 1 WHEEL  10 x 46, 10 Hole
1 BN323842 1 WHEEL  38 x 18, 10 hole
1 BN323634 1 WHEEL  W12 x 46
2 BN324234 1 TYRE/TIRE  320/90R46, GOODYEAR
2 BN323749 1 TYRE/TIRE  380/85R46, 146D
2 87268419 1 TYRE/TIRE  320/90R46, LI 153A8
3 362766A1 1 VALVE STEM  TR-618A
3 362766A1 1 VALVE STEM  TR-618A

3230-PATRIOT SPRAYER



44.511.02 p1 5/2017

HUB ASSEMBLY, 5-BOLT



44.511.02 p1 5/2017

HUB ASSEMBLY, 5-BOLT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87711682 1 HUB  5 Bolt
2 132709 2 BEARING CUP 50.29mm OD x 10.67mm W
3 463911R91 2 ROLLER BEARING 1" ID x 0.58"
4 87711647 1 SEAL  1.25 ID X 1.983 OD X .25 W
5 87711648 1 NUT  1"-14, Hub Mounting
6 87400 1 COTTER PIN 3/16" x 2"
7 87711649 1 HUB CAP  WHEEL HUB
8 87711650 5 WHEEL NUT  LUG, CONICAL SEAT
9 BN10151 1 LUBE NIPPLE  1/8"-27 Straight

3230-PATRIOT SPRAYER



SECTION INDEX

TRACKS & TRACK SUSPENSION

SECTION INDEX

TRACKS & TRACK SUSPENSION

48.110.01 STRUT GROUP

48.110.02 SUSPENSION, CYLINDER GROUP

48.110.03 SUSPENSION, SHOCK ASSEMBLY

48.110.04 SUSPENSION, ACTIVE HYDRAULIC



 



48.110.01 p1 5/2017

STRUT GROUP



48.110.01 p1 5/2017

STRUT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86986254 1 ARM  SUSPENSION, UPPER, LH
1 1 86986252 1 ARM  SUSPENSION, UPPER, RH
2 BN300991 1 HOUSING  Trailing Link, LH
2 1 BN300992 1 HOUSING  Trailing Link, RH
3 BN302046 1 SHAFT  Lower, Strut
4 BN302045 1 CAP
5 BN302051 3 NIPPLE, LUBE M8 x 1, Straight NIPPLE 8 mm x 1 Straight
6 BN69951 4 CAP  Grease
7 713608R91 1 LUBE NIPPLE 90 Degree, M8 x 1
8 BN302044 2 SEAL 63.5mm ID x 76.2mm OD x 6.35mm Thk LOWER
9 87689147 2 NYLON BEARING 90.65mm ID x 95.35mm OD x 90mm L

SLEEVE, GSM BLUE
10 87552137 2 BEARING COVER  Sleeve, Lower
11 BN302048 1 SHIM 64.01mm ID x 98.55mm OD x 2.55mm Thk 3.88" od x

2.52 id x 14 GA
12 BN302047 2 SHIM 64mm ID x 98.3mm OD x 1.44mm Thk Machine

Bushing, Wide, 2.5" id x 3.87" od x 18 ga
13 BN302031 1 MOUNTING PARTS  Shock, Lower
14 87269215 1 SPACER  Shock, Suspension
15 BN316108 2 GUIDE  Adaptor, Spring
16 87310607 2 WASHER 17.5mm ID x 34mm OD x 5mm Thk 17.5 x 34 x 5

MM HDN DOR
17 86980444 2 BOLT Hex, M16 - 2 x 40mm, Cl 8.8, DOR
18 87269216 1 BOLT  SHOCK, M20-2.5, DOR
19 86980518 1 NUT Hex, M20 - 2.5, Cl 8.8, DOR
20 BN306819 1 CAP  DUST, SUSPENSION
21 86980379 8 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
22 BN306889 1 BUMPER  2.5 X 4.5 X 1.5
23 BN321041 1 SET SCREW  M12 x 55, 1.75 Cup Point
24 87344035 1 NUT  thin M12 class 05
25 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless
26 87267913 1 SPRING  Coil, Suspension

(1) Not Shown

3230-PATRIOT SPRAYER



48.110.02 p1 5/2017

SUSPENSION, CYLINDER GROUP



48.110.02 p1 5/2017

SUSPENSION, CYLINDER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN313440 2 WASHER  Retainer
2 BN313532 1 BUSHING 16.26mm ID x 49.4mm OD x 27.43mm L

Urethane (Red)
3 BN313204 2 SPRING WASHER  HARDEN, 5/8
4 87269274 2 BUSHING 25.4mm ID x 48.01mm OD x 25.15mm L Bushing,

Lower Shock
5 329-1510 2 JAM NUT Jam, 5/8"-18, G8
6 BN320608 1 HYDRAULIC CYLINDER Double Acting, 22.23mm Rod,

263.65mm Stroke 1.38 x 10.38 x .88
6 BN320608R 1 REMAN-HYD CYLINDER  3230 Patriot Sprayer
6 BN320608C 1 CORE-HYD CYLINDER  Return Number
7 BN321661 1 BUSHING  Pilot Long Shock
8 BN321990 1 WASHER  SPRING, HARDEN 1"

3230-PATRIOT SPRAYER



48.110.03 p1 5/2017

SUSPENSION, SHOCK ASSEMBLY



48.110.03 p1 5/2017

SUSPENSION, SHOCK ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 343351A1 1 SHOCK ABSORBER  single position, Arvin
2 BN313440 2 WASHER  Retainer
3 BN313441 2 BUSHING 25.2mm ID x 47.63mm OD x 25.32mm L
4 BN324082 2 BUSHING  SHOCK, INNER
5 329-1510 2 JAM NUT Jam, 5/8"-18, G8

3230-PATRIOT SPRAYER



48.110.04 p1 5/2017

SUSPENSION, ACTIVE HYDRAULIC



48.110.04 p1 5/2017

SUSPENSION, ACTIVE HYDRAULIC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302547 6 90 ELBOW  9/16-18 ORFS x 7/16-20 ORB, ZND
2 NSS 2 NOT SOLD SEPARAT  SUSPENSION
3 BN313058 2 HOSE ASSY.  4 X 139
4 BN313061 1 HOSE 6.35mm ID x 5080mm L, SAE 100R17 4 X 200
5 BN307828 1 HOSE ASSY. 6.35mm ID x 4216.4mm L, SAE 100R17
6 BN305411 2 O-RING 0.07" Thk x 0.301" ID, -11, Cl 6, 90 Duro FOR 4

FFOR
7 BN313250 2 SUSPENSION  SHOCK

3230-PATRIOT SPRAYER



SECTION INDEX

CAB CLIMATE CONTROL

SECTION INDEX

CAB CLIMATE CONTROL

50.100.01 HEATER GROUP

50.200.01 HVAC, STANDARD UNIT

50.200.02 AIR CONDITIONING GROUP

50.200.03 A/C COMPRESSOR ATTACHING GROUP

50.206.01 HVAC, STANDARD CONTROL

50.206.02 HEATER, CONTROL ASSEMBLY

50.206.03 HVAC UNIT, MANUAL

50.206.04 CLIMATIZATION PACKAGE

50.206.05 PACKAGE, ATC HV

50.206.06 HVAC/A, ATC UNIT

50.206.07 PACKAGE, AUTO TEMP CONTROL

50.206.08 AIR INTAKE SYSTEM, CAB

50.206.09 AIR INLET GROUP, BOX

50.206.10 CAB GAUGE, PACKAGE



 



50.100.01 p1 5/2017

HEATER GROUP



50.100.01 p1 5/2017

HEATER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 {87524515} 1 HOSE 5/8" x 202" RETURN
2 1954736C1 4 HOSE CLAMP #24
3 R54363 3 CLAMP  double, DIA. 23.8
4 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk
5 86980401 2 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
6 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
7 515-23254 3 CLAMP 1", Insul, 3/8" Bolt
8 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
9 1 {87524513} 1 HOSE 5/8 ID X 263 SUPPLY

10 87524509 1 SUPPORT  HEATER HOSE
11 87344227 4 SERRATED NUT  HEX M8

(1) Order BN312581 and cut to length

3230-PATRIOT SPRAYER



50.200.01 p1 5/2017

HVAC, STANDARD UNIT



50.200.01 p1 5/2017

HVAC, STANDARD UNIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  HVAC UNIT, MANUAL
2 86625263 8 WASHER 9mm ID x 20mm OD x 1.6mm Thk
3 120106 8 BOLT M8 x 1.25 x 45.45mm, Cl 8.8
4 87016557 4 SELF-TAP SCREW Hex, M8 x 1.25 x 25mm

3230-PATRIOT SPRAYER



50.200.02 p1 5/2017

AIR CONDITIONING GROUP



50.200.02 p1 5/2017

AIR CONDITIONING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270649 1 MOUNTING PLATE  DRYER MOUNT
2 D145289 1 SUPPORT  RECIEVER DRYER
3 295006A1 1 RECEIVER-DRYER  horizontal mount
4 87270664 1 CONDENSER  A/C
5 87529312 2 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
7 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 87270202 1 HOSE  CAB TO DRYER
9 87270636 1 HOSE  DRYER TO COND

10 87518803 1 HOSE
11 87518804 1 HOSE
12 87000227 1 SWITCH, A/C HIGH PRE  High N.C.
13 R54363 1 CLAMP  double, DIA. 23.8
14 86980380 2 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
15 9991588 4 NUT M8 x 1.25, Cl 8
16 86980379 7 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
17 87270790 1 SEAL  A/C HOSES
18 87270791 1 PLATE  SEAL, A/C HOSES
19 87529315 2 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
20 L101181 1 CLAMP 0.75" D Clamping pipes x 2 DOUBLE

3230-PATRIOT SPRAYER



50.200.03 p1 5/2017

A/C COMPRESSOR ATTACHING GROUP



50.200.03 p1 5/2017

A/C COMPRESSOR ATTACHING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87803136 1 SCREW
2 2852623 1 SUPPORT
3 2852626 1 SPACER 12.5mm ID x 22.4mm OD x 27mm L
4 2852627 1 FLANGE NUT Hex, M12 x 1.75
5 2852628 4 SCREW Hex, M8 x 1.25 x 105mm
6 2852925 1 SCREW Hex, M12 x 1.75 x 130mm
7 2854887 1 BRACKET  AIR CONDITIONER
8 2854890 1 BELT TENSIONER  COMPRESSOR
9 4895227 2 GUIDE RING 11.15mm OD, 8.5mm ID, 9mm L DOWEL

10 4899147 1 SCREW Hex, M6 x 1 x 45mm
11 4899144 3 SCREW Hex Flg, M10 x 1.5 x 50
12 87430122 1 AIRCOND. COMPRESSOR

84159489R 1 REMAN-COMPRESSOR 12V, W/ Clutch, W/ Pulley 3230
(7/09-) Reman for new P/N 87430122

84159489C CORE-COMPRESSOR  Return Number

3230-PATRIOT SPRAYER



50.206.01 p1 5/2017

HVAC, STANDARD CONTROL



50.206.01 p1 5/2017

HVAC, STANDARD CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87451321 1 PANEL  HVAC CONTROL, STANDARD
2 92100C2 1 SWITCH  BLOWER MOTOR
3 92115C2 1 SWITCH  FRONT WIPER
4 326282A1 1 POTENTIOMETER 10,000 Ohm cab temperature control
5 87405636 1 SWITCH  Air Conditioning, On/Off
6 1331046C2 3 KNOB  Switch Panel
7 1 280627A1 1 SWITCH, MIRROR ADJUS  power
8 2 280628A1 1 PLUG  no power mirror
9 87450395 1 BASE  OUTLET, POWER

10 87450396 1 MOUNTING PARTS
11 278316A2 2 CLIP  retainer

(1) Optional
(2) Plug P/N 280682A1 Used, If Equipped Without Mirror Option

3230-PATRIOT SPRAYER



50.206.02 p1 5/2017

HEATER, CONTROL ASSEMBLY



50.206.02 p1 5/2017

HEATER, CONTROL ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 275602A1 1 ACTUATOR  motor
2 427360A1 1 INSERT  COUPLER
3 427353A1 1 PLATE  HEATER VALVE MOUNT
4 427352A1 1 VALVE  HEATER
5 427354A1 3 SPACER  CEI ACTUATOR

3230-PATRIOT SPRAYER



50.206.03 p1 5/2017

HVAC UNIT, MANUAL



50.206.03 p1 5/2017

HVAC UNIT, MANUAL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 322996A1 1 BOX  evaporator
2 86990262 1 CORE  Evaporator And Heater
3 322994A1 4 GASKET 3mm Thk flange seal
4 87306776 1 CASE ASSY.  Top HVAC

4A 1 87409377 1 FILTER  Recirculated Air
5 87033212 1 VALVE  thermal expansion HFC-134A
6 1250522C3 2 FITTING  fitting, drain
7 1977334C1 2 HOSE  Cut From: 198091C1, 610 mm (24 1/8")
8 109239C2 2 CHECK VALVE  Drain
9 86637781 1 GROMMET 1" ID x 1 3/8" Groove Dia

10 322989A1 1 GROMMET  bulkhead, A/C
11 322990A1 1 GROMMET  bulkhead, heater
12 87324951 1 GASKET 3mm Thk Top Cover, HVAC
13 87429903 1 CONTROL UNIT  module, climate
14 323611A1 1 BLOWER  cab, 12V with resistor
14 84222526R 1 REMAN-BLOWER  3230 PATRIOT SPRAYER, cab, 12V

with resistor (7/09-), Reman for New PN 323611A1
14 84222526C 1 CORE-BLOWER  Return Number

14A 2 323610A1 1 BLOWER  cab, 12V
84222524R 1 REMAN-BLOWER  3230 (7/09-), Reman for New P/N

323610A1
84222524C CORE-BLOWER  Return Number

14B 2 360032A1 1 BRACKET  resistor
14C 2 401360A1 1 RESISTOR  blower, 12V

15 322985A1 1 HEATER TUBE  heater outlet
16 322987A1 1 HEATER TUBE 0.625" OD, 138.2, 79.2 mm Length heater

inlet
17 87306495 1 COVER  Top HVAC
18 427356A1 1 CONTROL VALVE  Assembly, Heater
19 322995A1 4 GASKET 3mm Thk flange seal
20 324484A1 1 INSULATOR  HVAC, bottom
21 86517328 5 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
22 86508568 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8

(1) Service Parts For Ref. 4
(2) Associated Part of Blower Assy, P/N 323611A1

3230-PATRIOT SPRAYER



50.206.03 p2 5/2017

HVAC UNIT, MANUAL



50.206.03 p2 5/2017

HVAC UNIT, MANUAL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

23 83990583 4 LOCK WASHER M8 x 14.8mm OD x 2.1mm Thk
24 43234 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 10.9, Full Thd
25 88538 1 LOCK WASHER Ext-Int Tooth, 1/4"
26 86500688 4 NUT Hex, M6 x 1.0, Cl 10.9
27 86637777 2 GROMMET 1/2" ID x 13/16" Groove Dia, Diag Cut
28 1954736C1 6 HOSE CLAMP #24
29 105849A1 1 RELAY  20 amp
30 87323959 1 HARNESS
31 86625035 1 CLAMP 12.7mm, Coat, 7.1mm Bolt Hole, P Type
32 281-14512 4 SELF-TAP SCREW Hex Wash Hd, #10 x 3/4"
33 322839A1 1 TUBE 16mm OD, 211.5, 159.8mm Length A/C suction
34 322840A1 1 TUBE 10mm OD, 158.4, 163.9mm L A/C liquid
35 87323829 1 SWITCH, A/C LOW PRES
36 9827058 1 O-RING 0.07" Thk x 0.426" ID, -13, Cl 5, 70 Duro
37 9827059 1 O-RING 1.78mm Thk x 14mm ID, 70 Duro
38 1321290C2 1 HEATER HOSE 15.50 mm ID x 127.00 mm Cut from

97252CX
39 324022A1 1 HEATER HOSE 15.50 mm ID x 54.00 mm Supply, Cut from :

97252CX
40 324023A1 1 HEATER HOSE 15.50 mm ID x 64.00 mm Supply, Cut from :

97252CX
41 87409377 1 FILTER  Recirculated Air
42 368313A1 1 PLASTIC PLUG  HVAC
43 87306773 1 FOAM INSULATION  Foil Side
44 323016A1 1 SENSOR  thermistor

3230-PATRIOT SPRAYER



50.206.04 p1 5/2017

CLIMATIZATION PACKAGE



50.206.04 p1 5/2017

CLIMATIZATION PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87308202 1 DUCT  MAIN SUPPLY
2 256331A2 1 HOSE  LH FENDER TRIM
3 87016723 4 HOSE CLAMP 58.6mm - 82.5mm
4 87452817 4 GASKET  FRONT SUPPLY DUCT
5 301180A3 2 VENT (AIR)  RECIRC
6 87319298 1 COVER  Assembly, Electrical
7 298465A2 1 SUPPORT  BRACKET, EXT TRIM, FWD LH
8 300432A2 1 SUPPORT  BRACKET, EXT TRIM, FWD RH
9 293615A1 2 FILTER  RECIRCULATION AIR

10 87269666 1 EXTENSION  RECIRC AIR SHE
11 87269670 2 BRACKET  REAR CARGO NET
12 87269672 2 COVER  mount
13 87269668 1 COVER  ELECTRICAL
14 87343600 8 SCREW Phil Pan Hd, M5 x 16mm, Cl 4.8, Full Thd
15 86625200 8 SELF-TAP SCREW Hex Flng, M8 x 1.25 x 20mm
16 87310030 1 PANEL  DUCT ASSY, RH
17 87310029 1 DUCT  ASSY, LH PANEL
18 87343604 2 SCREW Phil Pan Hd, M5 x 25mm, Cl 4.8, Full Thd Hex, M5

x 25, PHD, 4.8 DOR
19 363882A1 7 VENT  assembly, without holes, no pop wheat
20 9804277 6 FLANGE NUT Hex, M8 x 1.25, Cl 8
21 87107380 1 BLOWER  Cab Pressurizer
22 255220A2 1 GASKET 4.8mm Thk BRACKET TO BLWR
23 87016450 4 SCREW Pan, #10 - 32 x 5/8"
24 303732A1 1 TUBE  FENDER TRIM LOUVER
25 87616967 1 RUBBER SEAL  CAB, REAR SHELF

3230-PATRIOT SPRAYER



50.206.05 p1 5/2017

PACKAGE, ATC HV



50.206.05 p1 5/2017

PACKAGE, ATC HV

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 80701 1 WASHER 0.31" ID x 0.73" OD x 0.07" Thk
2 87016557 8 SELF-TAP SCREW Hex, M8 x 1.25 x 25mm
3 87318294 1 CLIP
4 87454442 1 SENSOR  Thermister, Cab Return Air
5 NSS 1 NOT SOLD SEPARAT  ATC UNIT

3230-PATRIOT SPRAYER



50.206.06 p1 5/2017

HVAC/A, ATC UNIT



50.206.06 p1 5/2017

HVAC/A, ATC UNIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 322996A1 1 BOX  evaporator
2 86990262 1 CORE  Evaporator And Heater
3 87454443 1 CASE ASSY.  Top, HVAC
4 386535A1 1 VALVE  thermal expansion HFC-134A
5 322839A1 1 TUBE 16mm OD, 211.5, 159.8mm Length A/C suction
6 322840A1 1 TUBE 10mm OD, 158.4, 163.9mm L A/C liquid
7 1250522C3 2 FITTING  fitting, drain
8 1977334C1 1 HOSE  Cut From: 198091C1, 610 mm (24 1/8")
9 109239C2 2 CHECK VALVE  Drain

10 87574393 1 HOSE 12.95 mm ID x 1055.00 mm Condensate
11 248-2381 1 GROMMET 1" ID x 1 3/8" Groove Dia
12 322989A1 1 GROMMET  bulkhead, A/C
13 322990A1 1 GROMMET  bulkhead, heater
14 87324951 1 GASKET 3mm Thk Top Cover, HVAC
15 322985A1 1 HEATER TUBE  heater outlet
16 322987A1 1 HEATER TUBE 0.625" OD, 138.2, 79.2 mm Length heater

inlet
17 87306495 1 COVER  Top HVAC
18 323610A1 1 BLOWER  cab, 12V

84222524R 1 REMAN-BLOWER  3230 (7/09-), Reman for New P/N
323610A1

84222524C CORE-BLOWER  Return Number
19 892-11006 5 LOCK WASHER M6
20 614-6016 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, Full Thd
21 892-11008 4 LOCK WASHER 8mm ID
22 627-8025 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 10.9, Full Thd
23 493-81002 1 LOCK WASHER Ext-Int Tooth, 1/4"
24 829-1406 2 NUT Hex, M6 x 1, Cl 10.9
25 515-21127 1 CLAMP 1/2", Insul, 1/4" Bolt
26 248-1243 2 GROMMET 1/2" ID x 13/16" Groove Dia, Diag Cut
27 128485A1 1 O-RING 1.78mm Thk x 14mm ID, 70 Duro

3230-PATRIOT SPRAYER



50.206.06 p2 5/2017

HVAC/A, ATC UNIT



50.206.06 p2 5/2017

HVAC/A, ATC UNIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

28 128484A1 1 O-RING 0.07" Thk x 0.426" ID, -13, Cl 5, 70 Duro
29 105849A1 1 RELAY  20 amp
30 323016A1 1 SENSOR  thermistor
31 87323958 1 HARNESS  WIRE ATC
32 281-14512 4 SELF-TAP SCREW Hex Wash Hd, #10 x 3/4"
33 324484A1 1 INSULATOR  HVAC, bottom
34 322995A1 4 GASKET 3mm Thk flange seal
35 368313A1 1 PLASTIC PLUG  HVAC
36 87306773 1 FOAM INSULATION  Foil Side
37 47788712 1 SERVICE KIT  DRIVER BLOWER LINEAR
38 84143879 1 MODULE  ATC, CONTROL

84268957R 1 REMAN ELECT CONTROL  3230 (9/07 - ) Reman For New
P/N 84143879

84268957C CORE-ELECTRONIC CONT  Return Number
39 1321290C2 1 HEATER HOSE 15.50 mm ID x 127.00 mm Cut from

97252CX
40 1954736C1 6 HOSE CLAMP #24
41 324022A1 1 HEATER HOSE 15.50 mm ID x 54.00 mm Supply, Cut from :

97252CX
42 427356A1 1 CONTROL VALVE  Assembly, Heater
43 324023A1 1 HEATER HOSE 15.50 mm ID x 64.00 mm Supply, Cut from :

97252CX
44 322994A1 4 GASKET 3mm Thk flange seal
45 87323829 1 SWITCH, A/C LOW PRES
46 280-1448 2 SELF-TAP SCREW Hex Wash Hd, #8 x 1/2"
47 832-46404 1 NUT M4 x .7, Cl 8

3230-PATRIOT SPRAYER



50.206.07 p1 5/2017

PACKAGE, AUTO TEMP CONTROL



50.206.07 p1 5/2017

PACKAGE, AUTO TEMP CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1331046C2 3 KNOB  Switch Panel
2 278316A2 2 CLIP  retainer
3 326281A1 1 POTENTIOMETER 10,000 Ohm Blower Control
4 326282A1 1 POTENTIOMETER 10,000 Ohm cab temperature control
5 357662A1 1 WINDSHIELD WIPER SWI  ROTARY
6 406324A2 1 PLUG  cover, switch hole
7 87444610 1 SWITCH  DEFOG
8 87451319 1 PANEL  HVAC, CONTROL
9 87454558 1 SWITCH  Auto/Manual, Climate Control

3230-PATRIOT SPRAYER



50.206.08 p1 5/2017

AIR INTAKE SYSTEM, CAB



50.206.08 p1 5/2017

AIR INTAKE SYSTEM, CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87529319 1 TUBE  AIR OUTLET
2 864-8012 3 HEX SOC SCREW M8 x 12mm, Cl 8.8
3 214-1540 4 HOSE CLAMP #40, 2.06" - 3", Type F Worm, W/ Liner
4 87271699 1 MOUNTING PLATE  CAB AIR FILTER
5 87272119 1 HOUSING  AIR FILTER
6 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
7 9991588 4 NUT M8 x 1.25, Cl 8
8 87272118 1 AIR INTAKE TUBE
9 86981479 4 BOLT Hex, M8 x 16mm, Cl 8.8 HVY FLANGE, M8 X 16 FU

10 1 87268901 1 HOSE  Poly, Bulk
11 2 87268901 1 HOSE  Poly, Bulk
12 87033504 1 COVER ASSY  End
13 87267363 1 AIR FILTER Cab Charcoal Recirculation Cab, Activated

Charcoal
14 9809800 1 DUST VALVE 1.93" ID x 2.24" OD Used On Ref 12

(1) Cut 39.36" from bulk roll
(2) Cut 35.4" from bulk roll

3230-PATRIOT SPRAYER



50.206.09 p1 5/2017

AIR INLET GROUP, BOX



50.206.09 p1 5/2017

AIR INLET GROUP, BOX

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  AIR INLET WELDMENT
2 87529314 4 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
3 353308 4 NUT M6 x 1.0, Cl 8
4 BN315870 1 SEALANT  11 OZ, BLACK, G-FLEX

3230-PATRIOT SPRAYER



50.206.10 p1 5/2017

CAB GAUGE, PACKAGE



50.206.10 p1 5/2017

CAB GAUGE, PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  WLD, CAB PRESSURE
2 437304A1 1 GAUGE  Assembly, Cab Pressure
3 87559487 1 GASKET  rd
4 87017606 1 SELF-TAP SCREW Hex Flng, M6 x 1 x 20mm

3230-PATRIOT SPRAYER



SECTION INDEX

ELECTRICAL SYSTEMS

SECTION INDEX

ELECTRICAL SYSTEMS

55.100.01 HARNESS, ENGINE

55.100.02 FRAME ELECTRICAL GROUP

55.100.03 HARNESS MOUNTING GROUP

55.100.04 SOLENOID, AIM, ARAG 150P

55.100.05 SOLENOID, AIM, WILGER 150P

55.100.06 HARNESS, AIM COMMAND, REAR

55.100.07 HARNESS, AIM COMMAND, 6 SECTION

55.100.09 HARNESS, AIM, 6 NOZZLE TIP

55.100.10 HARNESS, AIM, 9 NOZZLE TIP

55.100.11 HARNESS, AIM, 15 NOZZLE

55.100.12 HARNESS, NOZZLE ALTERNATOR

55.100.13 ELECTRICAL GROUP, FENCE ROW

55.100.14 01 ELECTRICAL GROUP, AUTO GUIDE

55.100.14 02 ELECTRICAL GROUP, AUTO GUIDE

55.100.15 HARNESS, CCH SPRAY, CAB AUTO GUIDANCE

55.100.16 HARNESS, OUTSIDE AUTO GUIDANCE

55.100.17 HARNESS, HEADLIGHT EXT

55.100.18 CABLES

55.100.19 HARNESS PRODUCT CONTROL

55.100.20 EXTENSION HARNESS FOR 3RD AND 4TH SECTION ON 6 SECTION LO-FLOW BOOM

55.100.21 EXTENSION HARNESS FOR 1ST, 2ND, 5TH, AND 6TH SECTIONS ON 6 SECTION LO-FLOW
BOOM

55.160.01 01 PACKAGE, ELECTRICAL, RH CONSOLE

55.160.01 02 PACKAGE, ELECTRICAL, RH CONSOLE

55.160.02 RH CONSOLE, ELECTRIC

55.160.03 PRODUCT CONTROL HARNESS

55.201.01 INTERMEDATE START RELAY, GROUP

55.201.02 STARTER GROUP

55.301.01 01 BATTERY BOX GROUP - BSN Y9T026055

55.301.01 02 BATTERY BOX GROUP - ASN  Y9T026054

55.301.02 01 BATTERY GROUP W/CABLES

55.301.02 02 BATTERY GROUP W/CABLES

55.301.03 ALTERNATOR GROUP

55.404.01 HID LIGHT GROUP, CAB

55.404.02 LIGHT GROUP, CENTER SECTION

55.404.04 LIGHT GROUP HID



SECTION INDEX

ELECTRICAL SYSTEMS

SECTION INDEX

ELECTRICAL SYSTEMS

55.404.05 LIGHT GROUP HALOGEN

55.404.06 LIGHT GROUP, HID, FRONT

55.404.07 LIGHT GROUP, CENTER SECTION

55.404.08 LIGHT GROUP, MIDSHIP

55.404.09 FLOOD LIGHTING ASSEMBLY

55.404.10 01 BEACON LIGHT, SINGLE, BEGINNING 06/2009 AND BSN YCT032160

55.404.10 02 SINGLE BEACON LIGHT, SN YCT032160 AND AFTER

55.404.11 01 BEACON LIGHT, DUAL, BEGINNING 06/2009 AND BSN YCT032160

55.404.11 02 DUAL BEACON LIGHT, SN YCT032160 AND AFTER

55.404.12 LIGHT GROUP

55.404.13 TAILLIGHT LIGHT GROUP

55.404.14 REAR STOP, SIGNAL ASSEMBLY

55.408.01 POD ASSEMBLY, SELF CANCEL TURN

55.408.02 AUDIBLE ALARM GROUP

55.418.02 INSTRUMENT ASSEMBLY, ICU

55.418.03 PACKAGE, ICU, STANDARD

55.418.04 CONTROLLER MOUNT, RAVEN

55.418.05 SPEED SENSOR GROUP

55.418.06 01 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY

55.418.06 02 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY

55.418.07 01 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

55.418.07 02 AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

55.418.07 03 AUTOBOOM MOUNTING PARTS, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN
YBT031929 AND AFTER

55.418.07 04 AUTOBOOM HYDRAULIC HOSES, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN
YBT031929 AND AFTER

55.418.08 AUTOBOOM, HEIGHT CONTROL, 90' AND 100', BOOM LEVEL ONLY

55.418.09 KIT, AUTOBOOM, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

55.418.10 SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 3
PIN

55.418.11 SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 4
PIN

55.440.01 AFS MONITOR READY PACKAGE

55.440.02 MONITOR MOUNTING BAR PACKAGE

55.440.03 ACCUGUIDE ELECTRICAL GROUP, CAB

55.440.04 01 ACCUGUIDE ELECTRICAL GROUP, FRAME, BSN YCT033425

55.440.04 02 ACCUGUIDE ELECTRICAL GROUP, FRAME, SN YCT033425 AND AFTER

55.440.05 01 PRO 600 CONTROL DISPLAY, USED BSN YBT031001



SECTION INDEX

ELECTRICAL SYSTEMS

SECTION INDEX

ELECTRICAL SYSTEMS

55.440.05 02 PRO 700 CONTROL DISPLAY, SN YBT031001 AND AFTER

55.440.06 01 ACCUBOOM KIT, BSN YAT028471

55.440.06 02 ACCUBOOM UPDATE KIT, BSN YAT028471

55.440.06 03 ACCUBOOM KIT, SN YAT028471 AND AFTER

55.440.07 CONTROL GROUP, NODE

55.440.08 NAV II CONTROLLER

55.440.09 AUTOGUIDANCE V16 MANUALS

55.440.10 01 PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS/HP/XP

55.440.10 02 AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS/HP/XP

55.440.11 01 PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS

55.440.11 02 AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS

55.440.13 MODULE, ELECTRICAL MAIN CAB

55.440.14 01 SELF CENTERING, ELECTRICAL GROUP, BSN YBT029170

55.440.14 02 BOOM SELF CENTERING, ASN YBT029170

55.440.15 ONE TOUCH FOLD, ELECTRICAL GROUP

55.440.16 ELECTRIC TRANSFER PUMP GROUP

55.440.17 FOAMER ELECTRICAL GROUP

55.440.18 CONTROL GROUP, SCS5000

55.440.19 01 VIPER CONTROL GROUP

55.440.19 02 VIPER 4

55.440.20 BOOM ELECTRICAL GROUP, 5 SECTION

55.440.21 BOOM ELECTRICAL GROUP, 6 SECTION

55.440.22 AIM COMMAND, ELECTRICAL GROUP, PWM

55.440.23 01 AIM COMMAND, ELECTRICAL GROUP, 6 SEC

55.440.23 02 PRESSURE SENSOR AND HARNESS

55.440.24 01 AIM COMMAND, ELECTRICAL GROUP, 5 SEC

55.440.24 02 AIM COMMAND PRESSURE SENSOR

55.440.25 AIM COMMAND, HARNESS GROUP

55.440.26 AIM COMMAND, BYPASS GROUP

55.440.27 CAB ELECTRICAL, AIM GROUP

55.440.28 AIM COMMAND, HARNESS GROUP

55.440.29 AIM SENSOR PLUMBING GROUP, CENTER SECTION

55.440.30 AIM COMMAND PACKAGE, PWM 1-6 SEC

55.440.31 AIM 90’ X 20" SOL GROUP, ARAG 6

55.440.32 AIM 90’ X 20" SOL GROUP, WILGER 6



SECTION INDEX

ELECTRICAL SYSTEMS

SECTION INDEX

ELECTRICAL SYSTEMS

55.440.33 REMOTE CONTROL ASSEMBLY, ACCUBOOM SECTION

55.510.01 PACKAGE, ELECTRICAL GROUP, CAB

55.510.02 ELECTRICAL GROUP, CAB

55.510.03 SPEAKER GROUP

55.510.04 RADIO GROUP

55.514.01 INTERIOR LIGHTS, PACKAGE

55.514.02 WARN/DIR LIGHTS, PACKAGE

55.518.01 FRONT UPPER WIPER GROUP

55.518.02 WINDSHIELD WASHER GROUP

55.610.01 NEUTRAL SAFETY & REVERSE SWITCH

55.610.02 PROP CONTROL LEVER ASSEMBLY, COLOR



55.100.01 p1 5/2017

HARNESS, ENGINE



55.100.01 p1 5/2017

HARNESS, ENGINE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272141 AR WIRE HARNESS  Engine, Iveco

3230-PATRIOT SPRAYER



55.100.02 p1 5/2017

FRAME ELECTRICAL GROUP



55.100.02 p1 5/2017

FRAME ELECTRICAL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87728479 1 HARNESS  MAIN FRAME
2 87474695 1 HARNESS  Hydraulic Control, Frame
3 87474696 1 HARNESS  Hydraulic Control, Center Section, Standard
4 87722110 1 HARNESS  product control
5 87756564 1 WIRE HARNESS  HEADLIGHT EXT
6 1 87272141 1 WIRE HARNESS  Engine, Iveco
7 2 NSS 1 NOT SOLD SEPARAT  INT. START RELAY
8 3 BN322488 1 SENSOR  Speed
8 87733890R 1 REMAN-SENSOR  3230 PATRIOT SPRAYER, Speed (7/09-

), Reman for New PN BN322488
8 87733890C 1 CORE-SENSOR  Return Number
9 86980378 1 BOLT Hex, M8 x 1.25 x 16mm, Cl 8.8, Full Thd

10 4 NSS 1 NOT SOLD SEPARAT  MOUNTING
11 5 NSS 1 NOT SOLD SEPARAT  CONTROL, CAN

(1) Refer to 55.100.01
(2) Refer to 55.201.01
(3) Refer to 55.418.05
(4) Refer to 55.100.03
(5) Refer to 55.440.07

3230-PATRIOT SPRAYER



55.100.03 p1 5/2017

HARNESS MOUNTING GROUP



55.100.03 p1 5/2017

HARNESS MOUNTING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  ELECTRICAL
2 86980400 3 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
3 86980515 3 NUT Hex, M10 x 1.5, Cl 8.8, DOR
4 87529312 3 WASHER 11mm ID x 24mm OD x 3mm Thk
5 87557084 5 CABLE TIE 14" CABLE STRAP 14" with stainless locking clip
6 515-2179 2 CLAMP 5/16", Insul, 1/4" Bolt
7 87344030 2 NUT Prevailing Torque, M5 x 0.8, CL 8, DOR
8 87529301 2 WASHER 5.6mm ID x 10mm OD x 1mm Thk 5.6 x 10 x 1

mm CST DOR
9 87021161 1 CLAMP 76.2mm, Coat, 8.7mm Bolt Hole, P Type

10 87529314 3 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2
mm, HDN, DOR

11 353308 3 NUT M6 x 1.0, Cl 8

3230-PATRIOT SPRAYER



55.100.04 p1 5/2017

SOLENOID, AIM, ARAG 150P



55.100.04 p1 5/2017

SOLENOID, AIM, ARAG 150P

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271451 1 SOLENOID  Aim Command, Arag, Complete, Includes Ref 2
thru 11

2 NSS 1 NOT SOLD SEPARAT  2 Pin
3 87272506 1 O-RING  Arag, 115 Viton
4 84249074 1 CAP  Flynut, Arag
5 87272502 1 SOLENOID  Coil Assembly, 7W, Overmolded
6 87272507 1 HYDRAULIC VALVE  Grip Body, Arag
7 87272503 1 PLUNGER  Assembly, PFE
8 87272504 1 O-RING  0.015, Viton
9 87272505 1 O-RING  0.008, Viton

10 NSS 2 NOT SOLD SEPARAT  Socket Terminal
11 NSS 2 NOT SOLD SEPARAT  Green Cable Seal
12 NSS 1 NOT SOLD SEPARAT  Tubing
13 NSS 1 NOT SOLD SEPARAT  Decal

3230-PATRIOT SPRAYER



55.100.05 p1 5/2017

SOLENOID, AIM, WILGER 150P



55.100.05 p1 5/2017

SOLENOID, AIM, WILGER 150P

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266194 1 O-RING  Wilger, 116 Viton
2 87271452 1 SOLENOID  Complete, Includes Ref 1 Thru 12
2 87271452R 1 REMAN-SOLENOID  3230 PATRIOT SPRAYER, Complete

(7/09-)
2 87271452C 1 CORE-SOLENOID  Return Number
3 87272502 1 SOLENOID  Coil Assembly, 7W, Overmolded
4 87272501 1 VALVE BODY  Grip, Wilger
5 87272503 1 PLUNGER  Assembly, PFE
6 87272504 1 O-RING  0.015, Viton
7 87272505 1 O-RING  0.008, VITON

3230-PATRIOT SPRAYER



55.100.06 p1 5/2017

HARNESS, AIM COMMAND, REAR



55.100.06 p1 5/2017

HARNESS, AIM COMMAND, REAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87630216 AR HARNESS  aim command, rear

3230-PATRIOT SPRAYER



55.100.07 p1 5/2017

HARNESS, AIM COMMAND, 6 SECTION



55.100.07 p1 5/2017

HARNESS, AIM COMMAND, 6 SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323118 AR WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,
Center Section, 9 Nozzle

2 BN323119 AR WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,
Inner Sections, 9 Nozzle

3230-PATRIOT SPRAYER



55.100.09 p1 5/2017

HARNESS, AIM, 6 NOZZLE TIP



55.100.09 p1 5/2017

HARNESS, AIM, 6 NOZZLE TIP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87586918 1 WIRE HARNESS  Aim Command, 5 Section, 90' Boom,
Center Section, 6 Nozzle

2 245484C1 1 ELEC CONNECTOR 3 Pin Aim Command Central Harness,
P07

3 225122C1 3 TERMINAL CONNECTOR Tin, 1.0 - 2.0mm Aim Command
Central Harness, P07

4 225126C1 1 CONNECTOR, ELEC  CONNECTOR Seal, Aim Command
Central Harness, P07

5 225389C1 1 CONNECTOR, ELEC  CONNECTOR Splice Pack, P100
6 87695651 1 LOCKING TAB Wedge Lock Splice Pack, P100
7 86500036 12 TERMINAL Female, Nickel, 0.75 - 2mm Splice Pack, P100
8 87381540 1 ELEC CONNECTOR  Splice Pack 2 x 6 Way, J100
9 225319C1 1 MULTIPOLE CONNECTOR Female, 8 Pin Splice Pack,

P101
10 84806312 1 LOCKING TAB Wedge Lock Wedge, Splice Pack, P101
11 86500036 8 TERMINAL Female, Nickel, 0.75 - 2mm Splice Pack, P101
12 87270259 1 ELEC CONNECTOR  8 Way Splice Pack, J101
13 245483C1 6 ELEC CONNECTOR Male, 2 Pin Nozzle Solenoid Connector
14 225119C1 12 TERMINAL  Nozzle Solenoid Connector
15 225124C1 12 SEAL 2 - 2.9 mm2 Nozzle Solenoid Connector

3230-PATRIOT SPRAYER



55.100.10 p1 5/2017

HARNESS, AIM, 9 NOZZLE TIP



55.100.10 p1 5/2017

HARNESS, AIM, 9 NOZZLE TIP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87586923 1 WIRE HARNESS  Aim Command, 5-6 Section, 90' Boom,
Outer Section, 9 Nozzle

2 245484C1 1 ELEC CONNECTOR 3 Pin Aim Command Central Harness,
P10

3 225122C1 3 TERMINAL CONNECTOR Tin, 1.0 - 2.0mm Aim Command
Central Harness, P10

4 225126C1 1 CONNECTOR, ELEC  CONNECTOR Seal, Aim Command
Central Harness, P10

5 225389C1 2 CONNECTOR, ELEC  CONNECTOR Splice Pack, P100/
P101

6 87695651 2 LOCKING TAB Wedge Lock Splice Pack, P100/ P101
7 86500036 24 TERMINAL Female, Nickel, 0.75 - 2mm Splice Pack, P100/

P101
8 87381540 1 ELEC CONNECTOR  Splice Pack 2 x 6 Way, J100
9 87269436 1 SOCKET/RECEPTACLE  12 Way Splice Pack, J101

10 245483C1 9 ELEC CONNECTOR Male, 2 Pin Nozzle Solenoid
Connector, J01 thru J09

11 225119C1 18 TERMINAL  Nozzle Solenoid Connector, J01 thru J09
12 225124C1 18 SEAL 2 - 2.9 mm2 Nozzle Solenoid Connector, J01 thru J09

3230-PATRIOT SPRAYER



55.100.11 p1 5/2017

HARNESS, AIM, 15 NOZZLE



55.100.11 p1 5/2017

HARNESS, AIM, 15 NOZZLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

0 87586925 AR WIRE HARNESS  Aim Command, 5 Section, 90' Boom,
Inner Section, 15 Nozzle

3230-PATRIOT SPRAYER



55.100.12 p1 5/2017

HARNESS, NOZZLE ALTERNATOR



55.100.12 p1 5/2017

HARNESS, NOZZLE ALTERNATOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN316014 AR HARNESS  Nozzle Alternator

3230-PATRIOT SPRAYER



55.100.13 p1 5/2017

ELECTRICAL GROUP, FENCE ROW



55.100.13 p1 5/2017

ELECTRICAL GROUP, FENCE ROW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270027 1 HARNESS  EXT, 2 POS, For Low Flow, Connects Valve
solenoid 1/4" NPT 343778A1 To Boom Harness, (Not
Shown)

2 BN321911 1 SWITCH  FENCE ROW

3230-PATRIOT SPRAYER



55.100.14 01 p1 5/2017

ELECTRICAL GROUP, AUTO GUIDE



55.100.14 01 p1 5/2017

ELECTRICAL GROUP, AUTO GUIDE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87552885 1 BRACKET  Assembly, Autoguidance
2 87711789 1 AUTO GUIDANCE DISENG
3 1 87386396 1 MOUNT  Mount Color Display
4 87608504 1 HARNESS  Codi Jumper
5 2 87648173 1 HARNESS  CCH Spray Cab Inside Autoguidance
6 87648175 1 HARNESS  SPX Outside, Autoguidance
7 87544759 1 HARNESS  GPS Antenna Receiver
8 87330628 1 GROMMET  .750 ID X 1.625 GRV CA DIAG SPLT
9 87439072 1 MOUNT  Monitor Mounting

10 86639271 4 BOLT Hvy Hex, M8 x 30mm, Cl 10.9, Full Thd
11 87602275 1 KIT  AUTO SENSE AND CABLES
12 87657976 4 HEX SOC SCREW Flat Hd, CSK, #6 - 32 x 3/8" 6-32 X .375
13 87649884 1 MOUNT  Autosense, SPX
14 87649885 1 PLUG  Floor, Autoguidance
15 NSS 1 NOT SOLD SEPARAT  REMOTE, W/CONNECTOR
17 87542375 1 TRIM PANEL  RH C-Post
18 87624359 1 KIT  NAR/ANZ RTK RADIO REC SYS
19 NSS 2 NOT SOLD SEPARAT  DUAL LOCK
20 BN315870 AR SEALANT
21 9706748 2 CLAMP 15.9mm, Coat, 8.7mm Bolt Hole, P Type
22 9991588 4 NUT M8 x 1.25, Cl 8
23 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
24 9804276 4 FLANGE NUT Hex, M6 x 1, Cl 8

(1) Refer to 55.100.10
(2) Refer to 55.100.15

3230-PATRIOT SPRAYER



55.100.14 02 p1 5/2017

ELECTRICAL GROUP, AUTO GUIDE



55.100.14 02 p1 5/2017

ELECTRICAL GROUP, AUTO GUIDE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87552885 1 BRACKET  Assembly, Autoguidance
2 87711789 1 AUTO GUIDANCE DISENG
3 1 87386396 1 MOUNT  Mount Color Display
4 87608504 1 HARNESS  Codi Jumper
5 2 87648173 1 HARNESS  CCH Spray Cab Inside Autoguidance
6 3 87648175 1 HARNESS  SPX Outside, Autoguidance
7 87544759 1 HARNESS  GPS Antenna Receiver
8 87330628 1 GROMMET  .750 ID X 1.625 GRV CA DIAG SPLT
9 87439072 1 MOUNT  Monitor Mounting

10 86639271 4 BOLT Hvy Hex, M8 x 30mm, Cl 10.9, Full Thd
11 87602275 1 KIT  AUTO SENSE AND CABLES
12 87657976 4 HEX SOC SCREW Flat Hd, CSK, #6 - 32 x 3/8" 6-32 X .375
13 87649884 1 MOUNT  Autosense, SPX
14 87649885 1 PLUG  Floor, Autoguidance
15 NSS 1 NOT SOLD SEPARAT  REMOTE, W/CONNECTOR
17 87542375 1 TRIM PANEL  RH C-Post
18 87624359 1 KIT  NAR/ANZ RTK RADIO REC SYS
19 NSS 2 NOT SOLD SEPARAT  DUAL LOCK
20 BN315870 AR SEALANT
21 9706748 2 CLAMP 15.9mm, Coat, 8.7mm Bolt Hole, P Type
22 9991588 4 NUT M8 x 1.25, Cl 8
23 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
24 9804276 4 FLANGE NUT Hex, M6 x 1, Cl 8

(1) Refer to 55.100.10
(2) Refer to 55.100.15
(3) Refer to 55.100.16

3230-PATRIOT SPRAYER



55.100.15 p1 5/2017

HARNESS, CCH SPRAY, CAB AUTO GUIDANCE



55.100.15 p1 5/2017

HARNESS, CCH SPRAY, CAB AUTO GUIDANCE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87648173 AR HARNESS  CCH Spray Cab Inside Autoguidance

3230-PATRIOT SPRAYER



55.100.16 p1 5/2017

HARNESS, OUTSIDE AUTO GUIDANCE



55.100.16 p1 5/2017

HARNESS, OUTSIDE AUTO GUIDANCE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87648175 AR HARNESS  SPX Outside, Autoguidance

3230-PATRIOT SPRAYER



55.100.17 p1 5/2017

HARNESS, HEADLIGHT EXT



55.100.17 p1 5/2017

HARNESS, HEADLIGHT EXT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87691622 AR HARNESS  HEADLIGHT, EXT.

3230-PATRIOT SPRAYER



55.100.18 p1 5/2017

CABLES



55.100.18 p1 5/2017

CABLES

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2854598 1 WIRE HARNESS  CONTROL
2 2852500 2 CLAMP  P-clip
3 4899815 1 CLAMP 20mm, Insul, 7mm Bolt
4 2854599 1 BRACKET
5 2852484 3 FLANGE NUT Hex, M6 x 1
6 2854600 3 SCREW

3230-PATRIOT SPRAYER



55.100.19 p1 5/2017

HARNESS PRODUCT CONTROL



55.100.19 p1 5/2017

HARNESS PRODUCT CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87722110 AR HARNESS  Product Control
2 87265264 1 RELAY  Power, Boom Shut-Off

3230-PATRIOT SPRAYER



55.100.20 p1 5/2017

EXTENSION HARNESS FOR 3RD AND 4TH SECTION ON 6 SECTION LO-FLOW BOOM



55.100.20 p1 5/2017

EXTENSION HARNESS FOR 3RD AND 4TH SECTION ON 6 SECTION LO-FLOW BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270028 1 HARNESS  Extension, 72", Used As Extension Harness For
Boom Harness 343956A1 To Reach The 3rd and 4th Valves
In Lo-Flow Plumbing Configuration

2 245485C1 1 ELEC CONNECTOR Male, 3 Pin Harness End, J1
3 245484C1 1 ELEC CONNECTOR 3 Pin Valve End, P1

3230-PATRIOT SPRAYER



55.100.21 p1 5/2017

EXTENSION HARNESS FOR 1ST, 2ND, 5TH, AND 6TH SECTIONS ON 6 SECTION LO-FLOW BOOM



55.100.21 p1 5/2017

EXTENSION HARNESS FOR 1ST, 2ND, 5TH, AND 6TH SECTIONS ON 6 SECTION LO-FLOW BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN24224 1 HARNESS  Extension, 72", Used As Extension Harness For
Boom Harness 343956A1 To Reach The 1st, 2nd, 5th, and
6th Valves In Lo-Flow Plumbing Configuration

2 245485C1 1 ELEC CONNECTOR Male, 3 Pin Harness End, J1
225119C1 3 TERMINAL  Harness End, J1
225124C1 3 SEAL 2 - 2.9 mm2 Harness End, J1

3 245484C1 1 ELEC CONNECTOR 3 Pin Valve End, P1
225122C1 3 TERMINAL CONNECTOR Tin, 1.0 - 2.0mm Valve End, P1
225124C1 3 SEAL 2 - 2.9 mm2 Valve End, P1

3230-PATRIOT SPRAYER



55.160.01 01 p1 5/2017

PACKAGE, ELECTRICAL, RH CONSOLE



55.160.01 01 p1 5/2017

PACKAGE, ELECTRICAL, RH CONSOLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN322638 1 SENSOR  SENSOR ASSY, ROTARY POS
2 87343613 2 SCREW Phil Pan Hd, M5 x 35mm, Cl 4.8, Full Thd M5 X 35

PHD H 4.8
3 BN323495 1 ADAPTER  Reverse
4 86511818 4 SCREW Pan HD, M3 x 0.5 x 30mm, Cl 4.8
5 87492830 2 PLATE  Prop Switch Mount
6 BN323496 1 TOGGLE SWITCH  Neutral Safety Switch
7 BN322626 9 PLUG  Panel, NGR
8 BN325618 1 POTENTIOMETER 1000 Ohm Assembly, Ground Speed
9 118780A1 1 KNOB  Console Control

10 353-402 2 PLUG Dome, .375" hole, Nylon
11 282056A1 1 PLUG  double d
12 BN323620 1 SWITCH  Assembly, Axle In/Out
13 87388415 1 SWITCH  NRG, on-none-off
14 BN325000 1 SWITCH  rocker, main power
15 BN325825 5 SPACER  Switch
16 BN321916 1 SWITCH  Sparge Pressure
17 BN321914 1 SWITCH  Boom Height
18 BN321915 1 SWITCH  Boom Fold RH
19 BN321913 1 SWITCH  boom fold LH
20 BN67965 1 POWER SOCKET
21 87342151 4 BOLT Hex, M4 x 12mm, Cl 8.8, Full Thd
22 87486057 1 DECAL
23 87693195 1 CONTROL UNIT  REXROTH RC2-2, BSN YBT029371
23 84395083 1 CONTROL UNIT  REXROTH RC2-2, SN YBT029371 And

After
24 87529302 3 WASHER 6.6mm ID x 18mm OD x 1.6mm Thk 6.6 x 18 x 1.6

mm, CST, DOR
25 86980362 1 BOLT Hex, M6 x 1 x 30mm, Cl 8.8
26 86980513 2 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
27 NS 0.01 NOT SERVICED  PRIMER, THREAD SEALANT
28 NS 0.01 NOT SERVICED  LOCTITE, 243-31 Removable

3230-PATRIOT SPRAYER



55.160.01 01 p2 5/2017

PACKAGE, ELECTRICAL, RH CONSOLE



55.160.01 01 p2 5/2017

PACKAGE, ELECTRICAL, RH CONSOLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

29 87344029 4 NUT Prev Torque, M4, 0.7 Pitch, Cl 8, DOR

3230-PATRIOT SPRAYER



55.160.01 02 p1 5/2017

PACKAGE, ELECTRICAL, RH CONSOLE



55.160.01 02 p1 5/2017

PACKAGE, ELECTRICAL, RH CONSOLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN67965 1 POWER SOCKET  ASS'Y POWER OUTLET, W/END
2 87342151 4 BOLT Hex, M4 x 12mm, Cl 8.8, Full Thd
3 87486057 1 DECAL  DECAL, FUSE/RELAY
4 87693195 1 CONTROL UNIT  REXROTH RC2-2, BSN YBT029371
5 87529302 3 WASHER 6.6mm ID x 18mm OD x 1.6mm Thk 6.6 x 18 x 1.6

mm, CST, DOR
6 84395083 1 CONTROL UNIT  REXROTH RC2-2, SN YBT029371 And

After
7 86980362 1 BOLT Hex, M6 x 1 x 30mm, Cl 8.8
8 86980513 2 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
9 87344029 4 NUT Prev Torque, M4, 0.7 Pitch, Cl 8, DOR

3230-PATRIOT SPRAYER



55.160.02 p1 5/2017

RH CONSOLE, ELECTRIC



55.160.02 p1 5/2017

RH CONSOLE, ELECTRIC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 BN323495 1 ADAPTER  Reverse
2 1 BN323496 1 TOGGLE SWITCH  Neutral Safety Switch
3 86511818 4 SCREW Pan HD, M3 x 0.5 x 30mm, Cl 4.8
4 87529299 4 WASHER 3.3mm ID x 7mm OD x 0.5mm Thk 3.3 X 7 X .5

CST D
5 824-1403 4 NUT M3, Cl 5
6 87693195 1 CONTROL UNIT  REXROTH RC2-2
7 BN325618 1 POTENTIOMETER 1000 Ohm Assembly, Ground Speed
8 118780A1 1 KNOB  Console Control
9 86625127 2 PLUG Dome, .375" hole, Nylon

10 87388415 1 SWITCH  NRG, on-none-off
11 BN325000 1 SWITCH  rocker, main power
12 BN325825 5 SPACER  Switch
13 BN321916 1 SWITCH  Sparge Pressure
14 BN321914 1 SWITCH  Boom Height
15 BN321915 1 SWITCH  Boom Fold RH
16 BN321913 1 SWITCH  boom fold LH
17 BN323620 1 SWITCH  Assembly, Axle In/Out
18 282056A1 1 PLUG  double d
19 BN322626 9 PLUG  Panel, NGR
20 BN322638 1 SENSOR  Rotary Position
21 BN67965 1 POWER SOCKET
22 BN69601 4 SCREW #10 x 1" #10 X 1 FL HD
23 87343613 2 SCREW Phil Pan Hd, M5 x 35mm, Cl 4.8, Full Thd M5 X 35

PHD H 4.8
24 86588450 3 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
25 86980362 1 BOLT Hex, M6 x 1 x 30mm, Cl 8.8
26 353308 2 NUT M6 x 1.0, Cl 8
27 87486057 1 DECAL  FUSE/RELAY

(1) Refer to 55.610.01

3230-PATRIOT SPRAYER



55.160.03 p1 5/2017

PRODUCT CONTROL HARNESS



55.160.03 p1 5/2017

PRODUCT CONTROL HARNESS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87728474 1 HARNESS  Product Control
2 87700815 1 MULTIPOLE CONNECTOR Male, 35 Pole Product / Cab

Interface, BH5
2 87271930 1 NUT  Panel, Product / Cab Interface, BH5
3 87694154 1 CONTACT HOUSING Male, 4 Pole Radar Interface, J049
3 87694145 1 ELEC CONNECTOR  Wedge Lock, Radar Interface, J049
4 87705101 1 MULTIPOLE CONNECTOR Female, 12 Pole Speed Node

Keying = B, P047
4 87705198 1 WEDGE  Lock, Speed Node Keying = B, P047
5 87700156 1 CONTACT HOUSING Female, 12 Pole Speed Node Keying

= A, P051
5 87705198 1 WEDGE  Lock, Speed Node Keying = A, P051
6 87689501 1 ELEC CONNECTOR  Male, 16 Way, Control Interface, BH

11
6 225141C1 1 MULTIPOLE CONNECTOR  Cable Clamp, Control Interface,

BH 11
7 87700107 1 ELEC CONNECTOR  Female, 6 Way, Ag Inside Display,

P07
7 87705582 1 ELEC CONNECTOR  Wedge Lock, Ag Inside Display, P07
8 87694152 1 CONTACT HOUSING Male, 6 Pole Cab / Prod Interface,

J037
8 87694147 1 WEDGE Locking, Green Cab / Prod Interface, J037
9 225401C1 1 CONNECTOR, ELEC  Male, 12 Way, Hyd / Prod Interface

Keying = C, J037
9 87698541 1 LOCKING TAB Wedge Lock, 12-Pin Wedge Lock, 12 Way,

Hyd / Prod Interface Keying = C, J037
10 87695584 1 CONTACT HOUSING Male, 2 Cavities Hyd / Prod Interface,

J038
10 87577731 1 CONTACT HOUSING 2 Pole Wedge Lock, Hyd / Prod

Interface, J038

3230-PATRIOT SPRAYER



55.160.03 p2 5/2017

PRODUCT CONTROL HARNESS



55.160.03 p2 5/2017

PRODUCT CONTROL HARNESS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

11 87694154 1 CONTACT HOUSING Male, 4 Pole Can Buss Interface, J050
11 87694145 1 ELEC CONNECTOR  Wedge Lock, Can Buss Interface,

J050
12 NSS 1 NOT SOLD SEPARAT  M10, Ring Terminal

3230-PATRIOT SPRAYER



55.201.01 p1 5/2017

INTERMEDATE START RELAY, GROUP



55.201.01 p1 5/2017

INTERMEDATE START RELAY, GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 178149A1 1 SOLENOID SWITCH  Kit, With Barrier, Starter Relay
2 87529302 2 WASHER 6.6mm ID x 18mm OD x 1.6mm Thk 6.6 x 18 x 1.6

mm, CST, DOR
3 353308 2 NUT M6 x 1.0, Cl 8
4 86980359 2 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
5 87579954 1 MOUNT  Starter Relay
6 87529310 2 WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4

mm, HDN, DOR
7 86980418 2 BOLT Hex, M12 - 1.75 x 20mm, Cl 8.8, DOR M12 1.75 X 20,

HH, 8.8, DOR

3230-PATRIOT SPRAYER



55.201.02 p1 5/2017

STARTER GROUP



55.201.02 p1 5/2017

STARTER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87442359 1 STARTER MOTOR  12 V, 4KW
2 86511845 3 BOLT M10 x 44.2mm OAL, Cl 8.8, Full Thd

3230-PATRIOT SPRAYER



55.301.01 01 p1 5/2017

BATTERY BOX GROUP - BSN Y9T026055



55.301.01 01 p1 5/2017

BATTERY BOX GROUP - BSN Y9T026055

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271466 1 BOX  Battery
2 87271469 1 COVER  BATTERY BOX
3 87691876 4 ROD  Battery Hold Down
4 BN320331 2 BRACKET  Mount, Battery
5 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
6 BN2290753 7 GROMMET  2870 (7/8" Hole)
7 343924A1 1 U-BOLT  M16-2 X 150 X 256
8 87529306 2 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
9 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR

10 86986975 1 SPACER
11 BN307683 2 LATCH  SOFT W/CONCEAL KEEP
12 151-515 2 RIVET Pop, .146" x .425"
12 86980444 8 BOLT Hex, M16 - 2 x 40mm, Cl 8.8, DOR
13 87271465 1 MOUNTING PLATE  BATTERY BOX
14 86980434 2 BOLT Hex, M12 x 140mm, Cl 8.8 M12X140 CL8.8
15 87529310 2 WASHER 13.5mm ID x 28mm OD x 4mm Thk

13.5X28X4MM HTS DOR HDN
16 86980516 2 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR

3230-PATRIOT SPRAYER



55.301.01 02 p1 5/2017

BATTERY BOX GROUP - ASN  Y9T026054



55.301.01 02 p1 5/2017

BATTERY BOX GROUP - ASN  Y9T026054

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84217995 1 BATTERY BOX
2 84217998 1 COVER  BATTERY
3 BN320331 2 BRACKET  BATTERY MOUNT
4 87691876 4 ROD  BATTERY HOLD DOWN
5 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
6 BN307683 2 LATCH  SOFT, W/ CONCEAL KEEP
7 87017053 8 RIVET Pop, .146" x .425"
8 BN2290753 7 GROMMET  7/8" HOLE
9 87271465 1 MOUNTING PLATE  BATTERY BOX

10 86986975 1 SPACER  BATTERY BOX
11 87529306 2 WASHER 17.5mm ID x 30mm OD x 4mm Thk

17.5X30X4MM HTS DOR HDN
12 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR
13 343924A1 1 U-BOLT  M16-2 X 150 X 256
14 86980434 2 BOLT Hex, M12 x 140mm, Cl 8.8 M12X140 CL8.8
15 87529310 2 WASHER 13.5mm ID x 28mm OD x 4mm Thk

13.5X28X4MM HTS DOR HDN
16 86980516 2 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR

3230-PATRIOT SPRAYER



55.301.02 01 p1 5/2017

BATTERY GROUP W/CABLES



55.301.02 01 p1 5/2017

BATTERY GROUP W/CABLES

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN320002 1 NEG BATTERY CABLE  Negative Battery Terminal To
Negative Battery Terminal, 381mm Long

2 87676071 1 CABLE  1/0 Red, 750mm Long, Alternator To Starter
3 87269287 1 CABLE  Positive Battery Terminal To Circuit Breaker, 508mm

Long
4 84203914 1 POS BATTERY CABLE  Positive Battery Terminal To

Starter, 1375mm Long
5 84127889 1 CABLE  Negative Battery Terminal To Cab Feed-Through,

3780mm Long
6 87271426 1 CABLE  Circuit Breaker To Cab Feed-Through, 3740mm

Long
7 87271233 2 CABLE  Engine Block To Frame / Engine Block To Starter,

600mm Long
8 342803A1 1 ELECTRIC CABLE  55mm Black, 1270mm Long, Negative

Battery Terminal To Engine Block
9 BN313955 1 POS BATTERY CABLE  Positive Battery Terminal To

Auxiliary Post(Red), 2565mm Long
10 84363170 1 NEG BATTERY CABLE  Frame Ground To Auxiliary

Post(Black), 645mm Long, Not Shown
11 91734C1 2 WET BATTERY  12V, 950CCA, Stud
12 BN307097 1 CABLE  Cab Ground To Frame Stud, 458mm Long
13 BN320001 1 CABLE  Positive Battery Terminal To Positive Battery

Terminal, 381mm Long

3230-PATRIOT SPRAYER



55.301.02 02 p1 5/2017

BATTERY GROUP W/CABLES



55.301.02 02 p1 5/2017

BATTERY GROUP W/CABLES

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86980513 2 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR Not
Shown

2 87676071 1 CABLE  1/0 Red, 750mm Long, Alternator To Starter
3 87269287 1 CABLE  Positive Battery Terminal To Circuit Breaker, 508mm

Long
4 84203914 1 POS BATTERY CABLE  Positive Battery Terminal To

Starter, 1375mm Long
5 84127889 1 CABLE  Negative Battery Terminal To Cab Feed-Through,

3780mm Long
6 87271426 1 CABLE  Circuit Breaker To Cab Feed-Through, 3740mm

Long
7 BN570007 4 STRAP  Black, 14-1/2" Long, Not Shown
8 86980514 2 LOCK NUT Hex, M8, Cl 8, DOR Not Shown
9 86500689 2 NUT M10 x 1.5, Cl 10 Not Shown

10 86624181 2 WASHER M6 Not Shown
11 86980381 2 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8 Not Shown
12 84407295 2 BASE  M8, Stud, Not Shown
13 BN50062 1 LOCK NUT 3/8"-16, Stainless Steel Not Shown
14 BN69860 1 CIRCUIT BREAKER  150A
15 BN2290753 1 GROMMET  7/8" Hole, Not Shown
16 342463A1 1 BOOT  Battery, Black
17 9706687 1 BOLT M12 x 1.75 x 30mm, Cl 8.8 Not Shown
18 342119A1 5 BOOT  Battery, Red
19 100037 1 LOCK NUT M10 x 1.5, Cl 8 Not Shown
20 86625252 2 WASHER 10.8mm ID x 21.5mm OD x 2.5mm Thk Not

Shown
21 344067A1 4 PIPE CLAMP  double C/MTG
22 87344227 4 SERRATED NUT  Serrated, M8 SPL DOR
23 BN313955 1 POS BATTERY CABLE  Positive Battery Terminal To

Auxiliary Post(Red), 2565mm Long

3230-PATRIOT SPRAYER



55.301.02 02 p2 5/2017

BATTERY GROUP W/CABLES



55.301.02 02 p2 5/2017

BATTERY GROUP W/CABLES

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 84363170 1 NEG BATTERY CABLE  Frame Ground To Auxiliary
Post(Black), 645mm Long, Not Shown

25 A187583 1 STUD  Jump Start, Negative
26 582785C91 1 TERMINAL CONNECTOR  Jump Start, Positive
27 A187523 1 JUNCTION BLOCK  Junction, Feed Through
28 311430A1 1 BLOCK  Junction, Feed Through

3230-PATRIOT SPRAYER



55.301.03 p1 5/2017

ALTERNATOR GROUP



55.301.03 p1 5/2017

ALTERNATOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270954 1 MOUNTING PLATE  Alternator
2 87645567 1 ALTERNATOR  175A 14V
2 87645567R 1 REMAN-ALTERNATOR  175A
2 87645567C 1 CORE-ALTERNATOR  Return Number
3 87452704 1 PULLEY 70.66mm OD Alternator
4 87272904 1 GUARD  ALTERNATOR
5 86980410 1 BOLT Hex, M10 x 100mm, Cl 8.8 M10 1.5 X 100, 8.8, DOR
6 87529312 5 WASHER 11mm ID x 24mm OD x 3mm Thk
7 86980515 1 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 87271080 1 SUPPORT  ALTERNATOR
9 86980401 4 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd

10 87342824 1 BOLT  1/2-13 X 6 5 DOR
11 86981496 1 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
12 87343666 2 NUT  Hex, 1/2"-13, G5
13 87310191 1 BOLT 1/2"-13 x 1-1/2", G5, DOR

3230-PATRIOT SPRAYER



55.404.01 p1 5/2017

HID LIGHT GROUP, CAB



55.404.01 p1 5/2017

HID LIGHT GROUP, CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87658597 1 MOUNTING PLATE  HID Light, LH
2 87664088 2 MOUNTING PLATE  Ballast
3 87529315 10 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
4 86980381 2 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
5 9991588 4 NUT M8 x 1.25, Cl 8
6 87658596 1 BRACKET, SUPPORTING  HID Light, LH
7 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
8 87419587 2 LAMP  REAR HID FLOOD
9 87419591 2 LAMP  REAR HID TRAP

10 86625036 2 CLAMP 12.7mm, Coat, 8.7mm Bolt Hole, P Type
11 86980378 2 BOLT Hex, M8 x 1.25 x 16mm, Cl 8.8, Full Thd
12 447742A1 4 BALLAST  REAR HID LIGHT
13 87343602 6 SCREW Phil Pan Hd, M5 x 20mm, Cl 4.8, Full Thd Hex, M5

x 20 PHD Full Thrd 4.8 DOR
14 87344030 6 NUT Prevailing Torque, M5 x 0.8, CL 8, DOR
15 87658602 1 SUPPORT  HID Light, RH
16 87658601 1 BRACKET, SUPPORTING  HID Light, RH
17 P35448 4 RIVET
18 87756562 2 WIRE HARNESS  CAB HID
19 435437A1 4 CABLE TIE 3/16" x 7 1/4" CABLE STRAP

3230-PATRIOT SPRAYER



55.404.02 p1 5/2017

LIGHT GROUP, CENTER SECTION



55.404.02 p1 5/2017

LIGHT GROUP, CENTER SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87658595 1 MOUNTING PLATE  Boom Light, Rear
2 BN319918 1 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" Square Bend

3/8"-16 x 1.31 wide x 2.00 Deep
3 87529312 2 WASHER 11mm ID x 24mm OD x 3mm Thk
4 87343974 2 NUT Prev Torque, 3/8" - 16, Gr C, DOR
5 87658615 1 LAMP  Flood, Assembly
6 87658598 1 WIRE HARNESS  Lights, Center Section

3230-PATRIOT SPRAYER



55.404.04 p1 5/2017

LIGHT GROUP HID



55.404.04 p1 5/2017

LIGHT GROUP HID

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 232455A2 1 WORK LAMP HID, 12V, 35W, Clear center, HID - Includes
Bulb (NSS due to cost)

2 87343659 4 SELF-TAP SCREW Hex Wshr, 1/4" - 20 x 3/4" Tapping, 1/4"-
20 x 3/4"

3 322332A1 1 BALLAST  light, center HID
4 333645A1 1 CLAMP  HID ballast hold down
5 333643A1 1 GASKET  foam HID ballast
6 333644A1 1 GASKET  foam HID ballast hold down
7 87272407 1 MOUNTING PLATE  HID Ballast
8 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
9 9991588 4 NUT M8 x 1.25, Cl 8

10 87529315 8 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,
HDN, DOR

3230-PATRIOT SPRAYER



55.404.05 p1 5/2017

LIGHT GROUP HALOGEN



55.404.05 p1 5/2017

LIGHT GROUP HALOGEN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 232454A2 1 WORK LAMP Halogen, 12V, 60W, Clear center, Halogen
2 87343659 4 SELF-TAP SCREW Hex Wshr, 1/4" - 20 x 3/4" Tapping, 1/4"-

20 x 3/4"
3 87265150 1 WIRE HARNESS  Adapter C WKLS

3230-PATRIOT SPRAYER



55.404.06 p1 5/2017

LIGHT GROUP, HID, FRONT



55.404.06 p1 5/2017

LIGHT GROUP, HID, FRONT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 47541053 1 MOUNT  HID BALLAST
2 333645A1 1 CLAMP  HID ballast hold down
3 333643A1 1 GASKET  foam HID ballast
4 333644A1 1 GASKET  foam HID ballast hold down
5 322332A1 1 BALLAST  light, center HID
6 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
7 87529315 5 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
8 9991588 4 NUT M8 x 1.25, Cl 8
9 47540429 2 BALLAST  HID, 35W/12V D2S/D2R

10 87343600 6 SCREW Phil Pan Hd, M5 x 16mm, Cl 4.8, Full Thd
11 87344030 6 NUT Prevailing Torque, M5 x 0.8, CL 8, DOR
12 232455A2 1 WORK LAMP HID, 12V, 35W, Clear center, HID - Includes

Bulb (NSS due to cost)
13 86625224 4 SELF-TAP SCREW HWH, 1/4" - 20 x 3/4" Hex Wash Hd,

1/4"-20 x 3/4"
14 NSS 4 NOT SOLD SEPARAT  DUAL LOCK
15 47540431 2 BULB HID HID WITH HARNESS

3230-PATRIOT SPRAYER



55.404.07 p1 5/2017

LIGHT GROUP, CENTER SECTION



55.404.07 p1 5/2017

LIGHT GROUP, CENTER SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87658595 1 MOUNTING PLATE  Boom Light, Rear
2 BN319918 1 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" Square Bend

3/8"-16 x 1.31 wide x 2.00 Deep
3 87529312 2 WASHER 11mm ID x 24mm OD x 3mm Thk
4 87343974 2 NUT Prev Torque, 3/8" - 16, Gr C, DOR
5 1 87658615 1 LAMP  Flood, Assembly
6 2 87658598 1 WIRE HARNESS  Lights, Center Section

(1) Refer to 55.404.09
(2) Not Shown

3230-PATRIOT SPRAYER



55.404.08 p1 5/2017

LIGHT GROUP, MIDSHIP



55.404.08 p1 5/2017

LIGHT GROUP, MIDSHIP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87658615 1 LAMP  Flood, Assembly
2 87270406 1 WIRE HARNESS  Midship, Worklights, Not Shown
3 87270252 1 WIRE HARNESS  Boom Lights, Not Shown
4 515-23159 2 CLAMP 5/8", Insul, 3/8" Bolt
5 86980400 1 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
6 87529312 1 WASHER 11mm ID x 24mm OD x 3mm Thk
7 86980515 1 NUT Hex, M10 x 1.5, Cl 8.8, DOR

(1) Refer to 55.404.09

3230-PATRIOT SPRAYER



55.404.09 p1 5/2017

FLOOD LIGHTING ASSEMBLY



55.404.09 p1 5/2017

FLOOD LIGHTING ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87658381 1 WORK LAMP  Assembly
2 86980385 1 BOLT Hex, M8 x 1.25 x 50mm, Cl 8.8
3 87529316 1 WASHER 9mm ID x 21mm OD x 2.5mm Thk
4 9991588 1 NUT M8 x 1.25, Cl 8
5 86980400 1 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
6 87529312 2 WASHER 11mm ID x 24mm OD x 3mm Thk
7 86980515 1 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 222135A1 1 CONNECTOR, ELEC  CONNECTOR

(1) Includes 87658393, 92242C2, 87658392, 87658412

3230-PATRIOT SPRAYER



55.404.10 01 p1 5/2017

BEACON LIGHT, SINGLE, BEGINNING 06/2009 AND BSN YCT032160



55.404.10 01 p1 5/2017

BEACON LIGHT, SINGLE, BEGINNING 06/2009 AND BSN YCT032160

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84182306 1 MOUNT  Beacon Light
2 87529316 3 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980379 3 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 279013A3 1 LAMP  STROBE
5 86639305 1 SET SCREW M6 x 6mm
6 182045A1 1 GROMMET  Split .57 od x .394 id
7 87414325 1 SWITCH  Beacon-Strobe
8 84127943 1 SERVICE KIT  Single Beacon Light, Includes Ref 1 - 7

3230-PATRIOT SPRAYER



55.404.10 02 p1 5/2017

SINGLE BEACON LIGHT, SN YCT032160 AND AFTER



55.404.10 02 p1 5/2017

SINGLE BEACON LIGHT, SN YCT032160 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84518850 1 SERVICE KIT  Single Beacon Light, Includes Ref 2 - 13
2 87529316 3 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980379 3 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 244106A1 1 ELEC CONNECTOR  Beacon Adaptor
5 84337818 1 BEACON  Light
6 86639305 1 SET SCREW M6 x 6mm
7 182045A1 1 GROMMET  Split .57 od x .394 id
8 87414325 1 SWITCH  Beacon Light
9 84273302 1 WIRE HARNESS  Single Beacon

10 84594549 1 WIRE HARNESS  Adaptor, DT - DTM
11 86616248 1 BULB H1, 12V, 55W Beacon
12 84344644 1 LENS  Beacon, Amber
13 84519474 1 MOUNT  Beacon Light

3230-PATRIOT SPRAYER



55.404.11 01 p1 5/2017

BEACON LIGHT, DUAL, BEGINNING 06/2009 AND BSN YCT032160



55.404.11 01 p1 5/2017

BEACON LIGHT, DUAL, BEGINNING 06/2009 AND BSN YCT032160

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84127944 1 SERVICE KIT  Dual Beacon Light, Includes Ref 1 - 8
2 87529316 6 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980379 6 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 279013A3 2 LAMP  STROBE
5 86639305 2 SET SCREW M6 x 6mm
6 182045A1 2 GROMMET  Split .57 od x .394 id
7 87414325 1 SWITCH  Beacon-Strobe
8 447666A1 1 HARNESS  Dual Strobe Jumper
9 84182306 2 MOUNT  Beacon Light

3230-PATRIOT SPRAYER



55.404.11 02 p1 5/2017

DUAL BEACON LIGHT, SN YCT032160 AND AFTER



55.404.11 02 p1 5/2017

DUAL BEACON LIGHT, SN YCT032160 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84518849 1 SERVICE KIT  Dual Beacon Light, Includes Ref 1 - 12
2 87529316 6 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980379 6 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 244106A1 2 ELEC CONNECTOR  Beacon Adaptor
5 84337818 2 BEACON  Light
6 86639305 2 SET SCREW M6 x 6mm
7 182045A1 2 GROMMET  Split .57 od x .394 id
8 87414325 1 SWITCH  Beacon Light
9 84250861 1 HARNESS  Dual Beacon

10 84526646 1 WIRE HARNESS  Adaptor, DT - DTM
11 86616248 2 BULB H1, 12V, 55W Beacon
12 84344644 2 LENS  Beacon, Amber
13 84519474 2 MOUNT  Beacon Light

3230-PATRIOT SPRAYER



55.404.12 p1 5/2017

LIGHT GROUP

The Bulbs Used in Headlamp 87429389 and 87429390 are
91967c1, Headlight Bulb, Center
323093a1, Worklight Bulb, Outer



55.404.12 p1 5/2017

LIGHT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272801 1 MOUNTING PLATE  HEADLIGHTS
2 87429389 1 LH HEADLAMP  RH, DIP NAO
3 87429390 1 RH HEADLAMP  DIP NAO
4 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
5 87556948 4 BOLT Hex, M10 x 70mm, Cl 10.9 M10 X 70 FULL, 10.9
6 87344219 4 FLANGE NUT M10 - 1.5, 8, DOR, Flange
7 87343659 6 SELF-TAP SCREW Hex Wshr, 1/4" - 20 x 3/4" Tapping, 1/4"-

20 x 3/4"
8 86986699 2 LIGHT  PARK/TURN

3230-PATRIOT SPRAYER



55.404.13 p1 5/2017

TAILLIGHT LIGHT GROUP



55.404.13 p1 5/2017

TAILLIGHT LIGHT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84134650 1 HARNESS  Extension, 120' Rear Lights

3230-PATRIOT SPRAYER



55.404.14 p1 5/2017

REAR STOP, SIGNAL ASSEMBLY



55.404.14 p1 5/2017

REAR STOP, SIGNAL ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267089 2 MOUNTING PLATE  Tail Light, (LED)
2 BN325077 2 LAMP, TAIL  LIGHT, TAIL Led Red, 12V, 36 LED Pattern,

BSN YBT029329
2 84385294 2 LAMP  LED Red, 12V, 24 LED Pattern, ASN YBT029329
3 BN325078 2 LIGHT  Turn, Led Amber, 12V, 36 LED Pattern, BSN

YBT029329
3 84385299 2 LAMP  Turn, LED Amber, 12V, 24 LED Pattern, ASN

YBT029329
4 120100 16 BOLT M6 x 20mm, Cl 8.8
5 86588450 24 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
6 353308 16 NUT M6 x 1.0, Cl 8
7 BN52348 2 BOLT Phil Pan Hd, #10 - 32 x 1/2", Stainless 10-32 X 1/2 SS,

PH, PHILLIP
8 225-30210 2 NUT #10-32, Stainless
9 87267087 2 RETAINER  Assembly, Deutsch LH

10 87267088 2 RETAINER  Assembly, Deutsch RH

3230-PATRIOT SPRAYER



55.408.01 p1 5/2017

POD ASSEMBLY, SELF CANCEL TURN



55.408.01 p1 5/2017

POD ASSEMBLY, SELF CANCEL TURN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 253396A2 1 HOUSING  turn signal, lower
2 253397A2 1 SUPPORT  bracket, turn signal
3 253395A1 1 HOUSING  turn signal, upper
4 87538885 1 SENSOR  module, self-cancelling turn signal
5 892-11004 4 LOCK WASHER M4
6 87016455 2 SCREW Pan, M4 x 6mm
7 144628A1 1 SUPPORT  CLAMP, F/N/R CONTROL POD
8 87016469 1 HEX SOC SCREW M5 x 25mm, Cl 8.8
9 86639308 2 LOCK WASHER Int Tooth, M5

10 87343623 5 HEX SOC SCREW M4 x 12mm, Cl 8.8, Full Thd Hex Socket,
M4 x 12 CL 8.8 DOR

11 760-14413 1 SELF-TAP SCREW Pan Hd, M4.8 x 13
12 284777A1 1 SWITCH  universal with dipping, self cancel

3230-PATRIOT SPRAYER



55.408.02 p1 5/2017

AUDIBLE ALARM GROUP



55.408.02 p1 5/2017

AUDIBLE ALARM GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87714969 1 HORN  W/BREATHER
2 87529315 2 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
3 86980379 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 9991588 1 NUT M8 x 1.25, Cl 8
5 325258A1 1 ALARM  back-up alarm
6 86980361 2 BOLT Hex, M6 x 1 x 25mm, Cl 8.8, Full Thd
7 87529302 4 WASHER 6.6mm ID x 18mm OD x 1.6mm Thk 6.6 x 18 x 1.6

mm, CST, DOR
8 353308 2 NUT M6 x 1.0, Cl 8

3230-PATRIOT SPRAYER



55.418.02 p1 5/2017

INSTRUMENT ASSEMBLY, ICU



55.418.02 p1 5/2017

INSTRUMENT ASSEMBLY, ICU

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84237004 1 CONTROL UNIT  ICU2 STANDARD
84237004R 1 REMAN-MODULE   3230 (7/09-)
84237004C CORE-MODULE  Return Number

2 177269A1 4 SPRING NUT M4.2
3 260-16516 4 SELF-TAP SCREW Cross Pan Hd, #10 x 1"

3230-PATRIOT SPRAYER



55.418.03 p1 5/2017

PACKAGE, ICU, STANDARD



55.418.03 p1 5/2017

PACKAGE, ICU, STANDARD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270529 1 CONTROL UNIT  Module, ICU2 Instrument Cluster
87270529R 1 REMAN-INSTR CLUSTER  3230 (7/09-)
87270529C CORE-MODULE  Return Number
84237004R 1 REMAN-MODULE   3230 (7/09-), Reman For New P/N

87270529
84237004C CORE-MODULE  Return Number

3230-PATRIOT SPRAYER



55.418.04 p1 5/2017

CONTROLLER MOUNT, RAVEN



55.418.04 p1 5/2017

CONTROLLER MOUNT, RAVEN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270763 1 SUPPORTING ARM  Controller Mount, Raven
2 87648641 2 PLUG  1” BLACK
3 87344207 4 BOLT Hex, M8 x 20mm, Cl 10.9 Hex, Flange, M8 x 20

CL10.9 DOR, Full Thrd

3230-PATRIOT SPRAYER



55.418.05 p1 5/2017

SPEED SENSOR GROUP



55.418.05 p1 5/2017

SPEED SENSOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN322487 1 BRACKET  SPEED SENSOR
2 86980423 2 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8, Full Thd
3 100038 2 NUT M12 x 1.75, Cl 8
4 86981496 1 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
5 228760A1 1 RADAR  sensor, true ground
6 BN311760 4 SPACER  RADAR GUN MOUNT
7 87529314 4 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
8 86980371 4 BOLT Hex, M6 x 110mm, Cl 8.8
9 353308 4 NUT M6 x 1.0, Cl 8

3230-PATRIOT SPRAYER



55.418.06 01 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY



55.418.06 01 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NSS 1 NOT SOLD SEPARAT  AUTOBOOM, Hight Control
2 84255690 2 BRACKET  Sensor Mount
3 84256576 2 BRACKET  Sensor Mount Base
4 86980409 12 BOLT Hex, M10 x 1.5 x 90mm, Cl 8.8
5 87529312 10 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980515 19 NUT Hex, M10 x 1.5, Cl 8.8, DOR
7 87620862 2 PLATE  Backer, 2 1/2" Tube
8 86980401 3 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
9 BN446048 2 PLUG  HEX, ORING, -6, 9/16-18 PLATE

10 87723957 2 BASE PLATE  PROXIMITY, SWITCH
11 BN315498 2 SWITCH  POSITION SENSOR - W/DIODE
12 86980359 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
13 86980513 4 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
14 80681 4 LOCK WASHER 5/16"
15 86512037 4 BOLT Hex, 5/16" - 24 x 3/4", Gr 8, Full Thd 5/16-24 X 3/4

FULL GR8
16 86980408 4 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
17 BN302435 4 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
18 BN302436 2 TEE  13/16 -16 ORFS x 13/16 -16 ORFS Swivel
19 342591A1 4 HOSE ASSY.  6 x 40"
20 87487132 1 HOSE ASSY.  8 x 813 mm
21 BN302554 2 FITTING  11/16-16 ORFS x 3/4-16 ORB x 90 Deg
22 128825 2 O-RING 0.087" Thk x 0.644" ID, -908, Cl 6, 90 Duro 3/4",

ORB
23 9993141 2 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro
24 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
25 BN302650 2 FITTING  13/16 -16 ORFS x 3/4 -16 ORB
26 87487133 1 HOSE ASSY.  8 x 864 mm

(1) Refer to 55.418.08

3230-PATRIOT SPRAYER



55.418.06 02 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY



55.418.06 02 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL ONLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302435 4 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
2 BN302436 2 TEE  13/16 -16 ORFS x 13/16 -16 ORFS Swivel
3 342591A1 4 HOSE ASSY.  6 x 40"
4 87487132 1 HOSE ASSY.  8 x 813 mm
5 BN302554 2 FITTING  11/16-16 ORFS x 3/4-16 ORB x 90 Deg, Service

with O-rings 128825 & 9993141
6 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
7 BN302650 2 FITTING  13/16 -16 ORFS x 3/4 -16 ORB
8 87487133 1 HOSE ASSY.  8 x 864 mm

3230-PATRIOT SPRAYER



55.418.07 01 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL



55.418.07 01 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84247473 1 KIT  Kit, Autoboom, 90' and 100'
1 47545007 1 CONTROLLER  DIA Kit, Autoboom, 90' and 100'
2 84255690 2 BRACKET  Sensor Mount
3 84256576 2 BRACKET  Base, Sensor Mount
4 86980409 12 BOLT Hex, M10 x 1.5 x 90mm, Cl 8.8
5 87529312 14 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980515 19 NUT Hex, M10 x 1.5, Cl 8.8, DOR
7 87620862 2 PLATE  Backer, 2.5" Tube
8 86980401 3 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
9 BN446048 2 PLUG  HEX, ORB 9/16-18 3/8 Tube

10 87723957 2 BASE PLATE  Proximity Switch
11 BN315498 2 SWITCH  Proximity
12 86980359 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
13 86980513 4 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
14 80681 4 LOCK WASHER 5/16"
15 87342632 4 BOLT Hex, 5/16" - 18 x 3/4", Gr 5, Full Thd
16 86980408 4 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
17 BN67284 2 U-BOLT  3/8--SQ BND-1.25ID
18 87343974 4 NUT Prev Torque, 3/8" - 16, Gr C, DOR

3230-PATRIOT SPRAYER



55.418.07 02 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL



55.418.07 02 p1 5/2017

AUTOBOOM, ULTRAGLIDE, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302435 4 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
2 BN302436 2 TEE  13/16 -16 ORFS x 13/16 -16 ORFS Swivel
3 84164481 4 HOSE 9.53mm ID x 1066mm L, SAE 100R17 -6 X 1066MM
4 87487132 1 HOSE ASSY.  -8 X 813 MM
5 BN302554 2 FITTING  11/16-16 ORFS x 3/4-16 ORB x 90 Deg
6 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
7 BN302650 2 FITTING  13/16 -16 ORFS x 3/4 -16 ORB
8 87487133 1 HOSE ASSY.  -8 X 864 MM

3230-PATRIOT SPRAYER



55.418.07 03 p1 5/2017

AUTOBOOM MOUNTING PARTS, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN YBT031929 AND AFTER



55.418.07 03 p1 5/2017

AUTOBOOM MOUNTING PARTS, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN YBT031929 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 47545007 1 CONTROLLER  DIA Kit, Autoboom Control, 90'/100',
Includes Control Node, Hydraulic Valve, Harnesses, and
Sensors

2 47593329 2 MOUNT  Tall Sensor Mount
3 BN308039 4 PLATE  Spacer
4 86980409 4 BOLT Hex, M10 x 1.5 x 90mm, Cl 8.8
5 87529312 6 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980515 23 NUT Hex, M10 x 1.5, Cl 8.8, DOR
7 87620862 2 PLATE  Backer, 2-1/2" Tube
8 86980401 3 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
9 BN446048 2 PLUG  9/16" -18 ORB

10 84476044 2 SPACER  Position Sensor, Red
11 84476037 2 SUPPORT  Position Sensor, Red
12 BN315498 2 SWITCH  Proximity Sensor, With Diode
13 86980359 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
14 86980513 8 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
15 80681 4 LOCK WASHER 5/16"
16 87342632 4 BOLT Hex, 5/16" - 18 x 3/4", Gr 5, Full Thd
17 86980408 16 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
18 BN67284 2 U-BOLT  3/8-16, Square Bend, 1.25" ID x 2.75" Long
19 87343974 4 NUT Prev Torque, 3/8" - 16, Gr C, DOR
20 86980360 4 BOLT Hex, M6 x 1 x 20mm, Cl 8.8, Full Thd
21 87628243 4 PLATE  Backer, 1-1/2" Tube, Sensor Mount

(1) See Fig 55.418.10 For Service Parts Breakdown

3230-PATRIOT SPRAYER



55.418.07 04 p1 5/2017

AUTOBOOM HYDRAULIC HOSES, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN YBT031929 AND AFTER



55.418.07 04 p1 5/2017

AUTOBOOM HYDRAULIC HOSES, 90'/100', BOOM LEVEL AND HEIGHT CONTROL, SN YBT031929 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302435 4 TEE  11/16 -16 ORFS x 11/16 -16 ORFS Swivel
2 BN302436 2 TEE  13/16 -16 ORFS x 13/16 -16 ORFS Swivel
3 84164481 4 HOSE 9.53mm ID x 1066mm L, SAE 100R17 11/16 -16

ORFS Swivel Medium Elbow x 11/16 -16 ORFS Swivel x 3/8"
ID x 42" Long, Autoboom Valve to Boom Valve Bank

4 87487132 1 HOSE ASSY.  13/16 -16 ORFS Swivel x 13/16 -16 ORFS
Swivel x 1/2" ID x 32" Long, Autoboom Valve to Pressure
Port on Boom Valve Bank

5 BN302554 2 FITTING  11/16-16 ORFS x 3/4-16 ORB x 90°
6 BN302646 2 FITTING  11/16-16 ORFS x 9/16-18 ORB
7 BN302650 2 FITTING  13/16 -16 ORFS x 3/4 -16 ORB
8 87487133 1 HOSE ASSY.  13/16 -16 ORFS Swivel x 13/16 -16 ORFS

Swivel x 1/2" ID x 34" Long, Autoboom Valve to Tank Port on
Boom Valve Bank

9 9993141 16 O-RING 0.07" Thk x 0.364" ID, -12, Cl 6, 90 Duro 11/16",
OFRS

10 9992298 8 O-RING 0.07" Thk x 0.489" ID, -14, Cl 6, 90 Duro 13/16",
ORFS

11 128825 4 O-RING 0.087" Thk x 0.644" ID, -908, Cl 6, 90 Duro 3/4",
ORB

12 9617873 2 O-RING 0.078" Thk x 0.468" ID, -906, Cl 6, 90 Duro 9/16",
ORB

3230-PATRIOT SPRAYER



55.418.08 p1 5/2017

AUTOBOOM, HEIGHT CONTROL, 90' AND 100', BOOM LEVEL ONLY



55.418.08 p1 5/2017

AUTOBOOM, HEIGHT CONTROL, 90' AND 100', BOOM LEVEL ONLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87710685 1 SENSOR  Ultrasonic, Right
2 87710686 1 SENSOR  Ultrasonic, Left
3 87718266 1 MOUNTING PLATE  Hydraulic Block, CAN, Autoboom
4 84180940 2 WIRE HARNESS  60' Extension, UltraglideSensor (Not

Shown)
5 87717349 1 MODULE  Node, CAN, Autoboom

87717349R 1 REMAN-MODULE   3230 - PATRIOT SPRAYER - 7/09-
87717349C CORE-MODULE  Return Number

6 87718983 1 CABLE  20', CAN, Ultraglide Command (Not Shown)
7 87717363 1 HYDRAULIC VALVE  Ultraglide

3230-PATRIOT SPRAYER



55.418.09 p1 5/2017

KIT, AUTOBOOM, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL



55.418.09 p1 5/2017

KIT, AUTOBOOM, 90' AND 100', BOOM LEVEL AND HEIGHT CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84247473 1 KIT  Ultraglide, Autoboom, 90' - 100', BSN YAT027065, Incl
2 - 10

1 47545007 1 CONTROLLER  DIA Kit, Ultraglide, Autoboom, 90' - 100', SN
YAT027065 And Later, Incl 2 - 10

2 87710685 1 SENSOR  Ultrasonic, Right
3 87710686 1 SENSOR  Ultrasonic, Left
4 84247475 1 SENSOR  Ultrasonic
5 87718266 1 MOUNTING PLATE  Hydraulic Block, CAN, Autoboom
6 87717349 1 MODULE  Node, CAN, Autoboom

87717349R 1 REMAN-MODULE   3230 - PATRIOT SPRAYER - 7/09-
87717349C CORE-MODULE  Return Number

7 84180940 2 WIRE HARNESS  60' Extension, UltraglideSensor (Not
Shown)

8 84241505 1 WIRE HARNESS  20', CAN, Powerglide Plus/Ultraglide
Command (Not Shown)

9 87717363 1 HYDRAULIC VALVE  Ultraglide, BSN YAT027064
9 84299098 1 HYDRAULIC VALVE  Ultraglide, ASN YAT027065

10 87718974 1 SERVICE MANUAL  CAN, Autoboom Calibration (Not
Shown)

10 87718973 1 SERVICE MANUAL  Autoboom, Case IH (Not Shown)

3230-PATRIOT SPRAYER



55.418.10 p1 5/2017

SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 3 PIN



55.418.10 p1 5/2017

SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 3 PIN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87710685 1 SENSOR  Assembly, RH
1 87710686 1 SENSOR  Assembly, LH
2 87710736 1 HOUSING  Ultrasonic Sensor
3 87710737 1 COVER  Ultrasonic Sensor
4 87710738 1 SENSOR  Ultrasonic, Programmed
5 87710735 1 ARM  Ultrasonic Sensor
6 281006 1 CARRIAGE BOLT Sq Nk, 5/16" - 18 x 3", Gr 5
7 95-21038 2 WASHER 0.38" ID x 0.88" OD x 0.08" Thk
8 87711151 1 SPRING  Compression
9 86050277 1 NUT 5/16"-18, GB

10 84532259 1 ELECTRIC CABLE  Cable

3230-PATRIOT SPRAYER



55.418.11 p1 5/2017

SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 4 PIN



55.418.11 p1 5/2017

SENSOR, ULTRASONIC ASSEMBLY, HEIGHT CONTROL OPTION ONLY, CENTER SENSOR, 4 PIN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84247475 1 SENSOR  Sensor Assy, Ultrasonic
2 87710736 1 HOUSING  Ultrasonic Sensor
3 87710737 1 COVER  Ultrasonic Sensor
4 84247476 1 SENSOR  Ultrasonic, Digital
5 281006 1 CARRIAGE BOLT Sq Nk, 5/16" - 18 x 3", Gr 5
6 95-21038 2 WASHER 0.38" ID x 0.88" OD x 0.08" Thk
7 87711151 1 SPRING  Compression
8 86050277 1 NUT 5/16"-18, GB
9 87710735 1 ARM  Ultrasonic Sensor

3230-PATRIOT SPRAYER



55.440.01 p1 5/2017

AFS MONITOR READY PACKAGE



55.440.01 p1 5/2017

AFS MONITOR READY PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87386396 1 MOUNT  Mount Color Display
2 87608504 1 HARNESS  Codi Jumper
3 435437A1 4 CABLE TIE 3/16" x 7 1/4" CABLE STRAP

(1) Refer to 55.440.03

3230-PATRIOT SPRAYER



55.440.02 p1 5/2017

MONITOR MOUNTING BAR PACKAGE



55.440.02 p1 5/2017

MONITOR MOUNTING BAR PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87439072 1 MOUNT  Monitor Mounting
2 9804258 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8

3230-PATRIOT SPRAYER



55.440.03 p1 5/2017

ACCUGUIDE ELECTRICAL GROUP, CAB



55.440.03 p1 5/2017

ACCUGUIDE ELECTRICAL GROUP, CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 REF 1 INSTRUCTION  Upper Roof Panel, Rework for autoguidance
2 87542375 1 TRIM PANEL  RH C-Post
3 87711789 1 AUTO GUIDANCE DISENG
4 87646096 1 SWITCH ASSY  REMOTE, W/CONN
5 87648173 1 HARNESS  CCH Spray Cab Inside Autoguidance
6 9804276 2 FLANGE NUT Hex, M6 x 1, Cl 8
7 87544759 1 HARNESS  GPS Antenna Receiver
8 87529315 2 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
9 87649885 1 PLUG  Floor, Autoguidance

10 87330628 1 GROMMET  .750 ID X 1.625 GRV CA DIAG SPLT
11 435437A1 3 CABLE TIE 3/16" x 7 1/4" CABLE STRAP
12 87552885 1 BRACKET  Autoguidance
13 278316A2 2 CLIP  retainer

3230-PATRIOT SPRAYER



55.440.04 01 p1 5/2017

ACCUGUIDE ELECTRICAL GROUP, FRAME, BSN YCT033425



55.440.04 01 p1 5/2017

ACCUGUIDE ELECTRICAL GROUP, FRAME, BSN YCT033425

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87743199 1 MODULE  Autoguide Steering Sensor
2 87648175 1 HARNESS  SPX Outside, Autoguidance
3 87649884 1 MOUNT  Autosense, SPX
4 87657976 4 HEX SOC SCREW Flat Hd, CSK, #6 - 32 x 3/8" 6-32 X .375
5 435437A1 4 CABLE TIE 3/16" x 7 1/4" CABLE STRAP
6 9706748 3 CLAMP 15.9mm, Coat, 8.7mm Bolt Hole, P Type
7 9991588 2 NUT M8 x 1.25, Cl 8
8 87529315 2 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
9 87743200 1 HARNESS  Jumper, 24", Autosense

3230-PATRIOT SPRAYER



55.440.04 02 p1 5/2017

ACCUGUIDE ELECTRICAL GROUP, FRAME, SN YCT033425 AND AFTER



55.440.04 02 p1 5/2017

ACCUGUIDE ELECTRICAL GROUP, FRAME, SN YCT033425 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87743199 1 MODULE  Autoguide Steering Sensor
2 87648175 1 HARNESS  SPX Outside, Autoguidance
3 47365834 1 MOUNT  Autosense, SPX
4 87657976 4 HEX SOC SCREW Flat Hd, CSK, #6 - 32 x 3/8" 6-32 X .375
5 BN570007 5 STRAP
6 515-23143 1 CLAMP 9/16", Insul, 3/8" Bolt
7 86980514 2 LOCK NUT Hex, M8, Cl 8, DOR
8 87529315 2 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
9 87743200 1 HARNESS  Jumper, 24", Autosense

10 86981496 4 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
11 86980424 2 BOLT Hex, M12 x 1.75 x 45, Cl 8.8, DOR
12 86980516 2 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
13 86624005 2 CLAMP 19mm, Coat, 10.3mm Bolt Hole, P Type

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



55.440.05 01 p1 5/2017

PRO 600 CONTROL DISPLAY, USED BSN YBT031001



55.440.05 01 p1 5/2017

PRO 600 CONTROL DISPLAY, USED BSN YBT031001

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87386398 1 SUPPORTING ARM  Ram Square Mount, 75 x 75
1 1 87386396 1 MOUNT  Mount Color Display
2 87284257 1 ARM  ARM, DOUBLE SOCKET, 1.5
3 87284259 1 PLATE  Base Plate, Double U-bolt
4 435430A1 2 U-BOLT  ur 1/4" x 1" w x 1 3/4" d 1" thread
5 7770 7 NUT Hex, 1/4 - 20, Cl 5
6 86508568 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
7 86588450 4 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
8 87668597 1 CONTROL MONITOR  black touchscreen
8 87385125R 1 REMAN-ELECT MONITOR  Reman-Monitor 3230  Patriot

Sprayer, Reman For New P/N 87668597
8 87385125C 1 CORE-MONITOR  Return Part Number
8 1 87668610 1 DISPLAY  field service black
9 1 84189330 1 WIRE HARNESS  AFS 600 DISPLAY

(1) AFS 600 PRO group

3230-PATRIOT SPRAYER



55.440.05 02 p1 5/2017

PRO 700 CONTROL DISPLAY, SN YBT031001 AND AFTER



55.440.05 02 p1 5/2017

PRO 700 CONTROL DISPLAY, SN YBT031001 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87386396 1 MOUNT  Mount Color Display
2 87386398 1 SUPPORTING ARM  Ram Square Mount, 75 x 75
3 87284257 1 ARM  Double Socket, 1.5" Ball
4 87284259 1 PLATE  Base, Double U-Bolt
5 86632541 2 U-BOLT 1/4” - 20, 1.75” L x 1” W
6 7770 4 NUT Hex, 1/4 - 20, Cl 5
7 84546676 1 DISPLAY  Display, Pro 700

84546676R 1 REMAN-ELECT MONITOR  3230, SN YBT031001 AND
AFTER, (7/09-)

84546676C CORE-MONITOR  Return Number
8 892-11006 4 LOCK WASHER M6
9 86980360 4 BOLT Hex, M6 x 1 x 20mm, Cl 8.8, Full Thd

10 84398840 1 MEMORY CARD 4GB COMPUTER CARD USB Flash Drive,
4GB, Not Shown

11 84189330 1 WIRE HARNESS  Pro 700 Display, Runs From Back Of
Display To Connector Below Insturment Cluster, Not Shown

3230-PATRIOT SPRAYER



55.440.06 01 p1 5/2017

ACCUBOOM KIT, BSN YAT028471



55.440.06 01 p1 5/2017

ACCUBOOM KIT, BSN YAT028471

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87643465 1 FIP KIT  Accuboom, Incl 2 - 4
2 87643472 1 CONTROL UNIT  Node, CAN Accuboom

87643472R 1 REMAN ELECT CONTROL  3230 BSN YAT028471 (7/09-)
87643472C CORE-ELECTRONIC CONT  Return Number

3 87643474 1 WIRE HARNESS  Accuboom
4 87711302 1 OPERATOR MANUAL  EN  Accuboom

3230-PATRIOT SPRAYER



55.440.06 02 p1 5/2017

ACCUBOOM UPDATE KIT, BSN YAT028471



55.440.06 02 p1 5/2017

ACCUBOOM UPDATE KIT, BSN YAT028471

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84368826 1 SERVICE KIT  Accuboom Mount Update Kit, Includes Ref 2
thru 8

2 87484395 1 MOUNT  Nodes
3 BN313492 2 U-BOLT  5/16 X 2.56 ID
4 87343959 4 NUT 5/16" - 18, GR B, DOR
5 86980381 3 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
6 87529316 3 WASHER 9mm ID x 21mm OD x 2.5mm Thk
7 86980514 3 LOCK NUT Hex, M8, Cl 8, DOR
8 84366893 1 SERVICE KIT  Accuboom, Harness And Manual Kit, Includes

Ref 9 and 10
9 84366896 1 HARNESS  Accuboom Rear Extension, Not Shown

10 84366900 1 HARNESS  Fence Row Adaptor, Not Shown

3230-PATRIOT SPRAYER



55.440.06 03 p1 5/2017

ACCUBOOM KIT, SN YAT028471 AND AFTER



55.440.06 03 p1 5/2017

ACCUBOOM KIT, SN YAT028471 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84366890 1 KIT  Accuboom Kit, Rear Mount, Includes Ref 2 thru 9
2 87484395 1 MOUNT  Nodes
3 BN313492 2 U-BOLT  5/16 X 2.56 ID
4 87343959 4 NUT 5/16" - 18, GR B, DOR
5 87643472 1 CONTROL UNIT  Accuboom Node

87643472R 1 REMAN ELECT CONTROL  3230  SN YAT028471 AND
AFTER (7/09-)

87643472C CORE-ELECTRONIC CONT  Return Number
6 86980381 3 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
7 87529316 3 WASHER 9mm ID x 21mm OD x 2.5mm Thk
8 86980514 3 LOCK NUT Hex, M8, Cl 8, DOR
9 84366893 1 SERVICE KIT  Accuboom, Harness And Manual Kit, Includes

Ref 10 and 11
10 84366896 1 HARNESS  Accuboom Rear Extension, Not Shown
11 84366900 1 HARNESS  Fence Row Adaptor, Not Shown

3230-PATRIOT SPRAYER



55.440.07 p1 5/2017

CONTROL GROUP, NODE



55.440.07 p1 5/2017

CONTROL GROUP, NODE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268815 1 CONTROL  Node, Can Boom/Speed
2 87271219 1 CONTROL  Node, Liquid, Viper

47360980R 1 REMAN ELECT CONTROL  3230  (7/09-), Reman for New
P/N 87271219

47360980C CORE-ELECTRONIC CONT  Return Number
3 86980513 2 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR
4 86980363 2 BOLT Hex, M6 - 1 x 35mm, Cl 8.8, DOR M6-1 X 35, 8.8,

DOR
5 87529314 2 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
6 84201517 2 TRANSDUCER  Pressure, Sealed
7 825-5146 2 SERRATED NUT M6, Flg Ser
8 86986043 1 CABLE  Valve Driver Raven

3230-PATRIOT SPRAYER



55.440.08 p1 5/2017

NAV II CONTROLLER



55.440.08 p1 5/2017

NAV II CONTROLLER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

0 87518983 1 CONTROLLER  KIT CERES NAVII
0 87518983R AR REMAN ELECT CONTROL  Remanufactured NAV II Control

Module; For N.A. only
0 87518983C AR CORE-ELECTRONIC CONT  Return Number, MODULE - for

N.A. Only

3230-PATRIOT SPRAYER



55.440.09 p1 5/2017

AUTOGUIDANCE V16 MANUALS



55.440.09 p1 5/2017

AUTOGUIDANCE V16 MANUALS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87701868 1 OPERATOR MANUAL  EN  AFS PRO 600 display manual
2 87701914 1 OPERATOR MANUAL  EN  ACCUGUIDE FOR AFS PRO

600 DIS
3 87701938 1 LITER. SERV MISCELL  ACCUGUIDE QUICK REFERENCE

CAR
4 87708844 1 INSTRUCTION  UNIVERSAL GUIDANCE READY

INSTALLATION

3230-PATRIOT SPRAYER



55.440.10 01 p1 5/2017

PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS/HP/XP



55.440.10 01 p1 5/2017

PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS/HP/XP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84148115 1 MODULE  GPS RECEIVER, AFS262
WAAS/EGNOS/VBS/HP/XP

1 84574273R 1 REMAN ELECT CONTROL  3230 PATRIOT SPRAYER,
GPS RECEIVER, AFS262 WAAS/EGNOS/VBS/HP/XP
(7/09-), Reman for New 84148115

1 84574273C 1 CORE-ELECTRONIC CONT  Return Number
2 87496985 1 MOUNTING PLATE
3 338413 3 BOLT Hex, M6 x 60mm, Cl 8.8
4 86977786 3 BOLT Hex, M6 x 1 x 25mm, Cl 8.8
5 86588450 3 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
6 86517328 3 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
7 86511444 3 FLANGE NUT Hex, M6 x 1

3230-PATRIOT SPRAYER



55.440.10 02 p1 5/2017

AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS/HP/XP



55.440.10 02 p1 5/2017

AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS/HP/XP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84574272 1 GPS RECEIVER  AFS372 WAAS/EGNOS/VBS/HP/XP, NAR
Only

1 84574273R 1 REMAN ELECT CONTROL  3230 PATRIOT SPRAYER,
AFS372 WAAS/EGNOS/VBS/HP/XP, NAR Only (7/09-),
Reman for New PN 84574272

1 84574273C 1 CORE-ELECTRONIC CONT  Return Number
1 84574273 1 GPS RECEIVER  AFS372 WAAS/EGNOS/VBS/HP/XP,

ROW Only
1 84574273R 1 REMAN ELECT CONTROL  3230 PATRIOT SPRAYER,

AFS372 WAAS/EGNOS/VBS/HP/XP, Row Only (7/09-)
1 84574273C 1 CORE-ELECTRONIC CONT  Return Number
2 87496985 1 MOUNTING PLATE  GPS
3 338413 3 BOLT Hex, M6 x 60mm, Cl 8.8
4 86977786 3 BOLT Hex, M6 x 1 x 25mm, Cl 8.8
5 86588450 3 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
6 86517328 3 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
7 86511444 3 FLANGE NUT Hex, M6 x 1

3230-PATRIOT SPRAYER



55.440.11 01 p1 5/2017

PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS



55.440.11 01 p1 5/2017

PACKAGE, GPS RECEIVER, AFS262 WAAS/EGNOS/VBS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84148119 1 MODULE  GPS RECEIVER, AFS262 WAAS/EGNOS/VBS
1 84574271R 1 REMAN ELECT CONTROL  3230 PATRIOT SPRAYER,

GPS RECEIVER, AFS262 WAAS/EGNOS/VBS (7/09-),
Reman for New PN 84148119

1 84574271C 1 CORE-ELECTRONIC CONT  Return Number
2 87496985 1 MOUNTING PLATE
3 338413 3 BOLT Hex, M6 x 60mm, Cl 8.8
4 86977786 3 BOLT Hex, M6 x 1 x 25mm, Cl 8.8
5 86588450 3 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
6 86517328 3 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
7 86511444 3 FLANGE NUT Hex, M6 x 1

3230-PATRIOT SPRAYER



55.440.11 02 p1 5/2017

AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS



55.440.11 02 p1 5/2017

AFS GPS RECEIVER - AFS372 WAAS/EGNOS/VBS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84574270 1 GPS RECEIVER  AFS372 WAAS/EGNOS/VBS, NAR Only
1 84574271R 1 REMAN ELECT CONTROL  3230 PATRIOT SPRAYER,

AFS372 WAAS/EGNOS/VBS, NAR Only (7/09-), Reman for
New PN 84574270

1 84574271C 1 CORE-ELECTRONIC CONT  Return Number
1 84574271 1 GPS RECEIVER  AFS372 WAAS/EGNOS/VBS, ROW Only
1 84574271R 1 REMAN ELECT CONTROL  3230 PATRIOT SPRAYER,

AFS372 WAAS/EGNOS/VBS, Row Only (7/09-)
1 84574271C 1 CORE-ELECTRONIC CONT  Return Number
2 87496985 1 MOUNTING PLATE  GPS
3 338413 3 BOLT Hex, M6 x 60mm, Cl 8.8
4 86977786 3 BOLT Hex, M6 x 1 x 25mm, Cl 8.8
5 86588450 3 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
6 86517328 3 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
7 86511444 3 FLANGE NUT Hex, M6 x 1

3230-PATRIOT SPRAYER



55.440.13 p1 5/2017

MODULE, ELECTRICAL MAIN CAB



55.440.13 p1 5/2017

MODULE, ELECTRICAL MAIN CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87517377 1 BRACKET  MOUNTING, ELEC
2 191135A1 2 BASE
3 144421A1 2 CONNECTING BLOCK  Module, Packard 28-Way Minifuse
4 144417A1 4 CONNECTING BLOCK  Module, Packard 6-Way Micro Relay
5 367147A1 2 BRACKET  mounting
6 367145A1 5 ELEC CONNECTOR Female, 4 Pin grey terminal
7 367146A1 5 WEDGE  lock, red
8 105849A1 18 RELAY  20 amp
9 121412A1 17 FUSE 10A, Mini, Red

10 368459A1 5 RELAY 12V, 70A 70 amp
11 121410A1 5 FUSE 5A, Mini, Tan
12 121413A1 16 FUSE 15A, Mini, Blue
13 121414A1 9 FUSE 20A, Mini, Yellow
14 121415A1 1 FUSE 25A, Mini, Clear
15 121416A1 4 FUSE 30A, Mini, Green
16 121411A1 1 FUSE 7.5A, Mini, Brown
17 841-4512 2 SCREW Hex Washer , M5 x 12mm, Cl 4.8
18 825-5145 2 NUT M5, Flg Ser
19 86508568 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
20 86588450 4 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
21 86500688 4 NUT Hex, M6 x 1.0, Cl 10.9
22 87476208 1 WIRE HARNESS  ELECTRICAL, MAIN CAB, BSN

YBT029371
22 84195098 1 WIRE HARNESS  ELECTRICAL, MAIN CAB, SN

YBT029371 And After
23 NSS 1 NOT SOLD SEPARAT  Type A  Ring Terminal
24 86511815 2 SCREW Pan, M3 x 0.5 x 8mm, Cl 4.8
25 87389403 2 BELLEVILLE WASHER M3 Bolt Size x 8mm OD x 0.6mm

Thk BELLEVILLE
26 86508812 2 NUT M3, Cl 8

3230-PATRIOT SPRAYER



55.440.14 01 p1 5/2017

SELF CENTERING, ELECTRICAL GROUP, BSN YBT029170



55.440.14 01 p1 5/2017

SELF CENTERING, ELECTRICAL GROUP, BSN YBT029170

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87593274 2 SENSOR  Position, With Diode
2 87529123 8 WASHER 0.16" ID x 0.38" OD x 0.05" Thk 0.156 x 0.375 x

0.049 CST DOR
3 87536486 4 SCREW M4 x 0.7 x 16.01mm, Cl 12.9 Hex, M4 x 12, 8.8, Full

Thd
4 87344029 4 NUT Prev Torque, M4, 0.7 Pitch, Cl 8, DOR
5 87577369 2 WIRE HARNESS  GND

3230-PATRIOT SPRAYER



55.440.14 02 p1 5/2017

BOOM SELF CENTERING, ASN YBT029170



55.440.14 02 p1 5/2017

BOOM SELF CENTERING, ASN YBT029170

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84330831 2 MOUNT  Boom Position Sensor
2 87593274 2 SENSOR  Boom Position, With Diode
3 86980359 8 BOLT Hex, M6 x 1 x 16mm, Cl 8.8
4 86980513 8 NUT Prev Torque, Hex, M6, 1mm Pitch, Cl 8, DOR

3230-PATRIOT SPRAYER



55.440.15 p1 5/2017

ONE TOUCH FOLD, ELECTRICAL GROUP



55.440.15 p1 5/2017

ONE TOUCH FOLD, ELECTRICAL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87397319 1 WIRE HARNESS  One Touch Fold
2 87397313 1 SWITCH  One Touch Fold, Incl 3 & 4
3 87397318 1 SWITCH  ROCKER, ONE TOUCH
4 BN322908 1 SWITCH  NGR

3230-PATRIOT SPRAYER



55.440.16 p1 5/2017

ELECTRIC TRANSFER PUMP GROUP



55.440.16 p1 5/2017

ELECTRIC TRANSFER PUMP GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272643 1 SWITCH  foam pump
2 87271879 1 WIRE HARNESS  FOAM PUMP

3230-PATRIOT SPRAYER



55.440.17 p1 5/2017

FOAMER ELECTRICAL GROUP



55.440.17 p1 5/2017

FOAMER ELECTRICAL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN321912 1 SWITCH  assembly, foam activate
2 114550A1 1 POTENTIOMETER 1000 Ohm, 500V Assembly
3 118780A1 1 KNOB  Console Control
4 1 BN321964 1 CONTROL  Foam Advance
5 86511444 2 FLANGE NUT Hex, M6 x 1
6 BN323760 1 SUPPRESSOR  TRANSORB, 18V

(1) Inside console

3230-PATRIOT SPRAYER



55.440.18 p1 5/2017

CONTROL GROUP, SCS5000



55.440.18 p1 5/2017

CONTROL GROUP, SCS5000

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87473684 1 CONTROL  SCS5000 CIH
1 84190695 1 CONTROL  SCS5000 CIH, RUSSIAN
2 87473673 1 HARNESS  SCS5000 CAB
3 87486566 1 OPERATOR MANUAL  EN  Not Illustrated

3230-PATRIOT SPRAYER



55.440.19 01 p1 5/2017

VIPER CONTROL GROUP



55.440.19 01 p1 5/2017

VIPER CONTROL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84203090 1 DISPLAY  Viper Pro-3
1 84203090R 1 REMAN ELECT CONTROL  Remanufactured Viper Pro-3

Display
1 84203090C 1 CORE-ELECTRONIC CONT  Return Number, DISPLAY
1 84586928R 1 REMAN-ELECT MONITOR  3230 PATRIOT SPRAYER

(7/09-), Reman for New PN 84203090
1 84586928C 1 CORE-MONITOR  Return Number
1 87714026C AR CORE-ELECTRONIC CONT  Return Number, CONTROL -

for N.A. Only
2 87473672 1 HARNESS  VIPER CAB
3 87730741 1 STICK  USB Flashdrive
4 87730736 1 MANUALS KIT  Liquid Viper Pro

3230-PATRIOT SPRAYER



55.440.19 02 p1 5/2017

VIPER 4



55.440.19 02 p1 5/2017

VIPER 4

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270762 1 SUPPORT  Controller
2 87386396 1 MOUNT  Color Display Arm
3 BN570007 2 STRAP  Cable Tie
4 47568043 1 DISPLAY  Viper 4 Touchscreen
5 84398840 1 MEMORY CARD 4GB 4GB USB
6 47568041 1 WIRE HARNESS  Display
7 88612 4 WASHER 0.22mm ID x 0.5mm OD x 0.05mm Thk
8 86625206 4 SCREW Phillips Drive, Pan HD, #10 - 32 x 1/2"

3230-PATRIOT SPRAYER



55.440.20 p1 5/2017

BOOM ELECTRICAL GROUP, 5 SECTION



55.440.20 p1 5/2017

BOOM ELECTRICAL GROUP, 5 SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 343957A1 1 HARNESS  5 section LH boom
2 343958A1 1 HARNESS  5 section RH boom
3 BN321910 5 SWITCH  BOOM SECTION
4 84230826 3 HARNESS  3 Pin Flat To 3 Pin Triangle, 3" Long
5 84230827 2 HARNESS  3 Pin Flat To 3 Pin Triangle, 110" Long
6 84230828 2 HARNESS  2 Pin Flat To 2 Pin Flat, 75" Long

3230-PATRIOT SPRAYER



55.440.21 p1 5/2017

BOOM ELECTRICAL GROUP, 6 SECTION



55.440.21 p1 5/2017

BOOM ELECTRICAL GROUP, 6 SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 343956A1 2 HARNESS  6 section boom
2 BN321910 6 SWITCH  BOOM SECTION

3230-PATRIOT SPRAYER



55.440.22 p1 5/2017

AIM COMMAND, ELECTRICAL GROUP, PWM



55.440.22 p1 5/2017

AIM COMMAND, ELECTRICAL GROUP, PWM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NSS 1 NOT SOLD SEPARAT  B VALVE ISOLATORS
2 2 515-24444 1 CLAMP 44.4mm ID, 11.9mm Bolt Hole, P Type
3 2 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 2 86980400 8 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
5 2 9991588 4 NUT M8 x 1.25, Cl 8
6 2 86980515 9 NUT Hex, M10 x 1.5, Cl 8.8, DOR
7 87270709 1 SWITCH  NGR, ON-OFF-ON
8 2 87271089 1 BRACKET, SUPPORTING  AIM CMD, Rear
9 87271580 1 SENSOR  pressure aim command

10 3 87630216 1 HARNESS  aim command, rear
11 2 87529312 1 WASHER 11mm ID x 24mm OD x 3mm Thk
12 BN321908 1 SWITCH  AIM, CMD PRES ADJ
13 BN321909 1 PRESSURE SWITCH  AIM, CMD PRES SET
14 BN322921 1 SWITCH  rocker aim command system
15 4 NSS 1 NOT SOLD SEPARAT  AIM, CMD BY-PASS

(1) Refer to 55.440.28
(2) Not Shown
(3) Refer to 55.100.06
(4) Refer to 55.440.26

3230-PATRIOT SPRAYER



55.440.23 01 p1 5/2017

AIM COMMAND, ELECTRICAL GROUP, 6 SEC



55.440.23 01 p1 5/2017

AIM COMMAND, ELECTRICAL GROUP, 6 SEC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86980400 8 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
2 86980515 8 NUT Hex, M10 x 1.5, Cl 8.8, DOR
3 1 84230046 1 MODULE  Assembly, Aim Command
4 87271089 1 BRACKET, SUPPORTING  Aim Command, Rear
5 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
7 9991588 4 NUT M8 x 1.25, Cl 8

(1) Refer to 55.440.30

3230-PATRIOT SPRAYER



55.440.23 02 p1 5/2017

PRESSURE SENSOR AND HARNESS



55.440.23 02 p1 5/2017

PRESSURE SENSOR AND HARNESS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271580 1 SENSOR  Aim Command
2 87271834 1 WIRE HARNESS  Sensor

3230-PATRIOT SPRAYER



55.440.24 01 p1 5/2017

AIM COMMAND, ELECTRICAL GROUP, 5 SEC



55.440.24 01 p1 5/2017

AIM COMMAND, ELECTRICAL GROUP, 5 SEC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86980400 8 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
2 86980515 8 NUT Hex, M10 x 1.5, Cl 8.8, DOR
3 1 84230046 1 MODULE  Assembly, Aim Command
4 87271089 1 BRACKET, SUPPORTING  Aim Command, Rear
5 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
7 86980514 4 LOCK NUT Hex, M8, Cl 8, DOR

(1) Refer to 55.440.30

3230-PATRIOT SPRAYER



55.440.24 02 p1 5/2017

AIM COMMAND PRESSURE SENSOR



55.440.24 02 p1 5/2017

AIM COMMAND PRESSURE SENSOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271580 1 SENSOR  Aim Command
2 87271834 1 WIRE HARNESS  Sensor

3230-PATRIOT SPRAYER



55.440.25 p1 5/2017

AIM COMMAND, HARNESS GROUP



55.440.25 p1 5/2017

AIM COMMAND, HARNESS GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87630216 1 HARNESS  Aim Command, Rear
2 2 87586918 1 WIRE HARNESS  Aim Command, 5 Section, 90' Boom,

Center Section, 6 Nozzle
3 3 87586925 2 WIRE HARNESS  Aim Command, 5 Section, 90' Boom,

Inner Section, 15 Nozzle
4 4 87586923 2 WIRE HARNESS  Aim Command, 5-6 Section, 90' Boom,

Outer Section, 9 Nozzle
5 5 BN316014 1 HARNESS  Nozzle Alternator
6 5 344498A1 1 VALVE  group, B isolators

(1) Refer to 55.100.06
(2) Refer to 55.100.09
(3) Refer to 55.100.11
(4) Refer to 55.100.10
(5) Not Shown

3230-PATRIOT SPRAYER



55.440.26 p1 5/2017

AIM COMMAND, BYPASS GROUP



55.440.26 p1 5/2017

AIM COMMAND, BYPASS GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324107 1 MODULE  AIM, CMD, BY-PASS
2 515-24444 1 CLAMP 44.4mm ID, 11.9mm Bolt Hole, P Type
3 86980400 1 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
4 86980515 1 NUT Hex, M10 x 1.5, Cl 8.8, DOR

3230-PATRIOT SPRAYER



55.440.27 p1 5/2017

CAB ELECTRICAL, AIM GROUP



55.440.27 p1 5/2017

CAB ELECTRICAL, AIM GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN322921 1 SWITCH  rocker aim command system
2 BN321908 1 SWITCH  AIM, CMD, PRES ADJ
3 BN321909 1 PRESSURE SWITCH  AIM, CMD, PRES SET

3230-PATRIOT SPRAYER



55.440.28 p1 5/2017

AIM COMMAND, HARNESS GROUP



55.440.28 p1 5/2017

AIM COMMAND, HARNESS GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 344498A1 1 VALVE  group, B isolators
2 1 BN323118 2 WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,

Center Section, 9 Nozzle
3 1 BN323119 2 WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,

Inner Sections, 9 Nozzle
4 2 87586923 2 WIRE HARNESS  Aim Command, 5-6 Section, 90' Boom,

Outer Section, 9 Nozzle
5 3 87630216 5 HARNESS  Aim Command, Rear, Not Shown

(1) Refer to 55.100.07
(2) Refer to 55.100.10
(3) Refer to 55.100.06

3230-PATRIOT SPRAYER



55.440.29 p1 5/2017

AIM SENSOR PLUMBING GROUP, CENTER SECTION



55.440.29 p1 5/2017

AIM SENSOR PLUMBING GROUP, CENTER SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 405793A1 1 PLUG 1" Flange Plug with 1/4" FPT 1" Manifold x 1/4" FPT,
Poly

3230-PATRIOT SPRAYER



55.440.30 p1 5/2017

AIM COMMAND PACKAGE, PWM 1-6 SEC



55.440.30 p1 5/2017

AIM COMMAND PACKAGE, PWM 1-6 SEC

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84230046 1 MODULE  PACKAGE, AIM CMD, PWM 1-6 SECT R. MT.
2 87542956 1 MODULE  Module, PWM Pressure Control
2 84230038R 1 REMAN-MODULE   PWM Pressure Control Module
2 84230038C 1 CORE-MODULE  Return Number
3 87271843 1 MODULE  Slave, AIM Command

87271843R 1 REMAN ELECT CONTROL  3230 - PATRIOT SPRAYER -
7/09,

87271843C CORE-ELECTRONIC CONT  Return Number
4 87271842 1 MODULE  Master, Aim Command
4 87271842R 1 REMAN-MODULE   Aim Command Master Module
4 87271842C 1 CORE-MODULE  Return Number
5 87397540 1 COVER  AIM Command, Rear Mount
6 BN310936 1 MOUNTING PLATE  Synchro module
7 BN314296 6 SCREW  MODULE, MOUNTING
8 BN314297 4 SCREW  COVER, MOUNTING

3230-PATRIOT SPRAYER



55.440.31 p1 5/2017

AIM 90’ X 20" SOL GROUP, ARAG 6



55.440.31 p1 5/2017

AIM 90’ X 20" SOL GROUP, ARAG 6

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87271451 54 SOLENOID  Aim Command, Arag, 150PSI
2 2 BN323118 2 WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,

Center Section, 9 Nozzle
3 2 BN323119 2 WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,

Inner Sections, 9 Nozzle
4 3 87586923 2 WIRE HARNESS  Aim Command, 5-6 Section, 90' Boom,

Outer Section, 9 Nozzle
5 4 BN316014 3 HARNESS  Nozzle Alternator

(1) Refer to 55.100.04
(2) Refer to 55.100.07
(3) Refer to 55.100.10
(4) Refer to 55.100.12

3230-PATRIOT SPRAYER



55.440.32 p1 5/2017

AIM 90’ X 20" SOL GROUP, WILGER 6



55.440.32 p1 5/2017

AIM 90’ X 20" SOL GROUP, WILGER 6

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 BN316014 3 HARNESS  Nozzle Alternator
2 2 87586923 2 WIRE HARNESS  Aim Command, 5-6 Section, 90' Boom,

Outer Section, 9 Nozzle
3 3 BN323118 2 WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,

Center Section, 9 Nozzle
4 3 BN323119 2 WIRE HARNESS  Aim Command, 6 Section, 90'/100' Boom,

Inner Sections, 9 Nozzle
5 4 87271452 54 SOLENOID  Aim Command, Wilger, 150PSI
5 87271452R 54 REMAN-SOLENOID  3230 PATRIOT SPRAYER, Aim

Command, Wilger, 150PSI (7/09-)
5 87271452C 54 CORE-SOLENOID  Return Number

(1) Refer to 55.100.12
(2) Refer to 55.100.10
(3) Refer to 55.100.07
(4) Refer to 55.100.05

3230-PATRIOT SPRAYER



55.440.33 p1 5/2017

REMOTE CONTROL ASSEMBLY, ACCUBOOM SECTION



55.440.33 p1 5/2017

REMOTE CONTROL ASSEMBLY, ACCUBOOM SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84222496 1 CONTROL  Remote

3230-PATRIOT SPRAYER



55.510.01 p1 5/2017

PACKAGE, ELECTRICAL GROUP, CAB



55.510.01 p1 5/2017

PACKAGE, ELECTRICAL GROUP, CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87476207 1 MODULE  ELECT MAIN CAB, BSN YBT029371
1 1 84195134 1 MODULE  ELECT MAIN CAB, Used On SN YBT029371 And

After
2 A187523 1 JUNCTION BLOCK  ASSY
3 311430A1 1 BLOCK  junction assembly
4 437550A1 1 FLANGE  DEUTSCH INTERFACE
5 780-34319 6 SELF-TAP SCREW Hex Wash Hd, M4.8 x 19
6 84150025 1 MODULE  flasher interface
7 781-24820 5 SELF-TAP SCREW Hex Flg, M8 x 1.25 x 20mm
8 86624184 3 WASHER 9mm ID x 16mm OD x 1.6mm Thk
9 20-1451T1 1 BLOCK  Junction

10 43128 1 BOLT M8 x 1.25 x 30mm, Cl 8.8
11 9706690 2 NUT M8 x 1.25, Cl 8
12 840-1516 2 SCREW Pan, M5 x 16mm, Cl 4.8
13 2 REF 1 INSTRUCTION  PACKAGE, ELECTRICAL GRP, CAB
14 87394246 1 DECAL  GRN TEST POINT
15 515-22159 1 CLAMP 5/8", Insul, 5/16" Bolt
16 825-51410 1 FLANGE NUT M10, Flg Ser
17 BN54029 .68 DOOR SEAL  CLIP ON RUBBER-BULK
18 87711494 1 DECAL  COVER, BLACK

(1) Refer to 55.440.13
(2) Refer to 55.510.02

3230-PATRIOT SPRAYER



55.510.02 p1 5/2017

ELECTRICAL GROUP, CAB



55.510.02 p1 5/2017

ELECTRICAL GROUP, CAB

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 300655A1 1 POWER SOCKET  OUTLET, BRITAX
2 87271583 1 SWITCH  PARK BRAKE
3 427182A1 1 IGNITION SWITCH  With Key
4 86989942 1 LIGHT SWITCH  Head Light/ Hazard Light
5 177250A1 1 LIGHT SWITCH  Rotary
6 227739A2 1 POWER SOCKET  auxiliary power
7 406324A2 7 PLUG  cover, switch hole
8 432239A1 1 CIGARETTE LIGHTER  RED GLOW RING
9 87016620 4 RIVET Pop, 1/8" x .462"

10 245918C1 4 LENS  PLUG, Blanking, Rocker Switch

3230-PATRIOT SPRAYER



55.510.03 p1 5/2017

SPEAKER GROUP



55.510.03 p1 5/2017

SPEAKER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 177269A1 16 SPRING NUT M4.2
2 47515638 2 SPEAKER  5 1/4" Coaxial
3 NSS 4 NOT SOLD SEPARAT  UNISEAL 216 IH BL
4 409426A3 1 ANTENNA AM/FM/WB 3 Wire 3-WIRE
5 86639119 16 SELF-TAP SCREW Pan Hd, M4.2 x 16
6 43362 2 NUT M8 x 1.25, Cl 10
7 86632601 1 LOCK WASHER 8.4mm ID x 15mm OD x 0.8mm Thk
8 87576280 2 SPEAKER  REAR CCH

3230-PATRIOT SPRAYER



55.510.04 p1 5/2017

RADIO GROUP



55.510.04 p1 5/2017

RADIO GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87714994 1 RADIO  AM/FM/WB/CD WITH AUX INPUT

3230-PATRIOT SPRAYER



55.514.01 p1 5/2017

INTERIOR LIGHTS, PACKAGE



55.514.01 p1 5/2017

INTERIOR LIGHTS, PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1534229C1 1 PUSH BUTTON SWITCH
2 177269A1 2 SPRING NUT M4.2
3 1983391C1 1 LAMP 12V, 10W Dome
4 3050958R1 1 BULB K, 12V, 10W

3A 87541092 1 SWITCH  Cab Dome Light
5 86639119 2 SELF-TAP SCREW Pan Hd, M4.2 x 16
6 87016547 1 SELF-TAP SCREW Oval Hd, M4.2 x 22
7 D71346 1 TAIL LAMP 12V 168 14V 3

3230-PATRIOT SPRAYER



55.514.02 p1 5/2017

WARN/DIR LIGHTS, PACKAGE



55.514.02 p1 5/2017

WARN/DIR LIGHTS, PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 169850C2 1 CABLE CLIP  Adhesive Back
2 279219A1 1 LIGHT ASSY.  WORKLAMP/WARNING, LF
3 279220A1 1 LIGHT ASSY.  WORKLAMP/WARNING, RT
4 279223A1 1 WARNING LIGHT  RT REAR NAO
5 279224A1 1 WARNING LIGHT  LT REAR NAO
6 318323A1 1 CABLE  RADIO ANTENNA
7 323094A1 1 BULB  894-12V
8 86511828 10 SCREW Phillips Drive, Pan HD, M6 x 12mm, Cl 4.8
9 A41264 1 BULB #1156, 12V

10 87657275 1 HARNESS  ROOF, MX NAO

3230-PATRIOT SPRAYER



55.518.01 p1 5/2017

FRONT UPPER WIPER GROUP



55.518.01 p1 5/2017

FRONT UPPER WIPER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 401109A3 1 CAGE  WIPER MOTOR
2 87673381 1 WIPER MOTOR  WINDSHIELD
3 84122637 1 WIPER ARM  ARM, WIPER ASSY
4 86528579 1 NUT M8 x 1.25
5 87673380 1 WIPER BLADE  WIPER
6 140021 2 WASHER 22mm ID x 37mm OD x 3mm Thk
7 L112087 1 NUT  76086806, M20 X 1 TH
8 86517328 2 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
9 86980358 2 BOLT Hex, M6 - 1 x 12mm, Cl 8.8, DOR

3230-PATRIOT SPRAYER



55.518.02 p1 5/2017

WINDSHIELD WASHER GROUP



55.518.02 p1 5/2017

WINDSHIELD WASHER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87272554 1 MOUNTING PLATE  Wash Bottle
2 87014923 1 RESERVOIR, WINDSHIEL  12V, Incl 3 & 4
3 87439461 1 CAP  Washer Bottle, Vented With Tether
4 BN98901 1 PUMP  12V. electric
5 3229749R1 1 NOZZLE CAP  FP
6 87529315 11 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
7 86980379 7 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
8 9991588 4 NUT M8 x 1.25, Cl 8
9 K307050 1 VALVE  CHECK, WNDSHD WASHER

10 87272788 1 HOSE  WINDOW WASHER, 148"

3230-PATRIOT SPRAYER



55.610.01 p1 5/2017

NEUTRAL SAFETY & REVERSE SWITCH



55.610.01 p1 5/2017

NEUTRAL SAFETY & REVERSE SWITCH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323495 1 ADAPTER  Reverse
2 BN323496 1 TOGGLE SWITCH  Neutral Safety Switch

3230-PATRIOT SPRAYER



55.610.02 p1 5/2017

PROP CONTROL LEVER ASSEMBLY, COLOR



55.610.02 p1 5/2017

PROP CONTROL LEVER ASSEMBLY, COLOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 116150A1 1 SUPPORT  palm rest LH
2 1 116152A1 1 SUPPORT  palm rest RH
3 127597A1 1 SWITCH  unloader auger
4 1 1343962C1 1 CLIP,ELECTRICAL  Palm Rest
5 225350C1 1 ELEC CONNECTOR Male, 6 Pin 6 pin type LY
6 225353C1 1 WEDGE Lock, Black TYPE W6P
7 225388C1 1 ELEC CONNECTOR Male, 12 Pin 12 pin type NA
8 87055164 1 WEDGE  Type W 12P
9 260-54310 1 SELF-TAP SCREW Cross Pan Hd, #6 x 5/8"

10 282056A1 1 PLUG  double d
11 1 86987885 1 KNOB  PALM REST
12 389521A1 1 PLATE  Proportional Control Lever
13 BN321530 1 SWITCH  Spray On/Off
14 1 113314A2 1 CONTROL LEVER  propulsion
15 BN324896 1 SWITCH  Assy Boom Cntrl
16 BN50054 2 NUT 1/4"-20, SS
17 87267517 1 HANDLE  Cup Control Assembly
18 113316A1 1 CHANNEL  propulsion control lever
19 84228539 1 DECAL  Prop. Control

(1) Refer to 90.160.13

3230-PATRIOT SPRAYER



SECTION INDEX

SOIL PREPARATION

SECTION INDEX

SOIL PREPARATION

75.110.01 CHEMICAL INDUCTOR GROUP

75.110.02 TANK GROUP W/LINKAGE

75.110.03 TANK GROUP, W/LIQ PLUMBING

75.110.04 CHEMICAL INDUCTOR TEE GROUP

75.110.05 VENTURI ASSEMBLY

75.110.06 RINSE VALVE, GROUP

75.120.07 AIR TANK GROUP

75.120.08 AIR TANK SUPPLY LINE GROUP

75.120.09 TANK MOUNT, 800 GALLON POLY

75.120.10 TANK MOUNT, 800 GALLON, SS

75.120.11 01 LH AND RH RINSE TANK

75.120.11 02 LH RINSE TANK, SN YCT033001 AND AFTER

75.120.12 01 PLUMBING, RINSE TANK, BSN YCT033001

75.120.13 01 RINSE TANK, MOUNTING GROUP, BSN YCT033001

75.120.13 02 RINSE TANK MOUNTING GROUP, SN YCT033001 AND AFTER

75.120.14 01 TANK GROUP, 800 GALLON POLY

75.120.14 02 TANK GROUP, 800 GALLON SS

75.120.15 FILL STATION GROUP

75.120.16 FILL STATION MOUNTING

75.120.17 FILL STATION, PLUMBING

75.120.18 01 PLUMBING, 3" FILL

75.120.18 02 SUCTION FILL, 3"

75.120.19 01 PLUMBING, 2" FILL

75.120.19 02 SUCTION FILL, 2"

75.120.19 03 DIA KIT, 2" FILL TO 3" FILL CONVERSION

75.120.20 PLUMBING, 3" SUMP

75.120.21 01 2" SUMP PLUMBING, BSN YCT031944

75.120.21 02 2" SUMP PLUMBING, SN YCT031944 AND AFTER

75.120.22 PLUMBING, SIGHT GAUGE/VENT

75.120.23 PUMP, PRESSURE SENDER GROUP

75.120.24 PLUMBING, SPARGE

75.120.25 STRAINER PLUMBING GROUP, LO-FLOW

75.120.26 STRAINER, 2" FLS

75.120.27 STRAINER PLUMBING MOUNT GROUP

75.120.28 01 STRAINER PLUMBING GROUP



SECTION INDEX

SOIL PREPARATION

SECTION INDEX

SOIL PREPARATION

75.120.28 02 STRAINER, ELEMENT, 2.2FLB, PP

75.120.29 REMOTE STATION RELOAD CENTER

75.120.30 3" FRONT FILL OPTION

75.120.31 2" FRONT FILL OPTION

75.120.32 SPARGE VALVE

75.120.37 FLOW METER PLUMPING, LO-FLOW

75.120.38 THROTTLE VALVE, STRAINER PLUMBING

75.120.39 THROTTLE VALVE, PLUMBING

75.120.41 FLOW METER

75.120.47 MANIFOLD, CENTER SECTION, 6 SECTION, LO-FLOW

75.120.48 MANIFOLD, CENTER SECTION, 5 SECTION

75.120.54 PLUMBING, CENTER SECTION, 5 & 6 SECTION

75.120.58 90’ KNOCKDOWN FITTING PACK

75.120.59 BOOM VALVE PLUMBING, MID, 6 SECTION, LO-FLOW

75.120.60 BOOM VALVE PLUMBING, OUTER, 6 SECTION, LO-FLOW

75.120.61 01 BOOM VALVES, 5 SECTION, BSN YBT031115

75.120.61 02 BOOM PLUMBING, 5 SECTION, SN YBT031115 AND AFTER

75.120.62 VALVE, MANIFOLD BOOM

75.120.63 VALVE, MANIFOLD BOOM

75.120.69 THROTTLE VALVE PLUMBING

75.120.71 VALVE, HYDRAULIC, ULTRAGLIDE, BSN YAT027065

75.120.72 VALVE, HYDRAULIC, ULTRAGLIDE, ASN YAT027064

75.120.73 RESTRICTOR VALVE BREAKDOWN, "Y" STYLE, 87624339

75.120.74 BOOM PLUMBING STRAINER, 1" NPT, 50 MESH, POLY

75.130.03 TURBO FOAMER TANK GROUP

75.130.04 FOAMER REGULATOR, PLUMBING

75.130.05 FOAMER STATION GROUP

75.130.06 FOAMER TANK GROUP

75.130.07 FOAMER TANK PLUMBING GROUP

75.130.08 FOAMER, TRANSFER PUMP GROUP

75.130.09 TANK 55 GALLON W/FITTINGS

75.130.10 SPRAYBARS

75.130.11 SPRAYBARS - 90', 5 SECTION, 20 & 20/30

75.130.12 SPRAYBARS - 90' & 100', 6 SECTION, 20

75.130.13 SOLENOID GROUP, CENTER SECTION



SECTION INDEX

SOIL PREPARATION

SECTION INDEX

SOIL PREPARATION

75.130.14 FOAMER DROP GROUP

75.130.16 CHAMBER GROUP

75.130.16 02 FOAM MARKER CHAMBER ASSEMBLY

75.130.17 CHAMBER GROUP, DUAL DROP

75.130.18 NOZZLE, DUAL WILGER

75.130.19 NOZZLE, SINGLE WILGER

75.130.20 NOZZLE WILGER, SADDLE

75.130.20 02 WILGER, INTEGRATED SADDLE/NOZZLE BREAKDOWN

75.130.21 ARAG NOZZLE-5-WAY WET 1" PIPE

75.130.22 NOZZLE, 20-30, 5 WAY, 120

75.130.23 NOZZLE, 20-30, COMBO, 120

75.130.24 WILGER, 5-WAY NOZZLE

75.130.25 MODULE, SHUT-OFF

75.130.27 VENTURI, SOLENOID ASSY

75.130.33 SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20

75.130.34 SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20/30

75.130.35 SPRAYBAR PLUMBING, TWS, 90' & 100', 6 SECTION, 20



 



75.110.01 p1 5/2017

CHEMICAL INDUCTOR GROUP



75.110.01 p1 5/2017

CHEMICAL INDUCTOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271073 1 MOUNTING PLATE  EDUCTOR
2 1 BN324763 1 TANK  Chemical Inductor Tank Group, With Linkage
3 2 NSS 1 NOT SOLD SEPARAT
4 3 BN324807 1 SERVICE KIT  CHEM IND
5 434039A1 1 FITTING 2" Flange x 1-1/2" Hose Barb 2" Manifold x 1-1/2"

Hose Barb, Poly
6 BN325918 1 U-BOLT  U, M16, 187 x 256
7 87529306 2 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
8 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR
9 86980399 4 BOLT Hex, M10 x 1.5 x 20mm, Cl 8.8, Full Thd M10-1.5 X

20, HH, 8.8, DOR
10 86980515 5 NUT Hex, M10 x 1.5, Cl 8.8, DOR
11 87529314 2 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
12 86980369 2 BOLT Hex, M6 x 80, Cl 8.8 M6 1 x 80, HH, 8.8, DOR
13 353308 2 NUT M6 x 1.0, Cl 8
14 87529312 2 WASHER 11mm ID x 24mm OD x 3mm Thk
15 86980400 1 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
16 BN54239 AR HOSE 12.7mm ID x 3048mm L Black-1/2 EPDM, Discharge
17 BN309785 13.5 HOSE  Kanaflex 390SD, 1 1/2" x 13.8'
18 515-23508 1 CLAMP 2", Insul, 3/8" Bolt
19 9991588 1 NUT M8 x 1.25, Cl 8
20 86980379 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
21 BN310448 8 HOSE CLAMP  #28, Stainless Steel
22 84226982 1 PLASTIC-RUBBER TUBE 38 mm ID x 48 mm OD x 1300

mm L CHEM DROP, POLY
23 BN73723 1 ELBOW 90 Degree Elbow, 1-1/2" Male NPT x 1-1/2" Hose

Barb, Poly 1-1/2" NPT x 1-1/2" Hose Barb, Poly
(1) Refer to 75.110.02
(2) Refer to 75.110.06
(3) Refer to 75.110.04

3230-PATRIOT SPRAYER



75.110.01 p2 5/2017

CHEMICAL INDUCTOR GROUP



75.110.01 p2 5/2017

CHEMICAL INDUCTOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 87487826 6 CLAMP 0.44" - 0.78" HOSE, 60.78/0.44 M SST 300
25 BN320997 1 BRACKET  Decal Mount (SS)
26 343187A1 1 DECAL  Chemical Inductor 778D
26 84212153 1 DECAL  Chemical Inductor, Chinese

3230-PATRIOT SPRAYER



75.110.02 p1 5/2017

TANK GROUP W/LINKAGE



75.110.02 p1 5/2017

TANK GROUP W/LINKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324764 1 MOUNT  MOUNT, LINKAGE ARM
2 BN318197 1 ARM  LINKAGE (UPR)
3 BN318198 1 ARM  LINKAGE (LWR)
4 BN318200 1 LATCH  LINKAGE ARM
5 BN319152 1 RUBBER BUMPER  1" OD
6 BN319247 1 PIN 7.94mm OD x 210mm L SPRING RETENSION
7 BN319150 2 WASHER  3/8, FW, NYLON
8 BN319106 2 ADJUSTING PLATE  ADJUSTMENT
9 BN319151 10 BUSHING  5/16, SHLDER, NYLN

10 BN29274 1 GRIP  Black-Vinyl, .5 id x 4" Long
11 87342752 4 BOLT  Hex, 5/16-18 X 4, G5
12 87343959 4 NUT 5/16" - 18, GR B, DOR
13 BN1630425 3 PIN, SPLIT (COTTER)  PIN, COTTER 1/8 X 1
14 BN320818 1 TANK  W/LIQ PLUMB
15 84588820 2 TENSION SPRING  1-7/8" OD x 7-7/8" Long
16 BN311889 1 SPRING  .50 X 2.00 X .067, SS

3230-PATRIOT SPRAYER



75.110.03 p1 5/2017

TANK GROUP, W/LIQ PLUMBING



75.110.03 p1 5/2017

TANK GROUP, W/LIQ PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN322941 1 BRACKET  MOUNT WLDMT, TANK
2 BN320983 1 TANK  Inductor 2
3 BN304328 1 VALVE 2" FP Valve w/C-Flng & T Handle BALL, 2" FL, W/T

HNDL
4 BN303204 3 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
5 BN303199 3 CLAMP 2" Flange 2" Standard Flange
6 405782A1 1 COUPLING 2" x 2" 90 Degree Short Flange poly 90º 2"

flange x 2" flange coupling, short
7 BN304321 1 FITTING 2" Flange x 1-1/2" 90 Degree Hose Barb Elbow 2"

Flange x 1 1/2" Hose Barb, Poly
8 BN310895 1 VALVE  INDUCTOR, JUG RINSE
9 BN73511 1 FITTING  90° 1/2" Female NPT x 1/2" Male NPT

10 BN311050 1 PLUG  Pipe, 1/8" poly hex
12 BN85855 1 GROMMET  Lg, for 1/2" hose
13 87529316 8 WASHER 9mm ID x 21mm OD x 2.5mm Thk
14 86980380 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
15 9991588 4 NUT M8 x 1.25, Cl 8

3230-PATRIOT SPRAYER



75.110.04 p1 5/2017

CHEMICAL INDUCTOR TEE GROUP



75.110.04 p1 5/2017

CHEMICAL INDUCTOR TEE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN320728 1 BRACKET  Inductor Tee
2 87270968 1 VENTURI  Assembly, Includes Ref 3 Thru 5
3 BN73714 1 TEE 1-1/2" Female NPT x 1-1/2" Female NPT x 1-1/2"

Female NPT, Poly 1-1/2" NPT, Poly
4 21384 1 VENTURI  1-1/2"
5 BN73725 3 FITTING 1-1/2" Male NPT x 1-1/2" Hose Barb, Poly 1-1/2"

NPT x 1-1/2" Hose Barb, Poly
6 BN324828 1 FITTING 1-1/2" Hose Barb x 1-1/2" Hose Barb x 1" Male

Thread Hose Barb Tee 1-1/2" Hose Barb x 1-1/2" Hose Barb
x 1" MPT, Poly

7 BN66968 1 COUPLING  1" Poly
8 BN53665 1 BUSHING  1" NPT x 3/4" NPT, Poly
9 BN73578 1 FITTING  3/4" NPT x 1/2" Hose Barb, Poly

10 BN310448 4 HOSE CLAMP  #28, Stainless Steel
11 BN303201 2 U-BOLT  BOLT "U" 1/4 x 2.38R x 3.75
12 BN50138 4 WASHER 1/4", SS
13 BN55359 4 LOCK NUT 1/4"-20, SS
14 BN324833 1 HOSE  Kanaflex

3230-PATRIOT SPRAYER



75.110.05 p1 5/2017

VENTURI ASSEMBLY



75.110.05 p1 5/2017

VENTURI ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270968 1 VENTURI  Assembly
2 21384 1 VENTURI  1 1/2"
3 413083A1 3 PIPE FITTING 1-1/2" Male Thread x 1-1/2" Hose Barb Hose

Barb, 1 1/2"
4 BN73714 1 TEE 1-1/2" Female NPT x 1-1/2" Female NPT x 1-1/2"

Female NPT, Poly 1-1/2" NPT, Poly

3230-PATRIOT SPRAYER



75.110.06 p1 5/2017

RINSE VALVE, GROUP



75.110.06 p1 5/2017

RINSE VALVE, GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN73560 1 TEE  .75FP, PP
2 BN73564 1 VALVE  3/4" Ball Poly 2 Way, Full, PP
3 BN73565 1 NIPPLE 3/4" Male NPT x 3/4" Male NPT, Poly 3/4" Short

Pipe, Poly
4 BN73568 2 FITTING  3/4" NPT x 1/2" Hose Barb, Poly
5 BN73578 1 FITTING  3/4" NPT x 1/2" Hose Barb, Poly

3230-PATRIOT SPRAYER



75.120.07 p1 5/2017

AIR TANK GROUP



75.120.07 p1 5/2017

AIR TANK GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN316553 1 AIR TANK  8" DIA X 32"
2 86625234 1 DRAINCOCK/TAP SUPPLY 1/4" NPTF Valve, 1/4"

Weatherhead
3 87268119 2 BRACKET, SUPPORTING  AIR TANK
4 BN92391 1 PLUG  PIPE, 3/8" SOCKET HD
5 87529312 16 WASHER 11mm ID x 24mm OD x 3mm Thk
6 86980401 8 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
7 86980515 8 NUT Hex, M10 x 1.5, Cl 8.8, DOR

3230-PATRIOT SPRAYER



75.120.08 p1 5/2017

AIR TANK SUPPLY LINE GROUP



75.120.08 p1 5/2017

AIR TANK SUPPLY LINE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN51525 1 FITTING  CPL, 3/4 NPTF X 1/2 NPTF, ML
2 BN314858 1 HOSE 15.88mm ID x 1270mm L 10 X 50"
3 BN318668 2 FITTING  8MP 10 MJ 90
4 87271484 3 FITTING  M22 X 1/2 NPTF
5 87272409 1 PNEUMATIC VALVE  Air Compressor, Unloader
6 87272532 1 PLUG  M12 X 1.5, HOLLOW HEX
7 87590733 1 MUFFLER  AIR UNLOAD, VLV

3230-PATRIOT SPRAYER



75.120.09 p1 5/2017

TANK MOUNT, 800 GALLON POLY



75.120.09 p1 5/2017

TANK MOUNT, 800 GALLON POLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87738720 1 SKID PLATE  800 Gallon Tank
2 87470710 1 TANK  See Fig 75.120.14
3 87745029 2 LINER  Tank Skid
4 84151328 2 BAND  800 Gallon Poly Tank
4 84277041 2 BAND  800 Gallon Poly Tank
5 87745030 2 LINER  Tank Band
6 84145375 4 ANCHOR  Tank Strap
7 BN305434 4 U-BOLT  BOLT "U" 3/8 x 2 x 4.5
8 84145619 4 ANCHOR  U-Bolt
9 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk

10 BN50759 8 LOCK NUT 3/8"-16, Nylon, Stainless
11 84226561 12 CARRIAGE BOLT  5/16"-18 x 3/4", SS
12 BN50142 12 WASHER 5/16", Stainless Steel
13 BN55361 12 NUT 5/16"-18, Nylon, Stainless
14 87272750 2 PAD  Tank, 19 mm, With Holes
15 87272751 2 PAD  Tank, 25 mm, With Holes
16 BN312850 4 SPRING  1" ID x 4" Lg-Die
17 87310608 8 WASHER 22mm ID x 44mm OD x 5mm Thk 22 x 44 x 5 mm,

HDN, DOR
18 87342000 4 BOLT Hex, M20 x 160mm, Cl 10.9 M20 x 160 10.9
19 87024336 4 NUT M20 x 2.5, Cl 10
20 281-54712 8 SCREW Hex Wshr Hd, 1/4" - 20 x 3/4"
21 84156974 2 MOUNT  Tank Stop, For Poly Tank
22 87745028 2 FOOT  Tank Stop
23 84145593 2 STOP  Rubber, Tank
24 BN50769 4 SCREW Hex, #10 x 1/2" #10 X .5, HH, AB
25 87529306 16 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
26 86980517 8 NUT Hex, M16 - 2, Cl 8.8, DOR
27 86980510 4 BOLT Hex, M16 x 90mm, Cl 8.8 M16-2 x 90, HH, 8.8, DOR
28 86980444 4 BOLT Hex, M16 - 2 x 40mm, Cl 8.8, DOR
29 86981470 4 NUT  M16, CL 10 DOR
30 86980445 4 BOLT Hex, M16 - 2 x 60mm, Cl 8.8, DOR M16X60 CL8.8

DOR

3230-PATRIOT SPRAYER



75.120.10 p1 5/2017

TANK MOUNT, 800 GALLON, SS



75.120.10 p1 5/2017

TANK MOUNT, 800 GALLON, SS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87738720 1 SKID PLATE  800 Gallon Tank
2 87739192 1 TANK  800 Gallon, Stainless Steel
3 87745029 2 LINER  Tank Skid
4 84151329 2 BAND  800 Gallon, Stainless Steel Tank
5 84151330 2 LINER  Tank Band
6 84145375 4 ANCHOR  Tank Strap
7 BN305434 4 U-BOLT  BOLT "U" 3/8 x 2 x 4.5
8 84145619 4 ANCHOR  U-Bolt
9 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk

10 BN50759 8 LOCK NUT 3/8"-16, Nylon, Stainless
11 84226561 12 CARRIAGE BOLT  5/16"-18 x 3/4", SS
12 BN50142 12 WASHER 5/16", Stainless Steel
13 BN55361 12 NUT 5/16"-18, Nylon, Stainless
14 87272750 2 PAD  Tank, 19 mm, With Holes
15 87272751 2 PAD  Tank, 25 mm, With Holes
16 BN312850 4 SPRING  1" ID x 4" Lg-Die
17 87310608 8 WASHER 22mm ID x 44mm OD x 5mm Thk 22 x 44 x 5 mm,

HDN, DOR
18 87342000 4 BOLT Hex, M20 x 160mm, Cl 10.9 M20 x 160 10.9
19 87024336 4 NUT M20 x 2.5, Cl 10
20 281-54712 8 SCREW Hex Wshr Hd, 1/4" - 20 x 3/4"
21 84156972 2 MOUNT  Tank Stop for Stainless Steel Tank
22 87745028 2 FOOT  Tank Stop
23 84145593 2 STOP  Rubber, Tank
24 BN50769 4 SCREW Hex, #10 x 1/2" #10 X .5, HH, AB
25 87529306 16 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
26 86980517 8 NUT Hex, M16 - 2, Cl 8.8, DOR
27 86980510 4 BOLT Hex, M16 x 90mm, Cl 8.8 M16-2 x 90, HH, 8.8, DOR
28 86980444 4 BOLT Hex, M16 - 2 x 40mm, Cl 8.8, DOR
29 86981470 4 NUT  M16, CL 10 DOR
30 86980445 4 BOLT Hex, M16 - 2 x 60mm, Cl 8.8, DOR M16-2X60 HH 8.8

DOR

3230-PATRIOT SPRAYER



75.120.10 p2 5/2017

TANK MOUNT, 800 GALLON, SS



75.120.10 p2 5/2017

TANK MOUNT, 800 GALLON, SS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

31 BN73733 1 FITTING  1 1/2" Bulkhead
32 BN73731 1 PLUG 1-1/2" Male NPT, Poly 1 1/2" Poly Pipe

3230-PATRIOT SPRAYER



75.120.11 01 p1 5/2017

LH AND RH RINSE TANK



75.120.11 01 p1 5/2017

LH AND RH RINSE TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270431 1 TANK  Rinse, LH, With Fittings
1 1 87270432 1 TANK  Rinse, RH, With Fittings
2 BN314276 1 COVER  6.00, W/BREATHER
3 BN73733 1 FITTING  1 1/2" Bulkhead
4 BN2403685 1 BULKHEAD  Fitting, 1" MNPT

(1) Not Shown

3230-PATRIOT SPRAYER



75.120.11 02 p1 5/2017

LH RINSE TANK, SN YCT033001 AND AFTER



75.120.11 02 p1 5/2017

LH RINSE TANK, SN YCT033001 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84535867 1 TANK  Rinse, LH, With Fittings, Incl Ref 2 - 5
2 BN314276 1 COVER  6.00, W/BREATHER
3 BN73733 1 FITTING  1 1/2" Bulkhead
4 BN2403685 1 BULKHEAD  Fitting, 1" MNPT
5 BN311041 1 FITTING  3/4" NPT, Poly

3230-PATRIOT SPRAYER



75.120.12 01 p1 5/2017

PLUMBING, RINSE TANK, BSN YCT033001



75.120.12 01 p1 5/2017

PLUMBING, RINSE TANK, BSN YCT033001

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN308040 2 FITTING 1-1/2" Male Thread x 1-1/4" 90 Degree Hose Barb
1.5 NPT, 1.25 HB, 90º

2 BN53476 4 FITTING 1" Male NPT x 1" Hose Barb, Poly 1" NPT x 1"
Hose Barb, Poly

3 BN53479 18.2 HOSE 1.00" ID BULK EPDM Discharge
4 BN73723 1 ELBOW 90 Degree Elbow, 1-1/2" Male NPT x 1-1/2" Hose

Barb, Poly 1-1/2" NPT x 1-1/2" Hose Barb, Poly
5 BN53842 3.0 HOSE 38.10 mm ID Bulk Discharge
6 BN317579 1 TEE  Hose Barb, 1 1/4"
7 87271155 7.41 HOSE 1.25" ID Suction, Standard
8 515-24444 3 CLAMP 44.4mm ID, 11.9mm Bolt Hole, P Type
9 87529315 5 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm

10 86980514 4 LOCK NUT Hex, M8, Cl 8, DOR
11 86980380 1 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
12 BN310448 7 HOSE CLAMP  #28, Stainless Steel
13 406148A1 2 FITTING  bulkhead 3/4" dfpt c/w epdm gasket
14 343509A1 2 JET  NOZZLE, Rinse (360) With Adapter
15 BN73575 1 FITTING  Barb, 3/4" X 1" SHK x 90º
16 BN73649 1 NIPPLE 1" x 3/4" Poly Reducing Nipple 1" x 3/4" Poly
17 BN73629 1 TEE  1" Poly Pipe
18 86639006 2 CLAMP 38.1mm, Coat, 13.5mm Bolt Hole, P Type
19 BN310447 6 HOSE CLAMP  #20,304 SS

3230-PATRIOT SPRAYER



75.120.13 01 p1 5/2017

RINSE TANK, MOUNTING GROUP, BSN YCT033001



75.120.13 01 p1 5/2017

RINSE TANK, MOUNTING GROUP, BSN YCT033001

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270428 1 MOUNTING PLATE  RINSE TANK, LH
2 87270430 1 MOUNTING PLATE  RINSE TANK, RH
3 1 87270431 1 TANK  Rinse, LH, With Fittings
4 1 87270432 1 TANK  Rinse, RH, With Fittings
5 86980380 8 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
6 86980426 4 BOLT Hex, M12 x 1.75 x 60mm, Cl 8.8
7 9991588 8 NUT M8 x 1.25, Cl 8
8 100038 4 NUT M12 x 1.75, Cl 8
9 87529315 8 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
10 86981496 4 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
11 BN67652 4 PLATE  Tank Hold Down
12 BN67653 4 BUSHING  TB, RD, bushing

(1) Refer to 75.120.10

3230-PATRIOT SPRAYER



75.120.13 02 p1 5/2017

RINSE TANK MOUNTING GROUP, SN YCT033001 AND AFTER



75.120.13 02 p1 5/2017

RINSE TANK MOUNTING GROUP, SN YCT033001 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270428 1 MOUNTING PLATE  RINSE TANK, LH
2 87270430 1 MOUNTING PLATE  RINSE TANK, RH
3 1 84535867 1 TANK  Rinse, LH, With Fittings
4 2 87270432 1 TANK  Rinse, RH, With Fittings
5 86980380 8 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
6 86980426 4 BOLT Hex, M12 x 1.75 x 60mm, Cl 8.8
7 9991588 8 NUT M8 x 1.25, Cl 8
8 100038 4 NUT M12 x 1.75, Cl 8
9 87529315 8 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
10 86981496 4 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
11 BN67652 4 PLATE  Tank Hold Down
12 BN67653 4 BUSHING  TB, RD, bushing

(1) Refer to 75.120.10(02)
(2) Refer to 75.120.10

3230-PATRIOT SPRAYER



75.120.14 01 p1 5/2017

TANK GROUP, 800 GALLON POLY



75.120.14 01 p1 5/2017

TANK GROUP, 800 GALLON POLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87470710 1 TANK  800 Gallon Poly - Complete
2 87558657 1 SEAL 7.5mm Thk x 415mm ID Seal Lid
3 87558658 1 RING  Lid
4 21908 1 LID  tank no vent
5 BN311041 2 FITTING  .75FP, 1.63 Hole
6 84142695 1 FLANGE 3" x 3" Threaded EPDM Flange 3.00FP, Bottom

Drain, PP
7 BN73733 1 FITTING  1 1/2" Bulkhead
8 BN73731 1 PLUG 1-1/2" Male NPT, Poly 1 1/2" Poly Pipe
9 87558640 1 STRAINER ELEMENT  tank 16" basket

10 84258218 1 GASKET  Lid To Collar
11 21700 8 SCREW  SMS #10 - 13 x .75, FH A YZD
12 47794421 1 ROPE  1/8" Nylon, Braided

3230-PATRIOT SPRAYER



75.120.14 02 p1 5/2017

TANK GROUP, 800 GALLON SS



75.120.14 02 p1 5/2017

TANK GROUP, 800 GALLON SS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87739192 1 TANK
2 87270464 1 CAP
3 BN73174 2 COUPLING
4 BN73016 1 COUPLING

(1) Includes Ref. 2 - 4

3230-PATRIOT SPRAYER



75.120.15 p1 5/2017

FILL STATION GROUP



75.120.15 p1 5/2017

FILL STATION GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 343411A1 1 HANDLE  3" valve 778D
2 1 87266536 1 CONTROL UNIT  Remote Station Reload Center
3 87271621 1 BASE PLATE  Fill Station
4 87270439 1 MOUNTING PLATE  FILL VLV/T-HANDLE
5 87270440 1 RETAINER  FILL VALVE
6 86980400 7 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
7 86980515 7 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 87529312 14 WASHER 11mm ID x 24mm OD x 3mm Thk
9 BN323177 1 BUSHING  Valve Handle Extension

10 BN323880 2 GRIP  Handle, 1" ID Vinyl
11 BN50138 4 WASHER 1/4", SS
12 BN50688 2 BOLT Hex, 1/4" - 20 x 1-1/4", SST 1/4"-20 X 1-1/4", Stainless

Steel
13 BN55359 4 LOCK NUT 1/4"-20, SS
14 86980361 2 BOLT Hex, M6 x 1 x 25mm, Cl 8.8, Full Thd
15 353308 2 NUT M6 x 1.0, Cl 8
16 87529314 2 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
17 BN310265 4 WASHER  10, Stainless Steel
18 BN310266 4 BHD LOCK NUT #10-24, Nylon, Stainless Steel
19 BN311631 4 BOLT #10 - 24 x 3/4", SST 10-24 x .75, BSH, Stainless Steel
20 BN303201 1 U-BOLT  BOLT "U" 1/4 x 2.38R x 3.75

(1) Refer to 75.120.29

3230-PATRIOT SPRAYER



75.120.16 p1 5/2017

FILL STATION MOUNTING



75.120.16 p1 5/2017

FILL STATION MOUNTING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271621 1 BASE PLATE  Fill Station
2 87266536 1 CONTROL UNIT  Remote Station Reload Center
3 BN310265 4 WASHER  10, Stainless Steel
4 BN310266 4 BHD LOCK NUT #10-24, Nylon, Stainless Steel
5 BN311631 4 BOLT #10 - 24 x 3/4", SST 10-24 x .75, BSH, Stainless Steel
6 87529312 10 WASHER 11mm ID x 24mm OD x 3mm Thk
7 86980515 6 NUT Hex, M10 x 1.5, Cl 8.8, DOR
8 86980400 6 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
9 84151749 1 MOUNT  Water Valve

3230-PATRIOT SPRAYER



75.120.17 p1 5/2017

FILL STATION, PLUMBING



75.120.17 p1 5/2017

FILL STATION, PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324998 2 VALVE  Ball, 2" Flange x 2" Flange
2 BN303204 8 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 8 CLAMP 2" Flange 2" Standard Flange
4 405779A1 1 TEE 2" Port Flanged Tee Poly 2" Flange Manifold
5 BN303185 1 ADAPTER 2" Flange x 2" Male NPT, Poly 2" Flange x 2"

NPT
6 BN304330 1 ADAPTER  2" Cam  X  2" NPT
7 BN22901 1 DUST CAP 2" Cam Lever Dust Cap 2" Cam Lever
8 86984085 2 PLUG 2" Flange Plug 2" Manifold
9 BN304321 1 FITTING 2" Flange x 1-1/2" 90 Degree Hose Barb Elbow 2"

Flange x 1 1/2" Hose Barb, Poly
10 BN306900 1 FITTING 2" Flange x 1-1/4" Hose Barb, Poly 2” Flange x 1

1/4" Hose Barb
11 87271155 1 HOSE 1.25" ID Suction, Standard
12 BN311026 1 TEE  1 1/4" Hose Barb x 1 1/4" Hose Barb x 3/4" fp, Poly
13 BN73562 1 FITTING 3/4" Male Thread x 3/4" 90 Degree Hose Barb 3/4"

NPT x 3/4" Hose Barb, 90°, PP
14 434039A1 1 FITTING 2" Flange x 1-1/2" Hose Barb 2" Manifold x 1-1/2"

Hose Barb, Poly
15 BN322003 1 FITTING 2" Flange x 1" 90 Degree Hose Barb Elbow 2"

Flange x 1" Hose Barb
16 BN53817 1 DRAIN VALVE  Ball, 1/2" NPT x Garden Hose Thread, Blue

Handle
17 BN73519 1 ELBOW  1/2" NPT x 3/4" Hose Barb
18 BN321070 1 VALVE 3" Flange Ball, 3" Flange
19 BN321073 3 GASKET 3" Flange, EPDM Manifold, 3"
20 BN321074 3 CLAMP 101.6mm Manifold, 3"
21 87266599 1 COUPLING 3" x 3" 45 Degree Full Port Flange Manifold 3" x

45º

3230-PATRIOT SPRAYER



75.120.17 p2 5/2017

FILL STATION, PLUMBING



75.120.17 p2 5/2017

FILL STATION, PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

22 343025A1 1 ADAPTER 3" Full Port Flange x 3" Male Adapter adapter, 3"
manifold x 3" cam

23 BN2393384 1 CAP  Coupler 3" Dust Poly
24 BN27905 3 HOSE 19.05mm ID x 304.8mm L EPDM 3/4" ID x 12"
25 BN310446 2 HOSE CLAMP  #12, Stainless Steel
26 BN310447 2 HOSE CLAMP  #20, Stainless Steel
27 BN321087 1 STRAP  LANYARD
28 416624A1 1 ROPE  Nylon, 1/4" x 12"
29 87557084 1 CABLE TIE 14" CABLE STRAP 14" with stainless locking clip

3230-PATRIOT SPRAYER



75.120.18 01 p1 5/2017

PLUMBING, 3" FILL



75.120.18 01 p1 5/2017

PLUMBING, 3" FILL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324998 2 VALVE  Ball, 2" Flange x 2" Flange
2 BN303204 8 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 8 CLAMP 2" Flange 2" Standard Flange
4 BN303196 1 TEE 2" Flange x 2" Flange x 2" Flange, Poly 2" Flange, Poly
5 BN303185 1 ADAPTER 2" Flange x 2" Male NPT, Poly 2" Flange x 2"

NPT
6 BN304330 1 ADAPTER  2" Cam  X  2" NPT
7 BN22901 1 DUST CAP 2" Cam Lever Dust Cap 2" Cam Lever
8 BN304317 2 PLUG 2" Flange, Poly 2" Manifold Flange
9 BN304321 1 FITTING 2" Flange x 1-1/2" 90 Degree Hose Barb Elbow 2"

Flange x 1 1/2" Hose Barb, Poly
10 BN306900 1 FITTING 2" Flange x 1-1/4" Hose Barb, Poly 2” Flange x 1

1/4" Hose Barb
11 BN53842 0.29 HOSE 38.10 mm ID Bulk Discharge
12 BN311026 1 TEE  1 1/4" Hose Barb x 1 1/4" Hose Barb x 3/4" fp, Poly
13 BN73562 1 FITTING 3/4" Male Thread x 3/4" 90 Degree Hose Barb 3/4"

NPT x 3/4" Hose Barb, 90°
14 BN306901 1 FITTING 2" Flange x 1-1/2" Hose Barb, Poly 2" Flange x 1-

1/2" Hose Barb, Poly
15 BN322003 1 FITTING 2" Flange x 1" 90 Degree Hose Barb Elbow 2"

Flange x 1" Hose Barb
16 BN53817 1 DRAIN VALVE  Ball, 1/2" NPT x Garden Hose Thread, Blue

Handle
17 BN73519 1 ELBOW  1/2" NPT x 3/4" Hose Barb
18 BN313506 1 VALVE 3" Standard Port Valve Ball, 3" fp, Poly
19 BN27905 1.54 HOSE 19.05mm ID x 304.8mm L EPDM 3/4" ID x 12"
20 BN310446 2 HOSE CLAMP  #12, Stainless Steel
21 BN320156 2 HOSE CLAMP  #24, Stainless Steel

3230-PATRIOT SPRAYER



75.120.18 01 p2 5/2017

PLUMBING, 3" FILL



75.120.18 01 p2 5/2017

PLUMBING, 3" FILL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

22 BN2393306 1 COUPLING  F 3" poly
23 BN307945 1 FITTING  3" mp x 3" Hose Barb, Poly, 90º
24 BN303201 1 U-BOLT  BOLT "U" 1/4 x 2.38R x 3.75
25 BN50138 2 WASHER 1/4", SS
26 BN55359 2 LOCK NUT 1/4"-20, SS
27 416624A1 2 ROPE  Nylon, 1/4" x 12"
28 306132C1 2 CABLE TIE 14.5" L CABLE STRAP 14" with stainless locking

clip
29 BN2393384 1 CAP  Coupler 3" Dust Poly

3230-PATRIOT SPRAYER



75.120.18 02 p1 5/2017

SUCTION FILL, 3"



75.120.18 02 p1 5/2017

SUCTION FILL, 3"

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN321072 1 REDUCER 3" Flange x 2" Full Port Flange, Poly 3" Flange  x
2" Full Port Flange, Poly

2 BN313772 1 GASKET 2" Full Port, EPDM 2" Flange, EPDM
3 BN313773 1 CLAMP 2" Full Port 2" Flange
4 BN314241 1 MANIFOLD 2" Full Port Flange x 2" Male NPT, Poly 2" MPT

x 2" Flange, Poly
5 BN317387 1 VALVE 2" Standard Port Valve 2 WAY 1.5" POLY
6 BN314145 1 SHANK  Hose, 90 2 NPT 1 1/2
7 BN2402038 1 TEE  1.50 HB, PP
8 BN53811 4 CLAMP  T-Bolt, 1.93-2.18
9 BN53842 3 HOSE 38.10 mm ID Bulk Discharge

10 47527172 1 MOUNT  Decal
11 47827909 1 DECAL  Suction Fill

3230-PATRIOT SPRAYER



75.120.19 01 p1 5/2017

PLUMBING, 2" FILL



75.120.19 01 p1 5/2017

PLUMBING, 2" FILL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324998 2 VALVE  Ball, 2" Flange x 2" Flange
2 BN303204 8 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 8 CLAMP 2" Flange 2" Standard Flange
4 BN303196 1 TEE 2" Flange x 2" Flange x 2" Flange, Poly 2" Flange, Poly
5 BN303185 1 ADAPTER 2" Flange x 2" Male NPT, Poly 2" Flange x 2"

NPT
6 BN304330 1 ADAPTER  2" Cam  X  2" NPT
7 BN22901 2 DUST CAP 2" Cam Lever Dust Cap 2" Cam Lever
8 BN304317 2 PLUG 2" Flange, Poly 2" Manifold Flange
9 BN304321 1 FITTING 2" Flange x 1-1/2" 90 Degree Hose Barb Elbow 2"

Flange x 1 1/2" Hose Barb, Poly
10 BN306900 1 FITTING 2" Flange x 1-1/4" Hose Barb, Poly 2” Flange x 1

1/4" Hose Barb
11 BN53842 0.29 HOSE 38.10 mm ID Bulk Discharge
12 BN311026 1 TEE  1 1/4" Hose Barb x 1 1/4" Hose Barb x 3/4" fp, Poly
13 BN73562 1 FITTING 3/4" Male Thread x 3/4" 90 Degree Hose Barb 3/4"

NPT x 3/4" Hose Barb, 90°
14 BN306901 1 FITTING 2" Flange x 1-1/2" Hose Barb, Poly 2" Flange x 1-

1/2" Hose Barb, Poly
15 BN322003 1 FITTING 2" Flange x 1" 90 Degree Hose Barb Elbow 2"

Flange x 1" Hose Barb
16 BN53817 1 DRAIN VALVE  Ball, 1/2" NPT x Garden Hose Thread, Blue

Handle
17 BN73519 1 ELBOW  1/2" NPT x 3/4" Hose Barb
18 BN73761 1 VALVE 2" NPT x 2" NPT Ball, 2" Full Port
19 BN27905 1.54 HOSE 19.05mm ID x 304.8mm L EPDM 3/4" ID x 12"
20 BN310446 2 HOSE CLAMP  #12, Stainless Steel
21 BN320156 2 HOSE CLAMP  #24, Stainless Steel

3230-PATRIOT SPRAYER



75.120.19 01 p2 5/2017

PLUMBING, 2" FILL



75.120.19 01 p2 5/2017

PLUMBING, 2" FILL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

22 BN2396382 1 COUPLING 2" Male Adapter-2" Male Thread F 2" Poly
23 BN73782 1 FITTING 2" Male Thread x 2" 90 Degree Hose Barb Hose

Barb - 2" x 90° Poly
24 BN303201 1 U-BOLT  BOLT "U" 1/4 x 2.38R x 3.75
25 BN50138 2 WASHER 1/4", SS
26 BN55359 2 LOCK NUT 1/4"-20, SS
27 416624A1 2 ROPE  Nylon, 1/4" x 12"
28 306132C1 2 CABLE TIE 14.5" L CABLE STRAP

3230-PATRIOT SPRAYER



75.120.19 02 p1 5/2017

SUCTION FILL, 2"



75.120.19 02 p1 5/2017

SUCTION FILL, 2"

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN73783 1 NIPPLE  2.0XSHORT,PP
2 BN317387 1 VALVE 2" Standard Port Valve BALL,2.0FP,PP
3 BN314145 1 SHANK  90,2.0MP1.50HB,PP
4 BN2402038 1 TEE  1.50HB,PP
5 BN53811 4 CLAMP  T-BOLT,1.93-2.18
6 BN53842 3 HOSE 38.10 mm ID Bulk Discharge
7 47527172 1 MOUNT  Decal
8 47827909 1 DECAL  Suction Fill

3230-PATRIOT SPRAYER



75.120.19 03 p1 5/2017

DIA KIT, 2" FILL TO 3" FILL CONVERSION



75.120.19 03 p1 5/2017

DIA KIT, 2" FILL TO 3" FILL CONVERSION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84225663 1 KIT  2" To 3" Fill Conversion
2 BN321073 8 GASKET 3" Flange, EPDM 3.0 FLB, EPDM
3 BN321074 8 CLAMP 101.6mm 3.0 FLB
4 BN321070 1 VALVE 3" Flange Ball, 3.0 FLB, PP
5 BN321076 1 CROSS 3" Flange x 3" Flange x 3" Flange x 3" Flange, Poly

Manifold, 3"
6 BN321075 1 FITTING 3" Flange x 3" Hose Barb, Poly 3" Flange x 3" Hose

Barb, Poly
7 BN321072 1 REDUCER 3" Flange x 2" Full Port Flange, Poly 3" Flange  x

2" Full Port Flange, Poly
8 BN313772 1 GASKET 2" Full Port, EPDM 2" Flange, EPDM
9 BN313773 1 CLAMP 2" Full Port 2" Flange

10 BN306902 1 FITTING 2" Flange x 1-1/4" Male NPT, Poly 2.0 FLB 1.25
MP, PP

11 BN324890 1 ELBOW  90, 1.25 MP 1.25 FP, PP
12 BN24567 1 CHECK VALVE  1 1/4" npt
13 BN321079 1 PLUG 3" Flange Manifold 3"
14 BN321078 1 ADAPTER  STR, 3.0 FLB 3.0 MP, PP
15 BN321080 2 FITTING 3" Flange x 2" Hose Barb, Poly STR, 3.0 FLB 2.0

HB, PP
16 87265957 1 FITTING 1-1/4"Male Thread x 1-1/2" 90 Degree Hose Barb

90, 1.25MP 1.5HB, PP
17 84188916 1 SUPPORT  Valve
18 BN29564 .63 HOSE  2" Bulk EPDM Suction
19 BN53842 3.87 HOSE 38.10 mm ID Bulk Discharge
20 BN326025 2.17 HOSE 3.00" ID BULK S/D, EPDM
21 BN2403395 2 CLAMP  T Bolt For 1-1/2" EPDM
22 BN2403358 4 CLAMP 50.8mm - 63.5mm T Bolt For 1-1/2" EPDM
23 BN310448 2 HOSE CLAMP  #28, Stainless Steel
24 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 X 17 X 2MM

HTS DOR HDN
25 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
26 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd

3230-PATRIOT SPRAYER



75.120.19 03 p2 5/2017

DIA KIT, 2" FILL TO 3" FILL CONVERSION



75.120.19 03 p2 5/2017

DIA KIT, 2" FILL TO 3" FILL CONVERSION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 84223386 1 SPACER  Pump
28 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
29 86980408 2 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
30 BN322100 1 REDUCER 2" Full Port x 2" Reducer Flange RDCR, 2.2 FLB

2.0 FLB, PP
31 BN303204 1 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
32 BN303199 1 CLAMP 2" Flange 2", STD FLG
33 BN313506 1 VALVE 3" Standard Port Valve BALL, 3.0 FP, PP, LG-BOLT
34 BN307945 1 FITTING  90, 3.0MP 3.0HB, PP
35 BN2393306 1 COUPLING  3.0 CAMM, 3.0 MP, PP
36 BN2393306 1 COUPLING  3.0 CAM, PP
37 BN321087 1 STRAP  Lanyard, 11"
38 BN321071 1 FITTING 3" Flange x 3" Hose Barb Tee Manifold 3"

3230-PATRIOT SPRAYER



75.120.20 p1 5/2017

PLUMBING, 3" SUMP



75.120.20 p1 5/2017

PLUMBING, 3" SUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN321071 1 FITTING 3" Flange x 3" Hose Barb Tee Manifold, 3"
2 BN321073 8 GASKET 3" Flange, EPDM Manifold, 3"
3 BN321074 8 CLAMP 101.6mm Manifold, 3"
4 BN321070 1 VALVE 3" Flange Ball, 3" Flange
5 BN321076 1 CROSS 3" Flange x 3" Flange x 3" Flange x 3" Flange, Poly

Manifold, 3"
6 BN321075 1 FITTING 3" Flange x 3" Hose Barb, Poly 3" Flange x 3" Hose

Barb, Poly
7 BN321072 1 REDUCER 3" Flange x 2" Full Port Flange, Poly 3" Flange  x

2" Full Port Flange, Poly
8 BN313772 1 GASKET 2" Full Port, EPDM 2" Flange, EPDM
9 BN313773 1 CLAMP 2" Full Port 2" Flange

10 BN306902 1 FITTING 2" Flange x 1-1/4" Male NPT, Poly Straight 2"
Flange x 1.25 Male

11 BN324890 1 ELBOW  90º, 1.25 NPT Straight
12 BN24567 1 CHECK VALVE  1 1/4" NPT
13 BN321079 1 PLUG 3" Flange Manifold, 3"
14 BN321078 1 ADAPTER  Manifold, 3" x 3" Male
15 BN321080 2 FITTING 3" Flange x 2" Hose Barb, Poly 3" x 2" Hose Barb
16 87265957 1 FITTING 1-1/4"Male Thread x 1-1/2" 90 Degree Hose Barb

90º, 1 1/4" mp x 1 1/2" hb, Poly
17 84188916 1 SUPPORT  Valve
18 BN29564 0.63 HOSE  2" Bulk EPDM Suction
19 BN53842 4.04 HOSE 38.10 mm ID Bulk Discharge
20 BN326025 2.17 HOSE 3.00" ID BULK S/D, EPDM
21 BN2403395 2 CLAMP  T-Bolt Band 3.56"
22 BN2403358 4 CLAMP 50.8mm - 63.5mm T-Bolt Band 2 1/2"
23 BN310448 2 HOSE CLAMP  #28, Stainless Steel
24 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
25 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR

3230-PATRIOT SPRAYER



75.120.20 p2 5/2017

PLUMBING, 3" SUMP



75.120.20 p2 5/2017

PLUMBING, 3" SUMP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

26 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
27 84223386 1 SPACER  Pump
28 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
29 86980408 2 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
30 BN322100 1 REDUCER 2" Full Port x 2" Reducer Flange 2" Full Port

Flange X 2" Flange
31 BN303204 1 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
32 BN303199 1 CLAMP 2" Flange 2" Standard Flange

3230-PATRIOT SPRAYER



75.120.21 01 p1 5/2017

2" SUMP PLUMBING, BSN YCT031944



75.120.21 01 p1 5/2017

2" SUMP PLUMBING, BSN YCT031944

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN86472 1 NIPPLE  Reducer 3" x 2"
2 BN73779 3 TEE 2" Poly Tee 2" Poly Pipe
3 BN73794 1 PLUG 2" Male NPT, Poly 2" Poly Pipe
4 BN73783 3 NIPPLE  2" NPT Short Poly
5 BN73761 1 VALVE 2" NPT x 2" NPT Ball, 2" Full Port
6 BN73781 2 FITTING 2" Male NPT x 2" Hose Barb, Poly 2" NPT x 2"

Hose Barb
7 BN321080 1 FITTING 3" Flange x 2" Hose Barb, Poly 3" x 2" Hose Barb
8 87745038 1 SUPPORT  Valve
9 87529315 5 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
10 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
11 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
12 BN317158 1 NIPPLE 2" Male NPT x 1-1/4" Male NPT 2" x 1 1/4" Reducer
13 BN24567 1 CHECK VALVE  1 1/4" NPT
14 87265957 1 FITTING 1-1/4"Male Thread x 1-1/2" 90 Degree Hose Barb

90º, 1 1/4" mp x 1 1/2" hb, Poly
15 BN310448 2 HOSE CLAMP  #28, Stainless Steel
16 BN2403358 8 CLAMP 50.8mm - 63.5mm T-Bolt Band 2 1/2"
17 BN53842 2.43 HOSE 38.10 mm ID Bulk Discharge
18 BN29564 2.6 HOSE  2" Bulk EPDM Suction
19 515-23508 1 CLAMP 2", Insul, 3/8" Bolt
20 86980514 1 LOCK NUT Hex, M8, Cl 8, DOR
21 BN321073 1 GASKET 3" Flange, EPDM Manifold, 3"
22 BN321074 1 CLAMP 101.6mm Manifold, 3"

3230-PATRIOT SPRAYER



75.120.21 02 p1 5/2017

2" SUMP PLUMBING, SN YCT031944 AND AFTER



75.120.21 02 p1 5/2017

2" SUMP PLUMBING, SN YCT031944 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN86472 1 NIPPLE  Reducer 3" x 2"
2 BN73779 2 TEE 2" Poly Tee 2" Poly Pipe
3 BN73794 2 PLUG 2" Male NPT, Poly 2" Poly Pipe
4 BN73783 3 NIPPLE  2" NPT Short Poly
5 BN73761 1 VALVE 2" NPT x 2" NPT Ball, 2" Full Port
6 BN73781 2 FITTING 2" Male NPT x 2" Hose Barb, Poly 2" NPT x 2"

Hose Barb
7 BN321080 1 FITTING 3" Flange x 2" Hose Barb, Poly 3" x 2" Hose Barb
8 84396569 1 SUPPORT  Valve
9 87529315 5 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
10 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
11 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
12 BN317158 1 NIPPLE 2" Male NPT x 1-1/4" Male NPT 2" x 1 1/4" Reducer
13 84347992 1 CHECK VALVE  1 1/4" NPT, 2 PSI
14 87265957 1 FITTING 1-1/4"Male Thread x 1-1/2" 90 Degree Hose Barb

90º, 1 1/4" mp x 1 1/2" hb, Poly
15 BN310448 2 HOSE CLAMP  #28, Stainless Steel
16 BN2403358 8 CLAMP 50.8mm - 63.5mm T-Bolt Band 2 1/2"
17 BN53842 2.43 HOSE 38.10 mm ID Bulk Discharge
18 BN29564 2.6 HOSE  2" Bulk EPDM Suction
19 515-23508 1 CLAMP 2", Insul, 3/8" Bolt
20 86980514 1 LOCK NUT Hex, M8, Cl 8, DOR
21 BN321073 1 GASKET 3" Flange, EPDM Manifold, 3"
22 BN321074 1 CLAMP 101.6mm Manifold, 3"
23 84396544 1 SPACER  Pump
24 BN73791 1 CROSS  2" NPT Poly
25 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
26 86980406 2 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8

3230-PATRIOT SPRAYER



75.120.22 p1 5/2017

PLUMBING, SIGHT GAUGE/VENT



75.120.22 p1 5/2017

PLUMBING, SIGHT GAUGE/VENT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN73565 2 NIPPLE 3/4" Male NPT x 3/4" Male NPT, Poly 3/4" Short
Pipe, Poly

2 BN324588 2 VALVE  Ball 3/4" SU Poly
3 BN73575 2 FITTING  Barb, 3/4" X 1" SHK x 90º
4 BN73733 1 FITTING  1 1/2" Bulkhead
5 BN73715 2 NIPPLE 1-1/2" Short Poly Nipple 1 1/2" Short Poly
6 BN73714 2 TEE 1-1/2" Female NPT x 1-1/2" Female NPT x 1-1/2"

Female NPT, Poly 1-1/2" NPT, Poly
7 BN304513 1 PIPE FITTING 1-1/2" Male Thread x 1" Hose Barb STR,

1.5MP 1.0HB, PP
8 BN310467 1 ELBOW  1-1/2" NPT x 1-1/2" NPT, Poly, 45º
9 413083A1 1 PIPE FITTING 1-1/2" Male Thread x 1-1/2" Hose Barb Hose

Barb, 1 1/2"
10 BN310448 1 HOSE CLAMP  #28, Stainless Steel
11 87487834 8 CLAMP 0.81" - 1.5" Type F #16 SST 300 SER
12 BN73412 1 ELBOW 90 Degree,1/4" MPT x 1/4" HB 1/4" NPT x 1/4" Hose

Barb, Poly
13 1 BN72040 1 FITTING 1/8" MPT x 1/4" HB Hose Barb, 1/8" NPT x 1/4" ID

HS
14 BN310450 2 HOSE CLAMP  #3, Stainless Steel
15 87580662 2 PLATE  Sight Gauge, Front
16 87754420 1 MOUNT  Sight Gauge
17 87754421 1 SUPPORT  Sight Gauge
18 87754422 1 SUPPORT  Sight Gauge
19 87529312 32 WASHER 11mm ID x 24mm OD x 3mm Thk
20 86980400 18 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
21 86980515 12 NUT Hex, M10 x 1.5, Cl 8.8, DOR
22 84153770 1 MOUNT  Sight Gauge, Rear
23 86980401 2 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd
24 84153772 1 SUPPORT  Sight Gauge
25 84153771 1 SUPPORT  Sight Gauge
26 BN309785 6 HOSE  Kanaflex 390SD, 1 1/2" x 13.8'

(1) Fitting Is Installed Into The 1/8" Port On The Outlet Of The Product Pump

3230-PATRIOT SPRAYER



75.120.22 p2 5/2017

PLUMBING, SIGHT GAUGE/VENT



75.120.22 p2 5/2017

PLUMBING, SIGHT GAUGE/VENT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 BN54256 AR HOSE  1.0" ID x 1/8"
28 BN72041 6 HOSE  1/4" Bulk EPDM Discharge
29 342684A1 2 FITTING 1" 90 Degree Poly Hose Barb Elbow 90º, 1.0HB,

1.0HB, PP
30 435437A1 6 CABLE TIE 3/16" x 7 1/4" CABLE STRAP
31 BN570007 3 STRAP  Black Only .12-4.0 Band
32 BN73726 1 REDUCER FITTING 1-1/2" MPT x1-1/4" FPT Reducing

Bushing 1-1/2" NPT X 1-1/4" NPT, Poly
33 BN2296590 1 90 ELBOW  1-1/4" MPT x 1" Hose Barb, Poly

3230-PATRIOT SPRAYER



75.120.23 p1 5/2017

PUMP, PRESSURE SENDER GROUP



75.120.23 p1 5/2017

PUMP, PRESSURE SENDER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86986400 1 SWITCH  Pressure, PMLF
2 217-1011 1 ADAPTER 1/8" - 27 Male NPTF x 1/4" - 18 Female NPTF
3 217-1084 1 45 ELBOW 45 Degree, 1/8"-27 Female x 1/8"-27 Male

3230-PATRIOT SPRAYER



75.120.24 p1 5/2017

PLUMBING, SPARGE



75.120.24 p1 5/2017

PLUMBING, SPARGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN311041 2 FITTING  bulkhead 3/4" dfpt c/w epdm gasket
2 BN73566 2 ELBOW 3/4" Male NPT x 3/4" Female NPT, Poly 3/4" MPT x

3/4" FPT, Poly
3 BN304248 2 AGITATOR  Tank Mixing
4 134271C2 2 ELBOW ELBOW, 90 3/4" NPT x 1" Hose Barb, Poly
5 87270416 1 MOUNTING PLATE  Sparge Valve
6 1 BN324054 1 VALVE 2" Full Port Flange x 2" Full Port Flange 1-1/2" B,

Electric
7 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
8 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
9 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd

10 87529314 4 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2
mm, HDN, DOR

11 BN86980513 2 NUT  M6 CL8 DOR
12 86980369 2 BOLT Hex, M6 x 80, Cl 8.8 M6 1 x 80, HH, 8.8, DOR
13 BN303204 2 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
14 BN303199 2 CLAMP 2" Flange 2" Standard Flange
15 434039A1 1 FITTING 2" Flange x 1-1/2" Hose Barb 2" Manifold x 1-1/2"

Hose Barb, Poly
16 BN303190 1 FITTING 2" Flange x 1-1/2" NPT, Poly 2" Flange x 1-1/2"

NPT, Poly
17 BN73730 1 ELBOW 1-1/2", Poly Straight, 1 1/2" Poly
18 BN73714 2 TEE 1-1/2" Female NPT x 1-1/2" Female NPT x 1-1/2"

Female NPT, Poly 1-1/2" NPT, Poly
19 BN73715 1 NIPPLE 1-1/2" Short Poly Nipple 1 1/2" Short Poly
20 BN73711 1 VALVE 1-1/2" NPT x 1-1/2" NPT 1 1/2" Ball

(1) See Fiqure 75.120.32

3230-PATRIOT SPRAYER



75.120.24 p2 5/2017

PLUMBING, SPARGE



75.120.24 p2 5/2017

PLUMBING, SPARGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

21 BN73723 2 ELBOW 90 Degree Elbow, 1-1/2" Male NPT x 1-1/2" Hose
Barb, Poly 1-1/2" NPT x 1-1/2" Hose Barb, Poly

22 BN73716 1 BUSHING 1-1/2" Male NPT x 3/4" Female NPT, Poly 1.5 x
.75 Reducer Poly

23 BN73550 1 BUSHING  Reducer, 3/4" MPT x 1/4" FPT, Poly
24 84201517 1 TRANSDUCER  Pressure Sealed
25 BN304513 2 PIPE FITTING 1-1/2" Male Thread x 1" Hose Barb STR,

1.5MP 1.0HB, PP
26 87487834 4 CLAMP 0.81" - 1.5" Type F #16 SST 300 SER
27 BN310448 2 HOSE CLAMP  #28, Stainless Steel
28 BN53479 1.04 HOSE 1.00" ID BULK EPDM Discharge
29 BN53842 2.69 HOSE 38.10 mm ID Bulk Discharge
30 BN73565 2 NIPPLE 3/4" Male NPT x 3/4" Male NPT, Poly 3/4" Short

Pipe, Poly
31 BN73574 2 COUPLING  3/4" Poly

3230-PATRIOT SPRAYER



75.120.25 p1 5/2017

STRAINER PLUMBING GROUP, LO-FLOW



75.120.25 p1 5/2017

STRAINER PLUMBING GROUP, LO-FLOW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87265489 1 FILTER STRAINER  Strainer, 2" FLS
2 BN303204 3 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 3 CLAMP 2" Flange 2" Standard Flange
4 87265590 1 COUPLING 2" x 2" 45 Degree  Flange 45º, 2" Flange, Poly
5 405780A1 1 FITTING 2" Flange x 2" Hose Barb 2" Flange x 2" Hose Barb,

Poly
6 87268604 1 SCREEN 16 Mesh, SST, Gray 16 Mesh, SS, Gray

(1) Refer to 75.120.26

3230-PATRIOT SPRAYER



75.120.26 p1 5/2017

STRAINER, 2" FLS



75.120.26 p1 5/2017

STRAINER, 2" FLS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268603 1 HEAD  Strainer, Flange, 2"
2 87268606 1 PAN  Strainer Bowl
3 87268605 1 GASKET  Bowl, EPDM
4 87265585 1 COVER  Cap, 1" NPT, Poly
5 87270666 1 GASKET  Cap, EPDM
6 87265489 1 FILTER STRAINER  Complete

3230-PATRIOT SPRAYER



75.120.27 p1 5/2017

STRAINER PLUMBING MOUNT GROUP



75.120.27 p1 5/2017

STRAINER PLUMBING MOUNT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87267536 1 STRAINER ASSY.  Plumbing Group
2 2 NSS 1 NOT SOLD SEPARAT  THROTTLE VALVE
3 BN320384 1 U-BOLT  BOLT "U" Clamp, 2" Pipe
4 86981496 1 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
5 86980420 2 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
6 100038 2 NUT M12 x 1.75, Cl 8
7 BN2403358 2 CLAMP 50.8mm - 63.5mm T-Bolt Band 2 1/2"
8 BN68377 1 HOSE  2" EPDM x 50"

(1) Refer to 75.120.28
(2) Refer to 75.120.69

3230-PATRIOT SPRAYER



75.120.28 01 p1 5/2017

STRAINER PLUMBING GROUP



75.120.28 01 p1 5/2017

STRAINER PLUMBING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87706933 1 FILTER STRAINER 2" Full Port Manifold Y Strainer w/10
Mesh Screen "Y" Style, 2" Full Port Flange, 10 Mesh Screen,
Poly

2 87267537 1 PLATE  STRAINER MOUNT
3 87303739 2 SELF-TAP SCREW Hex Washer, 3/8" - 12 x 1" 3/8-12 X 1,

H/WHD AB
4 BN313772 3 GASKET 2" Full Port, EPDM 2" Flange, EPDM
5 BN313773 3 CLAMP 2" Full Port 2" Flange
6 87267540 1 ELBOW 45 Degree Elbow, 2" Full Port Flange x 2" Full Port

Flange, Poly Manifold 2" x 45º FP
7 BN318600 1 FITTING 2" Full Flange x 2" Hose Barb, Poly 2" Full Flange X

2" Hose Barb, Poly

3230-PATRIOT SPRAYER



75.120.28 02 p1 5/2017

STRAINER, ELEMENT, 2.2FLB, PP



75.120.28 02 p1 5/2017

STRAINER, ELEMENT, 2.2FLB, PP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87706934 1 BODY 2" Flanged Y Strainer Body 2" Full Port, Manifold
Strainer Head

2 87706935 1 CAP 2" Flanged Y Strainer Cap Lower Body, Includes Plug
Ref 4 and Gasket Ref 5

3 87706937 1 RING 2" Flanged Y Strainer Ring Screw-On
4 87706931 1 PLUG 1" Clean Out Plug Drain
5 87706932 1 O-RING 1.174" ID x 1.38" OD x 0.103" Drain Plug
6 87706938 1 O-RING 3.859" ID x 4.137" OD x 0.139" Located Between

Strainer Head And Lower Cap
7 87706928 1 SCREEN 10 SS Mesh Screen 10 Mesh, Stainless Steel
7 87633431 1 SCREEN 80 SS Mesh Screen 80 Mesh, Stainless Steel,

Optional, Not Shown
7 87633430 1 SCREEN 50 SS Mesh Screen 50 Mesh, Stainless Steel,

Optional, Not Shown
8 87706933 1 FILTER STRAINER 2" Full Port Manifold Y Strainer w/10

Mesh Screen "Y" Style, 2" Full Port Flange, 10 Mesh Screen,
Poly, Includes Ref 1 - 7

3230-PATRIOT SPRAYER



75.120.29 p1 5/2017

REMOTE STATION RELOAD CENTER



75.120.29 p1 5/2017

REMOTE STATION RELOAD CENTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86986403 1 SHIELD  Enclosure, With Rework
2 BN66117 1 NUT  Strain Relief-Shift Cable
3 86986405 1 DECAL  REMOTE STATION
4 BN29445 1 SWITCH  On-Off-On
5 BN24129 2 SWITCH  On-None-On Dpdt
6 343660A1 3 COVER  switch, black, toggle
7 86986404 1 SWITCH  push/pull, sealed
8 BN324373 3 NUT  1/2" toggle switch
9 87266537 1 HARNESS  REMOTE MODULE

3230-PATRIOT SPRAYER



75.120.30 p1 5/2017

3" FRONT FILL OPTION



75.120.30 p1 5/2017

3" FRONT FILL OPTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84567643 1 MOUNT  Inlet, 3" Valve
2 87529316 6 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980380 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
4 BN317995 2 ELBOW  3" MPT x 3" FPT, Poly
5 84410722 1 PIPE COUPLING 76.2mm ID x 91.281mm L 3" FPT x 3"

FPT, Poly
6 BN85678 1 FITTING  3" NPT x 3" Hose Barb, Poly
7 84567647 1 MOUNT  Front, Hose
8 87021162 2 CLAMP 88.9mm, Coat, 8.7mm Bolt Hole, P Type 88.9mm,

M8 Bolt, ZND
9 86980514 4 LOCK NUT Hex, M8, Cl 8, DOR

10 84567648 1 MOUNT  Rear, Hose
11 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
12 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
13 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
14 BN303208 1 VALVE  Ball, 3" FPT x 3" FPT, Poly
15 BN2393306 1 COUPLING  3" MPT x 3" CAM, Poly
16 BN2393384 1 CAP  Coupler 3" Dust Poly
17 306132C1 1 CABLE TIE 14.5" L CABLE STRAP
18 416624A1 1 ROPE  Lanyard, Nylon, 1/4" X 12"
19 1 BN321071 1 FITTING 3" Flange x 3" Hose Barb Tee Manifold, 3"
20 BN321073 2 GASKET 3" Flange, EPDM 3" Flange, EPDM
21 BN321074 2 CLAMP 101.6mm 3" Flange
22 BN321082 1 FITTING 3" Flange x 3" 90 Degree Hose Barb Elbow 3"

Flange x 3" Hose Barb, Poly
23 BN2403395 4 CLAMP  T-Bolt Band 3.56"
24 86980381 1 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
25 BN326025 AR HOSE 3.00" ID BULK Suction, EPDM, Cut To Length of

10.17'
(1) Connects To Sump Plumbing

3230-PATRIOT SPRAYER



75.120.31 p1 5/2017

2" FRONT FILL OPTION



75.120.31 p1 5/2017

2" FRONT FILL OPTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84582207 1 MOUNT  Inlet, 2" Valve
2 87529316 6 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980380 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
4 86980514 4 LOCK NUT Hex, M8, Cl 8, DOR
5 84283600 1 COUPLING 2" Poly Pipe Coupling 2" FPT x 2" FPT, Poly
6 BN73781 2 FITTING 2" Male NPT x 2" Hose Barb, Poly 2" NPT x 2"

Hose Barb
7 84567647 1 MOUNT  Front, Hose
8 515-25635 2 CLAMP 2 1/2", Insul, 1/2" Bolt
9 84567648 1 MOUNT  Rear, Hose

10 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
11 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
12 86980400 2 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
13 BN73793 3 ELBOW 45 Degree Elbow, 2" Female NPT x 2" Female NPT,

Poly 45 Deg, 2" NPT, Poly
14 BN73761 1 VALVE 2" NPT x 2" NPT Ball, 2" Full Port
15 BN2396382 1 COUPLING 2" Male Adapter-2" Male Thread 2" Cam x 2"

MPT, Poly
16 BN22901 1 DUST CAP 2" Cam Lever Dust Cap 2" Cam Lever, Poly
17 306132C1 1 CABLE TIE 14.5" L CABLE STRAP
18 416624A1 1 ROPE  Lanyard, Nylon, 1/4" X 12"
19 BN310449 4 CLAMP 50mm - 65mm #32, Stainless Steel
20 86980381 1 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
21 BN29564 AR HOSE  Suction, EPDM, Cut To Length of 10.17'

3230-PATRIOT SPRAYER



75.120.32 p1 5/2017

SPARGE VALVE



75.120.32 p1 5/2017

SPARGE VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324054 1 VALVE 2" Full Port Flange x 2" Full Port Flange 1-1/2"
Electric, Poly, Sparge Valve, Complete, Incl 2 Through 5

2 84517650 1 VALVE BODY  1-1/2" Flange, 2-Way
3 84517647 1 ACTUATOR  Valve Motor
4 84517648 1 SEAL KIT
5 84517654 1 CLAMP

3230-PATRIOT SPRAYER



75.120.37 p1 5/2017

FLOW METER PLUMPING, LO-FLOW



75.120.37 p1 5/2017

FLOW METER PLUMPING, LO-FLOW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271267 1 MEASURING INSTRUMENT  Flowmeter, RFM60P H/P W/D,
See Fig 75.120.41 For Service Parts

2 BN303204 2 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 2 CLAMP 2" Flange 2" Standard Flange
4 BN303185 2 ADAPTER 2" Flange x 2" Male NPT, Poly 2" Flange x 2"

NPT
5 87268152 1 PIPE  Standard
6 BN303190 1 FITTING 2" Flange x 1-1/2" NPT, Poly 2" Flange x 1-1/2"

NPT, Poly

3230-PATRIOT SPRAYER



75.120.38 p1 5/2017

THROTTLE VALVE, STRAINER PLUMBING



75.120.38 p1 5/2017

THROTTLE VALVE, STRAINER PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87265489 1 FILTER STRAINER  Strainer, 2" FLS
2 BN303204 3 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 87268604 1 SCREEN 16 Mesh, SST, Gray 16 Mesh, SS, Gray
4 BN303199 3 CLAMP 2" Flange 2" Standard Flange
5 87265590 1 COUPLING 2" x 2" 45 Degree  Flange 45º, 2" Flange, Poly
6 405780A1 1 FITTING 2" Flange x 2" Hose Barb 2" Flange x 2" Hose Barb,

Poly
7 BN300506 4 WASHER  M8, Stainless Steel
8 86980394 2 BOLT Hex, M8 -1.25 x 140mm, Cl 8.8, DOR
9 9991588 2 NUT M8 x 1.25, Cl 8

10 2 NSS 1 NOT SOLD SEPARAT  GROUP, LO
11 BN2403358 2 CLAMP 50.8mm - 63.5mm T-Bolt Band 2 1/2"
12 87271470 2 BRACKET, SUPPORTING  FILTER
13 87529315 4 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
14 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
15 87575788 1 MOUNT  VALVE
16 343818A1 2 CLAMP  1 1/2" Pipe, Vinyl Insulated
17 343819A1 2 U-BOLT  3/8"-16 x 2.42" id, 2.20" long
18 87343970 4 NUT 3/8"-16, G8, DOR

(1) Refer to 75.120.26
(2) Refer to 75.120.39

3230-PATRIOT SPRAYER



75.120.39 p1 5/2017

THROTTLE VALVE, PLUMBING



75.120.39 p1 5/2017

THROTTLE VALVE, PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN322253 1 VALVE  1.5" BALL (RWK)
2 413083A1 1 PIPE FITTING 1-1/2" Male Thread x 1-1/2" Hose Barb Hose

Barb, 1 1/2"

3230-PATRIOT SPRAYER



75.120.41 p1 5/2017

FLOW METER



75.120.41 p1 5/2017

FLOW METER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87271267 1 MEASURING INSTRUMENT  Flowmeter, RFM60P H/P W/D
2 87515996 1 MAGNET  Rotor, Assembly
3 87515998 1 BEARING ASSY  Bearing Assembly, Upstream
4 87516000 1 HUB  Assembly, Downstream
5 87516001 2 RING  Internal Retaining
6 87516002 1 BEARING  Bearing, Raven
7 87516003 1 WIRE CLAMP  Cable, Raven
8 87516002 1 BEARING
9 87516007 1 SENSOR  Assembly, External

10 87515995 1 BODY  RFM 60 P

3230-PATRIOT SPRAYER



75.120.47 p1 5/2017

MANIFOLD, CENTER SECTION, 6 SECTION, LO-FLOW



75.120.47 p1 5/2017

MANIFOLD, CENTER SECTION, 6 SECTION, LO-FLOW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 405779A1 1 TEE 2" Port Flanged Tee Poly 2" Flange Manifold
2 BN303204 7 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 7 CLAMP 2" Flange 2" Standard Flange
4 BN303191 2 TEE 2" Flange x 2" Flange x 1" Flange, Poly 2" Flange x 2"

Flange x 1" Flange, Poly
5 1 87265489 2 FILTER STRAINER  Strainer, 2" FLS
6 BN317966 2 FLANGE 2" Flange x 1" Hose Barb, Poly 2" Flange x 1" Hose

Barb, Poly
7 434039A1 1 FITTING 2" Flange x 1-1/2" Hose Barb 2" Manifold x 1-1/2"

Hose Barb, Poly
8 408350A1 2 MANIFOLD GASKET 1" EPDM Manifold Gasket 1" x 7/32"

thick
9 BN303203 2 CLAMP 1" Flange 1” Flange Manifold

10 405793A1 1 PLUG 1" Flange Plug with 1/4" FPT 1" Manifold x 1/4" FPT,
Poly

11 BN306897 1 PLUG 1" Flange, Poly 1" Flange, Poly
12 87265492 2 SCREEN 80 Mesh, SST, Blue 80 Mesh, SS, Blue

(1) Refer To 75.120.26 For Service Parts

3230-PATRIOT SPRAYER



75.120.48 p1 5/2017

MANIFOLD, CENTER SECTION, 5 SECTION



75.120.48 p1 5/2017

MANIFOLD, CENTER SECTION, 5 SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN303196 2 TEE 2" Flange x 2" Flange x 2" Flange, Poly Elbow, 2"
Flange X 1" Hose

2 BN303204 9 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 9 CLAMP 2" Flange 2" STD Flange
4 BN303191 2 TEE 2" Flange x 2" Flange x 1" Flange, Poly 2" Flange x 2"

Flange x 1" Flange, Poly
5 87265489 2 FILTER STRAINER  Strainer, 2" FLS
6 BN317966 2 FLANGE 2" Flange x 1" Hose Barb, Poly 2" Flange x 1" Hose

Barb, Poly
7 BN306901 1 FITTING 2" Flange x 1-1/2" Hose Barb, Poly 2" Flange x 1-

1/2" Hose Barb, Poly
8 BN303205 2 GASKET  1” Flange, EPDM
9 BN303203 2 CLAMP 1" Flange 1” Flange Manifold

10 BN324133 1 PLUG 1" Flange x 1/4" Female NPT, Poly 1" Flange x 1/4"
FPT, Poly

11 BN306897 1 PLUG 1" Flange, Poly 1" Flange, Poly
12 87265492 2 SCREEN 80 Mesh, SST, Blue 80 MESH,SS,BLUE
13 BN322003 1 FITTING 2" Flange x 1" 90 Degree Hose Barb Elbow BARB -

2" FLG X 1" HOSE

3230-PATRIOT SPRAYER



75.120.54 p1 5/2017

PLUMBING, CENTER SECTION, 5 & 6 SECTION



75.120.54 p1 5/2017

PLUMBING, CENTER SECTION, 5 & 6 SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267543 2 SUPPORT  Mount, Manifold 778D
2 BN319918 4 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" Square Bend

3/8"-16 x 1.31 wide x 2.00 Deep
3 BN50146 8 WASHER 3/8", Stainless
4 BN50759 12 LOCK NUT 3/8"-16, Nylon, Stainless
5 87265454 1 SUPPORT  Mount, Lo-Flow Manifold
6 1 NSS 1 NOT SOLD SEPARAT  Center Section, LO
7 BN303201 2 U-BOLT  BOLT "U" 1/4 x 2.38R x 3.75
8 87361 4 WASHER 0.28" ID x 0.62" OD x 0.07" Thk
9 280129 4 NUT 1/4"-20

10 BN325194 1 BRACKET, SUPPORTING  5 SECT., CTR
11 BN50142 8 WASHER 5/16", Stainless Steel
12 BN50476 4 BOLT 5/16"-18 x 0.75", Stainless
13 BN55361 4 NUT 5/16"-18, Nylon, Stainless
14 343818A1 1 CLAMP  1 1/2" Pipe, Vinyl Insulated
14 343819A1 1 U-BOLT  3/8"-16 x 2.42" id, 2.20" long
14 87343970 2 NUT 3/8"-16, G8, DOR
15 BN320156 3 HOSE CLAMP  #24, Stainless Steel
16 BN50250 4 BOLT 3/8"-16 x 3/4", Stainless Steel
17 BN53811 4 CLAMP  2" ID, T-bolt
18 BN53621 2 HOSE 1.50" ID BULK Suction, EPDM
19 BN319019 1 HOSE 1.00" ID x 105.00" EPDM

(1) Refer to 75.120.47 or 75.120.48

3230-PATRIOT SPRAYER



75.120.58 p1 5/2017

90’ KNOCKDOWN FITTING PACK



75.120.58 p1 5/2017

90’ KNOCKDOWN FITTING PACK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 {BN319118} 1 3/4” I.D. X 80' EPDM
2 BN53666 12 FITTING  HOSE, BARB, 1 NPT X 3/4 HOSE
3 BN53668 6 COUPLING  1" Female, HS SHK
4 BN68699 97 NOZZLE  5 way double, 3/4" SHA
5 BN69475 12 NOZZLE  5 way single, 3/4" SHA
6 BN73629 6 TEE  1" Poly Pipe
7 BN74448 109 CLAMP  1" square tubing
8 BN75978 122 HOSE CLAMP  SS, No. 12 adj., HS, .56-1.25

(1) Order BN27905 and cut to length

3230-PATRIOT SPRAYER



75.120.59 p1 5/2017

BOOM VALVE PLUMBING, MID, 6 SECTION, LO-FLOW



75.120.59 p1 5/2017

BOOM VALVE PLUMBING, MID, 6 SECTION, LO-FLOW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268840 2 VALVE  Manifold-Boom
2 87265462 2 MOUNTING PARTS  RAVEN VALVE
3 BN319919 2 U-BOLT  Sq. Bend 2.06 ID x 3/8
4 BN50759 4 LOCK NUT 3/8"-16, Nylon, Stainless
5 BN50697 4 BOLT Hex, 1/4" - 20 x 1/2", SST
6 BN75990 4 HOSE CLAMP  #16, Stainless Steel
7 BN324925 2 HOSE 1.00" ID x 152.00" EPDM
8 BN317966 4 FLANGE 2" Flange x 1" Hose Barb, Poly 2" Flange x 1" Hose

Barb, Poly

3230-PATRIOT SPRAYER



75.120.60 p1 5/2017

BOOM VALVE PLUMBING, OUTER, 6 SECTION, LO-FLOW



75.120.60 p1 5/2017

BOOM VALVE PLUMBING, OUTER, 6 SECTION, LO-FLOW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87268840 1 VALVE  Manifold-Boom
2 87265462 1 MOUNTING PARTS  RAVEN VALVE
3 BN319919 1 U-BOLT  Sq. Bend 2.06 ID x 3/8
4 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless
5 BN50697 2 BOLT Hex, 1/4" - 20 x 1/2", SST
6 BN75990 1 HOSE CLAMP  #16, Stainless Steel
7 86984085 1 PLUG 2" Flange Plug 2" Manifold
8 BN317966 1 FLANGE 2" Flange x 1" Hose Barb, Poly 2" Flange x 1" Hose

Barb, Poly
(1) Refer to 75.120.63

3230-PATRIOT SPRAYER



75.120.61 01 p1 5/2017

BOOM VALVES, 5 SECTION, BSN YBT031115



75.120.61 01 p1 5/2017

BOOM VALVES, 5 SECTION, BSN YBT031115

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87265462 4 MOUNTING PARTS  RAVEN VALVE
2 BN319919 4 U-BOLT  SQ BND 2.06 IDX3/8
3 BN50759 8 LOCK NUT 3/8"-16, Nylon, Stainless
4 1 87632830 4 SHUT-OFF VALVE  Electric Plunger, 2.2" Flange x 1"

Flange, 3/4" Full Port, Poly
5 BN50697 8 BOLT Hex, 1/4" - 20 x 1/2", SST
6 BN303204 11 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
7 BN303199 11 CLAMP 2" Flange 2" STD FLG
8 BN317966 7 FLANGE 2" Flange x 1" Hose Barb, Poly 2" Flange x 1" Hose

Barb, Poly
9 BN304317 2 PLUG 2" Flange, Poly 2" Manifold Flange

10 BN320156 7 HOSE CLAMP  #24, Stainless Steel
11 84224923 1 MOUNT  CS, VALVE
12 2 87624339 1 SHUT-OFF VALVE  "Y" Style, Plunger, 2" Flange Ports
13 BN303191 1 TEE 2" Flange x 2" Flange x 1" Flange, Poly 2" Flange x 2"

Flange x 1" Flange, Poly
14 BN303205 1 GASKET  1” Flange, EPDM
15 BN303203 1 CLAMP 1" Flange 1” Flange Manifold
16 BN324133 1 PLUG 1" Flange x 1/4" Female NPT, Poly 1" Flange x 1/4"

FPT, Poly
17 BN73017 1 ELBOW  90 STREET-1/4" SS
18 344407A1 1 PLUG 2" Flange Plug with 3/4" FPT 2" Flange x 3/4" NPT,

Poly
19 BN73566 1 ELBOW 3/4" Male NPT x 3/4" Female NPT, Poly 3/4" MPT x

3/4" FPT, Poly
20 BN73649 1 NIPPLE 1" x 3/4" Poly Reducing Nipple 1" X 3/4" POLY
21 BN320072 1 FILTER STRAINER  1" NPT 50M POLY
22 BN67315 1 FITTING 1" Male Thread x 1-1/4" 90 Degree Hose Barb 1"

NPT x 1-1/4" Hose Barb, Poly
23 BN303201 2 U-BOLT  BOLT "U" 1/4 X 2.38R X 3.75

(1) See Figure 75.120.62
(2) See Fig 75.120.73 For Service Parts Breakdown

3230-PATRIOT SPRAYER



75.120.61 01 p2 5/2017

BOOM VALVES, 5 SECTION, BSN YBT031115



75.120.61 01 p2 5/2017

BOOM VALVES, 5 SECTION, BSN YBT031115

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 BN50138 4 WASHER 1/4", SS
25 BN55359 4 LOCK NUT 1/4"-20, SS
26 BN53479 73 HOSE 1.00" ID BULK EPDM Discharge

3230-PATRIOT SPRAYER



75.120.61 02 p1 5/2017

BOOM PLUMBING, 5 SECTION, SN YBT031115 AND AFTER



75.120.61 02 p1 5/2017

BOOM PLUMBING, 5 SECTION, SN YBT031115 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87265462 4 MOUNTING PARTS  RAVEN VALVE
2 BN319919 4 U-BOLT  SQ BND 2.06 IDX3/8
3 BN50759 8 LOCK NUT 3/8"-16, Nylon, Stainless
4 1 87632830 4 SHUT-OFF VALVE  Electric Plunger, 2.2" Flange x 1"

Flange, 3/4" Full Port, Poly
5 BN50697 8 BOLT Hex, 1/4" - 20 x 1/2", SST
6 BN303204 11 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
7 BN303199 11 CLAMP 2" Flange 2" STD FLG
8 BN317966 7 FLANGE 2" Flange x 1" Hose Barb, Poly 2" Flange x 1" Hose

Barb, Poly
9 BN304317 2 PLUG 2" Flange, Poly 2" Manifold Flange

10 BN320156 7 HOSE CLAMP  #24, Stainless Steel
11 84224923 1 MOUNT  CS, VALVE
12 2 87624339 1 SHUT-OFF VALVE  "Y" Style, Plunger, 2" Flange Ports
13 344407A1 1 PLUG 2" Flange Plug with 3/4" FPT 2" Flange x 3/4" NPT,

Poly
14 BN73566 1 ELBOW 3/4" Male NPT x 3/4" Female NPT, Poly 3/4" MPT x

3/4" FPT, Poly
15 BN73649 1 NIPPLE 1" x 3/4" Poly Reducing Nipple 1" X 3/4" POLY
16 3 BN320072 1 FILTER STRAINER  1" NPT 50M POLY
17 BN303201 2 U-BOLT  BOLT "U" 1/4 X 2.38R X 3.75
18 BN50138 4 WASHER 1/4", SS
19 BN55359 4 LOCK NUT 1/4"-20, SS
20 BN53479 73 HOSE 1.00" ID BULK EPDM Discharge
21 BN73656 1 NIPPLE 1-1/4" Male NPT x 1" Male NPT, Poly 1-1/4" NPT x

1" NPT, Poly
22 BN73662 1 TEE  1-1/4", Poly
23 BN73663 1 ELBOW 90 Degree Elbow, 1-1/4" Male NPT x 1-1/4" Hose

Barb, Poly 1-1/4" NPT x 1-1/4" Hose Barb, 90°, Poly
(1) See Figure 75.120.62
(2) See Fig 75.120.73 For Service Parts Breakdown
(3) See Fig 75.120.74 For Service Parts Breakdown

3230-PATRIOT SPRAYER



75.120.61 02 p2 5/2017

BOOM PLUMBING, 5 SECTION, SN YBT031115 AND AFTER



75.120.61 02 p2 5/2017

BOOM PLUMBING, 5 SECTION, SN YBT031115 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

24 BN73653 1 BUSHING 1-1/4" Male NPT x 3/4" Female NPT, Poly
Reducer, 1-1/4" MPT x 3/4" FPT, Poly

25 BN73550 1 BUSHING  Reducer, 3/4" MPT x 1/4" FPT, Poly

3230-PATRIOT SPRAYER



75.120.62 p1 5/2017

VALVE, MANIFOLD BOOM



75.120.62 p1 5/2017

VALVE, MANIFOLD BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87632830 1 SHUT-OFF VALVE  Electric Plunger, 2.2" Flange x 1"
Flange, 3/4" Full Port, Poly

2 87658829 1 MOTOR-PUMP
87658829R 1 REMAN-HYD MOTOR  3230 (7/09-)
87658829C CORE-MOTOR HYDRAULIC  Return Number

3 87271157 1 BODY
4 87271158 2 CLIP
5 87271159 1 O-RING
6 87271160 1 OUTLET
7 87271161 1 PLUNGER

3230-PATRIOT SPRAYER



75.120.63 p1 5/2017

VALVE, MANIFOLD BOOM



75.120.63 p1 5/2017

VALVE, MANIFOLD BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268840 1 VALVE  Lo-Flow Boom Shutoff
2 87271156 1 MOTOR  Assembly
3 87271157 1 BODY  4-Way, Poly
4 87271160 1 OUTLET
5 87271161 1 PLUNGER  Kit, Seat
6 87271158 2 CLIP
7 87271159 1 O-RING

3230-PATRIOT SPRAYER



75.120.69 p1 5/2017

THROTTLE VALVE PLUMBING



75.120.69 p1 5/2017

THROTTLE VALVE PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268158 1 VALVE  2" Full Port Manifold, Throttle
2 BN313773 2 CLAMP 2" Full Port 2" Flange
3 BN313772 2 GASKET 2" Full Port, EPDM 2" Flange, EPDM
4 BN318600 1 FITTING 2" Full Flange x 2" Hose Barb, Poly 2" Full Flange X

2" Hose Barb, Poly

3230-PATRIOT SPRAYER



75.120.71 p1 5/2017

VALVE, HYDRAULIC, ULTRAGLIDE, BSN YAT027065



75.120.71 p1 5/2017

VALVE, HYDRAULIC, ULTRAGLIDE, BSN YAT027065

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87717363 1 HYDRAULIC VALVE  Ultraglide
2 87720875 2 HYDRAULIC VALVE  Pressure Reducing/Relieving
3 87717371 2 SOLENOID VALVE  NORMALLY CLOSED, DOUBLE

BLOCKER
4 87717374 2 SENDER UNIT  PRESSURE, 3 PIN DEUTSCH

3230-PATRIOT SPRAYER



75.120.72 p1 5/2017

VALVE, HYDRAULIC, ULTRAGLIDE, ASN YAT027064



75.120.72 p1 5/2017

VALVE, HYDRAULIC, ULTRAGLIDE, ASN YAT027064

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84299098 1 HYDRAULIC VALVE  POWERGLIDE PLUS/ULTRAGLIDE,
CLOSED CENTER, AUTOBOOM

2 84300101 2 PILOT VALVE  SEQUENCE, EXT PILOT, INT DRAIN
3 84300103 2 ORIFICE  .062, .250-20 THREADS
4 84300100 2 CARTRIDGE  CARTRIDGE, BLOCKER, DOUBLE, -08
5 84300099 2 CARTRIDGE  CARTRIDGE, PROPORTIONAL,

REDUCING/RELIEVING, -08
6 87717374 2 SENDER UNIT  TRANSDUCER, PRESSURE, 3 PIN
7 84300098 1 CHECK VALVE  CARTRIDGE, CHECK, W/SCREEN, -10
8 84300102 4 COIL  12VDC,DN-40,DT04-2P CONN,-8
9 NSS 3 NOT SOLD SEPARAT  PLUG, 3/4"-16, O-ring Seal, Internal

Hex
10 NSS 2 NOT SOLD SEPARAT  PLUG, -2 SAE, O-ring Seal, Internal

Hex
11 NSS 2 NOT SOLD SEPARAT  PLUG, 7/16"-20, O-ring Seal, Internal

Hex

3230-PATRIOT SPRAYER



75.120.73 p1 5/2017

RESTRICTOR VALVE BREAKDOWN, "Y" STYLE, 87624339



75.120.73 p1 5/2017

RESTRICTOR VALVE BREAKDOWN, "Y" STYLE, 87624339

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87624339 1 SHUT-OFF VALVE  "Y" Style, Plunger, 2" Flange Ports
2 87658830 1 MOTOR-PUMP
3 87658834 1 SERVICE KIT  High Flow Plunger
4 87658831 1 VALVE BODY  "Y" Angled
5 87658833 1 CLIP  High Flow Motor

14463281 1 O-RING 0.984" ID x 0.139" Width Valve Motor Seal, Located
Between Motor Ref 2 And Valve Body Ref 4, Not Shown

3230-PATRIOT SPRAYER



75.120.74 p1 5/2017

BOOM PLUMBING STRAINER, 1" NPT, 50 MESH, POLY



75.120.74 p1 5/2017

BOOM PLUMBING STRAINER, 1" NPT, 50 MESH, POLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN320072 1 FILTER STRAINER  1" NPT 50 Mesh, Poly
2 87270125 2 GASKET  Strainer Gasket
3 87270126 1 SCREEN 1", 50 Mesh 50 Mesh, Includes Ref 2
3 87272055 AR FILTER 80 Mesh 80 Mesh, Stainless Steel, Includes Ref 2,

Optional, Not Shown, Used When Aim Command Is
Installed, 5 Are Required For 5 Section Booms, 6 Are
Required For 6 Section Booms, And 1 Is Required For 7
Section Booms

4 87270127 1 GASKET  Strainer Body
5 87270128 1 BODY  Strainer
6 87270129 1 NUT  Strainer
7 87270124 1 HEAD  Strainer

3230-PATRIOT SPRAYER



75.130.03 p1 5/2017

TURBO FOAMER TANK GROUP



75.130.03 p1 5/2017

TURBO FOAMER TANK GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN2390664 1 FITTING  2024 12 10
2 87271679 1 HOSE  6 X 72", HI TEMP
3 BN319011 1 FITTING  12M 8F 90 DEG
4 BN2295247 1 CHECK VALVE  Air #5003980
5 BN316060 1 FITTING  10MJ 8MP

3230-PATRIOT SPRAYER



75.130.04 p1 5/2017

FOAMER REGULATOR, PLUMBING



75.130.04 p1 5/2017

FOAMER REGULATOR, PLUMBING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87388151 1 REGULATOR  Air Pressure
2 86986803 1 GAUGE  0-30 PSI, 1/8" NPT
3 87265091 1 FITTING  1/4" NPT x 1/2" Hose Barb, 90º, Poly
4 BN1420036 1 NIPPLE  1/4" CLOSE SS
5 BN73015 1 COUPLING  1/4" NPT, Full, Stainless Steel
6 BN324303 1 LUBE NIPPLE  RED, 3/8 X 1/4 NPT, SS
7 BN324022 2 HOSE CLAMP  #8, Stainless Steel
8 BN54239 AR HOSE 12.7mm ID x 3048mm L Black-1/2 EPDM, Discharge

3230-PATRIOT SPRAYER



75.130.05 p1 5/2017

FOAMER STATION GROUP



75.130.05 p1 5/2017

FOAMER STATION GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN304328 1 VALVE 2" FP Valve w/C-Flng & T Handle BALL, 2.0 FLB,
W/T-HNDL

2 BN303204 1 GASKET 1-1/2" EPDM Gasket 2" Flange, EPDM
3 BN303199 1 CLAMP 2" Flange 2" Standard Flange
4 BN304321 1 FITTING 2" Flange x 1-1/2" 90 Degree Hose Barb Elbow 2"

Flange x 1 1/2" Hose Barb, Poly
5 BN53842 7 HOSE 38.10 mm ID Bulk Discharge
6 BN310447 2 HOSE CLAMP  #20, Stainless Steel

3230-PATRIOT SPRAYER



75.130.06 p1 5/2017

FOAMER TANK GROUP



75.130.06 p1 5/2017

FOAMER TANK GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NSS 1 NOT SOLD SEPARAT  FOAM, PLUMBING
2 87270466 1 CRADLE  FOAMER, FRONT
3 87270467 1 CRADLE  FOAMER, REAR
4 87265766 2 SUPPORT  Foam Tank
5 87265767 2 RUBBER STRIP  694mm Long x 152mm Wide x 3mm Thick
6 87270468 2 STRAP  TANK, 55 GAL.
7 87269940 2 PLATE  Mount, Support
8 87529305 4 WASHER 17.5mm ID x 56mm OD x 5mm Thk 17.5 x 56 x 5

mm CST DOR
9 87529306 4 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
10 87341861 4 BOLT Hex, M16 x 140mm, Cl 10.9 Hex, M16 x 140 CL10.9

DOR
11 86980517 4 NUT Hex, M16 - 2, Cl 8.8, DOR
12 87265768 1 SUPPORT  Plumbing, Foam Tank
13 86981496 8 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
14 86980420 4 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
15 100038 6 NUT M12 x 1.75, Cl 8
16 86980418 2 BOLT Hex, M12 - 1.75 x 20mm, Cl 8.8, DOR M12 1.75 X 20,

HH, 8.8, DOR
17 87727677 1 PUMP 12V Diaphragm, 1 GPM, 12V, Foam Transfer
18 BN310265 4 WASHER  10, Stainless Steel
19 BN310266 4 BHD LOCK NUT #10-24, Nylon, Stainless Steel
20 BN311631 4 BOLT #10 - 24 x 3/4", SST 10-24 x .75, BSH, Stainless Steel
21 248-2178 1 GROMMET 3/4" ID x 1 1/16" Groove Dia
22 86980399 4 BOLT Hex, M10 x 1.5 x 20mm, Cl 8.8, Full Thd M10-1.5 X

20, HH, 8.8, DOR
23 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
24 BN324022 4 HOSE CLAMP  #8, Stainless Steel
25 BN310448 1 HOSE CLAMP  #28, Stainless Steel
26 BN309265 1 CABLE  TIE
27 BN75913 AR TUBE  3/8 EVA

(1) Refer to 75.130.07

3230-PATRIOT SPRAYER



75.130.06 p2 5/2017

FOAMER TANK GROUP



75.130.06 p2 5/2017

FOAMER TANK GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

28 BN309785 AR HOSE  Kanaflex 390SD, 1 1/2" x 13.8'

3230-PATRIOT SPRAYER



75.130.07 p1 5/2017

FOAMER TANK PLUMBING GROUP



75.130.07 p1 5/2017

FOAMER TANK PLUMBING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87270475 1 TANK  55 Gallon, With Fittings
2 BN73730 1 ELBOW 1-1/2", Poly Straight, 1 1/2" Poly
3 BN73715 1 NIPPLE 1-1/2" Short Poly Nipple 1 1/2" Short Poly
4 BN73714 1 TEE 1-1/2" Female NPT x 1-1/2" Female NPT x 1-1/2"

Female NPT, Poly 1-1/2" NPT, Poly
5 413083A1 1 PIPE FITTING 1-1/2" Male Thread x 1-1/2" Hose Barb Hose

Barb, 1 1/2"
6 BN73716 1 BUSHING 1-1/2" Male NPT x 3/4" Female NPT, Poly 1.5 x

.75 Reducer Poly
7 BN73566 1 ELBOW 3/4" Male NPT x 3/4" Female NPT, Poly 3/4" MPT x

3/4" FPT, Poly
8 BN73565 2 NIPPLE 3/4" Male NPT x 3/4" Male NPT, Poly 3/4" Short

Pipe, Poly
9 BN324588 1 VALVE  Ball 3/4" SU Poly

10 BN324892 1 FILTER STRAINER 3/4" x 3/4" Y Strainer 3/4" FP, 40 MESH,
Y, PP

11 343436A1 1 PIPE FITTING 3/4" Male Thread x 3/8" Hose Barb 3/4" MPT
X 3/8" Hose Barb, Poly

12 BN73562 2 FITTING 3/4" Male Thread x 3/4" 90 Degree Hose Barb 3/4"
NPT x 3/4" Hose Barb, 90°, PP

13 87265598 1 FITTING  90º, 1.0MPX1.50HB/.25FP
14 BN319020 1 HOSE 0.75" ID x 21.00" Clear Vinyl
15 BN310446 2 HOSE CLAMP  #12, Stainless Steel
16 87265956 1 FITTING 3/8" Hose Barb x 3/4" Male NPT, Poly 3/8" Hose

Barb X 3/4" NPT, Poly
(1) Refer to 75.130.09

3230-PATRIOT SPRAYER



75.130.08 p1 5/2017

FOAMER, TRANSFER PUMP GROUP



75.130.08 p1 5/2017

FOAMER, TRANSFER PUMP GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87588656 1 BASE PLATE  CONCENTRATE, TANK
2 86980378 5 BOLT Hex, M8 x 1.25 x 16mm, Cl 8.8, Full Thd
3 9991588 5 NUT M8 x 1.25, Cl 8
4 BN322944 1 TANK  POLY, NATURAL
5 1547924C1 1 CAP  coolant recovery bottle
6 BN325981 1 ELBOW  1/2" MPT x 3/8" Hose Barb, Poly
7 BN50142 4 WASHER 5/16", Stainless Steel
8 BN50476 4 BOLT 5/16"-18 x 0.75", Stainless
9 BN55361 4 NUT 5/16"-18, Nylon, Stainless

10 87588655 1 BASE PLATE  TRANSFER AND SWITCH
11 87271976 1 DECAL  Transfer Pump
11 84213841 1 DECAL  Transfer Pump, Chinese
12 87727677 1 PUMP 12V Diaphragm, 1 GPM, 12V, Foam Transfer
13 BN310265 8 WASHER  10, Stainless Steel
14 BN311631 4 BOLT #10 - 24 x 3/4", SST 10-24 x .75, BSH, Stainless Steel
15 BN310266 4 BHD LOCK NUT #10-24, Nylon, Stainless Steel
16 BN310450 1 HOSE CLAMP  #3, Stainless Steel
17 BN324022 4 HOSE CLAMP  #8, Stainless Steel
18 BN72041 AR HOSE  1/4" Bulk EPDM Discharge
19 BN75913 9 TUBE  3/8 EVA

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



75.130.09 p1 5/2017

TANK 55 GALLON W/FITTINGS



75.130.09 p1 5/2017

TANK 55 GALLON W/FITTINGS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 343431A1 1 TANK  foamer group, 778D
1 87270475 1 TANK  55 Gallon, With Fittings
1 87265599 1 TANK  55 Gallon, With Bulkheads
2 87265596 1 BULKHEAD 1-1/2" x 2" Threaded EPDM Flange 1-1/2" FPT,

Drain
3 BN2403685 1 BULKHEAD  Fitting, 1" MNPT
4 406148A1 3 FITTING  bulkhead 3/4" dfpt c/w epdm gasket
5 BN314276 1 COVER  6.00, W/BREATHER

3230-PATRIOT SPRAYER



75.130.10 p1 5/2017

SPRAYBARS



75.130.10 p1 5/2017

SPRAYBARS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87696867 1 BOOM 65" Long, 7 Holes, 20/30" Nozzle Spacing Spraybar,
7 Nozzles, 20"/30" Nozzle Spacing, 65" Long

1 87696868 1 BOOM 82" Long, 5 Holes, 20/30" Nozzle Spacing Spraybar,
5 Nozzles, 20"/30" Nozzle Spacing,  82"  Long

1 87696869 1 BOOM 75" Long, 6 Holes, 20/30" Nozzle Spacing Spraybar,
6 Nozzles, 20"/30" Nozzle Spacing, 75" Long

1 87696870 1 BOOM 85" Long, 6 Holes, 20/30" Nozzle Spacing Spraybar,
6 Nozzles, 20"/30" Nozzle Spacing,  85" Long

1 87696871 1 BOOM 95" Long, 7 Holes, 20/30" Nozzle Spacing Spraybar,
7 Nozzles, 20"/30" Nozzle Spacing, 95" Long

1 87696872 1 BOOM 106" Long, 7 Holes, 20/30" Nozzle Spacing Spraybar,
7 Nozzles, 20"/30" Nozzle Spacing, 106"  Long

2 87630104 2 FITTING TWS Male End Adapter Assy - 1.315" Tube Split
Sleeve, Spraybar, Poly

3 87630103 2 FITTING  Binding Ring, Spraybar, Poly
4 87630105 2 NUT  Nut, Quick, Spraybar, Poly

3230-PATRIOT SPRAYER



75.130.11 p1 5/2017

SPRAYBARS - 90', 5 SECTION, 20 & 20/30



75.130.11 p1 5/2017

SPRAYBARS - 90', 5 SECTION, 20 & 20/30

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84159733 1 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20" Spacing X 3
Nozzle, TWS, ASM, 44-1/2" Long

1 87671762 1 BOOM 106" Long, 6 Holes, 20" Nozzle Spacing Spraybar, 6
Nozzles, 20" Nozzle Spacing, 106" Long

1 84226601 1 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20/30 X 4
Nozzle,TWS, ASM, 55" Long

1A 84226602 1 BOOM  Spraybar, 20/30 X 4 Nozzle, TWS, 55" Long
1 84226604 1 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20/30 X 5

Nozzle,TWS, ASM, 65-7/8" Long
1A 84226606 1 BOOM  Spraybar, 20/30 X 5 Nozzle, TWS, 65-7/8" Long

1 84226605 1 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20/30 X 8
Nozzle,TWS, ASM, 115-1/2" Long

1A 84226607 1 BOOM  Spraybar, 20/30 X 8 Nozzle, TWS, 115-1/2" Long
1 87696872 1 BOOM 106" Long, 7 Holes, 20/30" Nozzle Spacing Spraybar,

7 Nozzles, 20"/30" Nozzle Spacing, 106"  Long
1A 87673497 1 BOOM  Spraybar, 20/30, Spacing  x 7 Nozzle, TWS, 106"

Long
2 87630104 2 FITTING TWS Male End Adapter Assy - 1.315" Tube Split

Sleeve, Spraybar, Poly
3 87630103 2 FITTING  Binding Ring, Spraybar, Poly
4 87630105 2 NUT  Nut, Quick, Spraybar, Poly

3230-PATRIOT SPRAYER



75.130.12 p1 5/2017

SPRAYBARS - 90' & 100', 6 SECTION, 20



75.130.12 p1 5/2017

SPRAYBARS - 90' & 100', 6 SECTION, 20

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84159733 1 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20 X 3, TWS,
ASM

1A {84159734} 1 Spraybar, 20 X 3, TWS
1 87671762 1 BOOM 106" Long, 6 Holes, 20" Nozzle Spacing Spraybar, 6

Nozzles, 20" Nozzle Spacing, 106" Long
1A {87628393} 1 Spraybar, 20 X 6, TWS

1 87671763 1 BOOM 85" Long, 5 Holes, 20" Nozzle Spacing Spraybar, 5
Nozzles, 20" Nozzle Spacing, 85" Long

1A {87628392} 1 Spraybar, 20 X 5, TWS
1 87671764 1 BOOM 64-1/2" Long, 4 Holes, 20" Nozzle Spacing Spraybar,

4 Nozzles, 20" Nozzle Spacing, 65" Longl
1A 87628391 1 CROSSBAR  Spraybar, 20 X 4, TWS

2 87630104 2 FITTING TWS Male End Adapter Assy - 1.315" Tube Split
Sleeve, Spraybar, Poly

3 87630103 2 FITTING  Binding Ring, Spraybar, Poly
4 87630105 2 NUT  Nut, Quick, Spraybar, Poly

3230-PATRIOT SPRAYER



75.130.13 p1 5/2017

SOLENOID GROUP, CENTER SECTION



75.130.13 p1 5/2017

SOLENOID GROUP, CENTER SECTION

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN307938 2 VALVE  1/4 NPT
2 BN2399411 2 ADAPTER  Elbow, 1/4" MPT x 3/8" OD Tube, Push Lock

Fitting
3 86986808 2 NIPPLE  1/4" Short, Poly
4 86986810 1 FITTING  Hosebarb, 3/8" X 1/4" NPT
5 86986807 1 TEE  1/4" Poly
6 BN324022 4 HOSE CLAMP  #8, Stainless Steel
7 BN324009 1 TEE  ALL 1/2" HB, POLY
8 BN317051 8 BOLT  6-32 X 1.25"
9 87529123 4 WASHER 0.16" ID x 0.38" OD x 0.05" Thk 0.156 x 0.375 x

0.049 CST DOR
10 BN317053 8 LOCK NUT  6-32 nylon lock

3230-PATRIOT SPRAYER



75.130.14 p1 5/2017

FOAMER DROP GROUP



75.130.14 p1 5/2017

FOAMER DROP GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NSS 1 NOT SOLD SEPARAT  CHAMBER GRP, LH FOAM MIX
1 1 NSS 1 NOT SOLD SEPARAT  CHAMBER GRP, RH FOAM MIX
2 BN310939 1 FITTING 2" Male Thread x 1-1/4" 90 Degree Hose Barb 2"

Hose Barb x 1-1/4" Hose Barb, 90 DEG, Poly
3 87266611 1 HOSE  Foam Drop, 2" x 16"
4 BN2403252 1 BELL  Foam Marker
5 BN310449 4 CLAMP 50mm - 65mm #32, Stainless Steel
6 BN320156 2 HOSE CLAMP  #24, Stainless Steel
7 BN324022 1 HOSE CLAMP  #8, Stainless Steel
8 BN50254 4 BOLT 3/8"-16 x 1", Stainless
9 BN50146 4 WASHER 3/8", Stainless

10 BN50759 4 LOCK NUT 3/8"-16, Nylon, Stainless
11 87268240 1 HOSE 0.50" ID EPDM
12 87268239 1 TUBE 0.375" DIA Synflex, 3/8" x 33'
13 BN310394 1 HOSE 1.31" ID 1-1/4" Suction

(1) Refer to 75.130.16

3230-PATRIOT SPRAYER



75.130.16 p1 5/2017

CHAMBER GROUP



75.130.16 p1 5/2017

CHAMBER GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87266740 1 PLATE  Foamer Chamber
2 BN21276 2 CLAMP  2 1/2" Muffler
3 BN305269 3 COUPLING  1-1/4"
4 BN307636 4 CHAMBER  Foam Mixing
5 87743696 5 FITTING  1-1/4" NPT X 1-1/4" Hose Barb, Poly
6 BN2399412 6 ADAPTER  Tube MC38038
7 1 87666448 7 VENTURI  Solenoid Assembly, LH
7 2,1 87663822 7 VENTURI  Solenoid Assembly, RH
8 3 BN2292088 8 AIR INTAKE TUBE  Air, Synflex 3/8" Black, Bulk
9 87529237 9 WASHER 0.41" ID x 0.81" OD x 0.07" Thk 0.406 x 0.812 x

0.065, HTS, DOR, HDN
10 87343970 10 NUT 3/8"-16, G8, DOR

(1) Refer to 75.130.27
(2) Not Shown
(3) Cut 15" from bulk roll

3230-PATRIOT SPRAYER



75.130.16 02 p1 5/2017

FOAM MARKER CHAMBER ASSEMBLY



75.130.16 02 p1 5/2017

FOAM MARKER CHAMBER ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

0 BN307636 1 CHAMBER  Foam Mixing
1 21965 1 SCREEN  foamhead - 3/8"
2 BN313211 1 NIPPLE  Hex, 1-1/4"
3 21964 1 HOUSING  foamhead - base
4 21966 1 GASKET  foamhead
5 21967 1 HOUSING  foamhead - top
6 NSS 6 NOT SOLD SEPARAT  10-24 x 7/8" SS Screw
7 NSS 6 NOT SOLD SEPARAT  10-24 SS Nyloc Nut

3230-PATRIOT SPRAYER



75.130.17 p1 5/2017

CHAMBER GROUP, DUAL DROP



75.130.17 p1 5/2017

CHAMBER GROUP, DUAL DROP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN311011 1 VALVE 1-1/4" NPT Female;  Full Port 3-Way, 1-1/4" NPT
2 BN73663 1 ELBOW 90 Degree Elbow, 1-1/4" Male NPT x 1-1/4" Hose

Barb, Poly 1-1/4" NPT x 1-1/4" Hose Barb, 90°, Poly
3 BN310447 2 HOSE CLAMP  #20, Stainless Steel
4 BN310939 1 FITTING 2" Male Thread x 1-1/4" 90 Degree Hose Barb 2"

Hose Barb x 1-1/4" Hose Barb, 90 DEG, Poly
5 87266611 1 HOSE  Foam Drop, 2" x 16"
6 BN310449 2 CLAMP 50mm - 65mm #32, Stainless Steel
7 BN2403252 1 BELL  Foam Marker
8 BN319919 2 U-BOLT  Sq. Bend 2.06 ID x 3/8
9 BN50759 4 LOCK NUT 3/8"-16, Nylon, Stainless

10 BN322089 1 HOSE 1.25" ID x 32.00" Type K
11 BN313193 1 MOUNTING PARTS  Inner Boom Foam Drop Bracket

3230-PATRIOT SPRAYER



75.130.18 p1 5/2017

NOZZLE, DUAL WILGER



75.130.18 p1 5/2017

NOZZLE, DUAL WILGER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN325221 1 NOZZLE  Dual, Wilger
2 84153116 1 BODY  nozzle, diaphragm style
3 84153112 1 DIAPHRAGM
4 84153113 1 MODULE  shut-off
5 84153115 1 O-RING 0.484" ID x 0.139" Width #206 Class 5
6 84153114 1 END  body, diaphragm style
7 84153117 1 LOCK U-Clip 302SS u-clip
8 84157747 1 SCREEN Inter-Body Strainer Assy, 80 M strainer assy,

interbody 80 mesh
9 84244013 2 PLUG Plug,Cap-Black,w/ O-ring Cap, W/ O-Ring

10 8408 2 O-RING 13 mm x 3 mm Nozzle Seal Como-Jet

3230-PATRIOT SPRAYER



75.130.19 p1 5/2017

NOZZLE, SINGLE WILGER



75.130.19 p1 5/2017

NOZZLE, SINGLE WILGER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84484761 1 NOZZLE  Wilger, Single, Complete
2 BN325222 1 NOZZLE  Single Wilger, Includes Ref 5 - 7
3 84244013 1 PLUG Plug,Cap-Black,w/ O-ring Combo-Jet Cap, Black
4 8408 1 O-RING 13 mm x 3 mm Nozzle Seal Combo-Jet
5 84153114 1 END  Body, Diaphragm Style
6 87270668 1 DIAPHRAGM  Shut-Off Module
7 87270667 1 MODULE  Shut-Off

3230-PATRIOT SPRAYER



75.130.20 p1 5/2017

NOZZLE WILGER, SADDLE



75.130.20 p1 5/2017

NOZZLE WILGER, SADDLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN325220 1 SADDLE 1" Pipe , 3/8" Inlet Wilger, Incl 2 - 8
2 84153115 1 O-RING 0.484" ID x 0.139" Width #206 Class 5
3 236535 1 O-RING 0.103" Thk x 0.362" ID, -110, Cl 6, 90 Duro
4 84153117 1 LOCK U-Clip 302SS U-Clip
5 84153119 1 BODY 1" Pipe SADDLE BACKSTRAP
6 87682408 2 SCREW Pan, #10 - 24 x 7/8" #10-24 x 7/8 SS
7 84542360 2 NUT  10-24, NLN, Stainless Steel
8 84153118 1 BODY 1" Pipe , 3/8" Inlet saddle, 3/8" inlet

3230-PATRIOT SPRAYER



75.130.20 02 p1 5/2017

WILGER, INTEGRATED SADDLE/NOZZLE BREAKDOWN



75.130.20 02 p1 5/2017

WILGER, INTEGRATED SADDLE/NOZZLE BREAKDOWN

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84484760 1 NOZZLE  Wilger Integrated Saddle Nozzle, Complete
2 84497843 1 SADDLE 1" Pipe, 3/8" Inlet CRII Hinged Saddle Body
3 8408 1 O-RING 13 mm x 3 mm Nozzle Seal Combo-Jet
4 84244013 1 PLUG Plug,Cap-Black,w/ O-ring Cap Plug, Combo-Jet
5 87718926 2 PLUG Adapter Adapter, Combo-Clip And Plug
6 84153115 2 O-RING 0.484" ID x 0.139" Width Buna N, #206
7 84525946 1 CLAMP 1" Hinged Saddle Nozzle
8 84497871 1 SCREW #10-24x1/2 SS 10-24 x 5/8 SS
9 84542360 1 NUT  10-24, SS

10 236535 1 O-RING 0.103" Thk x 0.362" ID, -110, Cl 6, 90 Duro Buna N,
#110

11 84497832 1 PIN #10 X 5/8" Philips Saddle Hinge Pin
12 84153117 2 LOCK U-Clip 302SS

3230-PATRIOT SPRAYER



75.130.21 p1 5/2017

ARAG NOZZLE-5-WAY WET 1" PIPE



75.130.21 p1 5/2017

ARAG NOZZLE-5-WAY WET 1" PIPE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 BN318947 1 NOZZLE  5 Way Wet 1 Pipe
2 84136647 1 COLLAR CLAMP
3 84136646 1 PIN  NOZZLE BODY CLAMP
4 BN325792 1 DIAPHRAGM
5 84152618 1 CHECK VALVE
6 84136663 1 O-RING  NOZZLE SELECTOR SPACER
7 84152620 1 SPACER  NOZZLE, BODY, SELECTOR
8 BN325791 1 CLIP  RETAINING
9 84152989 2 O-RING  PIVOT

10 84136669 1 NOZZLE CAP  BODY SELECTOR END
11 BN325790 1 SELECTOR  FIVE WAY
12 84136670 1 GASKET  NOZZLE CAP
13 BN319276 5 NOZZLE  BLANK CAP
14 BN319275 1 NOZZLE  HOLDER 5 WAY
15 47372449 1 SCREW Phil Pan Hd, M6 x 25mm, Full Thd, SST M6 X 25

P/HD C/R-H FULL SST PLN
16 BN325788 1 O-RING  WET BOOM
17 87582904 1 NUT  M6 SST PLN
18 BN325787 1 BODY  NOZZLE

(1) Includes Ref. 1 - 17

3230-PATRIOT SPRAYER



75.130.22 p1 5/2017

NOZZLE, 20-30, 5 WAY, 120



75.130.22 p1 5/2017

NOZZLE, 20-30, 5 WAY, 120

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 BN318947 97 NOZZLE  5-Way, Wet 1 Pipe
2 87718926 6 PLUG Adapter Saddle Blank, Wilger
3 BN325220 6 SADDLE 1" Pipe , 3/8" Inlet Wilger, (Not Shown)

(1) Refer to 75.130.21

3230-PATRIOT SPRAYER



75.130.23 p1 5/2017

NOZZLE, 20-30, COMBO, 120



75.130.23 p1 5/2017

NOZZLE, 20-30, COMBO, 120

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 BN325220 103 SADDLE 1" Pipe , 3/8" Inlet C-R, WILGER
2 2 BN325221 72 NOZZLE  DUAL WILGER, C-R AIM
3 87718926 6 PLUG Adapter Saddle Blank, Wilger
4 BN325222 25 NOZZLE  Single Wilger C-R W 41111-00

(1) Refer to 75.130.20
(2) Refer to 75.130.18

3230-PATRIOT SPRAYER



75.130.24 p1 5/2017

WILGER, 5-WAY NOZZLE



75.130.24 p1 5/2017

WILGER, 5-WAY NOZZLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84484763 1 NOZZLE  Wilger, 5-Way
2 84497865 1 TURRET  Turret, Diaphram Style
3 84497866 5 OUTLET  Radiallock Turret
4 84244013 5 PLUG Plug,Cap-Black,w/ O-ring Cap, Combo-Jet Black
5 8408 5 O-RING 13 mm x 3 mm Combo-Jet, Buna N, 13 x 3MM
6 49861 5 O-RING 0.103" Thk x 0.362" ID, -110, Cl 5, 75 Duro
7 87270667 1 MODULE  Shut-Off
8 87270668 1 DIAPHRAGM  Fairprene
9 84497869 1 RING Locking Hub Lock Ring

10 84497868 1 HUB  Hub Turret
11 84497867 1 SPRING CLIP  Spring Clip
12 9825518 2 O-RING 0.103" Thk x 1.049" ID, -121, Cl 5, 75 Duro Buna N,

#121
13 84497855 1 SCREEN  Body Screen

3230-PATRIOT SPRAYER



75.130.25 p1 5/2017

MODULE, SHUT-OFF



75.130.25 p1 5/2017

MODULE, SHUT-OFF

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270667 1 MODULE  Shut-Off
2 87270668 1 DIAPHRAGM  FAIRPRENE

3230-PATRIOT SPRAYER



75.130.27 p1 5/2017

VENTURI, SOLENOID ASSY



75.130.27 p1 5/2017

VENTURI, SOLENOID ASSY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN2399403 1 ADAPTER  1/4" MPT x 3/8" OD Tube, Push Lock Fitting
2 86986807 1 TEE  1/4" Poly
3 BN2399411 1 ADAPTER  Elbow, 1/4" MPT x 3/8" OD Tube, Push Lock

Fitting
4 87269827 1 VENTURI  Foamer Assembly Poly
5 BN307938 1 VALVE  SOLENOID, 1/4 NPT
6 BN324008 1 FITTING  1/4" NPT x 1/2" Hose Barb, Poly
7 515-23365 1 CLAMP 1 7/16", Insul, 3/8" Bolt
8 87272755 1 SPACER  3 x 38 x 100, Poly
9 BN319919 1 U-BOLT  Sq. Bend 2.06 ID x 3/8

10 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless

3230-PATRIOT SPRAYER



75.130.33 p1 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20



75.130.33 p1 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323957 20 BRACKET  Spraybar Mount
2 BN319918 4 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" SQ BND 1.31

IDX3/8
3 BN50759 8 LOCK NUT 3/8"-16, Nylon, Stainless
4 BN67054 26 CLAMP  1.315OD
5 BN309483 26 PLATE  TOP
6 BN67050 52 BOLT 1/4"-20 X 3.00", Stainless Steel
7 BN55359 52 LOCK NUT 1/4"-20, SS
8 47650282 20 U-BOLT  SQ Shape, M10 THD, 82L x 62W
9 87562807 4 BRACKET, SUPPORTING  SPRAYBAR

10 1 84159733 6 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20X3,TWS,ASM
11 1 87671762 6 BOOM 106" Long, 6 Holes, 20" Nozzle Spacing Spraybar, 6

Nozzles, 20" Nozzle Spacing, 106" Long
12 84181302 24 SEALING RING  SEALRING 1-5/16 X 1-9/16 CL 5 RECT

SEAL
13 87630099 10 PLUG 1" SST Flange Cap For Spraybar, Poly
14 87630102 14 FITTING Adapter Coupler Body - TWS X 1 1/4" NPT FE

CPLG,1.25FP,1.83AT,1TWS,PP
15 BN73657 7 FITTING 1-1/4" Male NPT x 1" Hose Barb, Poly 1-1/4" NPT x

1" Hose Barb, Poly
16 BN2296590 4 90 ELBOW  1-1/4" MPT x 1" Hose Barb, Poly
17 BN310447 22 HOSE CLAMP  #20
18 BN73656 3 NIPPLE 1-1/4" Male NPT x 1" Male NPT, Poly 1.25 X 1

POLY
19 BN73629 5 TEE  1POLY PIPE
20 BN53476 7 FITTING 1" Male NPT x 1" Hose Barb, Poly POLY 1 NPT X 1

HS
21 BN67315 2 FITTING 1" Male Thread x 1-1/4" 90 Degree Hose Barb 1"

NPT x 1-1/4" Hose Barb, Poly
22 BN320156 2 HOSE CLAMP  #24, Stainless Steel

(1) Refer to 75.130.11

3230-PATRIOT SPRAYER



75.130.33 p2 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20



75.130.33 p2 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

23 BN53475 2 ELBOW 90 Degree Elbow, 1" Male NPT x 1" Hose Barb,
Poly 1" NPT x 1" Hose Barb, Poly

24 BN73575 2 FITTING  3/4 X1 SHK X90
25 BN73649 2 NIPPLE 1" x 3/4" Poly Reducing Nipple 1 X 3/4 POLY
26 BN53479 29.8' HOSE 1.00" ID BULK EPDM Discharge
27 BN29563 1.75' HOSE  BULK - 1.25 EPDM, DISCHARGE
28 84265002 2 RETAINER  RETAINER, HOSE
29 BN310448 2 HOSE CLAMP  #28, Stainless Steel
30 87630100 AR REDUCER FITTING QN 1" SST x 3/4" NPT FE Adapter 1

TWS .75 FPPP
31 87630098 AR 45 ELBOW QN Hose Shank - 1" SST x 1 1/4" Sweep 45

Degree

3230-PATRIOT SPRAYER



75.130.34 p1 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20/30



75.130.34 p1 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20/30

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323957 20 BRACKET  Spraybar Mount
2 BN319918 4 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" SQ BND 1.31

IDX3/8
3 BN50759 48 LOCK NUT 3/8"-16, Nylon, Stainless
4 BN67054 26 CLAMP  1.315OD
5 BN309483 26 PLATE  TOP
6 BN67050 52 BOLT 1/4"-20 X 3.00", Stainless Steel
7 BN55359 52 LOCK NUT 1/4"-20, SS
8 BN319919 20 U-BOLT  SQ BND 2.06 IDX3/8
9 87562807 4 BRACKET, SUPPORTING  SPRAYBAR

10 1 84226604 1 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20/30 X 5, TWS,
ASM

11 1 84226601 5 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20/30 X 4, TWS,
ASM

12 1 84226605 4 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20/30 X 8, TWS,
ASM

13 1 87696872 2 BOOM 106" Long, 7 Holes, 20/30" Nozzle Spacing Spraybar,
7 Nozzles, 20"/30" Nozzle Spacing, 106"  Long

14 84181302 30 SEALING RING  SEALRING 1-5/16 X 1-9/16 CL 5 RECT
SEAL

15 87630102 10 FITTING Adapter Coupler Body - TWS X 1 1/4" NPT FE
CPLG,1.25FP,1.83AT,1TWS,PP

16 87630099 10 PLUG 1" SST Flange Cap For Spraybar, Poly
17 BN2296590 4 90 ELBOW  1-1/4" MPT x 1" Hose Barb, Poly
18 BN310447 8 HOSE CLAMP  #20,304 SS
19 87630101 3 FITTING Tee, PP 1-1/4" MPT x  1-1/4" MPT x  1-1/4 Hose

Barb, Poly
20 87630096 4 FITTING QN Hose Shank - 1" SST X 1 1/4" Straight Shank

STR,1TWS1.25HB,PP
21 BN320156 10 HOSE CLAMP  #24, Stainless Steel
22 BN73649 4 NIPPLE 1" x 3/4" Poly Reducing Nipple 1 X 3/4 POLY

(1) Refer to 75.130.11

3230-PATRIOT SPRAYER



75.130.34 p2 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20/30



75.130.34 p2 5/2017

SPRAYBAR PLUMBING, TWS, 90', 5 SECTION, 20/30

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

23 BN73629 2 TEE  1POLY PIPE
24 BN53476 4 FITTING 1" Male NPT x 1" Hose Barb, Poly POLY 1 NPT X 1

HS
25 BN73742 2 ELBOW  90D,X1 POLY
26 BN321509 2 FITTING  100MPT X 125HS
27 BN53479 24.64 HOSE 1.00" ID BULK EPDM Discharge
28 BN29563 6.4' HOSE  BULK - 1.25 EPDM, DISCHARGE
29 84265002 2 RETAINER  RETAINER, HOSE
30 BN310448 2 HOSE CLAMP  #28, Stainless Steel
31 87630100 AR REDUCER FITTING QN 1" SST x 3/4" NPT FE Adapter 1

TWS .75 FPPP
32 87630098 AR 45 ELBOW QN Hose Shank - 1" SST x 1 1/4" Sweep 45

Degree

3230-PATRIOT SPRAYER



75.130.35 p1 5/2017

SPRAYBAR PLUMBING, TWS, 90' & 100', 6 SECTION, 20



75.130.35 p1 5/2017

SPRAYBAR PLUMBING, TWS, 90' & 100', 6 SECTION, 20

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN323957 20 BRACKET  Spraybar Mount
2 BN319918 4 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" SQ BND 1.31

IDX3/8
3 BN50759 48 LOCK NUT 3/8"-16, Nylon, Stainless 90' Boom
3 BN50759 52 LOCK NUT 3/8"-16, Nylon, Stainless 100' Boom
4 BN67054 26 CLAMP  1.315OD, 90' Boom
4 BN67054 28 CLAMP  1.315OD, 100' Boom
5 BN309483 26 PLATE  TOP, 90' Boom
5 BN309483 28 PLATE  TOP, 100' Boom
6 BN67050 52 BOLT 1/4"-20 X 3.00", Stainless Steel 90' Boom
6 BN67050 56 BOLT 1/4"-20 X 3.00", Stainless Steel 100' Boom
7 BN55359 52 LOCK NUT 1/4"-20, SS 90' Boom
7 BN55359 56 LOCK NUT 1/4"-20, SS 100' Boom
8 BN319919 20 U-BOLT  SQ BND 2.06 IDX3/8, 90' Boom
8 BN319919 22 U-BOLT  SQ BND 2.06 IDX3/8, 100' Boom
9 1 84159733 4 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20 X 3,TWS,

ASM, 90' BOOM
9 1 84159733 2 BOOM 20/30" Nozzle Spacing SPRAYBAR, 20 X 3,TWS,

ASM, 100' BOOM
10 1 87671762 4 BOOM 106" Long, 6 Holes, 20" Nozzle Spacing Spraybar, 6

Nozzles, 20" Nozzle Spacing, 106" Long, 90' BOOM
10 1 87671762 6 BOOM 106" Long, 6 Holes, 20" Nozzle Spacing Spraybar, 6

Nozzles, 20" Nozzle Spacing, 106" Long, 100' BOOM
11 1 87671763 2 BOOM 85" Long, 5 Holes, 20" Nozzle Spacing Spraybar, 5

Nozzles, 20" Nozzle Spacing, 85" Long
12 1 87671764 2 BOOM 64-1/2" Long, 4 Holes, 20" Nozzle Spacing Spraybar,

4 Nozzles, 20" Nozzle Spacing, 65" Long
13 84181302 24 SEALING RING  SEALRING 1-5/16 X 1-9/16 CL 5 RECT

SEAL
(1) Refer to 75.130.12

3230-PATRIOT SPRAYER



75.130.35 p2 5/2017

SPRAYBAR PLUMBING, TWS, 90' & 100', 6 SECTION, 20



75.130.35 p2 5/2017

SPRAYBAR PLUMBING, TWS, 90' & 100', 6 SECTION, 20

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

14 87630102 12 FITTING Adapter Coupler Body - TWS X 1 1/4" NPT FE
CPLG,1.25FP,1.83AT,1TWS,PP

15 87630099 12 PLUG 1" SST Flange Cap For Spraybar, Poly
16 BN73649 4 NIPPLE 1" x 3/4" Poly Reducing Nipple 1 X 3/4 POLY
17 BN73629 6 TEE  1POLY PIPE
18 BN53476 10 FITTING 1" Male NPT x 1" Hose Barb, Poly POLY 1 NPT X 1

HS
19 BN2296590 6 90 ELBOW  1-1/4" MPT x 1" Hose Barb, Poly
20 BN73575 2 FITTING  3/4 X1 SHK X90
21 BN73656 2 NIPPLE 1-1/4" Male NPT x 1" Male NPT, Poly 1.25 X 1

POLY
22 BN73657 4 FITTING 1-1/4" Male NPT x 1" Hose Barb, Poly 1-1/4" NPT x

1" Hose Barb, Poly
23 BN53475 2 ELBOW 90 Degree Elbow, 1" Male NPT x 1" Hose Barb,

Poly 1" NPT x 1" Hose Barb, Poly
24 BN310447 24 HOSE CLAMP  #28, 304 SS
25 BN53479 61.6' HOSE 1.00" ID BULK EPDM Discharge
26 87562807 4 BRACKET, SUPPORTING  SPRAYBAR, 90' Boom
26 87562807 6 BRACKET, SUPPORTING  SPRAYBAR, 100' Boom
27 BN324890 2 ELBOW  90, 1.25 NPT STRT
28 BN73659 2 FITTING  NIPPLE 1 1/4 X PIPE POLY
29 BN73662 2 TEE  1-1/4", Poly
30 BN73653 2 BUSHING 1-1/4" Male NPT x 3/4" Female NPT, Poly

Reducer, 1-1/4" MPT x 3/4" FPT, Poly
31 BN73550 2 BUSHING  3/4 X 1/4 RED. POLY
32 84265002 2 RETAINER  RETAINER, HOSE
33 BN310448 2 HOSE CLAMP  #28, Stainless Steel
34 87630098 AR 45 ELBOW QN Hose Shank - 1" SST x 1 1/4" Sweep 45

Degree
35 87630100 AR REDUCER FITTING QN 1" SST x 3/4" NPT FE Adapter 1

TWS .75 FPPP

3230-PATRIOT SPRAYER



SECTION INDEX

ACCESSORIES

SECTION INDEX

ACCESSORIES

88.075.01 3" FRONT FILL DIA KIT

88.075.02 2" FRONT FILL DIA KIT

88.100.01 TOOL BOX, PORTABLE

88.100.02 MIRROR ASSEMBLY, MANUAL

88.100.03 ELECTRIC MIRROR

88.100.04 MIRROR GROUP, BOOM

88.100.05 ROADSIDE EMERGENCY KIT

88.100.06 KIT, BOOM RH OUTER 90 REPLACEMENT

88.100.07 KIT, BOOM LH OUTER 90 REPLACEMENT



 



88.075.01 p1 5/2017

3" FRONT FILL DIA KIT



88.075.01 p1 5/2017

3" FRONT FILL DIA KIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 47424958 1 SERVICE KIT
2 47422550 1 MOUNT  Front Fill
2 47421018 1 VALVE 3" Flange x 3" Male Adapter Stubby
2 BN50948 2 BOLT Hex, 3/8" - 16 x 2 1/2", Stainless Not Shown
3 BN321073 4 GASKET 3" Flange, EPDM
4 47493723 2 MOUNT
5 87021162 3 CLAMP 88.9mm, Coat, 8.7mm Bolt Hole, P Type
6 87529316 3 WASHER 9mm ID x 21mm OD x 2.5mm Thk
7 86980514 3 LOCK NUT Hex, M8, Cl 8, DOR
8 86980380 3 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
9 84567648 1 MOUNT

10 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk
11 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
12 86980400 4 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
13 BN2393384 1 CAP
14 416624A1 1 ROPE
15 BN321071 1 FITTING 3" Flange x 3" Hose Barb Tee
16 BN321074 3 CLAMP 101.6mm
17 BN321082 1 FITTING 3" Flange x 3" 90 Degree Hose Barb Elbow
18 BN2403395 4 CLAMP
19 86980381 1 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
20 84283082 1 FITTING 3" Flange x 3" 45 Degree Hose Barb Elbow
21 47449368 1 HOSE
22 306132C1 1 CABLE TIE 14.5" L

3230-PATRIOT SPRAYER



88.075.02 p1 5/2017

2" FRONT FILL DIA KIT



88.075.02 p1 5/2017

2" FRONT FILL DIA KIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 47424716 1 SERVICE KIT  Includes Ref 2-22
2 47428080 1 MOUNT
3 BN313772 1 GASKET 2" Full Port, EPDM
4 47421490 1 FITTING 2" Full Port Flange x 2" 45 Degree Hose Barb

Elbow
5 BN303199 1 CLAMP 2" Flange
6 47493723 2 MOUNT
7 87021162 3 CLAMP 88.9mm, Coat, 8.7mm Bolt Hole, P Type
8 87529316 3 WASHER 9mm ID x 21mm OD x 2.5mm Thk
9 86980514 3 LOCK NUT Hex, M8, Cl 8, DOR

10 86980380 3 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
11 84567648 1 MOUNT
12 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk
13 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
14 86980400 4 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
15 BN22901 1 DUST CAP 2" Cam Lever Dust Cap
16 47452121 1 HOSE
17 416624A1 1 ROPE
18 BN310449 4 CLAMP 50mm - 65mm
19 86980381 1 BOLT Hex, M8 x 1.25 x 30mm, Cl 8.8
20 BN73781 1 FITTING 2" Male NPT x 2" Hose Barb, Poly
21 BN73793 2 ELBOW 45 Degree Elbow, 2" Female NPT x 2" Female NPT,

Poly
22 306132C1 1 CABLE TIE 14.5" L

3230-PATRIOT SPRAYER



88.100.01 p1 5/2017

TOOL BOX, PORTABLE



88.100.01 p1 5/2017

TOOL BOX, PORTABLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 A181436 1 TOOL BOX  Steel
2 A181434 1 SUPPORT  Mount, Toolbox
3 87528989 2 WASHER 12.2mm ID x 30mm OD x 2.5mm Thk M12 x 30 x

2.5 DOR
4 100038 5 NUT M12 x 1.75, Cl 8
5 86980420 3 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
6 87267627 1 BRACKET, SUPPORTING
7 87272805 1 BRACKET, SUPPORTING
8 86981496 3 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk

3230-PATRIOT SPRAYER



88.100.02 p1 5/2017

MIRROR ASSEMBLY, MANUAL



88.100.02 p1 5/2017

MIRROR ASSEMBLY, MANUAL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84136659 1 MOUNT  MIRROR, RH
2 87350494 2 MIRROR ASSY. 240mm x 329mm Manual Head
3 100038 4 NUT M12 x 1.75, Cl 8
4 86980423 4 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8, Full Thd
5 BN320147 4 GROMMET  2 X 3/4 X 7/16
6 87529310 4 WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4

mm, HDN, DOR
7 84136660 1 MOUNT  MIRROR, LH
8 BN320164 4 BUSHING  MIRROR, BRACKET
9 BN320165 8 WASHER  MIRROR, BRACKET

3230-PATRIOT SPRAYER



88.100.03 p1 5/2017

ELECTRIC MIRROR



88.100.03 p1 5/2017

ELECTRIC MIRROR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84241580 1 MOUNT  Mirror, RH
84136659 1 MOUNT  Mirror, RH

2 87363066 2 MIRROR 238mm x 328mm Head, Electrical
3 100038 4 NUT M12 x 1.75, Cl 8
4 86980423 4 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8, Full Thd
5 BN320147 4 GROMMET  2 X 3/4 X 7/16
6 87529310 4 WASHER 13.5mm ID x 28mm OD x 4mm Thk
7 84241578 1 MOUNT  Mirror, LH

84136660 1 MOUNT  Mirror, LH
8 BN320164 4 BUSHING  Mirror, Bracket
9 BN320165 8 WASHER  Mirror, Bracket

10 280627A1 1 SWITCH, MIRROR ADJUS  Power
11 87272132 1 WIRE HARNESS  Mirror, LH / RH
12 84357618 1 HARNESS  Mirror Extension

3230-PATRIOT SPRAYER



88.100.04 p1 5/2017

MIRROR GROUP, BOOM



88.100.04 p1 5/2017

MIRROR GROUP, BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84161902 2 MOUNT  MIRROR
2 87268397 2 MIRROR  Head, R450 mm
3 84161898 2 MOUNTING PLATE
4 86980515 4 NUT Hex, M10 x 1.5, Cl 8.8, DOR
5 86980408 4 BOLT Hex, M10 x 1.5 x 80mm, Cl 8.8
6 86980410 4 BOLT Hex, M10 x 100mm, Cl 8.8 M10 1.5 X 100, 8.8, DOR

3230-PATRIOT SPRAYER



88.100.05 p1 5/2017

ROADSIDE EMERGENCY KIT



88.100.05 p1 5/2017

ROADSIDE EMERGENCY KIT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NSS 1 NOT SOLD SEPARAT  PACKAGE, FIRE EXTINGUISHER
2 BN2291175 1 FIRST AID KIT  #35
3 BN7138016A 1 HOSE KIT 0.38" ID x 50.00" KIT, AIR 3/8 X 50

(1) Refer to 05.102.01

3230-PATRIOT SPRAYER



88.100.06 p1 5/2017

KIT, BOOM RH OUTER 90 REPLACEMENT



88.100.06 p1 5/2017

KIT, BOOM RH OUTER 90 REPLACEMENT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84155010 1 SERVICE KIT  Includes 2 - 13
2 87683498 1 BOOM
3 87272614 6 WASHER 17.5mm ID x 38.1mm OD x 3.18mm Thk
4 87272899 1 BUSHING 15.89mm ID x 25.21mm OD x 68mm L
5 86980451 1 BOLT Hex, M16 x 130mm, Cl 8.8
6 87341861 1 BOLT Hex, M16 x 140mm, Cl 10.9
7 87310607 2 WASHER 17.5mm ID x 34mm OD x 5mm Thk
8 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR
9 87706358 2 HOSE 38.10 mm ID

10 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
11 BN50779 4 BOLT 5/16"-18 X 1.00", EH, DOR
12 87265981 1 ROLLER 31.75mm OD x 48mm L
13 84155011 1 INSTRUCTION

3230-PATRIOT SPRAYER



88.100.07 p1 5/2017

KIT, BOOM LH OUTER 90 REPLACEMENT



88.100.07 p1 5/2017

KIT, BOOM LH OUTER 90 REPLACEMENT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84155006 1 SERVICE KIT  Includes 2 - 13
2 87683496 1 BOOM
3 87272614 6 WASHER 17.5mm ID x 38.1mm OD x 3.18mm Thk
4 87272899 1 BUSHING 15.89mm ID x 25.21mm OD x 68mm L
5 86980451 1 BOLT Hex, M16 x 130mm, Cl 8.8
6 87341861 1 BOLT Hex, M16 x 140mm, Cl 10.9
7 87310607 2 WASHER 17.5mm ID x 34mm OD x 5mm Thk
8 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR
9 87706358 2 HOSE 38.10 mm ID

10 BN50057 4 LOCK NUT Lock, 5/16"-18, Stainless Steel
11 BN50779 4 BOLT 5/16"-18 X 1.00", EH, DOR
12 87265981 1 ROLLER 31.75mm OD x 48mm L
13 84155009 1 INSTRUCTION

3230-PATRIOT SPRAYER



SECTION INDEX

PLATFORM, CAB, BODYWORK AND DECALS

SECTION INDEX

PLATFORM, CAB, BODYWORK AND DECALS

90.100.01 HOOD GROUP, FRONT

90.100.02 HOOD MOUNT GROUP, ENGINE, FRONT & REAR

90.100.03 HOOD GROUP, ENGINE, TOP

90.100.04 GRILLE GROUP, ENGINE

90.108.01 DECAL ASSEMBLY, AUTOGUIDANCE

90.108.02 SERIAL PLATE GROUP

90.108.03 APPLICATION GROUP

90.108.04 APPEARANCE GROUP

90.108.05 01 SAFETY GROUP

90.108.05 02 SAFETY GROUP - CHINESE

90.108.06 01 OPERATIONAL GROUP

90.108.06 02 OPERATIONAL GROUP

90.108.08 SPEED IDENTIFICATION SYMBOL

90.108.09 SMV GROUP

90.108.11 AIM DECAL GROUP

90.108.13 SIGHT GAUGE DECALS, SS TANK

90.108.14 SIGHT GAUGE DECALS, POLY TANK

90.108.15 RAVEN CONTROLLER DECAL GROUP (TURKISH, RUSSIAN, CHINESE)

90.116.01 FLOORMAT, PACKAGE, STD

90.116.02 FLOORMAT, PACKAGE,  LUXURY

90.116.03 MAT ASSEMBLY, FLOOR WITH PLUGS

90.116.04 FENDER GROUP, LH, BSN YCT032659

90.116.05 FENDER GROUP, RH, BSN YCT032659

90.116.06 FENDER ASSEMBLY, LH, BSN YCT032659

90.116.07 FENDER ASSEMBLY, RH, BSN YCT032659

90.116.08 STANDARD  FENDER - LH , SN YCT032659 AND AFTER

90.116.09 STANDARD  FENDER - RH, SN YCT032659 AND AFTER

90.116.10 WIDE FENDER,LH

90.116.11 WIDE FENDER,RH

90.118.01 WALKWAY GROUP, FRONT

90.118.02 WALKWAY GROUP, MIDDLE

90.118.03 REAR WALKWAY

90.118.06 LADDER GROUP, LH

90.118.09 CRADLE GROUP, BOOM

90.120.01 TRAINING SEAT LAYOUT ASSY



SECTION INDEX

PLATFORM, CAB, BODYWORK AND DECALS

SECTION INDEX

PLATFORM, CAB, BODYWORK AND DECALS

90.120.02 TRAINING SEAT ASSEMBLY, DELUXE

90.120.03 TRAINING SEAT ASSEMBLY, LUXURY

90.120.04 PACKAGE, LUXURY TRAINER SEAT, BEGIN MODEL YEAR 2010

90.120.05 SEAT ASSEMBLY LUXURY TRAINING CIH, BEGIN MODEL YEAR 2010

90.124.01 DELUXE CLOTH SEAT MOUNTING

90.124.02 DELUXE SEAT ASSEMBLY, CLOTH

90.124.03 DELUXE SEAT TOP ASSEMBLY, CLOTH

90.124.04 LUXURY LEATHER SEAT MOUNTING

90.124.05 LUXURY LEATHER SEAT ASSEMBLY

90.124.06 LUXURY LEATHER SEAT TOP ASSEMBLY

90.124.07 DELUXE AND LUXURY AIR SUSPENSION ASSEMBLY

90.150.01 FRAME OPERATOR PLATFORM PACKAGE

90.150.02 HOLE PLUG FIT OUT GROUP

90.150.03 CAB ROOF GROUP

90.150.04 ROOF ASSY, LOWER PANEL

90.150.05 CAB ROOF, W/O REAR WIPER

90.150.06 CAB SKIRT GROUP

90.150.07 CAB MOUNTING GROUP

90.154.01 EMERGENCY EXIT, HAMMER

90.154.02 DOOR GROUP

90.154.03 CAB DOOR, ASSEMBLY

90.156.01 REAR WINDOW ASSEMBLY

90.156.02 HANDLE ASSEMBLY, REAR WINDOW

90.156.03 GLASS MOUNTING GROUP

90.160.01 FRONT CONSOLE PACKAGE

90.160.02 DELUXE HEADLINER PACKAGE

90.160.03 DELUXE HEADLINER ASSEMBLY

90.160.04 01 CAB TRIM, W/O CD

90.160.04 02 CAB TRIM, W/O CD

90.160.04 03 CAB TRIM, W/O CD

90.160.05 A-POST INSTRUMENT SHROUD, PACKAGE

90.160.06 COVER ASSEMBLY, ELECTRICAL

90.160.07 RH CONSOLE PACKAGE - BEGIN YEAR 01/2009

90.160.08 RH CONSOLE GROUP PACKAGE - END YEAR 01/2009

90.160.09 RH CONSOLE MOUNT ASSEMBLY



SECTION INDEX

PLATFORM, CAB, BODYWORK AND DECALS

SECTION INDEX

PLATFORM, CAB, BODYWORK AND DECALS

90.160.10 PACKAGE, COMPONENTS, RH CONSOLE - BEGIN YEAR 01/2009

90.160.12 RH COVER ASSEMBLY

90.160.13 COVER ASSEMBLY, RH CONSOLE

90.160.14 BLIND ASSEMBLY, FRONT SUNVISOR

90.160.15 STORAGE BOX GROUP

90.160.16 PACKAGE,SUNVISOR, SIDE & REAR



 



90.100.01 p1 5/2017

HOOD GROUP, FRONT



90.100.01 p1 5/2017

HOOD GROUP, FRONT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87592178 1 HOOD  Fuel Tank
2 87529312 8 WASHER 11mm ID x 24mm OD x 3mm Thk
3 86980400 8 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd

3230-PATRIOT SPRAYER



90.100.02 p1 5/2017

HOOD MOUNT GROUP, ENGINE, FRONT & REAR



90.100.02 p1 5/2017

HOOD MOUNT GROUP, ENGINE, FRONT & REAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269306 1 ENGINE HOOD  FRONT, COMPLETE
2 87529315 26 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
3 86980379 9 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 9991588 11 NUT M8 x 1.25, Cl 8
5 87558353 1 ENGINE HOOD  REAR, COMPLETE
6 86980380 6 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd

3230-PATRIOT SPRAYER



90.100.03 p1 5/2017

HOOD GROUP, ENGINE, TOP



90.100.03 p1 5/2017

HOOD GROUP, ENGINE, TOP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87269398 1 ENGINE HOOD PANEL  Side, RH
2 87529315 32 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
3 86980379 19 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 87269313 1 ENGINE HOOD PANEL  Side, LH
5 87682007 1 ENGINE HOOD  WELDMENT, RH
6 87565612 1 HOOD  LH
7 87270945 1 ROD  FRONT HOOD PROP
8 733-2520 1 COTTER PIN M2.5 x 20
9 86980380 1 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd

10 9991588 11 NUT M8 x 1.25, Cl 8
11 87268898 3 RIVET  Nylon, Black, 1/4 X .80 Long
12 1 BN29710 1 WEATHERSTRIP  1/4" x 3/4" x 50' Bulk Roll
13 2 BN29710 1 WEATHERSTRIP  1/4" x 3/4" x 50' Bulk Roll
14 87272795 1 BRACKET, SUPPORTING  MOUNT, HOOD
15 BN307683 2 LATCH  SOFT, W/CONCEAL, KEEP
16 87272806 1 SUPPORT  HOOD
17 87017053 8 RIVET Pop, .146" x .425"
18 87566075 2 HINGE  BLACK SOUTHCO
19 14441427 8 SCREW Flat Csk Hd, M6 x 20mm, Cl 8.8 HEX, SOC, FLH,

M6 X 20, 8.8 BZN
20 353308 8 NUT M6 x 1.0, Cl 8
21 87529302 4 WASHER 6.6mm ID x 18mm OD x 1.6mm Thk 6.6 x 18 x 1.6

mm, CST, DOR
22 86013942 2 GROMMET  PLUG, RUBBER

(1) Cut 78" from bulk roll
(2) Cut 82" from bulk roll

3230-PATRIOT SPRAYER



90.100.04 p1 5/2017

GRILLE GROUP, ENGINE



90.100.04 p1 5/2017

GRILLE GROUP, ENGINE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270505 1 SUPPORT  Grille
2 86980514 4 LOCK NUT Hex, M8, Cl 8, DOR
3 84256222 1 RADIATOR GRILLE  RH
4 84256224 1 RADIATOR GRILLE  LH
5 BN309337 4 LATCH  Flexible Draw
6 87344030 12 NUT Prevailing Torque, M5 x 0.8, CL 8, DOR
7 87343612 12 SCREW Phil Pan Hd, M5 x 30mm, Cl 4.8, Full Thd M5 X 30

PHD H 4.8
8 84233499 2 WEATHERSTRIP  1/4" x 3/4" x 50' Bulk Roll
9 84235227 2 WEATHERSTRIP  Weatherstrip 1/4" x 3/4" x 41"

10 84256559 8 SEAL  D Seal, Corner

3230-PATRIOT SPRAYER



90.108.01 p1 5/2017

DECAL ASSEMBLY, AUTOGUIDANCE



90.108.01 p1 5/2017

DECAL ASSEMBLY, AUTOGUIDANCE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87751236 1 DECAL  HOLE COVER
2 93199C1 2 FASTENER  RATCHET
3 333772A1 2 PLUG  CHRISTMAS TREE, SINGLE HEAD

3230-PATRIOT SPRAYER



90.108.02 p1 5/2017

SERIAL PLATE GROUP



90.108.02 p1 5/2017

SERIAL PLATE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 321-7089 1 PLATE  serial number, stainless
2 BN52346 2 POP RIVET  1/8" x .5 SS

3230-PATRIOT SPRAYER



90.108.03 p1 5/2017

APPLICATION GROUP



90.108.03 p1 5/2017

APPLICATION GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87653647 1 DECAL  Case Application Eq
2 343736A1 1 DECAL  Station Function 778D
2 84212136 1 DECAL  Station Function, Chinese
3 343189A1 1 DECAL  Foamer Function 778D
3 84212141 1 DECAL  Foamer Function, Chinese
4 344405A1 1 DECAL  Emergency Stop
5 BN323729 1 DECAL  Hand Wash
6 87271664 1 DECAL  Rinse, Chemical Inductor
6 47982002 1 DECAL  Rinse, Chemical Inductor, Chinese
7 87271661 1 DECAL  Rinse, Chemical Inductor
7 84212144 1 DECAL  Rinse, Chemical Inductor, Chinese
8 343184A1 1 DECAL  Product Tank Fill 778D
8 84212148 1 DECAL  Product Tank Fill, Chinese
9 87271665 1 DECAL  Foam Tank, Fill
9 84212149 1 DECAL  Foam Tank, Fill, Chinese

10 87271663 1 DECAL  Rinse Tank
10 84212150 1 DECAL  Rinse Tank, Chinese
11 1 84183741 1 MOUNT  Decal
11 2 84266816 1 MOUNT  Decal
12 84178506 1 DECAL  Tank Sump
12 84214914 1 DECAL  Tank Sump, Chinese
13 84212156 1 DECAL  Circuit Pressure, Chinese
14 84212157 1 DECAL  Clean Water Only, Chinese

(1) 2" sump only
(2) 2" or 3" sump

3230-PATRIOT SPRAYER



90.108.04 p1 5/2017

APPEARANCE GROUP



90.108.04 p1 5/2017

APPEARANCE GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1968108C2 1 TRIM  Trim, Hood Sight
2 311863A1 4 REFLECTOR  Retroreflective Red
3 311864A1 8 REFLECTOR  Retroreflective Amber
4 311865A1 2 REFLECTOR  Fluorescent Orange
5 87716230 1 EMBLEM  Case IH Logo
6 87492824 1 DECAL  3230, RH FRONT
7 87492825 1 DECAL  3230, LH FRONT
8 87636745 1 DECAL  3230, RH Rear
9 87636746 1 DECAL  3230, LH Rear

10 86625060 2 PUSH-ON NUT Self, Threading, 1/4"
11 87558404 2 DECAL  Case IH, Rear, Raised

3230-PATRIOT SPRAYER



90.108.05 01 p1 5/2017

SAFETY GROUP



90.108.05 01 p1 5/2017

SAFETY GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87535740 1 DECAL  electrical shock
2 333088A1 1 DECAL  protective clothing
3 87492826 1 DECAL  WARNING, WEIGHT
4 86622073 1 WARNING DECAL  sign
5 87266217 2 DECAL  Oil Drain
6 87054970 1 DECAL  Danger/Poison, Battery
7 87054976 2 WARNING DECAL  Accumulator
8 87271146 1 DECAL  DO NOT DRINK
9 87013363 1 DECAL  Caution, Radiator Cap

10 87054969 1 WARNING DECAL  Refrigerant Under Pressure
11 86501511 2 WARNING DECAL  Sign, Fan
12 629086 1 DANGER DECAL  Do Not Use Ether Starting Fluid
13 87033529 1 DECAL  Danger, Start Engine Only From Operator's Seat
14 410704A1 1 WARNING DECAL  Instructional Seat
15 87577315 1 DECAL  speed, safety

3230-PATRIOT SPRAYER



90.108.05 02 p1 5/2017

SAFETY GROUP - CHINESE



90.108.05 02 p1 5/2017

SAFETY GROUP - CHINESE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84211798 1 DECAL  Electrical Shock / Tipping
2 87742249 1 IMPORTANT DECAL  Chemical Hazard
3 84012892 1 IMPORTANT DECAL  Important
4 84004731 1 WARNING DECAL  Read Operator's Manual
5 84004732 1 CAUTION DECAL  Do Not Ride
6 87742248 2 CAUTION DECAL  Drain Oil
7 87742247 1 CAUTION DECAL  Battery
8 87745977 2 CAUTION DECAL  Accumulator
9 87742251 1 WARNING DECAL  Do Not Drink

10 87658005 1 WARNING DECAL  Warning, Radiator Cap
11 84012596 1 DECAL  Warning, Refrigerant
12 81871830 2 DECAL  Fan Warning
13 87802167 1 DECAL  Ether Warning
14 180543A1 1 DECAL  Engine Start Warning
15 84163592 1 DECAL  Warning, Instructional Seat
16 84211801 1 DECAL  Safety Speed
17 84211807 1 DECAL  Lift, Tank
18 87742881 1 IMPORTANT DECAL  Tank Work
19 84211809 1 DECAL  Non-Press., Cover

3230-PATRIOT SPRAYER



90.108.06 01 p1 5/2017

OPERATIONAL GROUP



90.108.06 01 p1 5/2017

OPERATIONAL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN312660 1 DECAL  Torque Wheel Nuts
1 87746007 4 IMPORTANT DECAL  Torque Wheel Nuts, Chinese
2 1968008C1 1 DECAL  No Step
2 84432904 1 DECAL  No Step, Chinese
3 87611379 1 DECAL  Hydraulic Oil Level
3 84213788 1 DECAL  Hydraulic Oil Level, Chinese
4 87052289 1 DECAL  Cab Exit
4 87745994 1 CAUTION DECAL  Cab Exit, Chinese
5 84170628 4 DECAL  Important, Tire Pressure

3230-PATRIOT SPRAYER



90.108.06 02 p1 5/2017

OPERATIONAL GROUP



90.108.06 02 p1 5/2017

OPERATIONAL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN312660 1 DECAL  Torque Wheel Nuts
1 87746007 4 IMPORTANT DECAL  Torque Wheel Nuts, Chinese
2 1968008C1 1 DECAL  No Step
2 84432904 1 DECAL  No Step, Chinese

3230-PATRIOT SPRAYER



90.108.08 p1 5/2017

SPEED IDENTIFICATION SYMBOL



90.108.08 p1 5/2017

SPEED IDENTIFICATION SYMBOL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87523676 1 PLATE  SIS MOUNT
2 87522628 1 DECAL  30 MPH Speed Sign
3 BN50142 2 WASHER 5/16", Stainless Steel
4 BN50476 2 BOLT 5/16"-18 x 0.75", Stainless
5 BN55361 2 NUT 5/16"-18, Nylon, Stainless

3230-PATRIOT SPRAYER



90.108.09 p1 5/2017

SMV GROUP



90.108.09 p1 5/2017

SMV GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 A59450 1 WARNING SIGN  Emblem Assembly, SMV
2 86521605 2 FLANGE NUT 5/16"-18, Cl 5
3 BN313098 1 MOUNTING PARTS  SMV
4 BN319918 1 U-BOLT SQ BND 1.31" ID x 3/8" BOLT "U" Square Bend

3/8"-16 x 1.31 wide x 2.00 Deep
5 87343974 2 NUT Prev Torque, 3/8" - 16, Gr C, DOR
6 847590 1 BRACKET  socket, female, SMV emblem
7 280616 2 CARRIAGE BOLT Sht Sq Nk, 5/16" - 18 x 1/2", Gr 5, Full

Thd

3230-PATRIOT SPRAYER



90.108.11 p1 5/2017

AIM DECAL GROUP



90.108.11 p1 5/2017

AIM DECAL GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN324719 2 DECAL  AIM

3230-PATRIOT SPRAYER



90.108.13 p1 5/2017

SIGHT GAUGE DECALS, SS TANK



90.108.13 p1 5/2017

SIGHT GAUGE DECALS, SS TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84180975 1 DECAL  Sight, Front, SS
2 84180976 1 DECAL  Sight, Rear, SS

3230-PATRIOT SPRAYER



90.108.14 p1 5/2017

SIGHT GAUGE DECALS, POLY TANK



90.108.14 p1 5/2017

SIGHT GAUGE DECALS, POLY TANK

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84177504 1 DECAL  Sight, Front, Poly
2 84177505 1 DECAL  Sight, Rear, Poly

3230-PATRIOT SPRAYER



90.108.15 p1 5/2017

RAVEN CONTROLLER DECAL GROUP (TURKISH, RUSSIAN, CHINESE)



90.108.15 p1 5/2017

RAVEN CONTROLLER DECAL GROUP (TURKISH, RUSSIAN, CHINESE)

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84134537 1 BRACKET  Decal Controller
2 84126043 1 DECAL  RAVEN 4600, Turkish
3 84165804 1 DECAL  RAVEN 4600, Russian
4 84214096 1 DECAL  RAVEN 5000, Chinese

3230-PATRIOT SPRAYER



90.116.01 p1 5/2017

FLOORMAT, PACKAGE, STD



90.116.01 p1 5/2017

FLOORMAT, PACKAGE, STD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84137774 1 FLOOR MAT  With Plugs
2 254325A3 1 SKIRT  MAT, SEAT DECK
3 87330636 1 COVER  SHELF
4 355098A1 1 TRIM PANEL  COVER, RH C-POST

(1) Refer to 90.116.03

3230-PATRIOT SPRAYER



90.116.02 p1 5/2017

FLOORMAT, PACKAGE,  LUXURY



90.116.02 p1 5/2017

FLOORMAT, PACKAGE,  LUXURY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84137774 1 FLOOR MAT  With Plugs
2 254325A3 1 SKIRT  MAT, SEAT DECK
3 87330636 1 COVER  SHELF
4 355098A1 1 TRIM PANEL  COVER, RH C-POST
5 87417637 1 FLOOR MAT  LUXURY, CARPET

(1) Refer to 90.116.03

3230-PATRIOT SPRAYER



90.116.03 p1 5/2017

MAT ASSEMBLY, FLOOR WITH PLUGS



90.116.03 p1 5/2017

MAT ASSEMBLY, FLOOR WITH PLUGS

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84137774 1 FLOOR MAT
2 281848A1 2 PLUG  CAB MOUNT HOLE COVER

3230-PATRIOT SPRAYER



90.116.04 p1 5/2017

FENDER GROUP, LH, BSN YCT032659



90.116.04 p1 5/2017

FENDER GROUP, LH, BSN YCT032659

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86986706 1 BRACKET  Mount, Fender, LH
2 1 86986458 1 FENDER ASSY.  Group, LH
3 86981496 6 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
4 814-12045 3 BOLT Hex, M12 x 1.75 x 45mm, Cl 8.8
5 100038 3 NUT M12 x 1.75, Cl 8

(1) Refer to 90.116.06

3230-PATRIOT SPRAYER



90.116.05 p1 5/2017

FENDER GROUP, RH, BSN YCT032659



90.116.05 p1 5/2017

FENDER GROUP, RH, BSN YCT032659

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267630 1 BRACKET  Mount, Fender, RH
2 1 86986459 1 FENDER ASSY.  Group, RH
3 86981496 6 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
4 814-12045 3 BOLT Hex, M12 x 1.75 x 45mm, Cl 8.8
5 100038 3 NUT M12 x 1.75, Cl 8

(1) Refer to 90.116.07

3230-PATRIOT SPRAYER



90.116.06 p1 5/2017

FENDER ASSEMBLY, LH, BSN YCT032659



90.116.06 p1 5/2017

FENDER ASSEMBLY, LH, BSN YCT032659

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268333 1 SUPPORT  Mount, Fender LH
2 87268370 1 BRACKET  Mount, Fender, Lower, LH
3 86986713 1 FRAME  Fender
4 87665204 1 FENDER  long, holes
5 1994980C1 4 BELLEVILLE WASHER  Belleville, M10
6 88902 4 NUT 3/8"-16
7 87268326 1 SUPPORT  Cross Brace Fender LH
8 86629541 2 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8
9 BN50260 4 BOLT 3/8"-16 x 1-1/2", Stainless Steel

10 BN50759 6 LOCK NUT 3/8"-16, Nylon, Stainless
11 100038 4 NUT M12 x 1.75, Cl 8
12 86625255 8 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
13 BN319919 2 U-BOLT  Sq. Bend 2.06 ID x 3/8
14 BN325184 8 WASHER  3/8, FW, SS, HVY, SPEC #MS815
15 814-12045 2 BOLT Hex, M12 x 1.75 x 45mm, Cl 8.8
16 9706704 2 BOLT Hex, M10 x 1.5 x 41.58mm, Cl 8.8
17 86625252 4 WASHER 10.8mm ID x 21.5mm OD x 2.5mm Thk
18 614-12035 2 BOLT Hex, M12 x 1.75 x 35mm, Cl 8.8, Full Thd
19 100037 2 LOCK NUT M10 x 1.5, Cl 8

3230-PATRIOT SPRAYER



90.116.07 p1 5/2017

FENDER ASSEMBLY, RH, BSN YCT032659



90.116.07 p1 5/2017

FENDER ASSEMBLY, RH, BSN YCT032659

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87268334 1 SUPPORT  Mount, Fender RH
2 87268366 1 BRACKET  Mount, Fender, Lower, RH
3 86986713 1 FRAME  Fender
4 87665204 1 FENDER  long, holes
5 1994980C1 4 BELLEVILLE WASHER  Belleville, M10
6 88902 4 NUT 3/8"-16
7 87268377 1 CROSSMEMBER  Fender RH
8 86629541 2 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8
9 BN50260 4 BOLT 3/8"-16 x 1-1/2", Stainless Steel

10 BN50759 4 LOCK NUT 3/8"-16, Nylon, Stainless
11 100038 4 NUT M12 x 1.75, Cl 8
12 86625255 8 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
13 BN319919 2 U-BOLT  Sq. Bend 2.06 ID x 3/8
14 BN325184 8 WASHER  3/8, FW, SS, HVY, SPEC #MS815
15 814-12045 2 BOLT Hex, M12 x 1.75 x 45mm, Cl 8.8
16 9706704 2 BOLT Hex, M10 x 1.5 x 41.58mm, Cl 8.8
17 86625252 4 WASHER 10.8mm ID x 21.5mm OD x 2.5mm Thk
18 614-12035 2 BOLT Hex, M12 x 1.75 x 35mm, Cl 8.8, Full Thd
19 100037 2 LOCK NUT M10 x 1.5, Cl 8

3230-PATRIOT SPRAYER



90.116.08 p1 5/2017

STANDARD  FENDER - LH , SN YCT032659 AND AFTER



90.116.08 p1 5/2017

STANDARD  FENDER - LH , SN YCT032659 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84212725 1 MOUNT  LH Fender
2 84219778 1 MOUNT  Fender Bar
3 84219780 1 ROD  Fender Spring, 3/4"
4 84219771 1 SUPPORT  Fender
5 84219770 1 PLATE  Rod Cover
6 84216461 2 COLLAR  Rod Locking
7 84539439 4 BOLT Hex, M12 x 60mm, Cl 10.9 M12-1.75 X 60, 10.9, DOR
8 BN325184 6 WASHER  11 x 24 x 3mm, Stainless Steel
9 87020803 3 BOLT Hex, M12 x 50, 10.9

10 87695422 5 LOCK NUT  M12, CL 10, DOR
11 86981496 9 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
12 BN50258 4 BOLT 3/8"-16 X 1.25", Stainless
13 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless
14 84485478 1 FENDER  Long, Standard, 16-1/4" Wide
15 BN313446 4 SPACER  Fender Bolt

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



90.116.09 p1 5/2017

STANDARD  FENDER - RH, SN YCT032659 AND AFTER



90.116.09 p1 5/2017

STANDARD  FENDER - RH, SN YCT032659 AND AFTER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84212722 1 MOUNT  RH Fender
2 84219778 1 MOUNT  Fender Bar
3 84219780 1 ROD  Fender Spring, 3/4"
4 84219771 1 SUPPORT  Fender
5 84219770 1 PLATE  Rod Cover
6 84216461 2 COLLAR  Rod Locking
7 84539439 4 BOLT Hex, M12 x 60mm, Cl 10.9 M12-1.75 X 60, 10.9, DOR
8 87020803 3 BOLT Hex, M12 x 50, 10.9
9 87695422 5 LOCK NUT  M12, CL 10.9

10 86981496 9 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
11 84485478 1 FENDER  Long, Standard, 16-1/4" Wide
12 BN325184 6 WASHER  11 x 24 x 3mm, Stainless Steel
13 BN50258 4 BOLT 3/8"-16 X 1.25", Stainless
14 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless
15 47379191 4 SPACER  Fender Bolt, SST

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



90.116.10 p1 5/2017

WIDE FENDER,LH



90.116.10 p1 5/2017

WIDE FENDER,LH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84542689 1 MOUNT  LH Fender
2 84542680 1 ROD  Fender Spring, Wide Fender, 1"
3 84542701 1 PLATE  Rod Cover
4 84543604 3 BOLT Hex, M12 x 70mm, Cl 10.9 M12-1.75 X 70, 10.9, DOR
5 84539439 3 BOLT Hex, M12 x 60mm, Cl 10.9 M12-1.75 X 60, 10.9, DOR
6 84484472 1 MOUNT  Fender Bar, Wide Fender
7 87020803 1 BOLT Hex, M12 x 50, 10.9
8 87344210 5 NUT
9 86981496 7 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk

10 84542697 1 SUPPORT  Fender
11 84542715 2 COLLAR  Rod Locking
12 84484468 1 FENDER  Long, Wide, 26" Wide
13 BN325184 6 WASHER  11 x 24 x 3mm, Stainless Steel
14 47379191 4 SPACER  Fender Bolt, SST
15 BN50258 4 BOLT 3/8"-16 X 1.25", Stainless
16 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



90.116.11 p1 5/2017

WIDE FENDER,RH



90.116.11 p1 5/2017

WIDE FENDER,RH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84542684 1 MOUNT  RH Fender
2 84484472 1 MOUNT  Fender Bar, Wide Fender
3 84542680 1 ROD  Fender Spring, Wide Fender, 1"
4 84542697 1 SUPPORT  Fender
5 84542701 1 PLATE  Rod Cover
6 84542715 2 COLLAR  Rod Locking
7 84539439 3 BOLT Hex, M12 x 60mm, Cl 10.9 M12-1.75 X 60, 10.9, DOR
8 84543604 3 BOLT Hex, M12 x 70mm, Cl 10.9 M12-1.75 X 70, 10.9, DOR
9 87020803 1 BOLT Hex, M12 x 50, 10.9

10 86980516 5 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
11 86981496 7 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
12 BN325184 6 WASHER  11 x 24 x 3mm, Stainless Steel
13 47379191 4 SPACER  Fender Bolt, SST
14 BN50258 4 BOLT 3/8"-16 X 1.25", Stainless
15 84484468 1 FENDER  Long, Wide, 26" Wide
16 BN50759 2 LOCK NUT 3/8"-16, Nylon, Stainless

3230-PATRIOT SPRAYER  3330-PATRIOT SPRAYER



90.118.01 p1 5/2017

WALKWAY GROUP, FRONT



90.118.01 p1 5/2017

WALKWAY GROUP, FRONT

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270661 1 EXTENSION  Walkway, Lower
2 87529316 40 WASHER 9mm ID x 21mm OD x 2.5mm Thk
3 86980379 14 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
4 86980514 22 LOCK NUT Hex, M8, Cl 8, DOR
5 87271187 1 LOAD DECK  Walkway
6 87474251 1 SUPPORT  Front Walkway
7 87529310 4 WASHER 13.5mm ID x 28mm OD x 4mm Thk 13.5 x 28 x 4

mm, HDN, DOR
8 86980422 2 BOLT Hex, M12 x 35mm, Cl 8.8 M12-1.75 X 35, HH, 8.8

DOR
9 86980516 2 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR

10 84127235 1 RAIL ASSY.  Toe Deck
11 84128609 1 HANDRAIL  Front Ladder
12 86980385 4 BOLT Hex, M8 x 1.25 x 50mm, Cl 8.8
13 84127234 1 HANDRAIL  Front
14 86980380 8 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd

3230-PATRIOT SPRAYER



90.118.02 p1 5/2017

WALKWAY GROUP, MIDDLE



90.118.02 p1 5/2017

WALKWAY GROUP, MIDDLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87741540 1 WALKWAY  CATWALK Walkway, Mid
2 84124836 1 HANDRAIL  Mid
3 87529312 20 WASHER 11mm ID x 24mm OD x 3mm Thk
4 86980515 14 NUT Hex, M10 x 1.5, Cl 8.8, DOR
5 86980407 4 BOLT Hex, M10 x 70mm, Cl 8.8 M10-1.5 X 70, 8.8, DOR
6 86980406 2 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8
7 87474242 1 MOUNT  Mid Walkway, Front
8 86980400 8 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
9 86980420 4 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd

10 87529310 4 WASHER 13.5mm ID x 28mm OD x 4mm Thk
11 86980516 4 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
12 87755407 1 MOUNT  Mid Walkway, Front
13 84206008 2 STEP
14 87529316 16 WASHER 9mm ID x 21mm OD x 2.5mm Thk
15 86980380 8 BOLT Hex, M8 x 1.25 x 25mm, Cl 8.8, Full Thd
16 86980514 8 LOCK NUT Hex, M8, Cl 8, DOR

3230-PATRIOT SPRAYER



90.118.03 p1 5/2017

REAR WALKWAY



90.118.03 p1 5/2017

REAR WALKWAY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84124835 1 HANDRAIL  Rear
2 {87741813} 1 WALKWAY SUPPORT
3 87720290 1 WALKWAY  CATWALK Rear
4 87755404 1 SUPPORT  Rear Walkway
5 343924A1 1 U-BOLT  U, M16-2, 150 x 256
6 87529306 2 WASHER 17.5mm ID x 30mm OD x 4mm Thk 17.5 x 30 x 4

mm, HDN, DOR
7 86980517 2 NUT Hex, M16 - 2, Cl 8.8, DOR
8 87529315 8 WASHER 9mm ID x 17mm OD x 2mm Thk 9 x 17 x 2 mm,

HDN, DOR
9 9991588 4 NUT M8 x 1.25, Cl 8

10 86980379 4 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
11 86981496 4 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
12 86980420 1 BOLT Hex, M12 x 1.75 x 30mm, Cl 8.8, Full Thd
13 100038 2 NUT M12 x 1.75, Cl 8
14 86980427 1 BOLT Hex, M12 x 1.75 x 70mm, Cl 8.8
15 87529312 4 WASHER 11mm ID x 24mm OD x 3mm Thk
16 86980406 3 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8
17 86980515 1 NUT Hex, M10 x 1.5, Cl 8.8, DOR

3230-PATRIOT SPRAYER



90.118.06 p1 5/2017

LADDER GROUP, LH



90.118.06 p1 5/2017

LADDER GROUP, LH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN320322 1 PIN 25.4mm OD x 444mm L Ladder Pivot
2 342268A1 1 BRACKET, SUPPORTING  LH Step Rail
3 342269A1 1 BRACKET, SUPPORTING  RH Step Rail
4 BN321159 4 BUSHING 25.44mm ID x 27.77mm OD x 26.54mm L Pivot
5 86980385 1 BOLT Hex, M8 x 1.25 x 50mm, Cl 8.8
6 86980514 1 LOCK NUT Hex, M8, Cl 8, DOR
7 BN323392 1 STOP  Ladder
8 BN320307 1 PAD  Ladder Stop
9 BN50779 1 BOLT 5/16"-18 X 1.00", EH, DOR

10 BN50057 1 LOCK NUT Lock, 5/16"-18, Stainless Steel
11 87529312 28 WASHER 11mm ID x 24mm OD x 3mm Thk
12 86980400 28 BOLT Hex, M10 x 25mm, Cl 8.8, Full Thd
13 86980515 28 NUT Hex, M10 x 1.5, Cl 8.8, DOR
14 87270245 5 STEP  Aluminum

3230-PATRIOT SPRAYER



90.118.09 p1 5/2017

CRADLE GROUP, BOOM



90.118.09 p1 5/2017

CRADLE GROUP, BOOM

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87609592 1 CRADLE  RH Boom
2 87270810 1 SLIDE  Cradle
3 87478658 1 CRADLE  LH Boom, Used On SN Y8T024627 And After
4 86980422 6 BOLT Hex, M12 x 35mm, Cl 8.8 M12-1.75 X 35, HH, 8.8

DOR
5 86981496 8 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
6 86980516 8 NUT Prev Torque, Hex, M12, 1.75 Pitch, Cl 8, DOR
7 84553896 2 LOCK  BOOM LOCK
8 87529312 6 WASHER 11mm ID x 24mm OD x 3mm Thk
9 86980401 6 BOLT Hex, M10 x 1.5 x 30mm, Cl 8.8, Full Thd

10 342586A1 2 PIN 12.7mm OD x 154mm L BOOM LOCK
11 BN71006 4 COTTER PIN  1/8", #11
12 BN321925 1 STOP  BOOM CRADLE
13 86980403 2 BOLT Hex, M10 x 1.5 x 40mm, Cl 8.8, Full Thd
14 86980515 2 NUT Hex, M10 x 1.5, Cl 8.8, DOR
15 BN321930 1 PIN  WELDMENT, CRADLE STOP
16 BN31937 1 SPRING  COMPR .905 X .765 2
17 BN50178 1 WASHER  1.25 OD X .75ID X 10GA
18 BN31444 1 PIN, ROLL  1/4 X 1-1/2
19 86980423 2 BOLT Hex, M12 x 1.75 x 40mm, Cl 8.8, Full Thd
20 87564073 1 PLATE  FRONT WALKWAY
21 87270958 4 SLIDE  BOOM CRADLE
22 BN50779 10 BOLT 5/16"-18 X 1.00", EH, DOR
23 BN50057 10 LOCK NUT Lock, 5/16"-18, Stainless Steel
24 BN321038 2 LINER  TOP
25 342580A1 1 SHIM  cradle liner, bottom
26 87272436 4 SHIM  Boom Cradle Slide
27 87664090 2 SHIM  Cradle Liner, Top

3230-PATRIOT SPRAYER



90.120.01 p1 5/2017

TRAINING SEAT LAYOUT ASSY



90.120.01 p1 5/2017

TRAINING SEAT LAYOUT ASSY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 296317A3 1 BEZEL  ASSY, INSTRUCTIONAL SEAT, DAWN GRAY
1 1 359039A1 1 BEZEL  Assy, instructional seat, Wheat
1 1 400132A1 1 BEZEL  ASSY, INSTRUCTIONAL SEAT, SLATE GRAY
1 1 87674247 1 BEZEL  ASSY, INSTRUCTIONAL SEAT, NH GRAY
2 309099A1 1 BRACKET
3 43435 1 FLANGE NUT Hex, M10 x 1.5
4 43436 1 FLANGE NUT M12
5 224808A1 1 SAFETY BELT  48mm W x 1219mm L
6 86625255 2 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
7 300388 2 BOLT Hex, M12 x 1.75 x 25mm, Cl 8.8
8 833-40305 1 SPRING NUT M5, U
9 2 359026A2 1 SEAT  Assembly, Premium, Training

10 9804257 1 FLANGE BOLT Hex, M6 x 1.0 x 25mm, Cl 8.8, Full Thd
11 410704A1 1 WARNING DECAL  Instructional Seat

(1) Service Parts for Ref. 1
(2) Refer to 90.120.02

3230-PATRIOT SPRAYER



90.120.02 p1 5/2017

TRAINING SEAT ASSEMBLY, DELUXE



90.120.02 p1 5/2017

TRAINING SEAT ASSEMBLY, DELUXE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87748949 1 CUSHION, SEAT  STD, INSTRUCTIONAL SEAT
2 296316A3 1 SUPPORT  bracket, passenger seat
3 87748950 1 BACKREST COVER  STD, INSTRUCTIONAL SEAT
4 359029A1 1 COVER  training back rest
5 86585758 6 SCREW Pan HD, M6 x 16mm, Cl 4.8
6 381940A1 1 PANEL  seat cover, wheat

3230-PATRIOT SPRAYER



90.120.03 p1 5/2017

TRAINING SEAT ASSEMBLY, LUXURY



90.120.03 p1 5/2017

TRAINING SEAT ASSEMBLY, LUXURY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 359030A2 1 SEAT COVER  deluxe, training
2 296316A3 1 SUPPORT  bracket, passenger seat
3 359031A2 1 BACKREST COVER  deluxe, training
4 359029A1 1 COVER  training back rest
5 86585758 6 SCREW Pan HD, M6 x 16mm, Cl 4.8
6 381940A1 1 PANEL  seat cover, wheat

3230-PATRIOT SPRAYER



90.120.04 p1 5/2017

PACKAGE, LUXURY TRAINER SEAT, BEGIN MODEL YEAR 2010



90.120.04 p1 5/2017

PACKAGE, LUXURY TRAINER SEAT, BEGIN MODEL YEAR 2010

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 359039A1 1 BEZEL
2 825-51412 1 FLANGE NUT M12, Flg Ser
3 224808A1 1 SAFETY BELT  48mm W x 1219mm L
4 896-11012 2 WASHER 13.5mm ID x 24mm OD x 3mm Thk
5 614-12025 2 BOLT Hex, M12 x 1.75 x 25mm, Cl 8.8, Full Thd
6 833-40306 2 SPRING NUT M6, U
7 844-6025 1 BOLT Hvy Hex, M6 x 25mm, Cl 8.8
8 410704A1 1 WARNING DECAL  Instructional Seat

3230-PATRIOT SPRAYER



90.120.05 p1 5/2017

SEAT ASSEMBLY LUXURY TRAINING CIH, BEGIN MODEL YEAR 2010



90.120.05 p1 5/2017

SEAT ASSEMBLY LUXURY TRAINING CIH, BEGIN MODEL YEAR 2010

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84135804 1 CUSHION  LUXURY TRAINING CIH
2 296316A3 1 SUPPORT  bracket, passenger seat
3 84135806 1 CUSHION  LUXURY TRAING BACKREST CIH
4 359029A1 1 COVER  training back rest
5 86585758 6 SCREW Pan HD, M6 x 16mm, Cl 4.8
6 381940A1 1 PANEL  seat cover, wheat

3230-PATRIOT SPRAYER



90.124.01 p1 5/2017

DELUXE CLOTH SEAT MOUNTING



90.124.01 p1 5/2017

DELUXE CLOTH SEAT MOUNTING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 444877A1 1 SAFETY BELT  50.8mm W x 1737.86mm L
2 806-12030 1 BOLT Hex, M12 x 1.75 x 30mm, Cl 10.9
3 806-12040 1 BOLT Hex, M12 x 1.75 x 40mm, Cl 10.9
4 825-2408 4 FLANGE NUT M8 x 1.25, Flg, Cl 8
5 829-1312 1 NUT M12 x 1.75, Cl 10
6 87313413 1 TUBE SPACER  .875" X .5" Steel Tube
7 1 84138931 1 DRIVER SEAT  NEXGEN Seat & Suspension
8 896-11012 3 WASHER 13.5mm ID x 24mm OD x 3mm Thk

(1) See Fig 90.124.02 For Service Parts Breakdown

3230-PATRIOT SPRAYER



90.124.02 p1 5/2017

DELUXE SEAT ASSEMBLY, CLOTH



90.124.02 p1 5/2017

DELUXE SEAT ASSEMBLY, CLOTH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84162220 1 SEAT  Assembly, Top
2 2 84406039 1 SERVICE KIT  Complete Air Suspension
3 87347934 1 LATCH  Slide, Kit
4 87347943 1 SERVICE KIT  Seat Boot
5 302016A1 4 PACKAGE,SERVICE  Slide Puck Kit
6 333659A1 1 PACKAGE,SERVICE  Boot Button Kit

(1) See Fig 90.124.03 For Service Parts Breakdown
(2) See Fig 90.124.07 For Service Parts Breakdown

3230-PATRIOT SPRAYER



90.124.03 p1 5/2017

DELUXE SEAT TOP ASSEMBLY, CLOTH



90.124.03 p1 5/2017

DELUXE SEAT TOP ASSEMBLY, CLOTH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84162220 1 SEAT  Assembly, Top
2 84120474 1 CUSHION  Back, CIH Wheat
3 2 84120473 1 SEAT CUSHION  CIH Wheat
4 87568463 1 WIRE HARNESS  Operator Presence
5 86400227 1 SWITCH Two Connectors, 90° Terminals Operator

Presence, W/ Boot
6 87347939 1 SERVICE KIT  LH Armrest Assembly
7 87667335 1 ARMREST  Pad, LH
8 87347940 1 ROCKER SWITCH  Height Adjust Switch, W/ Valve
9 3 86994155 1 ASSEMBLY  Back Pan, W/ Lumbar, W/ Pouch

10 87308130 1 SEAT BACK ADJUST DEV  Lumbar Kit, Without  Knob
11 87037462 1 SEAT BACK ADJUST DEV  Lumbar Knob Kit
12 4 86994172 1 SERVICE KIT  Manual Holder
13 NSS 1 NOT SOLD SEPARAT  Manual Holder
14 NSS 4 NOT SOLD SEPARAT  WASHER, 1/8 X 23/64 X 3/64
15 NSS 4 NOT SOLD SEPARAT  RIVET, Pop, 1/8
16 5 87347936 1 SERVICE KIT  Swivel
17 NSS 6 NOT SOLD SEPARAT  BOLT, Swivel Retainer
18 NSS 1 NOT SOLD SEPARAT  RETAINER, Swivel
19 NSS 24 NOT SOLD SEPARAT  BALL, 1/2
20 87396230 1 BUSHING  Console, Kit
21 6 86994165 1 SEAT ACCESSORY  Recliner Kit
22 87416475 1 KNOB  Recliner
23 NSS 1 NOT SOLD SEPARAT  BRACKET, Arm Rest
24 87347934 1 LATCH  Seat Slide
25 87347941 1 SERVICE KIT  Slide Control
26 87347942 1 SERVICE KIT  Swivel Control

(1) Excludes Ref. 24, 30, & 31
(2) Includes Ref. 4 & 5
(3) Includes Ref. 10, 11, & 12
(4) Includes Ref. 13, 14, & 15
(5) Includes Ref. 17, 18, & 19
(6) Includes Ref. 15

3230-PATRIOT SPRAYER



90.124.03 p2 5/2017

DELUXE SEAT TOP ASSEMBLY, CLOTH



90.124.03 p2 5/2017

DELUXE SEAT TOP ASSEMBLY, CLOTH

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

27 NSS 1 NOT SOLD SEPARAT  BRACKET
28 86994157 1 BRACKET  Console Mounting, Front
29 87347956 1 SERVICE KIT  PLATE, Lower Swivel
30 302016A1 1 PACKAGE,SERVICE  Slide Puck
31 84347599 1 HARNESS  Seat Suspension

3230-PATRIOT SPRAYER



90.124.04 p1 5/2017

LUXURY LEATHER SEAT MOUNTING



90.124.04 p1 5/2017

LUXURY LEATHER SEAT MOUNTING

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 444877A1 1 SAFETY BELT  50.8mm W x 1737.86mm L
2 806-12030 1 BOLT Hex, M12 x 1.75 x 30mm, Cl 10.9
3 806-12040 1 BOLT Hex, M12 x 1.75 x 40mm, Cl 10.9
4 825-2408 4 FLANGE NUT M8 x 1.25, Flg, Cl 8
5 829-1312 1 NUT M12 x 1.75, Cl 10
6 87313413 1 TUBE SPACER  .875 x .5
7 1 84162216 1 SEAT  Complete, Luxury, Leather Seat With Air Suspension

And 3 Position Heat
8 896-11012 3 WASHER 13.5mm ID x 24mm OD x 3mm Thk

(1) See Fig 90.124.05 For Service Parts Breakdown

3230-PATRIOT SPRAYER



90.124.05 p1 5/2017

LUXURY LEATHER SEAT ASSEMBLY



90.124.05 p1 5/2017

LUXURY LEATHER SEAT ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87486630 1 SEAT  Assembly, Seat Top, Red Leather
2 2 84406039 1 SERVICE KIT  Complete Air Suspension
3 87347934 1 LATCH  Slide, Kit
4 87347943 1 SERVICE KIT  Seat Boot
5 302016A1 4 PACKAGE,SERVICE  Slide Puck Kit
6 333659A1 1 PACKAGE,SERVICE  Boot Button Kit

(1) See Fig 90.124.06 For Service Parts Breakdown
(2) See Fig 90.124.07 For Service Parts Breakdown

3230-PATRIOT SPRAYER



90.124.06 p1 5/2017

LUXURY LEATHER SEAT TOP ASSEMBLY



90.124.06 p1 5/2017

LUXURY LEATHER SEAT TOP ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87486630 1 SEAT  Assembly, Seat Top, Red Leather
2 87397614 1 SEAT CUSHION  Back, Red Leather
3 87749241 1 SEAT CUSHION  Bottom, Red Leather, 3 Position Heat
4 86994155 1 ASSEMBLY  Backrest, Inc. 10, 15
5 86994165 1 SEAT ACCESSORY  Recliner Kit, Inc. 22
6 NSS 1 NOT SOLD SEPARAT  PAN, Seat
7 86994157 1 BRACKET  Console Mount, Front
8 84347599 1 HARNESS  Seat and Suspension
9 NSS 1 NOT SOLD SEPARAT  BRACKET

10 87308130 1 SEAT BACK ADJUST DEV  Lumbar
11 87037462 1 SEAT BACK ADJUST DEV  Lumbar
12 NSS 1 NOT SOLD SEPARAT  SUPPORT, Manual Holder
13 NSS 4 NOT SOLD SEPARAT  WASHER, 1/8 x 23/64 x 3/64
14 NSS 4 NOT SOLD SEPARAT  RIVET, Pop, 1/8
15 86994172 1 SERVICE KIT  Operators Manual, Cloth, Inc. 12, 13, 14
16 NSS 6 NOT SOLD SEPARAT  BOLT, Swivel Retainer
17 NSS 1 NOT SOLD SEPARAT  RETAINER, Swivel
18 NSS 24 NOT SOLD SEPARAT  BALL, 1/2
19 87347936 1 SERVICE KIT  Swivel, Inc. 16, 17,18
20 87347942 1 SERVICE KIT  Swivel Control
21 87347941 1 SERVICE KIT  Slide Control
22 87416475 1 KNOB  Recliner Control
23 NSS 1 NOT SOLD SEPARAT  BRACKET
24 302016A1 1 PACKAGE,SERVICE  Slide Pucks
25 87620258 1 ARMREST  Left Hand, Leather With Heat
26 87347934 1 LATCH  Slide
27 87396230 1 BUSHING  KIT,Console
28 86400227 1 SWITCH Two Connectors, 90° Terminals Plunger SPST -

Operators Present Switch
29 87347940 1 ROCKER SWITCH  Air Control

3230-PATRIOT SPRAYER



90.124.06 p2 5/2017

LUXURY LEATHER SEAT TOP ASSEMBLY



90.124.06 p2 5/2017

LUXURY LEATHER SEAT TOP ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

30 87347956 1 SERVICE KIT  Swivel
31 87749302 1 SWITCH  Heater, 3 position
32 87749303 1 CONTROL UNIT  Heater
33 87749304 1 HARNESS  Heater
34 NSS 1 NOT SOLD SEPARAT  Cushion Harness
35 87568463 1 WIRE HARNESS  Operator Presence
36 87752587 1 HARNESS  Extension, Heat Controller

3230-PATRIOT SPRAYER



90.124.07 p1 5/2017

DELUXE AND LUXURY AIR SUSPENSION ASSEMBLY



90.124.07 p1 5/2017

DELUXE AND LUXURY AIR SUSPENSION ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 84406039 1 SERVICE KIT  Complete Air Suspension
2 333274A2 1 ISOLATOR  Lateral Track
3 333275A1 1 HOUSING  Lower
4 333276A1 1 ARM  Suspension
5 302033A1 1 SHAFT  Bearing
6 333296A1 1 SERVICE KIT  Kit, Fore and Aft Isolator Shock Block
7 87347943 1 SERVICE KIT  Suspension Boot
8 302029A2 1 PLATE  Cover
9 333279A2 1 KIT  Air Spring

10 84392273 1 KIT  Air Compressor
11 87347945 1 BEARING ASSY  Suspension Bearing And Rollers
12 87347946 1 SERVICE KIT  Isolator Rollers
13 87347947 1 SERVICE KIT  Lateral Isolator Shock Absorber
14 447956A1 1 KIT  Kit, Adjustable Shock Absorber Control
15 333659A1 1 PACKAGE,SERVICE  Kit, Boot Button
16 87347948 1 SERVICE KIT  Fore and Aft Shock Absorber
17 373470A2 1 KIT  kit, fore and aft isolator control
18 373473A1 1 PACKAGE,SERVICE  kit, lateral isolator control
19 333295A1 1 BUMPER  Kit, Suspension Bumper
20 87396231 1 SERVICE KIT  Airline and Fitting
21 373469A1 1 PACKAGE,SERVICE  kit, suspension knob
22 87347955 1 CABLE  Suspension Shock
23 333273A1 1 HOUSING  Upper

(1) Excludes Ref. 7 & 15

3230-PATRIOT SPRAYER



90.150.01 p1 5/2017

FRAME OPERATOR PLATFORM PACKAGE



90.150.01 p1 5/2017

FRAME OPERATOR PLATFORM PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 192012A4 2 PLASTIC PLUG  REAR WINDOW
2 NS 1 NOT SERVICED  Frame, Cab
3 1 NSS 1 NOT SOLD SEPARAT  HOLE PLUG FIT OUT GROUP
4 441460A1 1 PLUG  9.5 mm Hole
5 87448669 2 SEAL  ADHESIVE BACKED HOLE

(1) Refer to 55.518.01

3230-PATRIOT SPRAYER



90.150.02 p1 5/2017

HOLE PLUG FIT OUT GROUP



90.150.02 p1 5/2017

HOLE PLUG FIT OUT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 128209A1 4 PLUG  black plastic
2 353-432 2 PLUG 7/8" Hole, Nylon

3230-PATRIOT SPRAYER



90.150.03 p1 5/2017

CAB ROOF GROUP



90.150.03 p1 5/2017

CAB ROOF GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 433973A4 1 ROOF  UPPER PANEL NAO
2 87419087 1 ROOF  Lower Panel
3 441460A1 1 PLUG  9.5 mm Hole
4 359321A1 1 GUARD  DUST
5 87000585 8 WASHER 8mm ID x 35mm OD x 3mm Thk Door Handle
6 495-81140 8 WASHER 13/32" x 1 1/4" x .060"
7 86528579 8 NUT M8 x 1.25
8 433800A1 4 HOUSING  SPEAKER ENCLOSUR
9 86588450 12 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk

10 87016559 12 SELF-TAP SCREW HWH, M5.5 x 15mm
11 365219A1 1 FOAM INSULATION  FOAM, A-POST/ROOF A
12 9804277 2 FLANGE NUT Hex, M8 x 1.25, Cl 8
13 128209A1 2 PLUG  black plastic
14 353-432 2 PLUG 7/8" Hole, Nylon

3230-PATRIOT SPRAYER



90.150.04 p1 5/2017

ROOF ASSY, LOWER PANEL



90.150.04 p1 5/2017

ROOF ASSY, LOWER PANEL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87419087 1 ROOF  Lower Panel
2 237275A1 8 STUD  M8+9.0 H/L, STEEL, DBL END COLLAR
3 401110A2 2 BRACKET  WIPER MOTOR SPACER
4 86624183 4 WASHER 6.6mm ID x 25mm OD x 1.6mm Thk
5 87016559 8 SELF-TAP SCREW HWH, M5.5 x 15mm
6 449074A1 2 BRACKET  ROOF RETAINING

3230-PATRIOT SPRAYER



90.150.05 p1 5/2017

CAB ROOF, W/O REAR WIPER



90.150.05 p1 5/2017

CAB ROOF, W/O REAR WIPER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 401109A3 1 CAGE  WIPER MOTOR
2 406324A2 1 PLUG  cover, switch hole
3 495-81121 2 WASHER .344" x 1 1/2" x .060"
4 120104 1 BOLT Hex, M8 x 1.25 x 20mm, Cl 8.8
5 43362 1 NUT M8 x 1.25, Cl 10
6 86624183 4 WASHER 6.6mm ID x 25mm OD x 1.6mm Thk
7 87529297 2 CLIP  CHRISTMAS TREE, 8

3230-PATRIOT SPRAYER



90.150.06 p1 5/2017

CAB SKIRT GROUP



90.150.06 p1 5/2017

CAB SKIRT GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87545531 1 SOFT TRIM  EXT TRIM, LH
2 258866A4 1 PANEL  PANEL, FRT RH LWR CAB TRIM
3 298464A1 1 BRACKET  EXT TRIM
4 87016567 5 SPRING NUT Tinn, U, #10
5 1975919C1 2 SELF-TAP SCREW  #10-16 Truss Head With Washer
6 104033C2 3 SELF-TAP SCREW Truss HD, #10 - 16 x 3/4"
7 86585703 2 SCREW Phillips Drive, Pan HD, M8 x 20mm, Cl 4.8
8 96814C3 2 WASHER 10mm ID x 22.25mm OD x 2.25mm Thk 10 X 22

1.5MM PLAST
9 86981461 2 FLANGE NUT M8 x 1.25, Cl 8

10 87310599 2 WASHER 0.5" ID x 1.25" OD x 0.08" Thk 0.5 x 1.25 x 0.083
CST DOR

11 9991588 2 NUT M8 x 1.25, Cl 8
12 87734572 1 SKIRT  LH
13 87734573 1 SKIRT  RH
14 87648718 12 SCREW Phil Pan Hd, M8 x 25mm, Cl 4.8 M8 X 25 P/HD H

4.8 BZN
15 1 87272128 1 SOFT TRIM  Rubber Edge, Bulk
16 2 87272128 1 SOFT TRIM  Rubber Edge, Bulk

(1) Cut 57.2" from bulk roll
(2) Cut 53.1" from bulk roll

3230-PATRIOT SPRAYER



90.150.07 p1 5/2017

CAB MOUNTING GROUP



90.150.07 p1 5/2017

CAB MOUNTING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 BN302281 4 ENGINE MOUNT
2 BN302284 6 WASHER 23.88mm ID x 98.55mm OD x 6.35mm Thk

Rebound, 3.88 od x .94 id x .25
3 87532205 2 BOLT Hex, M22 x 200mm, Cl 10.9 M22 X 200 10.9 DOR
4 87541873 2 SPACER  CAB MOUNT
5 87529313 4 WASHER 24mm ID x 44mm OD x 4mm Thk 24 x 44 x 4mm,

HDN, DOR
6 87344025 4 NUT Prev Torque, M22, 2.5 Pitch, Cl 10, DOR
7 87532211 2 BOLT Hex, M22 x 130mm, Cl 10.9 M22 X 130 10.9 DOR

3230-PATRIOT SPRAYER



90.154.01 p1 5/2017

EMERGENCY EXIT, HAMMER



90.154.01 p1 5/2017

EMERGENCY EXIT, HAMMER

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 305688A1 1 HAMMER
2 87610697 2 RIVET 3/16" OD x 0.825" OAL POP, 3/16 X 0.825 GR11

3230-PATRIOT SPRAYER



90.154.02 p1 5/2017

DOOR GROUP



90.154.02 p1 5/2017

DOOR GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NS 1 NOT SERVICED  Door Assembly LH
2 86625251 1 WASHER 10.5mm ID x 18mm OD x 1.6mm Thk
3 178819A3 2 PIN 10mm OD x 94.55mm L LOWER HINGE
4 1280263C1 1 CYLINDER ASSY.  strut, gas
5 9849996 2 CLIP  Retainer Ball Stud
6 3234063R1 1 BALL STUD M10 x 1.5 stud
7 86979020 2 CIRCLIP M9
8 275444A1 1 PLATE  DOOR LATCH PIN
9 321535A1 1 PROTECTOR  DOOR STRIKER

10 321277A1 1 PIN 17.2mm OD x 52mm L LOCK
(1) Refer to 90.154.03

3230-PATRIOT SPRAYER



90.154.03 p1 5/2017

CAB DOOR, ASSEMBLY



90.154.03 p1 5/2017

CAB DOOR, ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87339103 1 CAB GLASS  LH DOOR
2 87542696 1 HANDLE  LH INSIDE DOOR
3 321552A1 1 BEZEL  SMALL DOOR HAND
4 321551A1 1 BEZEL  LARGE DOOR HAND
5 60-7083T1 1 HANDLE  CAB DOOR
6 87347036 1 SPACER  DOOR HANDLE
7 308633A1 1 SPACER  HANDLE MOUNTING
8 87000585 2 WASHER 8mm ID x 35mm OD x 3mm Thk Door Handle
9 87339360 1 LH DOOR LOCK  LEFT HAND DOOR

10 3234063R1 1 BALL STUD M10 x 1.5 stud
11 86517328 2 LOCK WASHER 6.1mm ID x 11.8mm OD x 1.7mm Thk
12 461-42512 4 HEX SOC SCREW Flat Hd, 1/4"-20 x 3/4"
13 84160023 1 DOOR SEAL  LH
14 304921A1 1 HINGE  LH UPPER DOOR
15 305158A1 1 SPACER  UPPER HINGE
16 191206A3 1 HINGE  LH LOWER DOOR
17 305159A1 1 SPACER  LOWER HINGE
18 86625263 3 WASHER 9mm ID x 20mm OD x 1.6mm Thk
19 412479 3 BOLT Hex, M8 x 1.25 x 35mm, Cl 8.8
20 321023A4 1 HANDLE  DOOR LATCH
21 86977789 2 BOLT Hex, M6 x 1.0 x 35mm, Cl 8.8
22 87017606 2 SELF-TAP SCREW Hex Flng, M6 x 1 x 20mm
23 275344A6 1 PROTECTOR  DOOR LOCK
24 86588450 1 WASHER 6.6mm ID x 12mm OD x 1.6mm Thk
25 86511828 1 SCREW Phillips Drive, Pan HD, M6 x 12mm, Cl 4.8
26 BN311882 1 WASHER  1.63 X .25 RUBBER
27 198916A2 1 CAP M8 x 20, Black Door With Foam
28 425-164 1 NUT 1/4"-20, G5, Hvy
29 280164 1 BOLT Hex, 1/4" - 20 x 1 3/4", Gr 5
30 87542959 1 WASHER 6.15mm ID x 30mm OD x 1.5mm Thk 6.15 x 30 x

1.5 mm CST BZN
31 86514457 1 SCREW Phil Pan Hd, M6 x 35mm, Cl 4.8, Full Thd M6 X 35

PHD FULL H 4

3230-PATRIOT SPRAYER



90.154.03 p2 5/2017

CAB DOOR, ASSEMBLY



90.154.03 p2 5/2017

CAB DOOR, ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

32 86624184 2 WASHER 9mm ID x 16mm OD x 1.6mm Thk
33 43362 2 NUT M8 x 1.25, Cl 10

3230-PATRIOT SPRAYER



90.156.01 p1 5/2017

REAR WINDOW ASSEMBLY



90.156.01 p1 5/2017

REAR WINDOW ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87309738 1 GLASS Rear Window REAR WINDOW
2 222787A2 2 PAD  CLAMPING PLATE
3 198916A2 4 CAP M8 x 20, Black Door With Foam
4 220935A3 2 PAD  CLAMPING PLATE
5 1 230009A4 1 HANDLE  Rear Window
6 198913A3 2 BUTTON  Cap, Window With Foam
7 180361A2 2 WASHER 18mm ID x 35mm OD x 3mm Thk RUBBER, 35 X

18
8 176245A2 1 HINGE  WINDOW, REAR LH
9 176246A2 1 HINGE  WINDOW, REAR RH

10 84160023 1 DOOR SEAL  LH DOOR AND REAR WI
11 1535323C1 2 PIN 8mm OD x 78.5mm L WINDOW HINGE
12 186149A4 1 STRIKER PLATE
13 254711A1 1 GROMMET  IMPLEMENT ACCESS
14 87016950 2 SNAP RING M7, Ext
15 87017606 2 SELF-TAP SCREW Hex Flng, M6 x 1 x 20mm
16 87330109 2 PAD  plate, window
17 86528579 4 NUT M8 x 1.25
18 47977984 1 GUARD  DUST
19 87325114 2 RUBBER WASHER  RUBBER
20 87309034 2 SPACER  REAR WINDOW LATCH
21 86624997 2 BOLT Hex, M6 x 16mm, Cl 10.9, Full Thd
22 87542959 2 WASHER 6.15mm ID x 30mm OD x 1.5mm Thk 6.15 x 30 x

1.5 mm CST BZN
23 87330109 2 PAD  Window Plate
24 832-46408 4 NUT M8 x 1.25, Cl 8

(1) Refer to 90.156.02

3230-PATRIOT SPRAYER



90.156.02 p1 5/2017

HANDLE ASSEMBLY, REAR WINDOW



90.156.02 p1 5/2017

HANDLE ASSEMBLY, REAR WINDOW

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 193046A1 1 BRACKET  REAR WINDOW
2 NSS 1 NOT SOLD SEPARAT  REAR WINDOW
3 906056R1 1 WAVE WASHER  8MM
4 357325A1 1 NUT  REAR WINDOW HANDLE

3230-PATRIOT SPRAYER



90.156.03 p1 5/2017

GLASS MOUNTING GROUP



90.156.03 p1 5/2017

GLASS MOUNTING GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87456379 1 WINDSHIELD
2 242539A4 1 CAB GLASS ASSY  LH REAR WINDOW
3 87417671 1 CAB GLASS ASSY  RIGHT WINDOW

192013A4 2 PLASTIC PLUG  16.6mm, Translucent, Not Shown, For Ref
3

192012A4 1 PLASTIC PLUG  28.6 mm, Translucent, Not Shown, For Ref
3

3230-PATRIOT SPRAYER



90.160.01 p1 5/2017

FRONT CONSOLE PACKAGE



90.160.01 p1 5/2017

FRONT CONSOLE PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87449853 1 COVER  TOP FRONT CONSOLE
2 358671A1 1 COVER  INSTR PANEL RH
3 358670A1 1 COVER  INSTR PANEL LH
4 360362A1 4 CAPTIVE WASHER SCREW  10-16 x 1 wheat washer
5 362394A1 2 CAPTIVE WASHER SCREW  PHD TYPE 2 #10-1 X .62
6 1331046C2 1 KNOB  Switch Panel
7 360363A1 2 SCREW Phillips Drive, Round HD, #10 - 16 x 3/8" PHD

TYPE 2 #10-1 X .27
8 87016568 2 SPRING NUT U, #10-16, Panel type
9 87016569 4 SPRING NUT U, #10-16, Panel type

3230-PATRIOT SPRAYER



90.160.02 p1 5/2017

DELUXE HEADLINER PACKAGE



90.160.02 p1 5/2017

DELUXE HEADLINER PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 358794A2 1 BEZEL  DLX STORAGE SHELF
2 358795A1 1 BOX  STORAGE SHELF
3 409205A2 1 BRACKET  STORAGE SHELF
4 428264A5 1 BRACKET  RADIO MOUNTING
5 308538A2 6 CLIP  STORAGE SHELF
6 190812A1 1 COVER  CIGARETTE  LIGHTER
7 87621184 12 FASTENER  BUTTON TREE CLIP
8 87441605 4 FASTENER  PINETREE CLIP, REMOVABLE
9 322072A2 2 FASTENER  PLASTIC EXPANSION

10 227739A2 2 POWER SOCKET  auxiliary power
11 1 NSS 1 NOT SOLD SEPARAT  HEADLINER, DELUXE
12 308905A1 1 CIGARETTE LIGHTER  OUTLET RETAINER
13 308904A1 1 CIGARETTE LIGHTER  POWER OUTLET
14 87016620 8 RIVET Pop, 1/8" x .462"
15 87016559 8 SELF-TAP SCREW HWH, M5.5 x 15mm
16 86625223 2 SELF-TAP SCREW Pan Hd, M4.2 x 25
17 104033C2 2 SELF-TAP SCREW Truss HD, #10 - 16 x 3/4"
18 140017 4 WASHER M10 x 20mm OD x 2mm Thk
19 87414960 1 HARNESS  Shelf

(1) Refer to 90.160.03

3230-PATRIOT SPRAYER



90.160.03 p1 5/2017

DELUXE HEADLINER ASSEMBLY



90.160.03 p1 5/2017

DELUXE HEADLINER ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 151-537 4 RIVET Pop, 1/8" x .650"
2 86625223 2 SELF-TAP SCREW Pan Hd, M4.2 x 25
3 87698771 4 WASHER 0.13" ID x 0.38" OD x 0.04" Thk 3,2 x 7 x 0,5 mm
4 87414959 1 LAMP  Harness, Map
5 87614457 1 ROOF LINING  Deluxe
6 358683A1 4 GRILLE  Speaker
7 360364A1 1 BEZEL  Map Light Wheat
8 368143A1 1 LAMP  Console Illuminator Wheat
9 442244A1 2 SPRING NUT  U-Spring 4.2 x 1.4, 2/3.1 mm Thick

10 442245A1 2 SPRING NUT  U-Spring 8A, 2.1/2.9 mm Thick

3230-PATRIOT SPRAYER



90.160.04 01 p1 5/2017

CAB TRIM, W/O CD



90.160.04 01 p1 5/2017

CAB TRIM, W/O CD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 302456A1 1 ASH TRAY
2 87417632 1 TRIM PANEL  COVER, LH A-POST
3 322072A2 2 FASTENER  PLASTIC EXPANSION
4 93199C1 15 FASTENER  RATCHET
5 87413139 1 HANDLE  LH A-POST, GRAB
6 3234176R1 1 COAT HOOK
7 359037A1 4 HOOK  CARGO NET
8 301901A1 1 INSERT  CUP HOLDER
9 177269A1 1 SPRING NUT M4.2

10 322073A1 2 NUT  riv M6
11 87413140 2 PLUG  GRAB HANDLE
12 761-17325 1 SELF-TAP SCREW Pan Hd, M4.2 x 25
13 781-24613 2 SELF-TAP SCREW Hex Flg, M6 x 1 x 13mm
14 104033C2 2 SELF-TAP SCREW Truss HD, #10 - 16 x 3/4"
15 360362A1 6 CAPTIVE WASHER SCREW  10-16 x 1 wheat washer
16 87309897 1 TRIM PANEL  LH BULLHORN TRIM COVER, WHEAT
17 87309901 1 TRIM PANEL  RH BULLHORN TRIM COVER, WHEAT
18 87417638 1 RUBBER STRIP  ENTRYWAY
19 87309745 2 STUD  CARGO NET HOOK, UPPER
20 322413A2 2 STUD  CARGO NET HOOK
21 358805A1 1 HOLDER  CUP
22 426575A1 1 TRIM PANEL  LH FENDER, WITHOUT CD BOX
23 87532159 1 COVER  PLATE, AUTO GUIDANCE
24 555-1 4 BOLT Hvy Hex, M8 x 16mm, Cl 8.8
25 87313014 4 SPACER M8 x 1.25 AUTO GUIDANCE
26 84814892 4 WING NUT M6 x 1.0
27 359036A1 1 NET Cargo REAR STORAGE CARGO NET

3230-PATRIOT SPRAYER



90.160.04 02 p1 5/2017

CAB TRIM, W/O CD



90.160.04 02 p1 5/2017

CAB TRIM, W/O CD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87417629 1 TRIM PANEL  LH FENDER CLOSE-OUT STRIP
2 355099A1 1 TRIM PANEL  COVER, LH C-POST
3 355100A1 1 COVER  LH B-POST
4 93199C1 15 FASTENER  RATCHET
5 131-839 6 SPRING NUT U, #10-16, Panel type
6 87313017 2 FOAM  PAD, REAR WALL TRIM, AUTO GUIDANCE
7 104033C2 2 SELF-TAP SCREW Truss HD, #10 - 16 x 3/4"
8 360362A1 6 CAPTIVE WASHER SCREW  10-16 x 1 wheat washer

3230-PATRIOT SPRAYER



90.160.04 03 p1 5/2017

CAB TRIM, W/O CD



90.160.04 03 p1 5/2017

CAB TRIM, W/O CD

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 428192A2 1 BEZEL  RH FENDER, TRIM CONNECTORS
2 87679383 1 BRACKET  PAINTED, CD, CUP HOLDER MOUNTING
3 405011A3 1 BRACKET  HVAC PANEL SUPPORT
4 93199C1 15 FASTENER  RATCHET
5 825-2408 7 FLANGE NUT M8 x 1.25, Flg, Cl 8
6 87421503 1 FOAM  PAD, LH FENDER TRIM SUPPORT
7 336383A1 1 PAD  FOAM, UPPER LEFT FENDER
8 336384A1 1 PAD  FOAM, RIGHT A POST
9 336385A1 1 PAD  FOAM, TRAINER SEAT

10 760-17113 8 SELF-TAP SCREW Pan Hd, M3.5 x 13
11 760-17316 1 SELF-TAP SCREW Pan Hd, M4.2 x 16
12 87444946 1 TRIM PANEL  RIGHT FENDER, NO LOUVER CUTOUT
13 895-15008 7 WASHER 9mm ID x 20mm OD x 1.6mm Thk

3230-PATRIOT SPRAYER



90.160.05 p1 5/2017

A-POST INSTRUMENT SHROUD, PACKAGE



90.160.05 p1 5/2017

A-POST INSTRUMENT SHROUD, PACKAGE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 177269A1 6 SPRING NUT M4.2
2 1975782C1 1 SELF-TAP SCREW Truss HD, #10 - 16 x 5/8"
3 260-16516 6 SELF-TAP SCREW Cross Pan Hd, #10 x 1"
4 358804A1 1 BEZEL  LOWER RH A-POST
5 360322A1 2 TAPE  DOUBLE SIDED TRIM
6 376597A2 2 DECAL  hole
7 444547A1 1 TRIM PANEL  COVER, RH A POST INF11763
8 87016569 1 SPRING NUT U, #10-16, Panel type

3230-PATRIOT SPRAYER



90.160.06 p1 5/2017

COVER ASSEMBLY, ELECTRICAL



90.160.06 p1 5/2017

COVER ASSEMBLY, ELECTRICAL

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87319298 1 COVER  Assembly, Electrical
2 406718A1 1 LATCH  RECIRC AIR ACCESS COVER
3 412425A1 5 SEAL  RECIRC AIR ACCESS COVER

3230-PATRIOT SPRAYER



90.160.07 p1 5/2017

RH CONSOLE PACKAGE - BEGIN YEAR 01/2009



90.160.07 p1 5/2017

RH CONSOLE PACKAGE - BEGIN YEAR 01/2009

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 NSS 1 NOT SOLD SEPARAT  PACKAGE, COMPONENTS, RH
CONSOLE

2 1 NSS 1 NOT SOLD SEPARAT  PROP CONTROL LEVER ASSY,
COLOR

3 2 NSS 1 NOT SOLD SEPARAT  RH CONSOLE THROTTLE GROUP
4 3 NSS 1 NOT SOLD SEPARAT  RH CONSOLE MOUNT ASSY
5 NSS 1 NOT SOLD SEPARAT  PACKAGE, ELECTRICAL, RH

CONSOLE
6 87728471 1 HARNESS  RH console, hyd, not Illustrated
7 87728474 1 HARNESS  product cab
8 86599775 4 SCREW M3 x 0.5 x 14.4mm OAL, Cl 4.8
9 824-1403 4 NUT M3, Cl 5

(1) Refer to 55.610.02
(2) Refer to 55.610.01
(3) Refer to 90.160.09

3230-PATRIOT SPRAYER



90.160.08 p1 5/2017

RH CONSOLE GROUP PACKAGE - END YEAR 01/2009



90.160.08 p1 5/2017

RH CONSOLE GROUP PACKAGE - END YEAR 01/2009

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NS 1 NOT SERVICED  RH Console, Sub Assembly
2 2 NS 1 NOT SERVICED  Prop Control Lever Assembly
3 3 NS 1 NOT SERVICED  RH Console Throttle Group
4 1 NS 1 NOT SERVICED  RH Console  Mount Assembly
5 4 NS 1 NOT SERVICED  Package, RH Console Electric
6 87728471 1 HARNESS  RH console, hyd
7 87728474 1 HARNESS  product cab
8 86599775 4 SCREW M3 x 0.5 x 14.4mm OAL, Cl 4.8
9 824-1403 4 NUT M3, Cl 5

(1) Refer to 90.160.09
(2) Refer to 55.610.02
(3) Refer to 10.220.01
(4) Refer to 90.160.11

3230-PATRIOT SPRAYER



90.160.09 p1 5/2017

RH CONSOLE MOUNT ASSEMBLY



90.160.09 p1 5/2017

RH CONSOLE MOUNT ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87270595 1 MOUNTING PLATE  Console
2 86981496 1 WASHER 13.3mm ID x 24.5mm OD x 3mm Thk
3 814-12130 1 BOLT Hex, M12 x 1.75 x 130mm, Cl 8.8
4 86981461 FLANGE NUT M8 x 1.25, Cl 8

3230-PATRIOT SPRAYER



90.160.10 p1 5/2017

PACKAGE, COMPONENTS, RH CONSOLE - BEGIN YEAR 01/2009



90.160.10 p1 5/2017

PACKAGE, COMPONENTS, RH CONSOLE - BEGIN YEAR 01/2009

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 NSS 1 NOT SOLD SEPARAT  RH cover assembly
2 251090A1 1 THRUST WASHER  wear
3 87578140 1 SUPPORT  Prop Lever Control
4 27-8343 1 CLEVIS PIN 12.7mm OD x 87.33mm L
5 80755 1 COTTER PIN 1/8" OD x 1" L
6 87492829 1 MOUNT  SENSOR
7 87529314 2 WASHER 6.6mm ID x 12.5mm OD x 2mm Thk 6.6 x 12.5 x 2

mm, HDN, DOR
8 338413 1 BOLT Hex, M6 x 60mm, Cl 8.8
9 353308 1 NUT M6 x 1.0, Cl 8

10 159688R91 1 THRUST BEARING
11 87529248 1 WASHER 0.47" ID x 1" OD x 0.1" Thk 0.469 x 1 x 0.105 HTS

DOR HDN
12 1994980C1 8 BELLEVILLE WASHER  Belleville, M10
13 BN305066 1 NUT 7/16" - 14, Gr 8 7/16 14, FLN,G8
14 130412A1 1 COVER  skirt, console, rear
15 2 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
16 87343621 4 SCREW Hex Wshr Hd, M4 x 10mm, Cl 4.9, Full Thd
17 120100 1 BOLT M6 x 20mm, Cl 8.8
18 128970A3 1 ARMREST  assembly, console
19 87016567 4 SPRING NUT Tinn, U, #10
20 86900238 4 SELF-TAP SCREW Phillips Drive, Pan HD, #10 - 16 x 3/4"
21 87270585 1 COVER  skirt, lower console
22 87270759 1 PLATE  Blockoff, RH Console
23 87343600 2 SCREW Phil Pan Hd, M5 x 16mm, Cl 4.8, Full Thd
24 86625129 1 PLUG Dome, 1" Hole, Nylon
25 86981482 4 BOLT Hvy Hex Flg, M8 x 30mm, Cl 8.8, Full Thd M8X30

CL8.8 DOR
26 128593A1 1 SPRING  torsion, propulsion handle

(1) Refer to 90.160.12
(2) Refer to 90.160.13

3230-PATRIOT SPRAYER



90.160.12 p1 5/2017

RH COVER ASSEMBLY



90.160.12 p1 5/2017

RH COVER ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 377999A1 1 CONSOLE  console control
2 1 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
3 1 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
4 1 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
5 1 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
6 1 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
7 1 NS 1 NOT SERVICED  Cover Assembly, RH Console, SPX
8 128833A2 1 GUIDE  PROPULSION CONTROL LEVER
9 BN321912 1 SWITCH  assembly, foam activate

10 BN321914 1 SWITCH  Boom Height
11 BN321913 1 SWITCH  boom fold LH
12 BN321915 1 SWITCH  Boom Fold RH
13 BN321916 1 SWITCH  Sparge Pressure
14 BN322626 2 PLUG  Panel, NGR
15 282056A1 1 PLUG  double d
16 BN322921 1 SWITCH  rocker aim command system
17 BN321908 1 SWITCH  AIM COMMAND PRESSURE ADJUST
18 BN321909 1 PRESSURE SWITCH  AIM COMMAND PRESSURE SET
19 BN321911 1 SWITCH  FENCE ROW
20 BN321910 7 SWITCH  BOOM SECTION
21 114550A1 1 POTENTIOMETER 1000 Ohm, 500V Assembly
22 118780A1 2 KNOB  Console Control
23 86625127 2 PLUG Dome, .375" hole, Nylon
24 BN325618 1 POTENTIOMETER 1000 Ohm Assembly, Ground Speed
25 BN323620 1 SWITCH  Assembly, Axle In/Out
26 87388415 1 SWITCH  NRG, on-none-off
27 BN325000 1 SWITCH  rocker, main power
28 BN322908 1 SWITCH  NRG, ON-OFF-ON

(1) Refer to 90.160.13

3230-PATRIOT SPRAYER



90.160.12 p2 5/2017

RH COVER ASSEMBLY



90.160.12 p2 5/2017

RH COVER ASSEMBLY

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

29 1 NSS 1 NOT SOLD SEPARAT  ROCKER, ONE TOUCH FOLD
(1) Refer to 55.440.15

3230-PATRIOT SPRAYER



90.160.13 p1 5/2017

COVER ASSEMBLY, RH CONSOLE



90.160.13 p1 5/2017

COVER ASSEMBLY, RH CONSOLE

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87267349 1 COVER  RH Console With Z Gate
2 378608A1 1 DECAL  WHEEL SPACING
3 87267350 1 DECAL  PROP CONTROL
4 87266890 1 DECAL  AIM COMMAND
5 87266886 1 DECAL  BOOM SECTION
6 87266885 1 DECAL  FOAM CONTROL
7 87266893 1 DECAL  Throttle

3230-PATRIOT SPRAYER



90.160.14 p1 5/2017

BLIND ASSEMBLY, FRONT SUNVISOR



90.160.14 p1 5/2017

BLIND ASSEMBLY, FRONT SUNVISOR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87668030 1 VISOR, SUN  SHADE, FRONT
2 87016554 2 SELF-TAP SCREW Hex Hd, M6.3 x 25

3230-PATRIOT SPRAYER



90.160.15 p1 5/2017

STORAGE BOX GROUP



90.160.15 p1 5/2017

STORAGE BOX GROUP

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87741533 1 BOX
2 BN306286 1 HINGE
3 BN306290 1 HINGE  NYLON, TYPE A, M6
4 87555040 1 DOOR  Storage Box
5 87343625 10 HEX SOC SCREW M6 x 16mm, Cl 8.8, Full Thd Hex Socket,

M6 x 16, CL8.8 DOR
6 87529312 7 WASHER 11mm ID x 24mm OD x 3mm Thk
7 86980399 7 BOLT Hex, M10 x 1.5 x 20mm, Cl 8.8, Full Thd M10-1.5 X

20, HH, 8.8, DOR
8 BN323944 1 LATCH  PADDLE HANDLE
9 BN311631 4 BOLT #10 - 24 x 3/4", SST 10-24 x .75, BSH, Stainless Steel

10 BN310266 4 BHD LOCK NUT #10-24, Nylon, Stainless Steel
11 BN323949 2 SEALING STRIP  TRIM
12 87268931 2 SEAL  TRIM
13 F64526 1 CABLE  DOOR
14 353308 2 NUT M6 x 1.0, Cl 8

3230-PATRIOT SPRAYER



90.160.16 p1 5/2017

PACKAGE,SUNVISOR, SIDE & REAR



90.160.16 p1 5/2017

PACKAGE,SUNVISOR, SIDE & REAR

REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 195-81034 4 WASHER 0.2" ID x 0.47" OD x 0.05" Thk
2 87033737 4 WASHER 9mm ID x 28mm OD x 3mm Thk
3 87668031 1 VISOR, SUN  RH SIDE
4 87030526 4 SCREW Pan, #10 - 32 x 1"
5 87450324 1 NUT  10-32
6 87668032 1 VISOR, SUN  REAR

3230-PATRIOT SPRAYER



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

05.100.03 02 *

100-21200 35.900.14 8

100-21200 35.900.15 9

100037 39.100.11 15

100037 41.204.01 8

100037 55.301.02 02 19

100037 90.116.06 19

100037 90.116.07 19

100038 10.012.02 24

100038 35.300.05 26

100038 39.100.06 3

100038 39.105.01 5

100038 39.105.06 01 8

100038 41.200.01 13

100038 41.200.02 7

100038 55.418.05 3

100038 75.120.13 01 8

100038 75.120.13 02 8

100038 75.120.27 6

100038 75.130.06 15

100038 88.100.01 4

100038 88.100.02 3

100038 88.100.03 3

100038 90.116.04 5

100038 90.116.05 5

100038 90.116.06 11

100038 90.116.07 11

100038 90.118.03 13

103-11250 29.100.07

104033C2 90.150.06 6

104033C2 90.160.02 17

104033C2 90.160.04 01 14

104033C2 90.160.04 02 7

105849A1 50.206.03 29

105849A1 50.206.06 29

105849A1 55.440.13 8

109239C2 50.206.03 8

109239C2 50.206.06 9

113314A2 55.610.02 14

113316A1 55.610.02 18

114550A1 55.440.17 2

114550A1 90.160.12 21

116150A1 55.610.02 1

116152A1 55.610.02 2

117846A1 10.012.02 5

118780A1 55.160.01 01 9

118780A1 55.160.02 8

118780A1 55.440.17 3

118780A1 90.160.12 22

120100 10.254.05 01 2

120100 10.254.05 02 2

120100 35.900.05 20

120100 55.404.14 4

120100 90.160.10 17

120104 10.254.05 01 13

120104 10.254.05 02 13

120104 90.150.05 4

120106 50.200.01 3

121410A1 55.440.13 11

121411A1 55.440.13 16

121412A1 55.440.13 9

121413A1 55.440.13 12

121414A1 55.440.13 13

121415A1 55.440.13 14

121416A1 55.440.13 15

1250522C3 50.206.03 6

1250522C3 50.206.06 7

1251791C1 10.216.02 7

12647104 10.206.03 14

127597A1 00.100.01 53

127597A1 55.610.02 3

1280263C1 90.154.02 4

128209A1 90.150.02 1

128209A1 90.150.03 13

128484A1 50.206.06 28

128485A1 50.206.06 27

128593A1 90.160.10 26

128825 29.100.08 02 37

128825 35.300.03 12

128825 35.300.03 3

128825 35.900.05 7

128825 55.418.06 01 22

128825 55.418.07 04 11

128833A2 90.160.12 8

128970A3 90.160.10 18

129096A1 35.300.05 4

130412A1 90.160.10 14

131-839 90.160.04 02 5

1316827C1 44.100.02 11

1321290C2 50.206.03 38

1321290C2 50.206.06 39

1324469C1 29.212.02 13

132709 44.511.02 2

1331046C2 50.206.01 6

1331046C2 50.206.07 1

1331046C2 90.160.01 6

134071A1 10.220.01 4

134271C2 75.120.24 4

1343962C1 55.610.02 4

135H EP 05.100.03 02 *



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

140017 41.204.01 7

140017 90.160.02 18

140021 55.518.01 6

14441427 90.100.03 19

144417A1 55.440.13 4

144421A1 55.440.13 3

14458681 00.100.01 19

144628A1 55.408.01 7

14463281 75.120.73

145458 10.254.05 01 10

145458 10.254.05 02 10

1481989 29.100.12 09 2

151-515 55.301.01 01 12

151-537 90.160.03 1

1533540C1 41.204.01 17

1533540C1 41.204.01 02 17

1534229C1 55.514.01 1

1535323C1 90.156.01 11

1547924C1 75.130.08 5

159688R91 90.160.10 10

16043224 39.100.11 16

165202 29.100.08 02 35

165202 35.900.01 02 14

16673635 10.246.01 13

16673635 10.414.01 1

16677734 10.012.01 3

16677734 10.102.05 3

167266 29.100.08 02 22

167266 35.114.06 02 12

167266 35.300.03 7

169850C2 55.514.02 1

176245A2 90.156.01 8

176246A2 90.156.01 9

177250A1 55.510.02 5

177269A1 55.418.02 2

177269A1 55.510.03 1

177269A1 55.514.01 2

177269A1 90.160.04 01 9

177269A1 90.160.05 1

178149A1 55.201.01 1

178819A3 90.154.02 3

180361A2 90.156.01 7

180543A1 90.108.05 02 14

18138424 10.102.03 1

18138424 10.218.02 2

182045A1 55.404.10 01 6

182045A1 55.404.10 02 7

182045A1 55.404.11 01 6

182045A1 55.404.11 02 7

186149A4 90.156.01 12

190812A1 90.160.02 6

191135A1 55.440.13 2

191206A3 90.154.03 16

192012A4 90.150.01 1

192012A4 90.156.03

192013A4 90.156.03

192869A1 33.202.01 7

193046A1 90.156.02 1

193182A1 33.202.01 8

195-81034 90.160.16 1

1954736C1 50.100.01 2

1954736C1 50.206.03 28

1954736C1 50.206.06 40

1968008C1 90.108.06 01 2

1968008C1 90.108.06 02 2

1968108C2 90.108.04 1

1975782C1 90.160.05 2

1975919C1 90.150.06 5

1977334C1 50.206.03 7

1977334C1 50.206.06 8

1977448C2 41.204.01 12

1977448C2 41.204.01 02 12

1977624C1 35.300.05 27

1983391C1 55.514.01 3

198913A3 90.156.01 6

198916A2 90.154.03 27

198916A2 90.156.01 3

1994980C1 90.116.06 5

1994980C1 90.116.07 5

1994980C1 90.160.10 12

20-1451T1 55.510.01 9

201-308 35.300.05 6

21384 75.110.04 4

21384 75.110.05 2

214-1540 50.206.08 3

214-1704 10.406.01 23

214389 35.300.06 3

217-1011 75.120.23 2

217-1084 75.120.23 3

217-1226 10.214.01 1

217-132 10.406.01 22

217-153 10.001.01 13

217-21 10.406.01 3

217-291 10.406.01 5

217-406 10.214.01 8

217-432 10.254.04 3

21700 75.120.14 01 11

218-5212 29.100.08 02 11

21908 75.120.14 01 4

21964 75.130.16 02 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

21965 75.130.16 02 1

21966 75.130.16 02 4

21967 75.130.16 02 5

22-824 10.214.01 14

220935A3 90.156.01 4

222135A1 55.404.09 8

222787A2 90.156.01 2

224808A1 90.120.01 5

224808A1 90.120.04 3

225-30210 55.404.14 8

225119C1 55.100.08 6

225119C1 55.100.09 14

225119C1 55.100.10 11

225119C1 55.100.21

225122C1 55.100.08 3

225122C1 55.100.09 3

225122C1 55.100.10 3

225122C1 55.100.21

225124C1 55.100.08 7

225124C1 55.100.09 15

225124C1 55.100.10 12

225124C1 55.100.21

225126C1 55.100.08 4

225126C1 55.100.09 4

225126C1 55.100.10 4

225141C1 55.160.03 6

225319C1 55.100.09 9

225350C1 55.610.02 5

225353C1 55.610.02 6

225388C1 55.610.02 7

225389C1 55.100.09 5

225389C1 55.100.10 5

225401C1 55.160.03 9

227739A2 55.510.02 6

227739A2 90.160.02 10

228760A1 55.418.05 5

230009A4 90.156.01 5

232454A2 55.404.05 1

232455A2 55.404.04 1

232455A2 55.404.06 12

236323A1 33.202.01 6

236504A3 33.202.01 13

236535 75.130.20 3

236535 75.130.20 02 10

237-6006 33.110.01 7

237-6006 35.114.01 9

237-6006 35.116.02 2

237-6006 35.130.01 1A

237-6006 35.702.01 2

237-6006 35.900.02 2

237-6006 35.900.03 2

237-6006 35.900.04 2

237275A1 90.150.04 2

238-5034 35.116.03 6

238-5114 35.116.05 6

238-5141 35.116.03 15

238-5151 29.100.09 08 11

238-5151 29.100.11 08 6

238-5155 29.100.08 01 22

238-5155 29.100.09 08 10

238-5155 29.100.11 08 5

238-5210 10.216.02 9

238-5214 10.216.02 6

238-5218 35.116.03 7

238-5228 35.116.03 10

238-6012 29.100.10 04 8

238-6012 29.100.12 04 8

238-6123 35.116.05 7

238-6125 35.116.05 8

238-6214 29.100.08 01 20

238-6214 29.100.08 02 3

238-7158 29.100.07 23

242539A4 90.156.03 2

244106A1 55.404.10 02 4

244106A1 55.404.11 02 4

245483C1 55.100.08 5

245483C1 55.100.09 13

245483C1 55.100.10 10

245484C1 55.100.08 2

245484C1 55.100.09 2

245484C1 55.100.10 2

245484C1 55.100.20 3

245484C1 55.100.21 3

245485C1 55.100.20 2

245485C1 55.100.21 2

245918C1 55.510.02 10

248-1243 50.206.06 26

248-2178 75.130.06 21

248-2381 50.206.06 11

251090A1 90.160.10 2

253395A1 55.408.01 3

253396A2 55.408.01 1

253397A2 55.408.01 2

253679A1 41.204.01 26

253679A1 41.204.01 02 27

254325A3 90.116.01 2

254325A3 90.116.02 2

254711A1 90.156.01 13

255220A2 50.206.04 22

256331A2 50.206.04 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

258242A1 33.202.01 3

258866A4 90.150.06 2

259332A4 10.310.01 2

260-16516 55.418.02 3

260-16516 90.160.05 3

260-54310 55.610.02 9

27-8343 90.160.10 4

272310 29.100.10 08 9

272310 29.100.12 08 5

275344A6 90.154.03 23

275444A1 90.154.02 8

275602A1 50.206.02 1

277059A1 41.204.01 21

277059A1 41.204.01 02 21

278316A2 50.206.01 11

278316A2 50.206.07 2

278316A2 55.440.03 13

279013A3 55.404.10 01 4

279013A3 55.404.11 01 4

279219A1 55.514.02 2

279220A1 55.514.02 3

279223A1 55.514.02 4

279224A1 55.514.02 5

279265A2 33.202.01 14

279492A1 10.202.01 8

280-1448 50.206.06 46

280129 75.120.54 9

280164 90.154.03 29

280591 39.100.04 11

280591 39.100.05 12

280616 90.108.09 7

280627A1 50.206.01 7

280627A1 88.100.03 10

280628A1 50.206.01 8

281-14512 50.206.03 32

281-14512 50.206.06 32

281-54712 75.120.09 20

281-54712 75.120.10 20

281006 55.418.10 6

281006 55.418.11 5

281848A1 90.116.03 2

282056A1 55.160.01 01 11

282056A1 55.160.02 18

282056A1 55.610.02 10

282056A1 90.160.12 15

282709A1 10.216.02 10

2830076 10.001.02 1

2830222 10.106.01 7

2830444 10.254.02 3

2830546 10.102.03 9

2830559 10.408.01 10

2830704 10.101.03 15

2830705 10.101.03 15

2830733 10.206.03 2

2831006 10.206.03 10

2831274 10.101.03 3B

2831274C 10.101.03

2831274R 10.101.03

2831279 10.101.03 3

2831287 10.101.03 7

2831297 10.105.01 3

2831298 10.105.01 1

2831298C 10.105.01

2831298R 10.105.01

2831473 10.101.03 8

284777A1 55.408.01 12

2852047 10.402.01 2

2852100 10.218.04 6

2852134 10.102.01 7

2852135 10.102.01 8

2852136 00.100.01 18

2852136 10.102.01 9

2852171 10.414.01 8

2852172 10.414.01 11

2852175 10.102.05 1

2852202 10.001.03 10

2852212 10.254.01 11

2852221 10.103.03 2

2852245 10.402.02 01 5

2852250 10.414.01 3

2852305 10.103.02 1

2852306 10.103.02 1

2852306C 10.103.02 1

2852306R 10.103.02 1

2852325 10.402.03 1

2852377 10.102.01 6

2852380 10.250.04 13

2852390 10.250.04 11

2852392 10.402.02 01 9

2852392 10.402.03 3

2852396 10.402.02 01 2

2852397 10.402.02 01 3

2852398 10.402.02 01 1

2852426 10.103.01 2

2852427 10.106.01 14

2852428 10.106.01 10

2852434 10.218.02 12

2852440 10.218.03 1

2852443 10.218.03 2

2852446 10.218.03 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

2852449 10.218.03 5

2852451 10.218.03 7

2852452 10.218.03 8

2852457 10.218.04 4

2852458 10.218.04 5

2852468 10.402.03 5

2852473 00.100.01 62

2852473 10.402.04 4

2852484 55.100.18 5

2852486 10.218.05 16

2852488 10.246.01 3

2852496 10.402.03 10

2852500 10.102.01 10

2852500 55.100.18 2

2852602 10.106.01 20

2852623 50.200.03 2

2852626 50.200.03 3

2852627 50.200.03 4

2852628 50.200.03 5

2852729 10.001.02 9

2852746 10.250.04 8

2852773 10.101.02 01 2

2852774 10.101.02 01 3

2852776 10.106.01 9

2852791 10.206.03 12

2852793 10.206.03 1

2852794 10.218.03 6

2852804 10.246.01 10

2852805 10.246.01 11

2852817 10.218.05 3

2852818 10.218.05 6

2852820 10.218.05 10

2852821 00.100.01 42

2852821 10.218.05 15

2852825 10.218.05 28

2852925 50.200.03 6

2853233 10.414.01 4

2853443 10.402.01 1

2853443 10.402.02 01 8

2853443C 10.402.02 01

2853443R 10.402.02 01

2853537 10.218.02 3

2853604 10.408.01 9

2853780 10.408.01 2

2853781 10.408.01 3

2853784 10.101.02 01 6

2853788 10.106.01 19

2853815 10.103.02 4

2853816 10.103.02 5

2853826 10.101.02 02 1

2853857 10.101.02 01 1

2853871 10.414.01 7

2854072 10.402.03 15

2854072 10.402.03 2

2854079 10.218.05 20

2854282 10.218.05 5

2854375 10.101.02 01 4

2854528 10.103.01 6

2854530 10.106.01 18

2854534 10.254.01 1

2854537 10.103.03 1

2854540 10.218.02 1

2854542 00.100.01 44

2854542 10.218.02 5

2854543 10.218.02 4

2854544 10.218.02 9

2854549 10.218.02 8

2854552 10.218.02 10

2854581 10.102.01 2

2854585 10.250.04 10

2854593 10.218.05 4

2854594 10.218.05 18

2854594C 10.218.05 18

2854594R 10.218.05 18

2854595 10.218.05 19

2854598 55.100.18 1

2854599 55.100.18 4

2854600 55.100.18 6

2854604 10.106.02 5

2854604C 10.106.02

2854604R 10.106.02

2854606 10.218.01 2

2854609 10.218.01 6

2854701 10.254.01 5

2854702 10.254.01 6

2854829C 10.250.02

2854829R 10.250.02

2854835 10.402.01

2854835 10.402.02 01

2854835C 10.402.01

2854835R 10.402.01

2854837 10.254.01 4

2854847 10.103.02 8

2854887 50.200.03 7

2854890 50.200.03 8

2855125 10.218.04 1

2855135 10.218.01 5

2855135C 10.218.01 5

2855135R 10.218.01 5

2855150 10.218.05 23



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

2855413 10.102.01 1

2855834 10.250.02 1

2856458 10.106.01 2

2856946 00.100.01 11

2857015 10.250.04 2

2858051 10.402.04 3

2858074 00.100.01 61

2859173 10.105.01 5

2859174 10.105.01 5

2859175 10.105.01 5

2859335 00.100.01 13

291207C1 10.206.04 10

293615A1 00.100.01 3

293615A1 05.100.03 01 5

293615A1 50.206.04 9

295006A1 00.100.01 29

295006A1 50.200.02 3

295191A3 41.204.01 18

295191A3 41.204.01 02 18

295192A1 41.204.01 20

295192A1 41.204.01 02 20

295478A1 41.204.01 4

295478A1 41.204.01 02 4

296316A3 90.120.02 2

296316A3 90.120.03 2

296316A3 90.120.05 2

296317A3 90.120.01 1

296775A2 41.204.01 16

296775A2 41.204.01 02 16

298464A1 90.150.06 3

298465A2 50.206.04 7

2992153 10.103.02 5

2995787 10.103.02 4

300388 90.120.01 7

300432A2 50.206.04 8

300655A1 55.510.02 1

301180A3 50.206.04 5

301200A1 41.204.01 9

301200A1 41.204.01 02 9

301901A1 90.160.04 01 8

302016A1 90.124.02 5

302016A1 90.124.03 30

302016A1 90.124.05 5

302016A1 90.124.06 24

302029A2 90.124.07 8

302033A1 90.124.07 5

302456A1 90.160.04 01 1

303732A1 50.206.04 24

304921A1 90.154.03 14

3050958R1 55.514.01 4

305158A1 90.154.03 15

305159A1 90.154.03 17

305688A1 90.154.01 1

306132C1 75.120.18 01 28

306132C1 75.120.19 01 28

306132C1 75.120.30 17

306132C1 75.120.31 17

306132C1 88.075.01 22

306132C1 88.075.02 22

307559A1 41.204.01 15

307559A1 41.204.01 02 15

308538A2 90.160.02 5

308633A1 90.154.03 7

308904A1 90.160.02 13

308905A1 90.160.02 12

309099A1 90.120.01 2

311430A1 55.301.02 02 28

311430A1 55.510.01 3

311863A1 90.108.04 2

311864A1 90.108.04 3

311865A1 90.108.04 4

318323A1 55.514.02 6

321-7089 90.108.02 1

321023A4 90.154.03 20

321277A1 90.154.02 10

321535A1 90.154.02 9

321551A1 90.154.03 4

321552A1 90.154.03 3

321959A1 10.406.01 1

322072A2 90.160.02 9

322072A2 90.160.04 01 3

322073A1 90.160.04 01 10

322332A1 55.404.04 3

322332A1 55.404.06 5

322413A2 90.160.04 01 20

322839A1 50.206.03 33

322839A1 50.206.06 5

322840A1 50.206.03 34

322840A1 50.206.06 6

3229749R1 55.518.02 5

322985A1 50.206.03 15

322985A1 50.206.06 15

322987A1 50.206.03 16

322987A1 50.206.06 16

322989A1 50.206.03 10

322989A1 50.206.06 12

322990A1 50.206.03 11

322990A1 50.206.06 13

322994A1 50.206.03 3

322994A1 50.206.06 44



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

322995A1 50.206.03 19

322995A1 50.206.06 34

322996A1 50.206.03 1

322996A1 50.206.06 1

323016A1 50.206.03 44

323016A1 50.206.06 30

323094A1 55.514.02 7

3234063R1 90.154.02 6

3234063R1 90.154.03 10

3234176R1 90.160.04 01 6

323610A1 50.206.03 14A

323610A1 50.206.06 18

323611A1 50.206.03 14

323657A1 41.204.01 24

323657A1 41.204.01 02 24

324022A1 50.206.03 39

324022A1 50.206.06 41

324023A1 50.206.03 40

324023A1 50.206.06 43

324484A1 50.206.03 20

324484A1 50.206.06 33

325258A1 55.408.02 5

326281A1 50.206.07 3

326282A1 50.206.01 4

326282A1 50.206.07 4

329-1510 48.110.02 5

329-1510 48.110.03 5

329677A1 41.204.01 3

329677A1 41.204.01 02 3

331-37 39.100.04 14

333088A1 90.108.05 01 2

333273A1 90.124.07 23

333274A2 90.124.07 2

333275A1 90.124.07 3

333276A1 90.124.07 4

333279A2 90.124.07 9

333295A1 90.124.07 19

333296A1 90.124.07 6

333643A1 55.404.04 5

333643A1 55.404.06 3

333644A1 55.404.04 6

333644A1 55.404.06 4

333645A1 55.404.04 4

333645A1 55.404.06 2

333659A1 90.124.02 6

333659A1 90.124.05 6

333659A1 90.124.07 15

333772A1 90.108.01 3

336383A1 90.160.04 03 7

336384A1 90.160.04 03 8

336385A1 90.160.04 03 9

338413 55.440.10 01 3

338413 55.440.10 02 3

338413 55.440.11 01 3

338413 55.440.11 02 3

338413 90.160.10 8

342028A1 44.100.03 2

342029A1 44.100.03 3

342030A1 44.100.03 4

342100A1 35.104.01 3

342100A1 35.114.06 01 3

342108A1 35.300.02 14

342119A1 55.301.02 02 18

342268A1 90.118.06 2

342269A1 90.118.06 3

342463A1 55.301.02 02 16

342580A1 90.118.09 25

342586A1 90.118.09 10

342591A1 35.702.01 4

342591A1 55.418.06 01 19

342591A1 55.418.06 02 3

342656A1 10.406.01 29

342684A1 75.120.22 29

342803A1 55.301.02 01 8

342939A1 44.100.01 13

342939A1 44.100.02 18

343025A1 75.120.17 22

343184A1 90.108.03 8

343187A1 75.110.01 26

343189A1 90.108.03 3

343351A1 00.100.01 47

343351A1 48.110.03 1

343411A1 75.120.15 1

343431A1 75.130.09 1

343436A1 75.130.07 11

343509A1 00.100.01 26

343509A1 75.120.12 01 14

343660A1 75.120.29 6

343736A1 90.108.03 2

343778A1 39.105.11 3

343778A1 39.105.12 3

343778A1 39.105.13 3

343818A1 75.120.38 16

343818A1 75.120.54 14

343819A1 75.120.38 17

343819A1 75.120.54 14

343883A1 44.100.02 21

343888A1 29.100.08 01 8

343888A1 29.100.08 02 19

343924A1 55.301.01 01 7



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

343924A1 55.301.01 02 13

343924A1 90.118.03 5

343956A1 55.440.21 1

343957A1 55.440.20 1

343958A1 55.440.20 2

343996A1 33.204.01 01 1

343996A1C 33.204.01 01

343996A1R 33.204.01 01

344067A1 55.301.02 02 21

344323A1 10.202.01 3

344323A1 10.202.02 1

344405A1 90.108.03 4

344407A1 75.120.61 01 18

344407A1 75.120.61 02 13

344475A1 10.216.02 4

344498A1 55.440.25 6

344498A1 55.440.28 1

352790A1 10.202.01 7

353-402 55.160.01 01 10

353-432 90.150.02 2

353-432 90.150.03 14

353308 10.254.05 01 3

353308 10.254.05 02 3

353308 35.104.01 9

353308 35.900.05 23

353308 50.206.09 3

353308 55.100.03 11

353308 55.160.02 26

353308 55.201.01 3

353308 55.404.14 6

353308 55.408.02 8

353308 55.418.05 9

353308 75.110.01 13

353308 75.120.15 15

353308 90.100.03 20

353308 90.160.10 9

353308 90.160.15 14

355098A1 90.116.01 4

355098A1 90.116.02 4

355099A1 90.160.04 02 2

355100A1 90.160.04 02 3

355259 41.200.01 16

357325A1 90.156.02 4

357662A1 50.206.07 5

358670A1 90.160.01 3

358671A1 90.160.01 2

358683A1 90.160.03 6

358794A2 90.160.02 1

358795A1 90.160.02 2

358804A1 90.160.05 4

358805A1 90.160.04 01 21

359026A2 90.120.01 9

359029A1 90.120.02 4

359029A1 90.120.03 4

359029A1 90.120.05 4

359030A2 90.120.03 1

359031A2 90.120.03 3

359033A1 41.204.01 9

359033A1 41.204.01 02 9

359036A1 90.160.04 01 27

359037A1 90.160.04 01 7

359039A1 90.120.01 1

359039A1 90.120.04 1

359321A1 90.150.03 4

360032A1 50.206.03 14B

360322A1 90.160.05 5

360362A1 90.160.01 4

360362A1 90.160.04 01 15

360362A1 90.160.04 02 8

360363A1 90.160.01 7

360364A1 90.160.03 7

361024A3 41.204.01 25

361024A3 41.204.01 02 25

362394A1 90.160.01 5

362766A1 44.511.01 3

363882A1 50.206.04 19

365219A1 90.150.03 11

366073A1 41.204.01 5

366073A1 41.204.01 02 5

367145A1 55.440.13 6

367146A1 55.440.13 7

367147A1 55.440.13 5

368143A1 90.160.03 8

368313A1 50.206.03 42

368313A1 50.206.06 35

368459A1 55.440.13 10

370105A2 41.204.01 11

370105A2 41.204.01 02 11

373469A1 90.124.07 21

373470A2 90.124.07 17

373473A1 90.124.07 18

374890 41.200.01 7

376597A2 90.160.05 6

377999A1 90.160.12 1

378608A1 90.160.13 2

380930A1 33.202.01 15

381940A1 90.120.02 6

381940A1 90.120.03 6

381940A1 90.120.05 6

386535A1 50.206.06 4



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

389521A1 55.610.02 12

400132A1 90.120.01 1

401109A3 55.518.01 1

401109A3 90.150.05 1

401110A2 90.150.04 3

401360A1 50.206.03 14C

405011A3 90.160.04 03 3

405779A1 75.120.17 4

405779A1 75.120.47 1

405780A1 75.120.25 5

405780A1 75.120.38 6

405782A1 75.110.03 6

405793A1 55.440.29 1

405793A1 75.120.47 10

406148A1 75.120.12 01 13

406148A1 75.130.09 4

406324A2 50.206.07 6

406324A2 55.510.02 7

406324A2 90.150.05 2

406697A2 41.204.01 6

406718A1 90.160.06 2

408350A1 75.120.47 8

409205A2 90.160.02 3

409426A3 55.510.03 4

410704A1 90.108.05 01 14

410704A1 90.120.01 11

410704A1 90.120.04 8

412141 41.204.01 02 8

412151 39.100.11 14

412350A1 41.204.01 10

412350A1 41.204.01 02 10

412425A1 90.160.06 3

412479 90.154.03 19

413083A1 75.110.05 3

413083A1 75.120.22 9

413083A1 75.120.39 2

413083A1 75.130.07 5

416624A1 75.120.17 28

416624A1 75.120.18 01 27

416624A1 75.120.19 01 27

416624A1 75.120.30 18

416624A1 75.120.31 18

416624A1 88.075.01 14

416624A1 88.075.02 17

425-1216 41.216.01 2

425-164 90.154.03 28

426575A1 90.160.04 01 22

427182A1 55.510.02 3

427352A1 50.206.02 4

427353A1 50.206.02 3

427354A1 50.206.02 5

427356A1 50.206.03 18

427356A1 50.206.06 42

427360A1 50.206.02 2

428192A2 90.160.04 03 1

428264A5 90.160.02 4

43127 33.202.01 2

43128 55.510.01 10

431548A1 33.110.01

432-1216 35.900.01 01 7

432-812 35.900.01 02 5

432239A1 55.510.02 8

43234 50.206.03 24

43362 33.202.01 1

43362 55.510.03 6

43362 90.150.05 5

43362 90.154.03 33

433800A1 90.150.03 8

433973A4 90.150.03 1

434039A1 75.110.01 5

434039A1 75.120.17 14

434039A1 75.120.24 15

434039A1 75.120.47 7

434177A1 10.310.01 10

434177A1 41.204.01 13

434177A1 41.204.01 02 13

43435 90.120.01 3

43436 90.120.01 4

435430A1 55.440.05 01 4

435437A1 55.404.01 19

435437A1 55.440.01 3

435437A1 55.440.03 11

435437A1 55.440.04 01 5

435437A1 75.120.22 30

437304A1 50.206.10 2

437550A1 55.510.01 4

439-1824 35.900.01 01 6

439-1824 35.900.01 02 4

441460A1 90.150.01 4

441460A1 90.150.03 3

442244A1 90.160.03 9

442245A1 90.160.03 10

444547A1 90.160.05 7

444877A1 90.124.01 1

444877A1 90.124.04 1

447666A1 55.404.11 01 8

447742A1 55.404.01 12

447956A1 90.124.07 14

449074A1 90.150.04 6

461-42512 90.154.03 12



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

463911R91 44.511.02 3

47360980C 55.440.07

47360980R 55.440.07

47361072 39.100.07 11

47361079 39.100.07 12

47365834 55.440.04 02 3

47372449 75.130.21 15

47379191 90.116.09 15

47379191 90.116.10 14

47379191 90.116.11 13

47421018 88.075.01 2

47421490 88.075.02 4

47422550 88.075.01 2

47424716 88.075.02 1

47424958 88.075.01 1

47428080 88.075.02 2

47445950 35.900.18 02 2

47445956 35.900.18 02 3

47449368 88.075.01 21

47452121 88.075.02 16

47493723 88.075.01 4

47493723 88.075.02 6

47515638 55.510.03 2

47527172 75.120.18 02 10

47527172 75.120.19 02 7

47540429 55.404.06 9

47540431 55.404.06 15

47541053 55.404.06 1

47545007 55.418.07 01 1

47545007 55.418.07 03 1

47545007 55.418.09 1

47547937 29.100.05 04 8

47547954 29.100.05 04 9

47547962 29.100.05 04 7

47568041 55.440.19 02 6

47568043 55.440.19 02 4

47593329 55.418.07 03 2

47626924 10.202.01 5

47626975 35.900.05 15

47650282 75.130.33 8

47788712 50.206.06 37

47794421 75.120.14 01 12

47827909 75.120.18 02 11

47827909 75.120.19 02 8

47935874 39.105.01 2

47964322 39.100.12 9

47977984 90.156.01 18

47982002 90.108.03 6

48083253 29.100.05 04 13

4890088 10.246.01 6

4890189 00.100.01 46

4890189 10.218.05 8

4890190 00.100.01 41

4890190 10.218.05 9

4890193 10.218.05 11

4890634 10.246.01 7

4890635 10.246.01 14

4890700 10.246.01 4

4890732 10.414.01 2

4890832 10.102.04 4

4890833 10.103.01 8

4890926 10.218.01 7

4890929 10.218.01 3

4890964 10.206.03 8

4890964 10.218.05 21

4891024 10.101.03 1

4891025 10.101.03 1

4891209 10.102.04 5

4891226 10.001.03 9

4891288 10.250.04 5

4891353 10.001.02 6

4891385 10.218.05 22

4891385 10.246.01 8

4892255 10.218.05 14

4892426 10.414.01 9

4892708 10.105.01 2

4892712 10.105.02 2

4892732 10.414.01 10

4892762 10.402.04 5

4892867 10.103.02 7

4892915 10.103.01 2

4893036 10.101.03 16

4893244 10.101.03 10

4893386 10.103.02 2

4893389 10.246.01 12

4893391 10.408.01 8

4893464 10.206.03 7

4893487 10.106.01 16

4893739 10.218.01 4

4893936 10.101.02 01 5

4893940 10.102.03 7

4893962 10.246.01 9

4894095 10.218.03 13

4894095 10.218.04 2

4894100 10.012.01 1

4894218 10.001.03 11

4894410 10.012.01 2

4894641 10.103.03 3

4894721 10.206.03 6

4894816 10.106.01 4



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

4895017 10.103.02 4

4895031 10.106.01 17

4895038 10.001.02 4

4895039 10.001.02 3

4895040 10.001.02 7

4895045 10.408.01 5

4895049 10.001.02 2

4895049 10.001.03 8

4895051 10.101.03 5

4895052 10.101.03 6

4895065 10.106.01 8

4895067 10.106.01 11

4895068 10.106.01 5

4895074 10.101.03 9

4895078 10.402.03 13

4895078 10.402.04 6

4895079 10.254.01 10

4895079 10.402.03 12

4895080 10.402.03 14

4895085 10.101.03 11

4895089 10.101.03 12

4895089 10.250.04 9

4895118 10.402.03 16

4895131 10.402.04 2

4895132 10.250.02 2

4895155 10.103.01 3

4895157 10.218.05 17

4895174 10.254.02 6

4895198 10.106.01 6

4895219 10.254.02 5

4895227 50.200.03 9

4895228 10.001.02 5

4895336 10.254.02 4

4895378 10.103.01 4

4895379 10.103.01 5

4895392 10.001.03 6

4895392 10.402.03 6

4895393 10.001.03 7

4895393 10.402.03 7

4895406 10.101.03 13

4895407 10.101.03 14

4895408 10.101.03 11

4895408 10.101.03 17

4895414 10.103.02 5

4895424 10.254.01 8

4895432 10.106.01 1

4895432 10.254.01 2

4895462 10.218.03 11

4895477 10.218.05 12

4895483 10.218.01 1

4895576 10.402.03 4

4895577 10.102.03 5

4895579 10.250.04 15

4895605 10.001.03 2

4895610 10.102.01 5

4895623 10.402.03 8

4895625 10.402.03 9

4895817 10.218.05 26

4896153 10.001.03 1

4896329 10.218.04 3

4896380 10.106.02 2

4896404 10.408.01 4

4896407 10.408.01 9

4896409 10.408.01 11

4896542 10.218.05 24

4896543 10.206.03 9

4896650 10.250.02 5

4896650 10.254.02 2

4896651 10.254.02 1

4896773 10.103.02 6

4896773 10.402.02 01 4

4896773 10.414.01 12

4896884 10.218.02 11

4896893 10.250.04 6

4896897 10.102.05 2

4896924 10.402.03 17

4896939 10.102.04 8

4896952 10.246.01 2

4896991 10.101.02 01 4

4896996 10.218.03 4

4897026 10.102.04 1

4897026 10.402.02 01 6

4897026 10.414.01 13

4897224 00.100.01 43

4897224 10.206.03 5

4897224 10.218.05 13

4897248 10.106.01 3

4897277 10.218.03 9

4897330 10.102.01 4

4897457 10.106.02 4

4897481 10.402.01 4

4897481C 10.402.01

4897481R 10.402.01

4897817 10.218.03 10

4897858 10.102.03 6

4897861 10.102.03 8

4898036 10.102.03 4

4898283 10.101.02 01 8

4898301 10.102.03 3

4898758 10.206.03 4



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

4898876 10.206.03 13

4898921 10.246.01 5

4898921C 10.246.01 5

4898921R 10.246.01 5

4899003 10.246.01 1

4899003 10.250.04 12

4899009 10.001.03 4

4899019 10.408.01 1

4899020 10.218.02 7

4899026 10.102.04 6

4899026 10.103.01 1

4899032 10.001.02 8

4899032 10.414.01 5

4899035 10.408.01 6

4899036 10.102.01 3

4899039 10.254.01 3

4899046 10.103.02 3

4899057 10.218.05 27

4899058 10.250.04 7

4899063 10.102.04 3

4899068 10.103.01 7

4899068 10.106.02 3

4899068 10.250.04 14

4899072 10.001.03 5

4899073 10.102.04 7

4899076 10.103.01 2

4899078 10.102.04 2

4899078 10.218.05 25

4899078 10.414.01 6

4899079 10.012.01 4

4899079 10.106.02 1

4899079 10.250.04 1

4899079 10.402.01 3

4899080 10.106.02 6

4899081 10.101.03 4

4899083 10.106.01 15

4899085 10.250.02 4

4899085 10.254.02 7

4899086 10.250.02 3

4899089 10.106.01 21

4899090 10.402.01 5

4899091 10.102.03 2

4899093 10.102.04 7

4899107 10.250.04 3

4899108 10.250.04 4

4899109 10.103.01 2

4899110 10.218.05 2

4899110 10.218.05 7

4899110 10.402.04 1

4899115 10.001.03 3

4899124 10.218.05 1

4899144 50.200.03 11

4899147 50.200.03 10

4899239 10.101.02 01 7

4899245 10.106.01 12

4899257 10.106.01 13

4899566 10.408.01 2

4899678 10.102.04 9

4899689 10.218.01 8

4899815 55.100.18 3

4899824 10.402.03 11

4899921 10.254.01 9

493-81002 50.206.06 23

495-81121 90.150.05 3

495-81140 90.150.03 6

495-81278 41.216.01 5

496-81028 41.204.01 19

49861 75.130.24 6

504093651 10.105.02 3

515-21127 50.206.06 25

515-2179 55.100.03 6

515-22159 35.900.01 02 11

515-22159 55.510.01 15

515-22190 10.214.01 20

515-23143 55.440.04 02 6

515-23159 55.404.08 4

515-23254 50.100.01 7

515-23365 29.212.02 9

515-23365 75.130.27 7

515-23508 75.110.01 18

515-23508 75.120.21 01 19

515-23508 75.120.21 02 19

515-24444 55.440.22 2

515-24444 55.440.26 2

515-24444 75.120.12 01 8

515-25635 75.120.31 8

555-1 90.160.04 01 24

582785C91 55.301.02 02 26

60-7083T1 90.154.03 5

614-12025 90.120.04 5

614-12035 90.116.06 18

614-12035 90.116.07 18

614-6016 50.206.06 20

627-8025 50.206.06 22

629086 90.108.05 01 12

675162 35.300.05 13

6904841 29.100.09 09 3

6904841 29.100.10 09 3

6904841 29.100.11 09 3

6904841 29.100.12 09 5



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

70933480 29.100.07 24

713608R91 48.110.01 7

733-2520 90.100.03 8

760-14413 55.408.01 11

760-17113 90.160.04 03 10

760-17316 90.160.04 03 11

761-17325 90.160.04 01 12

76195212 10.218.03 12

7770 55.440.05 01 5

7770 55.440.05 02 6

780-34319 55.510.01 5

781-24613 90.160.04 01 13

781-24820 55.510.01 7

800-3120 33.202.01 12

80043233 33.202.01 16

806-12030 90.124.01 2

806-12030 90.124.04 2

806-12040 90.124.01 3

806-12040 90.124.04 3

80679 29.100.07 8

80681 55.418.06 01 14

80681 55.418.07 01 14

80681 55.418.07 03 15

80701 50.206.05 1

80755 39.100.04 5

80755 39.100.05 4

80755 90.160.10 5

80756 35.900.01 01 9

8093882 10.105.01 4

8094845 10.105.02 4

8094846 10.105.02 1

8094848 10.105.02 1

814-12045 90.116.04 4

814-12045 90.116.05 4

814-12045 90.116.06 15

814-12045 90.116.07 15

814-12070 41.200.01 12

814-12130 90.160.09 3

81871830 90.108.05 02 12

82072 29.100.07 7

824-1403 55.160.02 5

824-1403 90.160.07 9

824-1403 90.160.08 9

825-2408 41.204.01 02 2

825-2408 90.124.01 4

825-2408 90.124.04 4

825-2408 90.160.04 03 5

825-51410 55.510.01 16

825-51412 90.120.04 2

825-5145 55.440.13 18

825-5146 55.440.07 7

829-1312 90.124.01 5

829-1312 90.124.04 5

829-1406 50.206.06 24

832-46404 50.206.06 47

832-46408 90.156.01 24

832-46416 39.100.06 4

832-46416 41.200.01 17

833-40305 90.120.01 8

833-40306 90.120.04 6

83990583 50.206.03 23

840-1512 05.102.01 7

840-1516 55.510.01 12

84004731 90.108.05 02 4

84004732 90.108.05 02 5

84012596 90.108.05 02 11

84012892 90.108.05 02 3

8408 75.130.18 10

8408 75.130.19 4

8408 75.130.20 02 3

8408 75.130.24 5

841-4512 55.440.13 17

84120473 90.124.03 3

84120474 90.124.03 2

84122637 00.100.01 70

84122637 55.518.01 3

84124835 90.118.03 1

84124836 90.118.02 2

84126043 90.108.15 2

84127234 90.118.01 13

84127235 90.118.01 10

84127889 55.301.02 01 5

84127889 55.301.02 02 5

84127943 55.404.10 01 8

84127944 55.404.11 01 1

84128609 90.118.01 11

84129314 35.900.05 14

84132941 39.100.02 02 4

84132942 39.100.02 02 5

84134537 90.108.15 1

84134650 55.404.13 1

84135804 90.120.05 1

84135806 90.120.05 3

84136646 75.130.21 3

84136647 75.130.21 2

84136659 88.100.02 1

84136659 88.100.03

84136660 88.100.02 7

84136660 88.100.03

84136663 75.130.21 6



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

84136669 75.130.21 10

84136670 75.130.21 12

84137774 90.116.01 1

84137774 90.116.02 1

84137774 90.116.03 1

84138473 10.310.01 31

84138474 10.310.01 30

84138475 10.310.01 9

84138931 90.124.01 7

84141288 29.100.07 3

84141289 29.100.07 4

84141296 29.100.07 10

84141297 29.100.07 12

84141299 29.100.07 20

84142695 75.120.14 01 6

84143345 35.900.15 8

84143879 50.206.06 38

84144166 10.101.02 02 6

84144522 10.103.02 9

84144523 10.103.02 9

84144524 10.103.02 9

84144525 10.103.02 9

84144526 10.103.02 9

84144527 10.103.02 9

84145358 29.100.07 5

84145375 75.120.09 6

84145375 75.120.10 6

84145401 29.100.07 9

84145402 29.100.07 13

84145593 75.120.09 23

84145593 75.120.10 23

84145619 75.120.09 8

84145619 75.120.10 8

84148115 55.440.10 01 1

84148119 55.440.11 01 1

84150025 55.510.01 6

84151328 75.120.09 4

84151329 75.120.10 4

84151330 75.120.10 5

84151749 75.120.16 9

84152618 75.130.21 5

84152620 75.130.21 7

84152989 75.130.21 9

84153112 75.130.18 3

84153113 75.130.18 4

84153114 75.130.18 6

84153114 75.130.19 5

84153115 75.130.18 5

84153115 75.130.20 2

84153115 75.130.20 02 6

84153116 75.130.18 2

84153117 75.130.18 7

84153117 75.130.20 4

84153117 75.130.20 02 12

84153118 75.130.20 8

84153119 75.130.20 5

84153770 75.120.22 22

84153771 75.120.22 25

84153772 75.120.22 24

84155006 88.100.07 1

84155009 88.100.07 13

84155010 88.100.06 1

84155011 88.100.06 13

84156972 75.120.10 21

84156974 75.120.09 21

84157747 75.130.18 8

84159489C 50.200.03

84159489R 50.200.03

84159733 75.130.11 1

84159733 75.130.12 1

84159733 75.130.33 10

84159733 75.130.35 9

84159734 75.130.12 1A

84159874 10.001.01 1

84160023 90.154.03 13

84160023 90.156.01 10

84160252 10.101.02 02 5

84161898 88.100.04 3

84161902 88.100.04 1

84162216 90.124.04 7

84162220 90.124.02 1

84162220 90.124.03 1

84163592 90.108.05 02 15

84164481 35.702.01 10

84164481 55.418.07 02 3

84164481 55.418.07 04 3

84165804 90.108.15 3

84169079 41.204.01 1

84170628 90.108.06 01 5

84176272 10.216.02 3

84176286 00.100.01 10

84177504 90.108.14 1

84177505 90.108.14 2

84178506 90.108.03 12

84180940 55.418.08 4

84180940 55.418.09 7

84180975 90.108.13 1

84180976 90.108.13 2

84181073 05.102.01 3

84181302 75.130.33 12



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

84181302 75.130.34 14

84181302 75.130.35 13

84182306 55.404.10 01 1

84182306 55.404.11 01 9

84182432 05.102.01 2

84182838 05.102.01 1

84183741 90.108.03 11

84188916 75.120.19 03 17

84188916 75.120.20 17

84188920 35.900.14 1

84188920C 35.900.14 1

84188920C 39.105.08 1

84188920R 35.900.14 1

84188920R 39.105.08 1

84189219 39.100.07 13

84189219 39.100.08 18

84189224 39.100.07 4

84189224 39.100.08 7

84189330 55.440.05 01 9

84189330 55.440.05 02 11

84190695 55.440.18 1

84195098 55.440.13 22

84195134 55.510.01 1

84195917 10.001.01 21

84198497 35.114.01 5

84201517 55.440.07 6

84201517 75.120.24 24

84201865 39.100.08 14

84203087 10.214.01 9

84203090 55.440.19 01 1

84203090C 55.440.19 01 1

84203090R 55.440.19 01 1

84203914 55.301.02 01 4

84203914 55.301.02 02 4

84206008 90.118.02 13

84206102 39.100.13 3

84211798 90.108.05 02 1

84211801 90.108.05 02 16

84211807 90.108.05 02 17

84211809 90.108.05 02 19

84212136 90.108.03 2

84212141 90.108.03 3

84212144 90.108.03 7

84212148 90.108.03 8

84212149 90.108.03 9

84212150 90.108.03 10

84212153 75.110.01 26

84212156 90.108.03 13

84212157 90.108.03 14

84212722 90.116.09 1

84212725 90.116.08 1

84213788 90.108.06 01 3

84213841 75.130.08 11

84214096 90.108.15 4

84214914 90.108.03 12

84214946 00.500.01 2

84215743 10.216.02 1

84216461 90.116.08 6

84216461 90.116.09 6

84217032 39.100.07 5

84217032 39.100.08 11

84217995 55.301.01 02 1

84217998 55.301.01 02 2

84219770 90.116.08 5

84219770 90.116.09 5

84219771 90.116.08 4

84219771 90.116.09 4

84219778 90.116.08 2

84219778 90.116.09 2

84219780 90.116.08 3

84219780 90.116.09 3

84222496 55.440.33 1

84222524C 50.206.03

84222524C 50.206.06

84222524R 50.206.03

84222524R 50.206.06

84222526C 50.206.03 14

84222526R 50.206.03 14

84223253 39.105.13 10

84223386 75.120.19 03 27

84223386 75.120.20 27

84224923 75.120.61 01 11

84224923 75.120.61 02 11

84225663 75.120.19 03 1

84226561 75.120.09 11

84226561 75.120.10 11

84226601 75.130.11 1

84226601 75.130.34 11

84226602 75.130.11 1A

84226604 75.130.11 1

84226604 75.130.34 10

84226605 75.130.11 1

84226605 75.130.34 12

84226606 75.130.11 1A

84226607 75.130.11 1A

84226692 29.100.06 01 9

84226692 29.100.06 02 9

84226982 75.110.01 22

84228488 05.100.03 01 1

84228488 10.206.02 1



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

84228539 55.610.02 19

84230038C 55.440.30 2

84230038R 55.440.30 2

84230046 55.440.23 01 3

84230046 55.440.24 01 3

84230046 55.440.30 1

84230826 55.440.20 4

84230827 55.440.20 5

84230828 55.440.20 6

84233499 90.100.04 8

84235165 35.900.14 2

84235227 90.100.04 9

84235550 39.100.16 1

84235803 39.105.13 5

84235806 39.105.13 9

84237004 55.418.02 1

84237004C 55.418.02

84237004C 55.418.03

84237004R 55.418.02

84237004R 55.418.03

84241505 55.418.09 8

84241578 88.100.03 7

84241580 88.100.03 1

84244013 75.130.18 9

84244013 75.130.19 3

84244013 75.130.20 02 4

84244013 75.130.24 4

84247013 35.114.05 14

84247473 55.418.07 01 1

84247473 55.418.09 1

84247475 55.418.09 4

84247475 55.418.11 1

84247476 55.418.11 4

84249074 55.100.04 4

84250861 55.404.11 02 9

84254610 29.100.09 08 9

84254610 29.100.09 09 2

84254610 29.100.10 08 8

84254610 29.100.10 09 2

84254610 29.100.11 09 2

84254610 29.100.12 08 4

84254610 29.100.12 09 4

84255690 55.418.06 01 2

84255690 55.418.07 01 2

84256222 90.100.04 3

84256224 90.100.04 4

84256559 90.100.04 10

84256576 55.418.06 01 3

84256576 55.418.07 01 3

84258218 75.120.14 01 10

84259060 39.105.07 12

84259098 39.105.07 1

84261635 29.100.02 30

84261635 29.100.03 31

84265002 75.130.33 28

84265002 75.130.34 29

84265002 75.130.35 32

84266816 90.108.03 11

84268957C 50.206.06

84268957R 50.206.06

84269917 41.204.01 02 6

84273302 55.404.10 02 9

84276367 41.204.01 02 1

84277041 75.120.09 4

84280675 29.100.01 2

84280675 29.100.03 1

84280675C 29.100.01

84280675C 29.100.02

84280675C 29.100.03

84280675R 29.100.01

84280675R 29.100.02

84280675R 29.100.03

84280676 29.100.01 3

84280676 29.100.03 1

84280676C 29.100.01

84280676C 29.100.03

84280676R 29.100.01

84280676R 29.100.03

84283082 88.075.01 20

84283600 75.120.31 5

84288754 29.100.09 10 3

84288754 29.100.10 11 3

84288754 29.100.11 10 3

84288754 29.100.12 11 3

84290841 10.206.04 2

84290850 10.206.04 3

84290856 10.206.04 1

84292047 10.206.04 7

84294030 29.100.03 5

84294031 29.100.03 9

84294032 29.100.03 10

84294033 29.100.03 37

84299098 55.418.09 9

84299098 75.120.72 1

84300098 75.120.72 7

84300099 75.120.72 5

84300100 75.120.72 4

84300101 75.120.72 2

84300102 75.120.72 8

84300103 75.120.72 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

84319987 35.104.02 01 1

84319987 35.104.02 03 1

84319987C 35.104.02 01

84319987C 35.104.02 02

84319987C 35.104.02 03

84319987R 35.104.02 01

84319987R 35.104.02 02

84319987R 35.104.02 03

84330410 35.900.01 02 1

84330410 35.900.18 02 1

84330831 55.440.14 02 1

84332200 39.100.17 1

84333717 35.114.06 02 1

84337818 55.404.10 02 5

84337818 55.404.11 02 5

84340350 33.204.01 02 4

84340351 33.204.01 02 2

84340352 33.204.01 02 3

84340467 33.204.02 02 1

84344644 55.404.10 02 12

84344644 55.404.11 02 12

84345092 35.104.02 03 6

84345096 35.104.02 03 8

84345098 35.104.02 03 13

84345099 35.104.02 03 14

84345100 35.104.02 03 15

84345102 35.104.02 03 17

84345104 35.104.02 03 19

84347599 90.124.03 31

84347599 90.124.06 8

84347992 75.120.21 02 13

84348875 10.214.01 5

84348882 05.100.03 01 9

84348882 10.214.01 7

84357618 88.100.03 12

84363170 55.301.02 01 10

84363170 55.301.02 02 24

84366890 55.440.06 03 1

84366893 55.440.06 02 8

84366893 55.440.06 03 9

84366896 55.440.06 02 9

84366896 55.440.06 03 10

84366900 55.440.06 02 10

84366900 55.440.06 03 11

84368027 29.100.07 25

84368826 55.440.06 02 1

84385294 55.404.14 2

84385299 55.404.14 3

84392273 90.124.07 10

84395083 55.160.01 01 23

84395083 55.160.01 02 6

84396544 75.120.21 02 23

84396569 75.120.21 02 8

84398840 55.440.05 02 10

84398840 55.440.19 02 5

84399369 29.100.08 02 1

84399369 29.100.12 01 1

84399369C 29.100.08 02 1

84399369C 29.100.12 01 1

84399369R 29.100.08 02 1

84399369R 29.100.12 01 1

84399370 29.100.08 02 2

84399370 29.100.11 01 1

84399370C 29.100.08 02 2

84399370C 29.100.11 01 1

84399370R 29.100.08 02 2

84399370R 29.100.11 01 1

844-6025 90.120.04 7

84401225 35.114.06 02 7

84401227 35.114.06 02 6

84401228 35.114.06 02 5

84401247 35.114.06 02 10

84401248 35.114.06 02 9

84401250 35.114.06 02 8

84406039 90.124.02 2

84406039 90.124.05 2

84406039 90.124.07 1

84407295 55.301.02 02 12

84410722 75.120.30 5

84412164 05.100.03 01 10

84412164 10.206.03 11

84416331 29.100.12 01 5

84416331 29.100.12 08 1

84416331 29.100.12 09 1

84416331C 29.100.12 01 5

84416331C 29.100.12 08 1

84416331C 29.100.12 09 1

84416331R 29.100.12 01 5

84416331R 29.100.12 08 1

84416331R 29.100.12 09 1

84416332 29.100.11 01 5

84416332 29.100.11 08 1

84423410 35.114.06 02 2

84432904 90.108.06 01 2

84432904 90.108.06 02 2

84476037 55.418.07 03 11

84476044 55.418.07 03 10

84476649 29.100.05 03 1

84476649 29.100.05 04 1

84476649C 29.100.05 03



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

84476649C 29.100.05 04

84476649R 29.100.05 03 1

84476649R 29.100.05 04

84484468 90.116.10 12

84484468 90.116.11 15

84484472 90.116.10 6

84484472 90.116.11 2

84484760 75.130.20 02 1

84484761 75.130.19 1

84484763 75.130.24 1

84485478 90.116.08 14

84485478 90.116.09 11

84488958 39.105.06 02 3

84497832 75.130.20 02 11

84497843 75.130.20 02 2

84497855 75.130.24 13

84497865 75.130.24 2

84497866 75.130.24 3

84497867 75.130.24 11

84497868 75.130.24 10

84497869 75.130.24 9

84497871 75.130.20 02 8

84517647 75.120.32 3

84517648 75.120.32 4

84517650 75.120.32 2

84517654 75.120.32 5

84518688 44.100.04 1

84518849 55.404.11 02 1

84518850 55.404.10 02 1

84519474 55.404.10 02 13

84519474 55.404.11 02 13

84525946 75.130.20 02 7

84526646 55.404.11 02 10

84532259 55.418.10 10

84535867 75.120.11 02 1

84535867 75.120.13 02 3

84539439 90.116.08 7

84539439 90.116.09 7

84539439 90.116.10 5

84539439 90.116.11 7

84542360 75.130.20 7

84542360 75.130.20 02 9

84542680 90.116.10 2

84542680 90.116.11 3

84542684 90.116.11 1

84542689 90.116.10 1

84542697 90.116.10 10

84542697 90.116.11 4

84542701 90.116.10 3

84542701 90.116.11 5

84542715 90.116.10 11

84542715 90.116.11 6

84543604 90.116.10 4

84543604 90.116.11 8

84546676 55.440.05 02 7

84546676C 55.440.05 02

84546676R 55.440.05 02

84548435 29.100.09 06 3

84548435 29.100.10 06 3

84548435 29.100.11 06 3

84548435 29.100.12 06 3

84548439 29.100.09 06 3

84548439 29.100.10 06 3

84548439 29.100.11 06 3

84548439 29.100.12 06 3

84548441 29.100.09 06 3

84548441 29.100.10 06 3

84548441 29.100.11 06 3

84548441 29.100.12 06 3

84553896 90.118.09 7

84554579 29.100.11 01 6

84554579 29.100.11 10 1

84554579 29.100.12 01 7

84566665 29.100.08 02 31

84567643 75.120.30 1

84567647 75.120.30 7

84567647 75.120.31 7

84567648 75.120.30 10

84567648 75.120.31 9

84567648 88.075.01 9

84567648 88.075.02 11

84574270 55.440.11 02 1

84574271 55.440.11 02 1

84574271C 55.440.11 01 1

84574271C 55.440.11 02 1

84574271R 55.440.11 01 1

84574271R 55.440.11 02 1

84574272 55.440.10 02 1

84574273 55.440.10 02 1

84574273C 55.440.10 01 1

84574273C 55.440.10 02 1

84574273R 55.440.10 01 1

84574273R 55.440.10 02 1

84578941 29.100.09 04 1

84578941 29.100.11 01 4

84578941 29.100.11 04 1

84579672 29.100.11 08 7

84579672 29.100.12 08 6

84582207 75.120.31 1

84586928C 55.440.19 01 1



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

84586928R 55.440.19 01 1

84588820 75.110.02 15

84594549 55.404.10 02 10

84600698 41.216.01 4

847590 90.108.09 6

84806312 55.100.09 10

84814892 90.160.04 01 26

86013942 90.100.03 22

8602542 10.214.01 3

86050277 55.418.10 9

86050277 55.418.11 8

863-10025 29.200.01 5

864-8012 50.206.08 2

864-8016 29.100.09 03 6

864-8016 29.100.10 03 6

864-8016 29.100.11 03 6

864-8016 29.100.12 03 6

86400227 90.124.03 5

86400227 90.124.06 28

86500036 55.100.09 11

86500036 55.100.09 7

86500036 55.100.10 7

86500688 50.206.03 26

86500688 55.440.13 21

86500689 33.202.01 10

86500689 55.301.02 02 9

86501511 90.108.05 01 11

86503302 29.212.02 15

86503302 35.300.02 2A

86507190 00.100.01 16

86507190 10.406.01 25

86508568 50.206.03 22

86508568 55.440.05 01 6

86508568 55.440.13 19

86508812 55.440.13 26

86511444 10.254.05 01 14

86511444 10.254.05 02 14

86511444 55.440.10 01 7

86511444 55.440.10 02 7

86511444 55.440.11 01 7

86511444 55.440.11 02 7

86511444 55.440.17 5

86511815 55.440.13 24

86511818 55.160.01 01 4

86511818 55.160.02 3

86511828 55.514.02 8

86511828 90.154.03 25

86511845 55.201.02 2

86512037 55.418.06 01 15

86514457 90.154.03 31

86517328 50.206.03 21

86517328 55.440.10 01 6

86517328 55.440.10 02 6

86517328 55.440.11 01 6

86517328 55.440.11 02 6

86517328 55.518.01 8

86517328 90.154.03 11

86521605 90.108.09 2

86528579 55.518.01 4

86528579 90.150.03 7

86528579 90.156.01 17

86585703 90.150.06 7

86585758 90.120.02 5

86585758 90.120.03 5

86585758 90.120.05 5

86588450 55.160.02 24

86588450 55.404.14 5

86588450 55.440.05 01 7

86588450 55.440.10 01 5

86588450 55.440.10 02 5

86588450 55.440.11 01 5

86588450 55.440.11 02 5

86588450 55.440.13 20

86588450 90.150.03 9

86588450 90.154.03 24

86599775 90.160.07 8

86599775 90.160.08 8

86616248 55.404.10 02 11

86616248 55.404.11 02 11

86622073 90.108.05 01 4

86624005 55.440.04 02 13

86624079 35.900.01 01 8

86624181 55.301.02 02 10

86624183 90.150.04 4

86624183 90.150.05 6

86624184 33.202.01 17

86624184 55.510.01 8

86624184 90.154.03 32

86624997 90.156.01 21

86625021 10.406.01 24

86625021 35.300.05 5

86625035 50.206.03 31

86625036 10.406.01 36

86625036 55.404.01 10

86625060 90.108.04 10

86625127 55.160.02 9

86625127 90.160.12 23

86625129 90.160.10 24

86625200 50.206.04 15

86625206 55.440.19 02 8



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

86625223 90.160.02 16

86625223 90.160.03 2

86625224 55.404.06 13

86625234 10.406.01 4

86625234 75.120.07 2

86625251 90.154.02 2

86625252 55.301.02 02 20

86625252 90.116.06 17

86625252 90.116.07 17

86625255 90.116.06 12

86625255 90.116.07 12

86625255 90.120.01 6

86625261 10.254.05 01 12

86625261 10.254.05 02 12

86625263 50.200.01 2

86625263 90.154.03 18

86629541 41.200.01 15

86629541 90.116.06 8

86629541 90.116.07 8

86632541 55.440.05 02 5

86632567 35.116.01 1

86632601 55.510.03 7

86636827 41.204.01 02 19

86637712 10.202.01 12

86637777 50.206.03 27

86637781 50.206.03 9

86637998 10.001.01 22

86637998 29.100.06 01 10

86637998 29.100.06 02 10

86639006 75.120.12 01 18

86639119 55.510.03 5

86639119 55.514.01 5

86639148 41.204.01 23

86639148 41.204.01 02 23

86639271 55.100.14 01 10

86639271 55.100.14 02 10

86639305 55.404.10 01 5

86639305 55.404.10 02 6

86639305 55.404.11 01 5

86639305 55.404.11 02 6

86639308 55.408.01 9

868-16040 29.100.05 01 2

868-16040 29.100.05 03 2

86900238 90.160.10 20

86977786 55.440.10 01 4

86977786 55.440.10 02 4

86977786 55.440.11 01 4

86977786 55.440.11 02 4

86977789 90.154.03 21

86979020 90.154.02 7

86980358 55.518.01 9

86980359 55.201.01 4

86980359 55.418.06 01 12

86980359 55.418.07 01 12

86980359 55.418.07 03 13

86980359 55.440.14 02 3

86980360 55.418.07 03 20

86980360 55.440.05 02 9

86980361 35.300.04 01 31

86980361 35.300.04 02 31

86980361 55.408.02 6

86980361 75.120.15 14

86980362 55.160.01 01 25

86980362 55.160.01 02 7

86980362 55.160.02 25

86980363 55.440.07 4

86980366 35.116.02 17

86980366 35.300.04 01 32

86980366 35.300.04 02 32

86980367 29.100.08 02 32

86980368 35.900.05 21

86980369 35.300.04 01 33

86980369 35.300.04 02 33

86980369 75.110.01 12

86980369 75.120.24 12

86980371 35.104.01 8

86980371 55.418.05 8

86980378 05.102.01 5

86980378 55.100.02 9

86980378 55.404.01 11

86980378 75.130.08 2

86980379 10.001.01 19

86980379 10.202.01 14

86980379 10.206.04 4

86980379 10.214.01 21

86980379 10.216.01 7

86980379 10.310.01 16

86980379 10.406.01 2

86980379 29.100.06 01 11

86980379 29.100.06 02 11

86980379 35.300.01 2

86980379 35.300.02 4

86980379 35.900.01 01 14

86980379 35.900.01 02 12

86980379 48.110.01 21

86980379 50.200.02 16

86980379 55.404.01 7

86980379 55.404.04 8

86980379 55.404.06 6

86980379 55.404.10 01 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

86980379 55.404.10 02 3

86980379 55.404.11 01 3

86980379 55.404.11 02 3

86980379 55.408.02 3

86980379 55.440.22 3

86980379 55.440.23 01 5

86980379 55.440.24 01 5

86980379 55.518.02 7

86980379 75.110.01 20

86980379 75.120.38 14

86980379 90.100.02 3

86980379 90.100.03 3

86980379 90.118.01 3

86980379 90.118.03 10

86980380 10.406.01 37

86980380 35.300.02 11

86980380 35.300.04 01 34

86980380 35.300.04 01 37

86980380 35.300.04 02 34

86980380 35.300.04 02 37

86980380 50.200.02 14

86980380 75.110.03 14

86980380 75.120.12 01 11

86980380 75.120.13 01 5

86980380 75.120.13 02 5

86980380 75.120.30 3

86980380 75.120.31 3

86980380 88.075.01 8

86980380 88.075.02 10

86980380 90.100.02 6

86980380 90.100.03 9

86980380 90.118.01 14

86980380 90.118.02 15

86980381 10.001.01 8

86980381 10.406.01 15

86980381 35.300.05 22

86980381 55.301.02 02 11

86980381 55.404.01 4

86980381 55.440.06 02 5

86980381 55.440.06 03 6

86980381 75.120.30 24

86980381 75.120.31 20

86980381 88.075.01 19

86980381 88.075.02 19

86980382 10.406.01 35

86980385 55.404.09 2

86980385 90.118.01 12

86980385 90.118.06 5

86980386 29.100.04 8

86980388 29.212.02 12

86980394 75.120.38 8

86980399 10.001.01 16

86980399 10.254.04 5

86980399 75.110.01 9

86980399 75.130.06 22

86980399 90.160.15 7

86980400 10.202.01 9

86980400 10.216.01 3

86980400 10.310.01 22

86980400 29.100.06 01 7

86980400 29.100.06 02 7

86980400 29.200.01 16

86980400 39.100.14 6

86980400 50.100.01 8

86980400 50.200.02 6

86980400 55.100.03 2

86980400 55.404.08 5

86980400 55.404.09 5

86980400 55.440.22 4

86980400 55.440.23 01 1

86980400 55.440.24 01 1

86980400 55.440.26 3

86980400 75.110.01 15

86980400 75.120.15 6

86980400 75.120.16 8

86980400 75.120.19 03 26

86980400 75.120.20 26

86980400 75.120.21 01 11

86980400 75.120.21 02 11

86980400 75.120.22 20

86980400 75.120.24 9

86980400 75.120.30 13

86980400 75.120.31 12

86980400 88.075.01 12

86980400 88.075.02 14

86980400 90.100.01 3

86980400 90.118.02 8

86980400 90.118.06 12

86980401 10.310.01 12

86980401 39.100.08 25

86980401 50.100.01 5

86980401 55.301.03 9

86980401 55.418.06 01 8

86980401 55.418.07 01 8

86980401 55.418.07 03 8

86980401 75.120.07 6

86980401 75.120.22 23

86980401 90.118.09 9

86980402 10.310.01 28

86980402 35.104.02 01 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

86980402 39.105.09 6

86980403 10.214.01 16

86980403 10.310.01 13

86980403 90.118.09 13

86980406 75.120.21 02 26

86980406 90.118.02 6

86980406 90.118.03 16

86980407 90.118.02 5

86980408 39.100.08 35

86980408 39.100.12 6

86980408 55.418.06 01 16

86980408 55.418.07 01 16

86980408 55.418.07 03 17

86980408 75.120.19 03 29

86980408 75.120.20 29

86980408 88.100.04 5

86980409 55.418.06 01 4

86980409 55.418.07 01 4

86980409 55.418.07 03 4

86980410 10.310.01 17

86980410 55.301.03 5

86980410 88.100.04 6

86980411 10.406.01 11

86980411 35.130.01 2

86980418 55.201.01 7

86980418 75.130.06 16

86980419 35.702.01 8

86980420 39.105.01 4

86980420 39.105.06 01 7

86980420 39.105.06 02 7

86980420 75.120.27 5

86980420 75.130.06 14

86980420 88.100.01 5

86980420 90.118.02 9

86980420 90.118.03 12

86980422 10.012.02 14

86980422 35.300.05 25

86980422 90.118.01 8

86980422 90.118.09 4

86980423 41.200.02 6

86980423 55.418.05 2

86980423 88.100.02 4

86980423 88.100.03 4

86980423 90.118.09 19

86980424 55.440.04 02 11

86980426 75.120.13 01 6

86980426 75.120.13 02 6

86980427 35.900.01 02 7

86980427 90.118.03 14

86980431 39.105.07 9

86980434 55.301.01 01 14

86980434 55.301.01 02 14

86980444 48.110.01 17

86980444 55.301.01 01 12

86980444 75.120.09 28

86980444 75.120.10 28

86980445 75.120.09 30

86980445 75.120.10 30

86980448 10.012.02 7

86980451 88.100.06 5

86980451 88.100.07 5

86980460 41.200.02 5

86980510 39.100.08 9

86980510 75.120.09 27

86980510 75.120.10 27

86980513 29.100.08 02 34

86980513 35.116.02 6

86980513 55.160.01 01 26

86980513 55.160.01 02 8

86980513 55.301.02 02 1

86980513 55.418.06 01 13

86980513 55.418.07 01 13

86980513 55.418.07 03 14

86980513 55.440.07 3

86980513 55.440.14 02 4

86980514 10.001.01 12

86980514 10.206.04 6

86980514 10.214.01 22

86980514 29.100.04 13

86980514 35.900.01 02 13

86980514 55.301.02 02 8

86980514 55.440.04 02 7

86980514 55.440.06 02 7

86980514 55.440.06 03 8

86980514 55.440.24 01 7

86980514 75.120.12 01 10

86980514 75.120.21 01 20

86980514 75.120.21 02 20

86980514 75.120.30 9

86980514 75.120.31 4

86980514 88.075.01 7

86980514 88.075.02 9

86980514 90.100.04 2

86980514 90.118.01 4

86980514 90.118.02 16

86980514 90.118.06 6

86980515 10.202.01 10

86980515 10.214.01 15

86980515 10.216.01 4

86980515 10.254.04 1



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

86980515 10.310.01 19

86980515 29.200.01 17

86980515 35.104.02 01 4

86980515 35.130.01 3

86980515 35.300.05 15

86980515 39.100.08 23

86980515 39.100.12 7

86980515 39.100.14 7

86980515 39.105.06 01 13

86980515 39.105.09 5

86980515 50.100.01 6

86980515 50.200.02 7

86980515 55.100.03 3

86980515 55.301.03 7

86980515 55.404.08 7

86980515 55.404.09 7

86980515 55.418.06 01 6

86980515 55.418.07 01 6

86980515 55.418.07 03 6

86980515 55.440.22 6

86980515 55.440.23 01 2

86980515 55.440.24 01 2

86980515 55.440.26 4

86980515 75.110.01 10

86980515 75.120.07 7

86980515 75.120.15 7

86980515 75.120.16 7

86980515 75.120.19 03 25

86980515 75.120.20 25

86980515 75.120.21 01 10

86980515 75.120.21 02 10

86980515 75.120.22 21

86980515 75.120.24 8

86980515 75.120.30 12

86980515 75.120.31 11

86980515 75.130.06 23

86980515 88.075.01 11

86980515 88.075.02 13

86980515 88.100.04 4

86980515 90.118.02 4

86980515 90.118.03 17

86980515 90.118.06 13

86980515 90.118.09 14

86980516 35.900.01 02 8

86980516 39.100.07 23

86980516 39.100.08 33

86980516 39.105.06 02 8

86980516 39.105.07 10

86980516 55.301.01 01 16

86980516 55.301.01 02 16

86980516 55.440.04 02 12

86980516 90.116.11 10

86980516 90.118.01 9

86980516 90.118.02 11

86980516 90.118.09 6

86980517 10.012.02 9

86980517 33.204.02 01 3

86980517 33.204.02 02 4

86980517 39.100.07 7

86980517 39.100.08 10

86980517 41.200.02 9

86980517 55.301.01 01 9

86980517 55.301.01 02 12

86980517 75.110.01 8

86980517 75.120.09 26

86980517 75.120.10 26

86980517 75.130.06 11

86980517 88.100.06 8

86980517 88.100.07 8

86980517 90.118.03 7

86980518 10.012.02 21

86980518 39.105.08 7

86980518 48.110.01 19

86981461 90.150.06 9

86981461 90.160.09 4

86981470 75.120.09 29

86981470 75.120.10 29

86981479 50.206.08 9

86981482 90.160.10 25

86981495 29.100.06 01 6

86981495 29.100.06 02 6

86981496 39.100.06 1

86981496 55.301.03 11

86981496 55.418.05 4

86981496 55.440.04 02 10

86981496 75.120.13 01 10

86981496 75.120.13 02 10

86981496 75.120.27 4

86981496 75.130.06 13

86981496 88.100.01 8

86981496 90.116.04 3

86981496 90.116.05 3

86981496 90.116.08 11

86981496 90.116.09 10

86981496 90.116.10 9

86981496 90.116.11 11

86981496 90.118.03 11

86981496 90.118.09 5

86981496 90.160.09 2

86984085 75.120.17 8



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

86984085 75.120.60 7

86986043 55.440.07 8

86986060 33.202.02 4

86986082 35.900.04 6

86986094 35.114.06 01 3C

86986096 35.104.01 2

86986105 39.105.11 5

86986190 35.116.05 17

86986191 35.116.05 2

86986192 35.116.05 5

86986193 35.116.05 9

86986194 35.116.05 10

86986195 35.116.05 11

86986196 35.116.05 12

86986197 35.116.05 13

86986205 35.116.05 14

86986206 35.116.05 15

86986207 35.116.05 16

86986208 35.116.05 4

86986214 00.100.01 32

86986214 35.116.05 18

86986240 35.116.03 18

86986241 35.116.03 9

86986242 35.116.03 2

86986252 48.110.01 1

86986254 48.110.01 1

86986280 35.116.03 16

86986281 35.116.03 12

86986282 35.116.03 13

86986283 35.116.03 14

86986284 35.116.03 4

86986285 35.116.03 8

86986286 35.116.03 5

86986290 35.116.05 3

86986371 35.300.02 12

86986400 00.100.01 57

86986400 75.120.23 1

86986403 75.120.29 1

86986404 75.120.29 7

86986405 75.120.29 3

86986458 90.116.04 2

86986459 90.116.05 2

86986500 35.116.03 21

86986500 41.216.01 1

86986500C 35.116.03 21

86986500C 41.216.01 1

86986500R 35.116.03 21

86986500R 41.216.01 1

86986699 55.404.12 8

86986706 90.116.04 1

86986713 90.116.06 3

86986713 90.116.07 3

86986803 75.130.04 2

86986807 75.130.13 5

86986807 75.130.27 2

86986808 39.105.11 2

86986808 39.105.12 2

86986808 39.105.13 2

86986808 75.130.13 3

86986810 75.130.13 4

86986928 35.300.01 1

86986933 44.100.02 3

86986934 44.100.02 4

86986935 44.100.02 4

86986942 10.012.02 15

86986975 55.301.01 01 10

86986975 55.301.01 02 10

86987885 55.610.02 11

86989942 55.510.02 4

86990262 50.206.03 2

86990262 50.206.06 2

86991370 10.202.02 5

86991373 10.202.02 4

86994155 90.124.03 9

86994155 90.124.06 4

86994157 90.124.03 28

86994157 90.124.06 7

86994165 90.124.03 21

86994165 90.124.06 5

86994172 90.124.03 12

86994172 90.124.06 15

87000227 00.100.01 54

87000227 50.200.02 12

87000585 90.150.03 5

87000585 90.154.03 8

87013363 90.108.05 01 9

87014923 55.518.02 2

87016450 50.206.04 23

87016455 55.408.01 6

87016469 55.408.01 8

87016547 55.514.01 6

87016554 90.160.14 2

87016557 50.200.01 4

87016557 50.206.05 2

87016559 90.150.03 10

87016559 90.150.04 5

87016559 90.160.02 15

87016567 90.150.06 4

87016567 90.160.10 19

87016568 90.160.01 8



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87016569 90.160.01 9

87016569 90.160.05 8

87016571 05.102.01 8

87016571 10.254.05 01 11

87016571 10.254.05 02 11

87016605 41.204.01 22

87016608 35.116.01 4

87016620 55.510.02 9

87016620 90.160.02 14

87016723 50.206.04 3

87016950 90.156.01 14

87017053 55.301.01 02 7

87017053 90.100.03 17

87017606 50.206.10 4

87017606 90.154.03 22

87017606 90.156.01 15

87020803 90.116.08 9

87020803 90.116.09 8

87020803 90.116.10 7

87020803 90.116.11 9

87021161 55.100.03 9

87021162 75.120.30 8

87021162 88.075.01 5

87021162 88.075.02 7

87022683 10.012.02 4

87024336 44.100.01 15

87024336 44.100.02 20

87024336 75.120.09 19

87024336 75.120.10 19

87030526 90.160.16 4

87033212 50.206.03 5

87033504 50.206.08 12

87033529 90.108.05 01 13

87033737 90.160.16 2

87037462 90.124.03 11

87037462 90.124.06 11

87042086 10.202.01 2

87052289 90.108.06 01 4

87054969 90.108.05 01 10

87054970 90.108.05 01 6

87054976 90.108.05 01 7

87055164 55.610.02 8

87105048 35.300.05 3

87105748 10.001.01 17

87107380 50.206.04 21

87265091 75.130.04 3

87265150 55.404.05 3

87265264 55.100.19 2

87265454 75.120.54 5

87265461 39.105.11 1

87265461 39.105.12 1

87265461 39.105.13 1

87265462 75.120.59 2

87265462 75.120.60 2

87265462 75.120.61 01 1

87265462 75.120.61 02 1

87265489 00.100.01 49

87265489 75.120.25 1

87265489 75.120.26 6

87265489 75.120.38 1

87265489 75.120.47 5

87265489 75.120.48 5

87265492 75.120.47 12

87265492 75.120.48 12

87265539 10.214.01 2

87265585 75.120.26 4

87265590 75.120.25 4

87265590 75.120.38 5

87265596 75.130.09 2

87265598 75.130.07 13

87265599 75.130.09 1

87265738 44.100.02 2

87265739 44.100.02 2

87265766 75.130.06 4

87265767 75.130.06 5

87265768 75.130.06 12

87265956 75.130.07 16

87265957 75.120.19 03 16

87265957 75.120.20 16

87265957 75.120.21 01 14

87265957 75.120.21 02 14

87265981 39.100.06 15

87265981 39.100.07 12

87265981 39.100.08 17

87265981 88.100.06 12

87265981 88.100.07 12

87266194 55.100.05 1

87266217 90.108.05 01 5

87266244 29.100.06 01 3

87266244 29.100.06 02 3

87266307 35.900.14 5

87266307 35.900.15 5

87266308 35.116.03 1

87266309 35.116.03 19

87266443 35.900.01 01 1

87266443 35.900.18 01 1

87266449 35.900.03 6

87266449 35.900.17 1

87266449 35.900.17 01 1

87266449 39.100.11 1



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87266449C 35.900.03 6

87266449C 35.900.17 1

87266449C 35.900.17 01 1

87266449C 39.100.11 1

87266449R 35.900.03 6

87266449R 35.900.17 1

87266449R 35.900.17 01 1

87266449R 39.100.11 1

87266460 35.900.15 1

87266460 39.105.08 3

87266460C 35.900.15

87266460C 39.105.08

87266460R 35.900.15

87266460R 39.105.08

87266461 35.900.12 1

87266461 39.105.09 4

87266461C 35.900.12 1

87266461C 39.105.09 4

87266461R 35.900.12 1

87266461R 39.105.09 4

87266536 75.120.15 2

87266536 75.120.16 2

87266537 75.120.29 9

87266599 75.120.17 21

87266608 39.100.04 10

87266608 39.100.05 11

87266611 75.130.14 3

87266611 75.130.17 5

87266616 39.100.14 1

87266722 35.104.02 02 19

87266740 75.130.16 1

87266795 00.100.01 35

87266795 35.116.04 4

87266807 41.200.01 1

87266807 41.200.02 1

87266809 41.200.01 5

87266885 90.160.13 6

87266886 90.160.13 5

87266890 90.160.13 4

87266893 90.160.13 7

87267087 55.404.14 9

87267088 55.404.14 10

87267089 55.404.14 1

87267188 39.105.06 01 1

87267188 39.105.06 02 1

87267199 39.105.06 01 3

87267255 10.406.01 27

87267314 35.900.01 01 5

87267314 35.900.01 02 3

87267325 35.116.06 5

87267349 90.160.13 1

87267350 90.160.13 3

87267363 00.100.01 4

87267363 05.100.03 01 4

87267363 50.206.08 13

87267517 55.610.02 17

87267536 75.120.27 1

87267537 75.120.28 01 2

87267540 75.120.28 01 6

87267543 75.120.54 1

87267627 88.100.01 6

87267630 90.116.05 1

87267726 35.116.06 1

87267726 35.900.19 1

87267775 10.406.01 6

87267807 35.300.05 11

87267807 35.300.06 1

87267808 35.300.05 16

87267913 48.110.01 26

87267921 35.116.01 2

87267921 35.116.04 1

87267923 35.116.04 2

87267938 35.900.17 3

87267938 35.900.17 01 3

87267939 00.100.01 40

87267939 35.116.06 6

87267939 35.900.19 4

87267940 00.100.01 37

87267940 35.900.15 10

87267941 35.900.17 5

87267941 35.900.17 01 5

87267943 35.900.15 2

87267962 10.406.01 28

87267983 00.100.01 38

87268056 10.406.01 40

87268119 75.120.07 3

87268122 10.406.01 19

87268152 75.120.37 5

87268158 75.120.69 1

87268179 00.100.01 64

87268239 75.130.14 12

87268240 75.130.14 11

87268326 90.116.06 7

87268333 90.116.06 1

87268334 90.116.07 1

87268366 90.116.07 2

87268370 90.116.06 2

87268377 90.116.07 7

87268397 88.100.04 2

87268404 10.216.02 13



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87268416 39.105.07 2

87268417 39.105.07 3

87268419 44.511.01 2

87268602 00.100.01 50

87268603 75.120.26 1

87268604 75.120.25 6

87268604 75.120.38 3

87268605 75.120.26 3

87268606 75.120.26 2

87268646 44.100.01 14

87268646 44.100.02 19

87268691 00.100.01 39

87268691 35.900.18 01 2

87268695 35.900.18 01 3

87268815 55.440.07 1

87268840 75.120.59 1

87268840 75.120.60 1

87268840 75.120.63 1

87268898 90.100.03 11

87268901 50.206.08 10

87268901 50.206.08 11

87268927 44.100.01 3

87268928 44.100.01 3

87268931 90.160.15 12

87269214 41.216.01 3

87269215 48.110.01 14

87269216 48.110.01 18

87269274 48.110.02 4

87269287 55.301.02 01 3

87269287 55.301.02 02 3

87269306 90.100.02 1

87269313 90.100.03 4

87269398 90.100.03 1

87269436 55.100.10 9

87269649 33.202.01 4

87269656 33.202.01 11

87269664 41.204.01 27

87269664 41.204.01 02 28

87269666 50.206.04 10

87269668 50.206.04 13

87269670 50.206.04 11

87269672 50.206.04 12

87269785 29.100.04 12

87269798 29.100.04 1

87269799 29.100.05 01 1

87269799 29.100.05 02 1

87269799C 29.100.05 01 1

87269799C 29.100.05 02 1

87269799R 29.100.05 01 1

87269799R 29.100.05 02 1

87269800 29.100.01 2

87269800 29.100.02 1

87269801 29.100.01 3

87269801 29.100.02 1

87269801C 29.100.01

87269801C 29.100.02

87269801C 29.100.02 1

87269801R 29.100.01

87269801R 29.100.02

87269801R 29.100.02 1

87269802 29.100.08 01 7

87269802 29.100.10 01 1

87269802C 29.100.08 01 7

87269802C 29.100.10 01 1

87269802R 29.100.08 01 7

87269802R 29.100.10 01 1

87269803 29.100.08 01 4

87269803 29.100.09 01 1

87269803C 29.100.08 01 4

87269803C 29.100.09 01 1

87269803R 29.100.08 01 4

87269803R 29.100.09 01 1

87269827 75.130.27 4

87269847 35.104.02 02 20

87269847 35.104.02 03 20

87269921 35.900.14 6

87269921 35.900.15 6

87269922 35.900.14 7

87269922 35.900.15 7

87269923 35.900.17 2

87269923 35.900.17 01 2

87269940 75.130.06 7

87269948 35.104.02 01 1

87269948 35.104.02 02 1

87269955 39.105.11 11

87269976 33.110.01

87269993 10.202.01 4

87270027 55.100.13 1

87270028 55.100.20 1

87270102 10.206.04 8

87270102 10.214.01 12

87270105 10.214.01 17

87270124 75.120.74 7

87270125 75.120.74 2

87270126 75.120.74 3

87270127 75.120.74 4

87270128 75.120.74 5

87270129 75.120.74 6

87270155 29.100.08 01 6

87270155 29.100.08 02 4



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87270169 35.702.01 9

87270171 29.212.02 1

87270172 29.100.07 1

87270172 29.200.01 2

87270202 50.200.02 8

87270227 10.310.01 23

87270245 90.118.06 14

87270248 44.100.04 1

87270249 44.100.04 2

87270252 55.404.08 3

87270259 55.100.09 12

87270349 00.100.01 36

87270349 35.900.12 2

87270350 35.900.12 3

87270406 55.404.08 2

87270416 75.120.24 5

87270428 75.120.13 01 1

87270428 75.120.13 02 1

87270430 75.120.13 01 2

87270430 75.120.13 02 2

87270431 75.120.11 01 1

87270431 75.120.13 01 3

87270432 75.120.11 01 1

87270432 75.120.13 01 4

87270432 75.120.13 02 4

87270439 75.120.15 4

87270440 75.120.15 5

87270464 75.120.14 02 2

87270466 75.130.06 2

87270467 75.130.06 3

87270468 75.130.06 6

87270475 75.130.07 1

87270475 75.130.09 1

87270502 10.012.02 18

87270505 90.100.04 1

87270529 55.418.03 1

87270529C 55.418.03

87270529R 55.418.03

87270585 90.160.10 21

87270595 90.160.09 1

87270617 35.114.01 1

87270628 10.012.02 17

87270636 50.200.02 9

87270649 50.200.02 1

87270661 90.118.01 1

87270662 00.100.01 21

87270662 10.310.01 7

87270663 10.406.01 9

87270664 50.200.02 4

87270666 75.120.26 5

87270667 75.130.19 7

87270667 75.130.24 7

87270667 75.130.25 1

87270668 75.130.19 6

87270668 75.130.24 8

87270668 75.130.25 2

87270709 55.440.22 7

87270726 10.310.01 14

87270759 90.160.10 22

87270762 55.440.19 02 1

87270763 55.418.04 1

87270767 10.220.01 1

87270786 10.406.01 32

87270787 00.100.01 23

87270787 10.406.01 31

87270788 00.100.01 27

87270788 10.406.01 16

87270790 50.200.02 17

87270791 50.200.02 18

87270794 10.216.02 11

87270795 10.310.01 4

87270799 39.105.06 01 11

87270799 39.105.06 02 9

87270805 35.900.19 2

87270810 90.118.09 2

87270912 29.212.02 5

87270913 29.212.02 6

87270915 35.114.06 01 3D

87270922 35.114.06 01 3E

87270945 90.100.03 7

87270954 55.301.03 1

87270958 90.118.09 21

87270968 75.110.04 2

87270968 75.110.05 1

87271073 75.110.01 1

87271080 55.301.03 8

87271089 55.440.22 8

87271089 55.440.23 01 4

87271089 55.440.24 01 4

87271146 90.108.05 01 8

87271155 75.120.12 01 7

87271155 75.120.17 11

87271156 75.120.63 2

87271157 75.120.62 3

87271157 75.120.63 3

87271158 75.120.62 4

87271158 75.120.63 6

87271159 75.120.62 5

87271159 75.120.63 7

87271160 75.120.62 6



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87271160 75.120.63 4

87271161 75.120.62 7

87271161 75.120.63 5

87271165 39.100.06 13

87271165 39.100.07 9

87271187 90.118.01 5

87271198 29.200.01 11

87271202 29.100.08 01 16

87271202 29.100.08 02 28

87271204 29.212.01 10

87271205 29.212.01 11

87271213 29.100.06 01 8

87271213 29.100.06 02 8

87271214 35.300.02 13

87271219 55.440.07 2

87271233 55.301.02 01 7

87271267 75.120.37 1

87271267 75.120.41 1

87271346 10.012.02 11

87271347 10.012.02 13

87271411 10.216.01 1

87271426 55.301.02 01 6

87271426 55.301.02 02 6

87271451 55.100.04 1

87271451 55.440.31 1

87271452 55.100.05 2

87271452 55.440.32 5

87271452C 55.100.05 2

87271452C 55.440.32 5

87271452R 55.100.05 2

87271452R 55.440.32 5

87271465 55.301.01 01 13

87271465 55.301.01 02 9

87271466 55.301.01 01 1

87271469 55.301.01 01 2

87271470 75.120.38 12

87271472 35.300.02 10

87271475 39.105.01 1

87271475 39.105.06 01 6

87271475 39.105.06 02 6

87271476 39.105.01 8

87271483 35.116.06 2

87271484 75.120.08 4

87271488 10.310.01 5

87271489 10.310.01 6

87271550 35.104.01 6

87271552 29.212.01 8

87271556 35.116.02 9

87271558 29.100.04 6

87271562 35.300.02 3

87271580 55.440.22 9

87271580 55.440.23 02 1

87271580 55.440.24 02 1

87271583 00.100.01 51

87271583 55.510.02 2

87271621 75.120.15 3

87271621 75.120.16 1

87271661 90.108.03 7

87271663 90.108.03 10

87271664 90.108.03 6

87271665 90.108.03 9

87271679 75.130.03 2

87271699 50.206.08 4

87271739 00.100.01 63

87271739 33.110.01 2

87271758 33.204.01 01 4

87271759 33.204.01 01 6

87271760 33.204.01 01 7

87271789 10.220.01 2

87271834 55.440.23 02 2

87271834 55.440.24 02 2

87271842 55.440.30 4

87271842C 55.440.30 4

87271842R 55.440.30 4

87271843 55.440.30 3

87271843C 55.440.30

87271843R 55.440.30

87271879 55.440.16 2

87271930 55.160.03 2

87271976 75.130.08 11

87272006 35.116.02 10

87272027 35.300.06 2

87272028 35.300.06 4

87272029 35.300.06 5

87272030 35.300.06 6

87272031 35.300.06 7

87272032 35.300.06 9

87272033 05.100.03 01 7

87272033 35.300.06 8

87272055 75.120.74 3

87272095 35.300.05 17

87272099 35.300.05 18

87272118 50.206.08 8

87272119 50.206.08 5

87272128 90.150.06 15

87272128 90.150.06 16

87272132 88.100.03 11

87272141 55.100.01 1

87272141 55.100.02 6

87272201 10.216.02 12



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87272407 55.404.04 7

87272409 75.120.08 5

87272432 29.212.01 9

87272436 90.118.09 26

87272443 29.200.01 12

87272444 35.104.01 7

87272501 55.100.05 4

87272502 55.100.04 5

87272502 55.100.05 3

87272503 55.100.04 7

87272503 55.100.05 5

87272504 55.100.04 8

87272504 55.100.05 6

87272505 55.100.04 9

87272505 55.100.05 7

87272506 55.100.04 3

87272507 55.100.04 6

87272532 75.120.08 6

87272534 10.214.01 11

87272535 10.206.04 9

87272535 10.214.01 19

87272536 10.214.01 10

87272545 10.216.01 2

87272554 55.518.02 1

87272614 39.100.07 2

87272614 39.100.08 3

87272614 88.100.06 3

87272614 88.100.07 3

87272643 55.440.16 1

87272656 00.100.01 24

87272656 29.100.02 37

87272656 29.100.03 23

87272657 29.100.02 38

87272657 29.100.03 22

87272676 35.900.14 1

87272676 39.105.08 1

87272748 39.105.02 1

87272750 75.120.09 14

87272750 75.120.10 14

87272751 75.120.09 15

87272751 75.120.10 15

87272755 75.130.27 8

87272788 55.518.02 10

87272795 90.100.03 14

87272800 29.100.06 01 4

87272800 29.100.06 02 4

87272801 55.404.12 1

87272805 88.100.01 7

87272806 90.100.03 16

87272889 39.100.08 6

87272899 39.100.07 3

87272899 39.100.08 5

87272899 88.100.06 4

87272899 88.100.07 4

87272904 55.301.03 4

87272928 29.100.07 14

87272929 29.100.07 17

87272930 29.100.07 18

87272931 29.100.07 16

87284257 55.440.05 01 2

87284257 55.440.05 02 3

87284259 55.440.05 01 3

87284259 55.440.05 02 4

87303739 75.120.28 01 3

87304662 05.100.03 01 13

87304662 10.101.02 02 4

87304663 10.101.02 02 2

87306495 50.206.03 17

87306495 50.206.06 17

87306773 50.206.03 43

87306773 50.206.06 36

87306776 50.206.03 4

87307807 10.101.02 02 3

87308130 90.124.03 10

87308130 90.124.06 10

87308202 50.206.04 1

87309034 90.156.01 20

87309738 90.156.01 1

87309745 90.160.04 01 19

87309897 90.160.04 01 16

87309901 90.160.04 01 17

87310029 50.206.04 17

87310030 50.206.04 16

87310191 55.301.03 13

87310319 39.105.02 7

87310319 39.105.07 8

87310330 39.105.02 6

87310599 90.150.06 10

87310607 39.100.07 14

87310607 39.100.08 8

87310607 48.110.01 16

87310607 88.100.06 7

87310607 88.100.07 7

87310608 39.105.08 8

87310608 41.200.01 6

87310608 41.200.02 4

87310608 75.120.09 17

87310608 75.120.10 17

87313014 90.160.04 01 25

87313017 90.160.04 02 6



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87313413 90.124.01 6

87313413 90.124.04 6

87315279 39.105.02 8

87318294 50.206.05 3

87319298 50.206.04 6

87319298 90.160.06 1

87323829 00.100.01 55

87323829 50.206.03 35

87323829 50.206.06 45

87323958 50.206.06 31

87323959 50.206.03 30

87324951 50.206.03 12

87324951 50.206.06 14

87325114 90.156.01 19

87330109 90.156.01 16

87330109 90.156.01 23

87330628 55.100.14 01 8

87330628 55.100.14 02 8

87330628 55.440.03 10

87330636 90.116.01 3

87330636 90.116.02 3

87339103 90.154.03 1

87339360 90.154.03 9

87340760 00.100.01 22

87340760 10.310.01 3

87341550 10.012.02 19

87341554 10.254.05 01 5

87341554 10.254.05 02 5

87341824 39.100.08 22

87341829 41.200.02 8

87341848 39.105.06 01 12

87341861 75.130.06 10

87341861 88.100.06 6

87341861 88.100.07 6

87341864 33.204.02 01 2

87341864 33.204.02 02 3

87341998 10.012.02 23

87341999 39.105.08 10

87342000 75.120.09 18

87342000 75.120.10 18

87342001 44.100.01 16

87342001 44.100.02 22

87342019 44.100.01 11

87342019 44.100.02 8

87342045 44.100.01 5

87342045 44.100.02 14

87342151 55.160.01 01 21

87342151 55.160.01 02 2

87342607 35.300.04 01 29

87342607 35.300.04 02 29

87342608 35.300.04 01 30

87342608 35.300.04 02 30

87342609 35.300.04 01 35

87342609 35.300.04 02 35

87342632 55.418.07 01 15

87342632 55.418.07 03 16

87342752 75.110.02 11

87342782 29.100.08 01 19

87342782 29.100.08 02 5

87342784 39.105.09 7

87342824 55.301.03 10

87342850 29.200.01 9

87342927 29.100.08 01 14

87342927 29.100.08 02 10

87343600 50.206.04 14

87343600 55.404.06 10

87343600 90.160.10 23

87343602 55.404.01 13

87343604 50.206.04 18

87343612 10.220.01 3

87343612 90.100.04 7

87343613 55.160.01 01 2

87343613 55.160.02 23

87343621 90.160.10 16

87343623 55.408.01 10

87343625 90.160.15 5

87343659 55.404.04 2

87343659 55.404.05 2

87343659 55.404.12 7

87343666 55.301.03 12

87343879 39.105.02 15

87343959 39.105.01 3

87343959 55.440.06 02 4

87343959 55.440.06 03 4

87343959 75.110.02 12

87343970 39.100.12 4

87343970 39.100.14 8

87343970 39.100.15 3

87343970 39.100.16 3

87343970 39.100.17 3

87343970 39.105.09 8

87343970 75.120.38 18

87343970 75.120.54 14

87343970 75.130.16 10

87343974 55.404.02 4

87343974 55.404.07 4

87343974 55.418.07 01 18

87343974 55.418.07 03 19

87343974 90.108.09 5

87344003 39.105.02 9



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87344025 90.150.07 6

87344029 55.160.01 01 29

87344029 55.160.01 02 9

87344029 55.440.14 01 4

87344030 55.100.03 7

87344030 55.404.01 14

87344030 55.404.06 11

87344030 90.100.04 6

87344035 48.110.01 24

87344036 39.100.04 3

87344036 39.100.05 3

87344207 55.418.04 3

87344210 90.116.10 8

87344219 55.404.12 6

87344227 50.100.01 11

87344227 55.301.02 02 22

87346728 05.100.03 01 11

87346728 10.206.04 5

87347036 90.154.03 6

87347934 90.124.02 3

87347934 90.124.03 24

87347934 90.124.05 3

87347934 90.124.06 26

87347936 90.124.03 16

87347936 90.124.06 19

87347939 90.124.03 6

87347940 90.124.03 8

87347940 90.124.06 29

87347941 90.124.03 25

87347941 90.124.06 21

87347942 90.124.03 26

87347942 90.124.06 20

87347943 90.124.02 4

87347943 90.124.05 4

87347943 90.124.07 7

87347945 90.124.07 11

87347946 90.124.07 12

87347947 90.124.07 13

87347948 90.124.07 16

87347955 90.124.07 22

87347956 90.124.03 29

87347956 90.124.06 30

87350494 88.100.02 2

87361 75.120.54 8

87363066 88.100.03 2

87376798 41.200.01 4

87377626 33.202.01 9

87380590 39.105.12 5

87381207 10.310.01 25

87381259 10.310.01 26

87381540 55.100.09 8

87381540 55.100.10 8

87381642 55.100.08 1

87385125C 55.440.05 01 8

87385125R 55.440.05 01 8

87386396 55.100.14 01 3

87386396 55.100.14 02 3

87386396 55.440.01 1

87386396 55.440.05 01 1

87386396 55.440.05 02 1

87386396 55.440.19 02 2

87386398 55.440.05 01 1

87386398 55.440.05 02 2

87388151 75.130.04 1

87388415 55.160.01 01 13

87388415 55.160.02 10

87388415 90.160.12 26

87389403 55.440.13 25

87390349 41.200.02 3

87393142 35.114.01 1

87393150 35.130.01 5

87394246 55.510.01 14

87396230 90.124.03 20

87396230 90.124.06 27

87396231 90.124.07 20

87397313 55.440.15 2

87397318 55.440.15 3

87397319 55.440.15 1

87397540 55.440.30 5

87397614 90.124.06 2

87399572 35.116.02 4

87399574 35.116.02 13

87400 44.511.02 6

87405636 50.206.01 5

87409377 05.100.03 01 6

87409377 50.206.03 41

87409377 50.206.03 4A

87413139 90.160.04 01 5

87413140 90.160.04 01 11

87414325 55.404.10 01 7

87414325 55.404.10 02 8

87414325 55.404.11 01 7

87414325 55.404.11 02 8

87414959 90.160.03 4

87414960 90.160.02 19

87416475 90.124.03 22

87416475 90.124.06 22

87417629 90.160.04 02 1

87417632 90.160.04 01 2

87417637 90.116.02 5



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87417638 90.160.04 01 18

87417671 90.156.03 3

87419087 90.150.03 2

87419087 90.150.04 1

87419587 55.404.01 8

87419591 55.404.01 9

87421503 90.160.04 03 6

87429389 55.404.12 2

87429390 55.404.12 3

87429903 50.206.03 13

87430122 50.200.03 12

87439072 55.100.14 01 9

87439072 55.100.14 02 9

87439072 55.440.02 1

87439461 55.518.02 3

87441427 29.100.09 05 3

87441427 29.100.09 07 2

87441427 29.100.10 05 3

87441427 29.100.10 07 2

87441427 29.100.11 05 3

87441427 29.100.11 07 2

87441427 29.100.12 05 3

87441427 29.100.12 07 2

87441605 90.160.02 8

87442359 55.201.02 1

87444610 50.206.07 7

87444946 90.160.04 03 12

87448669 90.150.01 5

87449853 90.160.01 1

87450324 90.160.16 5

87450395 50.206.01 9

87450396 50.206.01 10

87451319 50.206.07 8

87451321 50.206.01 1

87452704 55.301.03 3

87452817 50.206.04 4

87454442 50.206.05 4

87454443 50.206.06 3

87454558 50.206.07 9

87455571 10.254.05 01 1

87455571 10.254.05 02 1

87456379 90.156.03 1

87470710 75.120.09 2

87470710 75.120.14 01 1

87472226 35.114.01 7

87472226 35.114.05 19

87472227 35.114.07 5

87472228 35.114.07 5

87473321 35.114.05 16

87473672 55.440.19 01 2

87473673 55.440.18 2

87473684 55.440.18 1

87474242 90.118.02 7

87474251 90.118.01 6

87474625 35.900.02 4

87474626 35.900.02 5

87474695 55.100.02 2

87474696 55.100.02 3

87476207 55.510.01 1

87476208 55.440.13 22

87477180 29.100.09 04 10

87477180 29.100.11 04 10

87477280 29.212.02 7

87478658 90.118.09 3

87478869 00.500.01 1

87478869 10.101.03 2

87481454 10.406.01 13

87484395 55.440.06 02 2

87484395 55.440.06 03 2

87485001 10.406.01 34

87485012 10.202.01 11

87485016 10.202.01 13

87485502 29.212.01 5

87486057 55.160.01 01 22

87486057 55.160.01 02 3

87486057 55.160.02 27

87486566 55.440.18 3

87486630 90.124.05 1

87486630 90.124.06 1

87487132 55.418.06 01 20

87487132 55.418.06 02 4

87487132 55.418.07 02 4

87487132 55.418.07 04 4

87487133 55.418.06 01 26

87487133 55.418.06 02 8

87487133 55.418.07 02 8

87487133 55.418.07 04 8

87487173 39.100.02 01 1

87487173 39.100.02 02 1

87487826 75.110.01 24

87487834 75.120.22 11

87487834 75.120.24 26

87492824 90.108.04 6

87492825 90.108.04 7

87492826 90.108.05 01 3

87492829 90.160.10 6

87492830 55.160.01 01 5

87493788 33.204.01 02 1

87493788 33.204.02 02 2

87496985 55.440.10 01 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87496985 55.440.10 02 2

87496985 55.440.11 01 2

87496985 55.440.11 02 2

87515995 75.120.41 10

87515996 75.120.41 2

87515998 75.120.41 3

87516000 75.120.41 4

87516001 75.120.41 5

87516002 75.120.41 6

87516002 75.120.41 8

87516003 75.120.41 7

87516007 75.120.41 9

87516518 33.202.02 6

87516835 29.100.09 04 9

87516835 29.100.10 04 9

87516835 29.100.11 04 9

87516835 29.100.12 04 9

87516843 29.100.09 03 5

87516843 29.100.10 03 5

87516843 29.100.11 03 5

87516843 29.100.12 03 5

87516936 29.212.02 8

87517377 55.440.13 1

87517431 29.100.08 01 5

87517431 29.100.08 02 23

87518803 50.200.02 10

87518804 50.200.02 11

87518813 00.100.01 9

87518813 10.001.01 7

87518983 55.440.08 0

87518983C 55.440.08 0

87518983R 55.440.08 0

87519307 10.214.01 6

87519458 10.001.01 6

87522628 90.108.08 2

87523676 90.108.08 1

87524509 50.100.01 10

87524513 50.100.01 9

87524515 50.100.01 1

87528989 39.100.07 22

87528989 39.100.08 32

87528989 88.100.01 3

87529123 55.440.14 01 2

87529123 75.130.13 9

87529124 39.105.02 3

87529130 10.310.01 32

87529236 29.212.02 4

87529237 75.130.16 9

87529239 10.310.01 18

87529240 29.100.08 01 13

87529240 29.100.08 02 9

87529241 29.200.01 8

87529248 90.160.10 11

87529297 90.150.05 7

87529299 55.160.02 4

87529301 55.100.03 8

87529302 29.100.08 02 33

87529302 55.160.01 01 24

87529302 55.160.01 02 5

87529302 55.201.01 2

87529302 55.408.02 7

87529302 90.100.03 21

87529305 75.130.06 8

87529306 10.012.02 25

87529306 10.012.02 6

87529306 55.301.01 01 8

87529306 55.301.01 02 11

87529306 75.110.01 7

87529306 75.120.09 25

87529306 75.120.10 25

87529306 75.130.06 9

87529306 90.118.03 6

87529307 10.012.02 20

87529307 39.105.08 4

87529307 44.100.01 4

87529307 44.100.02 7

87529310 10.012.02 3

87529310 10.216.01 11

87529310 35.300.05 24

87529310 39.105.06 02 10

87529310 55.201.01 6

87529310 55.301.01 01 15

87529310 55.301.01 02 15

87529310 88.100.02 6

87529310 88.100.03 6

87529310 90.118.01 7

87529310 90.118.02 10

87529311 39.100.04 4

87529311 39.100.05 7

87529311 39.105.02 14

87529312 10.214.01 18

87529312 10.216.01 5

87529312 10.310.01 27

87529312 10.406.01 10

87529312 29.200.01 18

87529312 35.104.02 01 2

87529312 35.300.05 14

87529312 39.100.08 24

87529312 39.100.12 5

87529312 39.100.14 5



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87529312 39.105.02 16

87529312 39.105.06 01 9

87529312 50.100.01 4

87529312 50.200.02 5

87529312 55.100.03 4

87529312 55.301.03 6

87529312 55.404.02 3

87529312 55.404.07 3

87529312 55.404.08 6

87529312 55.404.09 6

87529312 55.404.12 4

87529312 55.418.06 01 5

87529312 55.418.07 01 5

87529312 55.418.07 03 5

87529312 55.440.22 11

87529312 75.110.01 14

87529312 75.120.07 5

87529312 75.120.09 9

87529312 75.120.10 9

87529312 75.120.15 8

87529312 75.120.16 6

87529312 75.120.19 03 28

87529312 75.120.20 28

87529312 75.120.21 02 25

87529312 75.120.22 19

87529312 75.120.24 7

87529312 75.120.30 11

87529312 75.120.31 10

87529312 88.075.01 10

87529312 88.075.02 12

87529312 90.100.01 2

87529312 90.118.02 3

87529312 90.118.03 15

87529312 90.118.06 11

87529312 90.118.09 8

87529312 90.160.15 6

87529313 90.150.07 5

87529314 35.900.05 22

87529314 50.206.09 2

87529314 55.100.03 10

87529314 55.418.05 7

87529314 55.440.07 5

87529314 75.110.01 11

87529314 75.120.15 16

87529314 75.120.24 10

87529314 90.160.10 7

87529315 10.202.01 15

87529315 10.214.01 13

87529315 10.216.01 8

87529315 10.310.01 15

87529315 10.406.01 7

87529315 35.300.01 3

87529315 35.300.05 21

87529315 50.200.02 19

87529315 50.206.08 6

87529315 55.100.14 01 23

87529315 55.100.14 02 23

87529315 55.404.01 3

87529315 55.404.04 10

87529315 55.404.06 7

87529315 55.408.02 2

87529315 55.440.03 8

87529315 55.440.04 01 8

87529315 55.440.04 02 8

87529315 55.518.02 6

87529315 75.120.12 01 9

87529315 75.120.13 01 9

87529315 75.120.13 02 9

87529315 75.120.19 03 24

87529315 75.120.20 24

87529315 75.120.21 01 9

87529315 75.120.21 02 9

87529315 75.120.38 13

87529315 90.100.02 2

87529315 90.100.03 2

87529315 90.118.03 8

87529316 05.102.01 4

87529316 55.404.09 3

87529316 55.404.10 01 2

87529316 55.404.10 02 2

87529316 55.404.11 01 2

87529316 55.404.11 02 2

87529316 55.440.06 02 6

87529316 55.440.06 03 7

87529316 75.110.03 13

87529316 75.120.30 2

87529316 75.120.31 2

87529316 88.075.01 6

87529316 88.075.02 8

87529316 90.118.01 2

87529316 90.118.02 14

87529319 50.206.08 1

87529577 33.110.01 9

87529578 33.110.01 6

87532159 90.160.04 01 23

87532205 90.150.07 3

87532211 90.150.07 7

87535740 90.108.05 01 1

87536188 10.101.03 3A

87536188C 10.101.03



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87536188R 10.101.03

87536486 55.440.14 01 3

87536766 10.254.05 01 6

87536766 10.254.05 02 6

87536767 10.254.05 01 7

87536767 10.254.05 02 7

87538280 10.001.01 1

87538280C 10.001.01 1

87538280EP 10.001.01 1

87538280ER 10.001.01 1

87538280R 10.001.01 1

87538885 55.408.01 4

87540210 44.100.01 12

87540210 44.100.02 13

87541092 55.514.01 3A

87541873 90.150.07 4

87542375 55.100.14 01 17

87542375 55.100.14 02 17

87542375 55.440.03 2

87542696 90.154.03 2

87542956 55.440.30 2

87542959 90.154.03 30

87542959 90.156.01 22

87544312 29.100.08 02 29

87544759 55.100.14 01 7

87544759 55.100.14 02 7

87544759 55.440.03 7

87545531 90.150.06 1

87547317 10.012.02 2

87547318 10.012.02 10

87550016 29.100.02 2

87550016 29.100.03 2

87550017 29.100.02 3

87550017 29.100.03 3

87550018 29.100.02 4

87550018 29.100.03 4

87550019 29.100.02 5

87550020 29.100.02 6

87550020 29.100.03 6

87550021 29.100.02 7

87550021 29.100.03 7

87550022 29.100.02 9

87550023 29.100.02 10

87550024 29.100.02 11

87550024 29.100.03 11

87550025 29.100.02 12

87550025 29.100.03 12

87550026 29.100.02 13

87550026 29.100.03 13

87550030 29.100.02 14

87550030 29.100.03 14

87550031 29.100.02 15

87550031 29.100.03 15

87550032 29.100.02 16

87550032 29.100.03 16

87550033 29.100.02 17

87550033 29.100.03 17

87550034 29.100.02 18

87550034 29.100.03 18

87550035 29.100.02 19

87550035 29.100.03 19

87550036 29.100.02 20

87550036 29.100.03 20

87550037 29.100.02 21

87550037 29.100.03 21

87550038 29.100.02 23

87550038 29.100.03 26

87550039 29.100.02 24

87550039 29.100.03 26

87550041 29.100.02 25

87550041 29.100.03 27

87550042 29.100.02 27

87550042 29.100.03 29

87550043 29.100.02 29

87550043 29.100.03 30

87550044 29.100.02 31

87550044 29.100.03 32

87550045 29.100.02 33

87550045 29.100.03 34

87550046 29.100.02 3

87550046 29.100.03 3

87550047 29.100.02 7

87550047 29.100.03 7

87550048 29.100.02 24

87550048 29.100.03 26

87550049 29.100.02 35

87550049 29.100.03 36

87550050 29.100.02 36

87550911 35.116.04 3

87552137 39.105.07 4

87552137 48.110.01 10

87552885 55.100.14 01 1

87552885 55.100.14 02 1

87552885 55.440.03 12

87554184 10.254.05 01 9

87554184 10.254.05 02 9

87555040 90.160.15 4

87556948 55.404.12 5

87557084 55.100.03 5

87557084 75.120.17 29



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87557834 35.900.19 3

87558353 90.100.02 5

87558354 10.202.01 1

87558355 10.310.01 20

87558356 10.310.01 21

87558357 10.310.01 1

87558404 90.108.04 11

87558640 75.120.14 01 9

87558657 75.120.14 01 2

87558658 75.120.14 01 3

87559483 10.310.01 29

87559487 50.206.10 3

87562807 75.130.33 9

87562807 75.130.34 9

87562807 75.130.35 26

87564073 90.118.09 20

87565601 00.100.01 33

87565601 29.100.07 21

87565602 29.100.07 22

87565603 29.100.07 15

87565612 90.100.03 6

87566075 90.100.03 18

87568463 90.124.03 4

87568463 90.124.06 35

87568911 39.100.12 2

87568915 39.100.12 1

87570217 35.300.04 01 22

87570217 35.300.04 02 22

87570218 35.300.04 01 23

87570218 35.300.04 02 23

87570219 35.300.04 01 24

87570219 35.300.04 02 24

87570220 35.300.04 01 25

87570220 35.300.04 02 25

87573707 39.100.12 8

87574393 50.206.06 10

87574511 10.406.01 12

87574765 35.300.04 01 4

87574765 35.300.04 02 4

87574766 29.100.04 7

87574767 29.100.04 5

87574769 33.110.01 8

87575788 75.120.38 15

87575869 35.114.03 2

87575870 35.114.03 3

87575871 35.114.03 4

87575872 35.114.03 5

87576210 29.100.08 01 28

87576280 55.510.03 8

87576573 29.100.08 01 23

87577315 90.108.05 01 15

87577369 55.440.14 01 5

87577731 55.160.03 10

87578140 90.160.10 3

87579954 55.201.01 5

87579956 10.001.01 9

87579957 10.406.01 17

87580647 10.012.02 1

87580662 75.120.22 15

87582046 10.105.02 9

87582047 10.105.02 9

87582179 10.105.02 9

87582180 10.105.02 9

87582181 10.105.02 9

87582296 35.114.03 1

87582524 33.110.01

87582904 75.130.21 17

87584271 29.100.05 01 3

87584271 29.100.05 03 3

87586592 35.300.05 1

87586918 55.100.09 1

87586918 55.440.25 2

87586923 55.100.10 1

87586923 55.440.25 4

87586923 55.440.28 4

87586923 55.440.31 4

87586923 55.440.32 2

87586925 55.100.11 0

87586925 55.440.25 3

87588655 75.130.08 10

87588656 75.130.08 1

87590733 75.120.08 7

87592178 90.100.01 1

87592184 29.200.01 14

87593274 55.440.14 01 1

87593274 55.440.14 02 2

87595456 29.100.05 01 5

87595456 29.100.05 03 5

87597284 29.100.09 05 4

87597284 29.100.10 05 4

87597284 29.100.11 05 4

87597284 29.100.12 05 4

87597285 29.100.09 05 5

87597285 29.100.10 05 5

87597285 29.100.11 05 5

87597285 29.100.12 05 5

87597286 29.100.09 06 2

87597286 29.100.10 06 2

87597286 29.100.11 06 2

87597286 29.100.12 06 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87598185 35.104.02 02 21

87598189 35.104.02 02 2

87598189 35.104.02 03 2

87598192 35.104.02 02 8

87598194 35.104.02 02 22

87598194 35.104.02 03 21

87598197 35.104.02 02 3

87598197 35.104.02 03 3

87598199 35.104.02 02 9

87598199 35.104.02 03 9

87598211 35.104.02 02 17

87598211 35.104.02 03 18

87598211C 35.104.02 02

87598211C 35.104.02 03

87598211R 35.104.02 02

87598211R 35.104.02 03

87601537 29.100.09 01 2

87601537 29.100.09 02 1

87601537 29.100.10 01 2

87601537 29.100.10 02 1

87601537 29.100.11 01 2

87601537 29.100.11 02 1

87601537 29.100.12 01 2

87601537 29.100.12 02 1

87601538 29.100.09 01 3

87601538 29.100.09 03 1

87601538 29.100.10 01 3

87601538 29.100.10 03 1

87601538 29.100.11 01 3

87601538 29.100.11 03 1

87601538 29.100.12 01 3

87601538 29.100.12 03 1

87601539 29.100.09 01 4

87601539 29.100.10 01 4

87601539 29.100.10 04 1

87601539 29.100.12 01 4

87601539 29.100.12 04 1

87601540 29.100.09 01 5

87601540 29.100.09 08 1

87601541 29.100.09 01 6

87601541 29.100.09 10 1

87601541 29.100.10 01 7

87601541 29.100.10 11 1

87601541 29.100.12 11 1

87601542 29.100.09 01 7

87601542 29.100.11 01 7

87601543 29.100.09 02 3

87601543 29.100.10 02 3

87601543 29.100.11 02 3

87601543 29.100.12 02 3

87601544 29.100.09 02 5

87601544 29.100.10 02 5

87601544 29.100.11 02 5

87601544 29.100.12 02 5

87601545 29.100.09 02 6

87601545 29.100.10 02 6

87601545 29.100.11 02 6

87601545 29.100.12 02 6

87601546 29.100.09 04 2

87601546 29.100.09 05 1

87601546 29.100.10 04 2

87601546 29.100.10 05 1

87601546 29.100.11 04 2

87601546 29.100.11 05 1

87601546 29.100.12 04 2

87601546 29.100.12 05 1

87601547 29.100.09 04 3

87601547 29.100.09 06 1

87601547 29.100.10 04 3

87601547 29.100.10 06 1

87601547 29.100.11 04 3

87601547 29.100.11 06 1

87601547 29.100.12 04 3

87601547 29.100.12 06 1

87601549 29.100.09 04 4

87601549 29.100.09 07 1

87601549 29.100.10 04 4

87601549 29.100.10 07 1

87601549 29.100.11 04 4

87601549 29.100.11 07 1

87601549 29.100.12 04 4

87601549 29.100.12 07 1

87601550 29.100.09 08 3

87601550 29.100.10 08 4

87601550 29.100.11 08 2

87601550 29.100.12 08 2

87601551 29.100.09 08 5

87601552 29.100.09 08 7

87601552 29.100.10 08 6

87601553 29.100.09 08 8

87601553 29.100.10 08 7

87601553 29.100.11 08 4

87601553 29.100.12 08 3

87601554 29.100.10 10 3

87601554 29.100.12 10 3

87601555 29.100.10 01 5

87601555 29.100.10 08 1

87601556 00.100.01 8

87601556 05.100.03 01 8

87601556 29.100.09 10 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87601556 29.100.10 11 2

87601556 29.100.11 10 2

87601556 29.100.12 11 2

87601636 29.100.10 01 6

87601636 29.100.10 10 1

87601636 29.100.12 01 6

87601636 29.100.12 10 1

87601636C 29.100.10 01 6

87601636C 29.100.10 10

87601636C 29.100.12 01

87601636C 29.100.12 10

87601636R 29.100.10 01 6

87601636R 29.100.10 10

87601636R 29.100.12 01

87601636R 29.100.12 10

87601637 29.100.10 08 3

87601672 29.100.04 2

87602275 55.100.14 01 11

87602275 55.100.14 02 11

87602661 39.100.13 1

87602663 39.100.13 2

87603547 29.100.05 02 2

87603547 29.100.05 04 2

87603550 29.100.05 02 4

87603550 29.100.05 04 4

87603551 29.100.05 02 5

87603551 29.100.05 04 5

87603552 29.100.05 02 6

87603552 29.100.05 04 6

87603553 29.100.05 02 3

87603553 29.100.05 04 3

87603554 29.100.05 02 7

87603554 29.100.05 04 12

87603555 29.100.05 02 8

87603555 29.100.05 04 10

87603556 29.100.05 02 9

87603556 29.100.05 04 11

87603571 29.100.10 01 8

87603571 29.100.12 01 8

87603572 29.100.09 04 11

87603572 29.100.10 04 10

87603572 29.100.11 04 11

87603572 29.100.12 04 10

87604145 29.100.09 03 10

87604145 29.100.10 03 10

87604145 29.100.11 03 10

87604145 29.100.12 03 10

87604146 29.100.09 02 7

87604146 29.100.10 02 7

87604146 29.100.11 02 7

87604146 29.100.12 02 7

87605320 10.012.02 12

87607922 29.212.02 14

87608504 55.100.14 01 4

87608504 55.100.14 02 4

87608504 55.440.01 2

87608631 35.104.02 02 18

87608631 35.104.02 03 10

87609209 35.900.05 19

87609218 35.900.05 9

87609592 90.118.09 1

87610697 90.154.01 2

87611379 90.108.06 01 3

87613502 41.204.01 02 26

87614457 90.160.03 5

87615322 41.200.02 2

87615326 41.200.02 2

87616297 10.105.02 9

87616967 50.206.04 25

87617087 10.214.01 4

87619397 10.254.05 01 8

87619397 10.254.05 02 8

87620258 90.124.06 25

87620862 39.100.08 20

87620862 55.418.06 01 7

87620862 55.418.07 01 7

87620862 55.418.07 03 7

87621184 90.160.02 7

87623908 35.900.05 11

87624339 75.120.61 01 12

87624339 75.120.61 02 12

87624339 75.120.73 1

87624359 55.100.14 01 18

87624359 55.100.14 02 18

87626014 10.001.01 14

87626015 10.001.01 15

87628243 55.418.07 03 21

87628391 75.130.12 1A

87628392 75.130.12 1A

87628393 75.130.12 1A

87630096 75.130.34 20

87630098 75.130.33 31

87630098 75.130.34 32

87630098 75.130.35 34

87630099 75.130.33 13

87630099 75.130.34 16

87630099 75.130.35 15

87630100 75.130.33 30

87630100 75.130.34 31

87630100 75.130.35 35



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87630101 75.130.34 19

87630102 75.130.33 14

87630102 75.130.34 15

87630102 75.130.35 14

87630103 75.130.10 3

87630103 75.130.11 3

87630103 75.130.12 3

87630104 75.130.10 2

87630104 75.130.11 2

87630104 75.130.12 2

87630105 75.130.10 4

87630105 75.130.11 4

87630105 75.130.12 4

87630216 55.100.06 1

87630216 55.440.22 10

87630216 55.440.25 1

87630216 55.440.28 5

87632830 75.120.61 01 4

87632830 75.120.61 02 4

87632830 75.120.62 1

87633430 75.120.28 02 7

87633431 75.120.28 02 7

87635862 44.100.01 8

87635862 44.100.02 17

87636023 39.100.15 1

87636745 90.108.04 8

87636746 90.108.04 9

87637173 39.100.08 4

87637964 29.100.10 10 2

87637964 29.100.12 10 2

87643465 55.440.06 01 1

87643472 55.440.06 01 2

87643472 55.440.06 03 5

87643472C 55.440.06 01

87643472C 55.440.06 03

87643472R 55.440.06 01

87643472R 55.440.06 03

87643474 55.440.06 01 3

87644287 39.105.07 7

87645567 55.301.03 2

87645567C 55.301.03 2

87645567R 55.301.03 2

87646096 55.440.03 4

87648173 55.100.14 01 5

87648173 55.100.14 02 5

87648173 55.100.15 1

87648173 55.440.03 5

87648175 55.100.14 01 6

87648175 55.100.14 02 6

87648175 55.100.16 1

87648175 55.440.04 01 2

87648175 55.440.04 02 2

87648641 55.418.04 2

87648718 90.150.06 14

87649884 55.100.14 01 13

87649884 55.100.14 02 13

87649884 55.440.04 01 3

87649885 55.100.14 01 14

87649885 55.100.14 02 14

87649885 55.440.03 9

87650275 29.100.09 02 2

87650275 29.100.10 02 2

87650275 29.100.11 02 2

87650275 29.100.12 02 2

87650369 29.100.09 04 6

87650369 29.100.10 04 6

87650369 29.100.11 04 6

87650369 29.100.12 04 6

87650385 29.100.09 05 2

87650385 29.100.09 07 3

87650385 29.100.10 05 2

87650385 29.100.10 07 3

87650385 29.100.11 05 2

87650385 29.100.11 07 3

87650385 29.100.12 05 2

87650385 29.100.12 07 3

87651702 33.202.02 7

87653647 90.108.03 1

87655640 35.900.03 6

87655640 35.900.17 02 1

87655640 39.100.11 1

87657275 55.514.02 10

87657976 55.100.14 01 12

87657976 55.100.14 02 12

87657976 55.440.04 01 4

87657976 55.440.04 02 4

87658005 90.108.05 02 10

87658381 55.404.09 1

87658595 55.404.02 1

87658595 55.404.07 1

87658596 55.404.01 6

87658597 55.404.01 1

87658598 55.404.02 6

87658598 55.404.07 6

87658601 55.404.01 16

87658602 55.404.01 15

87658615 55.404.02 5

87658615 55.404.07 5

87658615 55.404.08 1

87658829 75.120.62 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87658829C 75.120.62

87658829R 75.120.62

87658830 75.120.73 2

87658831 75.120.73 4

87658833 75.120.73 5

87658834 75.120.73 3

87662363 35.900.05 13

87662364 35.900.05 12

87663822 75.130.16 7

87664088 55.404.01 2

87664090 90.118.09 27

87664092 10.216.01 6

87664095 10.216.01 13

87665204 90.116.06 4

87665204 90.116.07 4

87666448 75.130.16 7

87667335 90.124.03 7

87668030 90.160.14 1

87668031 90.160.16 3

87668032 90.160.16 6

87668597 55.440.05 01 8

87668610 55.440.05 01 8

87671762 75.130.11 1

87671762 75.130.12 1

87671762 75.130.33 11

87671762 75.130.35 10

87671763 75.130.12 1

87671763 75.130.35 11

87671764 75.130.12 1

87671764 75.130.35 12

87673380 00.100.01 69

87673380 55.518.01 5

87673381 55.518.01 2

87673450 29.100.10 08 2

87673451 29.100.09 08 2

87673497 75.130.11 1A

87674247 90.120.01 1

87676071 55.301.02 01 2

87676071 55.301.02 02 2

87679383 90.160.04 03 2

87682007 90.100.03 5

87682408 75.130.20 6

87682984 00.100.01 5

87682984 05.100.03 01 2

87682984 10.202.02 2

87682985 00.100.01 6

87682985 05.100.03 01 3

87682985 10.202.02 3

87683496 39.100.04 1

87683496 39.100.05 1

87683496 88.100.07 2

87683498 39.100.04 1

87683498 39.100.05 1

87683498 88.100.06 2

87686306 39.100.08 2

87686433 35.900.01 01 10

87686433 35.900.01 02 6

87689147 48.110.01 9

87689501 55.160.03 6

87691622 55.100.17 1

87691876 55.301.01 01 3

87691876 55.301.01 02 4

87693195 55.160.01 01 23

87693195 55.160.01 02 4

87693195 55.160.02 6

87694145 55.160.03 11

87694145 55.160.03 3

87694147 55.160.03 8

87694152 55.160.03 8

87694154 55.160.03 11

87694154 55.160.03 3

87694594 10.216.02 5

87695422 90.116.08 10

87695422 90.116.09 9

87695425 39.105.06 02 11

87695584 55.160.03 10

87695651 55.100.09 6

87695651 55.100.10 6

87696867 75.130.10 1

87696868 75.130.10 1

87696869 75.130.10 1

87696870 75.130.10 1

87696871 75.130.10 1

87696872 75.130.10 1

87696872 75.130.11 1

87696872 75.130.34 13

87698541 55.160.03 9

87698771 90.160.03 3

87700107 55.160.03 7

87700156 55.160.03 5

87700815 55.160.03 2

87701868 55.440.09 1

87701914 55.440.09 2

87701938 55.440.09 3

87704989 39.100.08 19

87705101 55.160.03 4

87705198 55.160.03 4

87705198 55.160.03 5

87705582 55.160.03 7

87706358 39.100.07 18



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87706358 39.100.08 29

87706358 88.100.06 9

87706358 88.100.07 9

87706359 39.100.08 21

87706766 39.100.08 1

87706928 75.120.28 02 7

87706931 75.120.28 02 4

87706932 75.120.28 02 5

87706933 75.120.28 01 1

87706933 75.120.28 02 8

87706934 75.120.28 02 1

87706935 75.120.28 02 2

87706937 75.120.28 02 3

87706938 75.120.28 02 6

87707148 10.216.02 8

87707554 39.100.08 34

87708067 39.105.08 9

87708068 39.105.08 2

87708844 55.440.09 4

87710685 55.418.08 1

87710685 55.418.09 2

87710685 55.418.10 1

87710686 55.418.08 2

87710686 55.418.09 3

87710686 55.418.10 1

87710735 55.418.10 5

87710735 55.418.11 9

87710736 55.418.10 2

87710736 55.418.11 2

87710737 55.418.10 3

87710737 55.418.11 3

87710738 55.418.10 4

87711151 55.418.10 8

87711151 55.418.11 7

87711302 55.440.06 01 4

87711494 55.510.01 18

87711647 44.511.02 4

87711648 44.511.02 5

87711649 44.511.02 7

87711650 44.511.02 8

87711682 39.100.02 02 7

87711682 44.511.02 1

87711789 55.100.14 01 2

87711789 55.100.14 02 2

87711789 55.440.03 3

87714026C 55.440.19 01 1

87714969 55.408.02 1

87714994 55.510.04 1

87716230 90.108.04 5

87717349 55.418.08 5

87717349 55.418.09 6

87717349C 55.418.08

87717349C 55.418.09

87717349R 55.418.08

87717349R 55.418.09

87717363 55.418.08 7

87717363 55.418.09 9

87717363 75.120.71 1

87717371 75.120.71 3

87717374 75.120.71 4

87717374 75.120.72 6

87718266 55.418.08 3

87718266 55.418.09 5

87718926 75.130.20 02 5

87718926 75.130.22 2

87718926 75.130.23 3

87718973 55.418.09 10

87718974 55.418.09 10

87718983 55.418.08 6

87719425 39.100.02 02 6

87719426 39.100.02 02 2

87720272 29.100.04 9

87720290 90.118.03 3

87720308 39.100.02 02 3

87720875 75.120.71 2

87721676 44.100.02 1

87721678 44.100.01 1

87722110 55.100.02 4

87722110 55.100.19 1

87723957 55.418.06 01 10

87723957 55.418.07 01 10

87726186 35.900.05 10

87727677 75.130.06 17

87727677 75.130.08 12

87728471 90.160.07 6

87728471 90.160.08 6

87728474 55.160.03 1

87728474 90.160.07 7

87728474 90.160.08 7

87728479 55.100.02 1

87730736 55.440.19 01 4

87730741 55.440.19 01 3

87730800 29.100.09 08 4

87730800 29.100.11 08 3

87733890C 55.100.02 8

87733890R 55.100.02 8

87734572 90.150.06 12

87734573 90.150.06 13

87735661 10.254.03 1

87738720 75.120.09 1



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87738720 75.120.10 1

87739192 75.120.10 2

87739192 75.120.14 02 1

87741533 90.160.15 1

87741540 90.118.02 1

87741813 90.118.03 2

87742247 90.108.05 02 7

87742248 90.108.05 02 6

87742249 90.108.05 02 2

87742251 90.108.05 02 9

87742881 90.108.05 02 18

87743199 55.440.04 01 1

87743199 55.440.04 02 1

87743200 55.440.04 01 9

87743200 55.440.04 02 9

87743696 75.130.16 5

87745028 75.120.09 22

87745028 75.120.10 22

87745029 75.120.09 3

87745029 75.120.10 3

87745030 75.120.09 5

87745038 75.120.21 01 8

87745977 90.108.05 02 8

87745994 90.108.06 01 4

87746007 90.108.06 01 1

87746007 90.108.06 02 1

87746153 35.114.05 1

87746154 35.702.01 9

87746967 10.406.01 39

87746970 35.114.05 20

87746971 35.900.14 4

87746971 35.900.15 4

87746972 35.900.14 3

87746972 35.900.15 3

87746974 35.900.14 2

87746975 35.900.14 9

87746976 35.900.17 02 2

87746977 35.900.17 02 3

87748949 90.120.02 1

87748950 90.120.02 3

87749241 90.124.06 3

87749302 90.124.06 31

87749303 90.124.06 32

87749304 90.124.06 33

87751236 90.108.01 1

87752587 90.124.06 36

87754420 75.120.22 16

87754421 75.120.22 17

87754422 75.120.22 18

87754737 10.406.01 20

87755404 90.118.03 4

87755407 90.118.02 12

87756562 55.404.01 18

87756564 55.100.02 5

87758187 29.100.09 02 4

87758187 29.100.10 02 4

87758187 29.100.11 02 4

87758187 29.100.12 02 4

87758191 29.100.09 03 2

87758191 29.100.10 03 2

87758191 29.100.11 03 2

87758191 29.100.12 03 2

87758192 29.100.09 03 3

87758192 29.100.10 03 3

87758192 29.100.11 03 3

87758192 29.100.12 03 3

87758193 29.100.09 03 4

87758193 29.100.10 03 4

87758193 29.100.11 03 4

87758193 29.100.12 03 4

87758194 29.100.09 03 7

87758194 29.100.10 03 7

87758194 29.100.11 03 7

87758194 29.100.12 03 7

87758195 29.100.09 03 8

87758195 29.100.10 03 8

87758195 29.100.11 03 8

87758195 29.100.12 03 8

87758196 29.100.09 03 9

87758196 29.100.10 03 9

87758196 29.100.11 03 9

87758196 29.100.12 03 9

87758201 29.100.09 04 8

87758201 29.100.11 04 8

87758207 29.100.09 04 7

87758207 29.100.10 04 7

87758207 29.100.11 04 7

87758207 29.100.12 04 7

87758211 29.100.09 08 12

87758211 29.100.10 08 10

87758213 29.100.09 04 5

87758213 29.100.10 04 5

87758213 29.100.11 04 5

87758213 29.100.12 04 5

87758221 29.100.09 09 1

87758221 29.100.10 09 1

87758221 29.100.11 09 1

87758221 29.100.12 09 3

87758319 35.114.01 4

87758319 35.114.05 17



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

87758319 35.114.07 1

87758320 35.114.05 15

87758321 35.114.05 13

87758322 35.114.05 12

87758323 35.114.01 2

87758324 35.114.05 11

87758325 35.114.05 10

87758326 35.114.05 9

87758327 35.114.05 8

87758328 35.114.05 7

87758329 35.114.05 6

87758330 35.114.05 5

87758331 35.114.05 4

87758332 35.114.05 3

87758335 35.114.07 1

87758336 35.114.01 6

87758336 35.114.05 18

87758337 35.114.01 3

87758994 35.114.07 3

87758995 35.114.07 4

87758996 35.114.07 2

87758997 35.114.07 3

87758998 35.114.07 4

87758999 35.114.07 2

87802167 90.108.05 02 13

87803136 50.200.03 1

87803200 00.100.01 2

87803261 00.100.01 1

88538 50.206.03 25

88612 55.440.19 02 7

88902 90.116.06 6

88902 90.116.07 6

892-11004 55.408.01 5

892-11006 50.206.06 19

892-11006 55.440.05 02 8

892-11008 50.206.06 21

892-11020 44.100.01 7

892-11020 44.100.02 16

895-11010 41.204.01 02 7

895-11014 41.204.01 02 22

895-15008 90.160.04 03 13

895-25008 41.204.01 02 29

896-11012 90.120.04 4

896-11012 90.124.01 8

896-11012 90.124.04 8

896-16024 39.105.02 11

906056R1 90.156.02 3

91734C1 55.301.02 01 11

92100C2 50.206.01 2

92115C2 50.206.01 3

93199C1 90.108.01 2

93199C1 90.160.04 01 4

93199C1 90.160.04 02 4

93199C1 90.160.04 03 4

95-21038 55.418.10 7

95-21038 55.418.11 6

9515003 29.200.01 6

9617873 29.100.08 02 39

9617873 35.300.03 14

9617873 55.418.07 04 12

9673152 10.254.03 2

96814C3 90.150.06 8

9706687 39.100.06 2

9706687 55.301.02 02 17

9706690 55.510.01 11

9706702 41.200.01 14

9706704 41.204.01 14

9706704 41.204.01 02 14

9706704 90.116.06 16

9706704 90.116.07 16

9706748 10.001.01 10

9706748 35.900.01 01 13

9706748 55.100.14 01 21

9706748 55.100.14 02 21

9706748 55.440.04 01 6

9804257 90.120.01 10

9804258 55.440.02 2

9804276 55.100.14 01 24

9804276 55.100.14 02 24

9804276 55.440.03 6

9804277 41.204.01 2

9804277 50.206.04 20

9804277 90.150.03 12

9809800 50.206.08 14

9824050 29.100.08 02 40

9825518 75.130.24 12

9825770 29.100.04 3

9825770 29.100.08 02 38

9825770 35.900.01 02 15

9827058 50.206.03 36

9827059 50.206.03 37

9827902 10.406.01 38

9827902 29.200.01 15

9841223 29.100.08 01 15

9849996 90.154.02 5

9991588 10.202.01 16

9991588 10.216.01 9

9991588 10.406.01 14

9991588 29.100.06 01 12

9991588 29.100.06 02 12



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

9991588 29.212.02 11

9991588 35.300.02 9

9991588 35.300.04 01 38

9991588 35.300.04 02 38

9991588 35.300.05 23

9991588 35.900.01 01 15

9991588 50.200.02 15

9991588 50.206.08 7

9991588 55.100.14 01 22

9991588 55.100.14 02 22

9991588 55.404.01 5

9991588 55.404.04 9

9991588 55.404.06 8

9991588 55.404.09 4

9991588 55.408.02 4

9991588 55.440.04 01 7

9991588 55.440.22 5

9991588 55.440.23 01 7

9991588 55.518.02 8

9991588 75.110.01 19

9991588 75.110.03 15

9991588 75.120.13 01 7

9991588 75.120.13 02 7

9991588 75.120.38 9

9991588 75.130.08 3

9991588 90.100.02 4

9991588 90.100.03 10

9991588 90.118.03 9

9991588 90.150.06 11

9991976 29.100.08 02 21

9991976 35.114.06 02 11

9991976 35.300.03 8

9992298 35.300.03 9

9992298 55.418.07 04 10

9993141 29.100.04 4

9993141 29.100.08 02 36

9993141 33.110.01 13

9993141 35.114.01 10

9993141 35.116.02 3

9993141 35.130.01 1B

9993141 35.300.03 10

9993141 35.702.01 3

9993141 35.900.01 02 9

9993141 35.900.02 3

9993141 35.900.03 3

9993141 35.900.04 3

9993141 35.900.05 8

9993141 55.418.06 01 23

9993141 55.418.07 04 9

A170241 00.100.01 15

A170241 10.406.01 21

A181434 88.100.01 2

A181436 88.100.01 1

A184524 10.406.01 8

A184939 10.202.02 7

A187523 55.301.02 02 27

A187523 55.510.01 2

A187583 55.301.02 02 25

A41264 55.514.02 9

A59450 90.108.09 1

BMF31GS 00.100.01 12

BN10151 44.511.02 9

BN1243001 10.001.01 25

BN1420036 75.130.04 4

BN1630425 75.110.02 13

BN21276 75.130.16 2

BN21877 10.216.01 10

BN21982 35.900.01 01 2

BN22901 75.120.17 7

BN22901 75.120.18 01 7

BN22901 75.120.19 01 7

BN22901 75.120.31 16

BN22901 88.075.02 15

BN2290753 55.301.01 01 6

BN2290753 55.301.01 02 8

BN2290753 55.301.02 02 15

BN2291175 88.100.05 2

BN2292088 39.105.12 11

BN2292088 39.105.13 13

BN2292088 75.130.16 8

BN2293569 05.102.01 6

BN2294429 35.900.17 4

BN2294429 35.900.17 01 4

BN2295247 75.130.03 4

BN2296590 75.120.22 33

BN2296590 75.130.33 16

BN2296590 75.130.34 17

BN2296590 75.130.35 19

BN2390664 75.130.03 1

BN2393306 75.120.18 01 22

BN2393306 75.120.19 03 35

BN2393306 75.120.19 03 36

BN2393306 75.120.30 15

BN2393384 75.120.17 23

BN2393384 75.120.18 01 29

BN2393384 75.120.30 16

BN2393384 88.075.01 13

BN2396382 75.120.19 01 22

BN2396382 75.120.31 15

BN2399403 39.105.11 4



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN2399403 39.105.12 4

BN2399403 39.105.13 4

BN2399403 75.130.27 1

BN2399411 75.130.13 2

BN2399411 75.130.27 3

BN2399412 75.130.16 6

BN2402038 75.120.18 02 7

BN2402038 75.120.19 02 4

BN2403252 75.130.14 4

BN2403252 75.130.17 7

BN2403358 35.104.03 6

BN2403358 75.120.19 03 22

BN2403358 75.120.20 22

BN2403358 75.120.21 01 16

BN2403358 75.120.21 02 16

BN2403358 75.120.27 7

BN2403358 75.120.38 11

BN2403395 75.120.19 03 21

BN2403395 75.120.20 21

BN2403395 75.120.30 23

BN2403395 88.075.01 18

BN2403685 75.120.11 01 4

BN2403685 75.120.11 02 4

BN2403685 75.130.09 3

BN24129 75.120.29 5

BN24224 55.100.21 1

BN24567 00.100.01 65

BN24567 75.120.19 03 12

BN24567 75.120.20 12

BN24567 75.120.21 01 13

BN27328 39.105.02 12

BN27905 75.120.17 24

BN27905 75.120.18 01 19

BN27905 75.120.19 01 19

BN29274 75.110.02 10

BN29445 75.120.29 4

BN29505 39.105.02 4

BN29563 75.130.33 27

BN29563 75.130.34 28

BN29564 35.104.03 10

BN29564 75.120.19 03 18

BN29564 75.120.20 18

BN29564 75.120.21 01 18

BN29564 75.120.21 02 18

BN29564 75.120.31 21

BN29710 90.100.03 12

BN29710 90.100.03 13

BN29783 35.300.04 01 1

BN29783 35.300.04 02 1

BN29785 35.116.02 15

BN29785 35.300.04 01 2

BN29785 35.300.04 02 2

BN300407 10.216.01 12

BN300506 75.120.38 7

BN300759 10.310.01 8

BN300991 48.110.01 2

BN300992 48.110.01 2

BN301666 33.204.02 01 9

BN301666 33.204.02 02 10

BN301998 44.100.01 2

BN301998 44.100.02 12

BN302031 48.110.01 13

BN302044 48.110.01 8

BN302045 48.110.01 4

BN302046 48.110.01 3

BN302047 48.110.01 12

BN302048 39.105.07 6

BN302048 48.110.01 11

BN302051 35.900.12 4

BN302051 39.100.04 13

BN302051 39.100.05 10

BN302051 39.100.11 17

BN302051 39.105.06 01 4

BN302051 39.105.06 02 4

BN302051 39.105.07 11

BN302051 44.100.02 9

BN302051 48.110.01 5

BN302052 44.100.01 10

BN302052 44.100.02 6

BN302281 90.150.07 1

BN302284 90.150.07 2

BN302419 35.130.01 8

BN302423 29.100.08 01 18

BN302423 29.100.08 02 6

BN302424 29.100.08 02 25

BN302424 29.200.01 13

BN302435 29.100.08 01 24

BN302435 29.100.08 02 16

BN302435 33.110.01 12

BN302435 35.900.05 1

BN302435 55.418.06 01 17

BN302435 55.418.06 02 1

BN302435 55.418.07 02 1

BN302435 55.418.07 04 1

BN302436 35.900.05 2

BN302436 55.418.06 01 18

BN302436 55.418.06 02 2

BN302436 55.418.07 02 2

BN302436 55.418.07 04 2

BN302511 33.204.02 01 1



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN302511 33.204.02 02 6

BN302512 35.900.04 10

BN302536 33.110.01 1

BN302547 29.100.08 01 2

BN302547 29.100.08 02 17

BN302547 33.204.02 02 5

BN302547 35.900.01 01 4

BN302547 35.900.01 02 2

BN302547 48.110.04 1

BN302549 29.100.04 14

BN302549 33.202.02 3

BN302549 35.104.01 4

BN302551 29.100.08 01 12

BN302551 29.100.08 02 12

BN302553 33.110.01 5

BN302553 35.114.01 8

BN302553 35.116.02 1

BN302553 35.130.01 1

BN302553 35.702.01 1

BN302553 35.900.02 1

BN302553 35.900.03 1

BN302553 35.900.04 1

BN302554 35.300.03 2

BN302554 35.900.05 6

BN302554 55.418.06 01 21

BN302554 55.418.06 02 5

BN302554 55.418.07 02 5

BN302554 55.418.07 04 5

BN302558 29.212.01 1

BN302558 35.300.05 7

BN302558 35.900.05 4

BN302568 29.100.08 01 21

BN302568 29.100.08 02 7

BN302568 35.114.06 01 2

BN302568 35.114.06 02 4

BN302568 35.300.03 5

BN302570 35.300.05 8

BN302577 35.300.05 10

BN302580 29.100.08 01 25

BN302580 29.100.08 02 26

BN302583 29.100.06 01 1

BN302583 29.100.06 02 1

BN302640 29.100.01 4

BN302640 29.100.08 01 27

BN302641 29.100.08 02 30

BN302646 29.100.08 01 17

BN302646 29.100.08 02 18

BN302646 33.202.02 1

BN302646 35.114.01 11

BN302646 35.900.04 4

BN302646 35.900.05 3

BN302646 55.418.06 01 24

BN302646 55.418.06 02 6

BN302646 55.418.07 02 6

BN302646 55.418.07 04 6

BN302647 29.100.08 01 1

BN302647 29.100.08 02 15

BN302647 33.202.02 2

BN302647 35.116.02 5

BN302650 29.100.05 01 4

BN302650 29.100.05 03 4

BN302650 35.116.02 18

BN302650 55.418.06 01 25

BN302650 55.418.06 02 7

BN302650 55.418.07 02 7

BN302650 55.418.07 04 7

BN302652 35.300.03 6

BN302655 29.100.08 01 11

BN302655 29.100.08 02 14

BN302655 35.104.01 1

BN302655 35.114.06 01 1

BN302655 35.114.06 02 3

BN303185 75.120.17 5

BN303185 75.120.18 01 5

BN303185 75.120.19 01 5

BN303185 75.120.37 4

BN303190 75.120.24 16

BN303190 75.120.37 6

BN303191 75.120.47 4

BN303191 75.120.48 4

BN303191 75.120.61 01 13

BN303196 75.120.18 01 4

BN303196 75.120.19 01 4

BN303196 75.120.48 1

BN303199 75.110.03 5

BN303199 75.120.17 3

BN303199 75.120.18 01 3

BN303199 75.120.19 01 3

BN303199 75.120.19 03 32

BN303199 75.120.20 32

BN303199 75.120.24 14

BN303199 75.120.25 3

BN303199 75.120.37 3

BN303199 75.120.38 4

BN303199 75.120.47 3

BN303199 75.120.48 3

BN303199 75.120.61 01 7

BN303199 75.120.61 02 7

BN303199 75.130.05 3

BN303199 88.075.02 5



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN303201 75.110.04 11

BN303201 75.120.15 20

BN303201 75.120.18 01 24

BN303201 75.120.19 01 24

BN303201 75.120.54 7

BN303201 75.120.61 01 23

BN303201 75.120.61 02 17

BN303203 75.120.47 9

BN303203 75.120.48 9

BN303203 75.120.61 01 15

BN303204 75.110.03 4

BN303204 75.120.17 2

BN303204 75.120.18 01 2

BN303204 75.120.19 01 2

BN303204 75.120.19 03 31

BN303204 75.120.20 31

BN303204 75.120.24 13

BN303204 75.120.25 2

BN303204 75.120.37 2

BN303204 75.120.38 2

BN303204 75.120.47 2

BN303204 75.120.48 2

BN303204 75.120.61 01 6

BN303204 75.120.61 02 6

BN303204 75.130.05 2

BN303205 75.120.48 8

BN303205 75.120.61 01 14

BN303208 75.120.30 14

BN303528 35.300.05 9

BN304226 29.100.01 5

BN304248 00.100.01 25

BN304248 75.120.24 3

BN304317 75.120.18 01 8

BN304317 75.120.19 01 8

BN304317 75.120.61 01 9

BN304317 75.120.61 02 9

BN304321 75.110.03 7

BN304321 75.120.17 9

BN304321 75.120.18 01 9

BN304321 75.120.19 01 9

BN304321 75.130.05 4

BN304328 75.110.03 3

BN304328 75.130.05 1

BN304330 75.120.17 6

BN304330 75.120.18 01 6

BN304330 75.120.19 01 6

BN304339 00.100.01 7

BN304339 05.100.03 01 12

BN304339 35.300.05 20

BN304513 75.120.22 7

BN304513 75.120.24 25

BN304675 39.100.06 5

BN304678 39.100.06 6

BN305066 90.160.10 13

BN305163 35.104.03 8

BN305269 75.130.16 3

BN305410 39.100.06 7

BN305410 39.100.07 8

BN305410 39.100.08 13

BN305411 29.212.01 2

BN305411 33.202.02 5

BN305411 35.300.04 01 41

BN305411 35.300.04 02 41

BN305411 48.110.04 6

BN305412 10.001.01 18

BN305412 33.110.01 3

BN305412 35.116.02 7

BN305412 35.130.01 4

BN305412 35.300.04 01 15

BN305412 35.300.04 02 15

BN305412 35.900.01 01 12

BN305412 35.900.04 9

BN305413 35.116.02 8

BN305425 35.300.04 01 42

BN305425 35.300.04 02 42

BN305426 35.300.02 7

BN305426 35.300.04 01 36

BN305426 35.300.04 02 36

BN305427 35.300.02 8

BN305434 39.100.06 8

BN305434 39.100.07 15

BN305434 39.100.08 26

BN305434 75.120.09 7

BN305434 75.120.10 7

BN305437 39.100.04 9

BN305437 39.100.05 9

BN305621 39.105.09 3

BN305622 39.100.11 8

BN305623 39.100.11 7

BN305624 39.100.11 6

BN305996 35.300.04 01 3

BN305996 35.300.04 02 3

BN306003 35.300.04 01 5

BN306003 35.300.04 02 5

BN306004 35.300.04 01 6

BN306004 35.300.04 02 6

BN306152 29.100.01 1

BN306273 00.100.01 67

BN306273 35.114.06 01 3A

BN306286 90.160.15 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN306290 90.160.15 3

BN306646 39.105.07 5

BN306777 39.105.01 6

BN306783 39.105.02 10

BN306784 39.105.02 13

BN306785 39.105.02 5

BN306819 48.110.01 20

BN306889 48.110.01 22

BN306897 75.120.47 11

BN306897 75.120.48 11

BN306900 75.120.17 10

BN306900 75.120.18 01 10

BN306900 75.120.19 01 10

BN306901 75.120.18 01 14

BN306901 75.120.19 01 14

BN306901 75.120.48 7

BN306902 75.120.19 03 10

BN306902 75.120.20 10

BN306947 33.204.02 01 4

BN307078 35.300.04 01 7

BN307078 35.300.04 02 7

BN307079 35.300.04 01 8

BN307079 35.300.04 02 8

BN307080 35.300.04 01 9

BN307080 35.300.04 02 9

BN307081 35.300.04 01 10

BN307081 35.300.04 02 10

BN307082 35.300.04 01 11

BN307082 35.300.04 02 11

BN307083 35.300.04 01 12

BN307083 35.300.04 02 12

BN307097 55.301.02 01 12

BN307217 39.100.11 3

BN307218 39.100.11 2

BN307223 39.100.11 5

BN307636 75.130.16 4

BN307636 75.130.16 02 0

BN307639 35.300.02 5

BN307683 55.301.01 01 11

BN307683 55.301.01 02 6

BN307683 90.100.03 15

BN307717 33.204.02 01 5

BN307811 29.212.01 6

BN307811 35.300.02 6

BN307821 35.116.02 12

BN307823 35.130.01 14

BN307824 35.130.01 7

BN307827 33.204.02 01 6

BN307827 33.204.02 02 7

BN307828 48.110.04 5

BN307829 33.204.02 01 7

BN307829 33.204.02 02 8

BN307873 35.130.01 12

BN307879 35.900.02 4

BN307879 35.900.03 4

BN307880 35.900.02 5

BN307880 35.900.03 5

BN307884 29.100.08 01 26

BN307884 29.100.08 02 27

BN307893 39.100.04 2

BN307893 39.100.05 2

BN307938 75.130.13 1

BN307938 75.130.27 5

BN307945 75.120.18 01 23

BN307945 75.120.19 03 34

BN307971 10.001.01 24

BN307992 33.110.01 10

BN307993 29.100.08 01 10

BN307993 29.100.08 02 13

BN307993 33.110.01 11

BN308003 39.105.02 2

BN308039 39.100.06 12

BN308039 39.100.07 10

BN308039 39.100.08 15

BN308039 55.418.07 03 3

BN308040 75.120.12 01 1

BN309265 75.130.06 26

BN309337 90.100.04 5

BN309483 75.130.33 5

BN309483 75.130.34 5

BN309483 75.130.35 5

BN309505 39.100.06 14

BN309505 39.100.07 21

BN309602 35.300.04 01 13

BN309602 35.300.04 02 13

BN309746 35.900.05 17

BN309785 75.110.01 17

BN309785 75.120.22 26

BN309785 75.130.06 28

BN309849 29.212.02 10

BN310055 39.100.06 16

BN310055 39.100.07 11

BN310055 39.100.08 16

BN310118 39.100.11 4

BN310130 39.100.11 12

BN310265 75.120.15 17

BN310265 75.120.16 3

BN310265 75.130.06 18

BN310265 75.130.08 13

BN310266 75.120.15 18



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN310266 75.120.16 4

BN310266 75.130.06 19

BN310266 75.130.08 15

BN310266 90.160.15 10

BN310279 39.105.08 6

BN310280 39.105.08 5

BN310394 75.130.14 13

BN310446 75.120.17 25

BN310446 75.120.18 01 20

BN310446 75.120.19 01 20

BN310446 75.130.07 15

BN310447 75.120.12 01 19

BN310447 75.120.17 26

BN310447 75.130.05 6

BN310447 75.130.17 3

BN310447 75.130.33 17

BN310447 75.130.34 18

BN310447 75.130.35 24

BN310448 35.104.03 9

BN310448 75.110.01 21

BN310448 75.110.04 10

BN310448 75.120.12 01 12

BN310448 75.120.19 03 23

BN310448 75.120.20 23

BN310448 75.120.21 01 15

BN310448 75.120.21 02 15

BN310448 75.120.22 10

BN310448 75.120.24 27

BN310448 75.130.06 25

BN310448 75.130.33 29

BN310448 75.130.34 30

BN310448 75.130.35 33

BN310449 75.120.31 19

BN310449 75.130.14 5

BN310449 75.130.17 6

BN310449 88.075.02 18

BN310450 75.120.22 14

BN310450 75.130.08 16

BN310467 75.120.22 8

BN310895 75.110.03 8

BN310936 55.440.30 6

BN310939 75.130.14 2

BN310939 75.130.17 4

BN311011 75.130.17 1

BN311026 75.120.17 12

BN311026 75.120.18 01 12

BN311026 75.120.19 01 12

BN311041 75.120.11 02 5

BN311041 75.120.14 01 5

BN311041 75.120.24 1

BN311050 75.110.03 10

BN311052 35.300.05 12

BN311368 39.100.11 9

BN311573 39.100.11 11

BN311631 75.120.15 19

BN311631 75.120.16 5

BN311631 75.130.06 20

BN311631 75.130.08 14

BN311631 90.160.15 9

BN311733 39.100.06 9

BN311751 35.116.02 14

BN311760 55.418.05 6

BN311826 00.100.01 30

BN311827 00.100.01 31

BN311882 90.154.03 26

BN311889 75.110.02 16

BN312172 39.100.06 10

BN312604 44.100.01 9

BN312604 44.100.02 5

BN312660 90.108.06 01 1

BN312660 90.108.06 02 1

BN312850 75.120.09 16

BN312850 75.120.10 16

BN313038 35.116.06 4

BN313058 48.110.04 3

BN313061 48.110.04 4

BN313098 90.108.09 3

BN313173 29.100.06 01 5

BN313173 29.100.06 02 5

BN313193 75.130.17 11

BN313204 48.110.02 3

BN313211 75.130.16 02 2

BN313247 35.300.04 01 14

BN313247 35.300.04 02 14

BN313250 48.110.04 7

BN313255 39.105.11 9

BN313255 39.105.12 10

BN313256 39.105.11 8

BN313256 39.105.12 9

BN313261 35.300.04 01 16

BN313261 35.300.04 02 16

BN313262 35.300.04 01 17

BN313262 35.300.04 02 17

BN313264 35.300.04 01 18

BN313264 35.300.04 02 18

BN313265 35.300.04 01 19

BN313265 35.300.04 02 19

BN313268 35.900.01 01 11

BN313268 35.900.01 02 10

BN313282 35.116.02 11



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN313335 39.100.14 3

BN313336 35.900.04 5

BN313337 35.130.01 11

BN313337 35.900.04 7

BN313361 39.105.11 6

BN313361 39.105.12 6

BN313361 39.105.13 6

BN313440 00.100.01 68

BN313440 48.110.02 1

BN313440 48.110.03 2

BN313441 48.110.03 3

BN313446 90.116.08 15

BN313492 55.440.06 02 3

BN313492 55.440.06 03 3

BN313506 75.120.18 01 18

BN313506 75.120.19 03 33

BN313532 48.110.02 2

BN313618 41.200.01 8

BN313619 41.200.01 9

BN313639 41.200.01 11

BN313772 35.104.03 1

BN313772 75.120.18 02 2

BN313772 75.120.19 03 8

BN313772 75.120.20 8

BN313772 75.120.28 01 4

BN313772 75.120.69 3

BN313772 88.075.02 3

BN313773 35.104.03 2

BN313773 75.120.18 02 3

BN313773 75.120.19 03 9

BN313773 75.120.20 9

BN313773 75.120.28 01 5

BN313773 75.120.69 2

BN313955 55.301.02 01 9

BN313955 55.301.02 02 23

BN314145 75.120.18 02 6

BN314145 75.120.19 02 3

BN314241 35.104.03 5

BN314241 75.120.18 02 4

BN314262 10.406.01 26

BN314276 75.120.11 01 2

BN314276 75.120.11 02 2

BN314276 75.130.09 5

BN314296 55.440.30 7

BN314297 55.440.30 8

BN31444 90.118.09 18

BN314658 00.100.01 66

BN314658 35.114.06 01 3B

BN314703 33.204.01 01 2

BN314704 33.204.01 01 3

BN314858 75.120.08 2

BN314945 35.900.05 18

BN315164 35.116.02 16

BN315229 29.100.01 6

BN315498 00.100.01 58

BN315498 55.418.06 01 11

BN315498 55.418.07 01 11

BN315498 55.418.07 03 12

BN315870 50.206.09 4

BN315870 55.100.14 01 20

BN315870 55.100.14 02 20

BN316014 55.100.12 1

BN316014 55.440.25 5

BN316014 55.440.31 5

BN316014 55.440.32 1

BN316060 75.130.03 5

BN316101 35.300.04 01 20

BN316101 35.300.04 02 20

BN316108 48.110.01 15

BN316442 29.100.04 10

BN316492 29.100.08 01 9

BN316492 29.100.08 02 8

BN316492C 29.100.08 01 9

BN316492C 29.100.08 02 8

BN316492R 29.100.08 01 9

BN316492R 29.100.08 02 8

BN316553 75.120.07 1

BN316599 29.100.08 01 3

BN316599 29.100.08 02 20

BN316600 35.300.02 2

BN316681 29.212.01 7

BN316688 35.900.04 8

BN316871 10.012.02 8

BN317051 75.130.13 8

BN317053 75.130.13 10

BN317158 75.120.21 01 12

BN317158 75.120.21 02 12

BN317387 75.120.18 02 5

BN317387 75.120.19 02 2

BN317579 75.120.12 01 6

BN317622 35.130.01 6

BN317966 75.120.47 6

BN317966 75.120.48 6

BN317966 75.120.59 8

BN317966 75.120.60 8

BN317966 75.120.61 01 8

BN317966 75.120.61 02 8

BN317995 75.120.30 4

BN318197 75.110.02 2

BN318198 75.110.02 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN318200 75.110.02 4

BN318600 75.120.28 01 7

BN318600 75.120.69 4

BN318668 75.120.08 3

BN318947 75.130.21 1

BN318947 75.130.22 1

BN319011 75.130.03 3

BN319019 75.120.54 19

BN319020 75.130.07 14

BN319106 75.110.02 8

BN319118 75.120.58 1

BN319150 75.110.02 7

BN319151 75.110.02 9

BN319152 75.110.02 5

BN319247 75.110.02 6

BN319275 75.130.21 14

BN319276 75.130.21 13

BN31937 90.118.09 16

BN319659 35.300.04 01 21

BN319659 35.300.04 02 21

BN319660 39.100.14 4

BN319780 10.406.01 30

BN319918 55.404.02 2

BN319918 55.404.07 2

BN319918 75.120.54 2

BN319918 75.130.33 2

BN319918 75.130.34 2

BN319918 75.130.35 2

BN319918 90.108.09 4

BN319919 39.100.02 01 3

BN319919 39.100.12 3

BN319919 39.100.14 2

BN319919 39.100.15 2

BN319919 39.100.16 2

BN319919 39.100.17 2

BN319919 75.120.59 3

BN319919 75.120.60 3

BN319919 75.120.61 01 2

BN319919 75.120.61 02 2

BN319919 75.130.17 8

BN319919 75.130.27 9

BN319919 75.130.34 8

BN319919 75.130.35 8

BN319919 90.116.06 13

BN319919 90.116.07 13

BN320001 55.301.02 01 13

BN320002 55.301.02 01 1

BN320072 00.100.01 48

BN320072 75.120.61 01 21

BN320072 75.120.61 02 16

BN320072 75.120.74 1

BN320147 88.100.02 5

BN320147 88.100.03 5

BN320156 75.120.18 01 21

BN320156 75.120.19 01 21

BN320156 75.120.54 15

BN320156 75.120.61 01 10

BN320156 75.120.61 02 10

BN320156 75.130.14 6

BN320156 75.130.33 22

BN320156 75.130.34 21

BN320164 88.100.02 8

BN320164 88.100.03 8

BN320165 88.100.02 9

BN320165 88.100.03 9

BN320307 90.118.06 8

BN320322 90.118.06 1

BN320331 55.301.01 01 4

BN320331 55.301.01 02 3

BN320384 75.120.27 3

BN320608 35.116.05 1

BN320608 48.110.02 6

BN320608C 35.116.05 1

BN320608C 48.110.02 6

BN320608R 35.116.05 1

BN320608R 48.110.02 6

BN320728 75.110.04 1

BN320759 44.100.01 6

BN320759 44.100.02 15

BN320818 75.110.02 14

BN320874 35.130.01 10

BN320874 35.702.01 5

BN320874 35.900.05 16

BN320983 75.110.03 2

BN320997 75.110.01 25

BN321038 90.118.09 24

BN321041 48.110.01 23

BN321070 75.120.17 18

BN321070 75.120.19 03 4

BN321070 75.120.20 4

BN321071 75.120.19 03 38

BN321071 75.120.20 1

BN321071 75.120.30 19

BN321071 88.075.01 15

BN321072 75.120.18 02 1

BN321072 75.120.19 03 7

BN321072 75.120.20 7

BN321073 75.120.17 19

BN321073 75.120.19 03 2

BN321073 75.120.20 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN321073 75.120.21 01 21

BN321073 75.120.21 02 21

BN321073 75.120.30 20

BN321073 88.075.01 3

BN321074 75.120.17 20

BN321074 75.120.19 03 3

BN321074 75.120.20 3

BN321074 75.120.21 01 22

BN321074 75.120.21 02 22

BN321074 75.120.30 21

BN321074 88.075.01 16

BN321075 75.120.19 03 6

BN321075 75.120.20 6

BN321076 75.120.19 03 5

BN321076 75.120.20 5

BN321078 75.120.19 03 14

BN321078 75.120.20 14

BN321079 75.120.19 03 13

BN321079 75.120.20 13

BN321080 75.120.19 03 15

BN321080 75.120.20 15

BN321080 75.120.21 01 7

BN321080 75.120.21 02 7

BN321082 75.120.30 22

BN321082 88.075.01 17

BN321087 75.120.17 27

BN321087 75.120.19 03 37

BN321132 39.105.06 01 2

BN321132 39.105.06 02 2

BN321159 90.118.06 4

BN321283 41.200.01 3

BN321286 41.200.01 3

BN321509 75.130.34 26

BN321530 00.100.01 60

BN321530 55.610.02 13

BN321661 48.110.02 7

BN321908 55.440.22 12

BN321908 55.440.27 2

BN321908 90.160.12 17

BN321909 55.440.22 13

BN321909 55.440.27 3

BN321909 90.160.12 18

BN321910 55.440.20 3

BN321910 55.440.21 2

BN321910 90.160.12 20

BN321911 55.100.13 2

BN321911 90.160.12 19

BN321912 55.440.17 1

BN321912 90.160.12 9

BN321913 55.160.01 01 19

BN321913 55.160.02 16

BN321913 90.160.12 11

BN321914 55.160.01 01 17

BN321914 55.160.02 14

BN321914 90.160.12 10

BN321915 55.160.01 01 18

BN321915 55.160.02 15

BN321915 90.160.12 12

BN321916 55.160.01 01 16

BN321916 55.160.02 13

BN321916 90.160.12 13

BN321925 90.118.09 12

BN321930 90.118.09 15

BN321964 55.440.17 4

BN321990 48.110.02 8

BN322003 75.120.17 15

BN322003 75.120.18 01 15

BN322003 75.120.19 01 15

BN322003 75.120.48 13

BN322089 75.130.17 10

BN322100 75.120.19 03 30

BN322100 75.120.20 30

BN322253 75.120.39 1

BN322267 35.104.01 5

BN322487 55.418.05 1

BN322488 55.100.02 8

BN322523 35.130.01 9

BN322525 35.130.01 13

BN322550 35.104.03 3

BN322594 35.300.05 2

BN322626 55.160.01 01 7

BN322626 55.160.02 19

BN322626 90.160.12 14

BN322638 00.100.01 45

BN322638 55.160.01 01 1

BN322638 55.160.02 20

BN322765 35.900.05 5

BN322908 55.440.15 4

BN322908 90.160.12 28

BN322921 55.440.22 14

BN322921 55.440.27 1

BN322921 90.160.12 16

BN322925 10.012.02 16

BN322941 75.110.03 1

BN322944 75.130.08 4

BN323118 55.100.07 1

BN323118 55.440.28 2

BN323118 55.440.31 2

BN323118 55.440.32 3

BN323119 55.100.07 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN323119 55.440.28 3

BN323119 55.440.31 3

BN323119 55.440.32 4

BN323177 75.120.15 9

BN323392 90.118.06 7

BN323495 00.100.01 59

BN323495 55.160.01 01 3

BN323495 55.160.02 1

BN323495 55.610.01 1

BN323496 00.100.01 56

BN323496 55.160.01 01 6

BN323496 55.160.02 2

BN323496 55.610.01 2

BN323620 55.160.01 01 12

BN323620 55.160.02 17

BN323620 90.160.12 25

BN323634 44.511.01 1

BN323696 41.200.01 10

BN323697 41.200.01 10

BN323729 90.108.03 5

BN323747 44.511.01 0

BN323748 44.511.01 0

BN323749 44.511.01 2

BN323760 55.440.17 6

BN323811 44.100.03 1

BN323842 44.511.01 1

BN323843 44.511.01 1

BN323880 75.120.15 10

BN323888 35.300.05 19

BN323902 35.300.02 1

BN323902 35.300.03 1

BN323944 90.160.15 8

BN323949 90.160.15 11

BN323957 75.130.33 1

BN323957 75.130.34 1

BN323957 75.130.35 1

BN324008 75.130.27 6

BN324009 75.130.13 7

BN324022 39.105.12 7

BN324022 39.105.13 7

BN324022 75.130.04 7

BN324022 75.130.06 24

BN324022 75.130.08 17

BN324022 75.130.13 6

BN324022 75.130.14 7

BN324054 75.120.24 6

BN324054 75.120.32 1

BN324065 35.104.03 4

BN324082 00.100.01 14

BN324082 48.110.03 4

BN324107 55.440.26 1

BN324133 75.120.48 10

BN324133 75.120.61 01 16

BN324210 35.116.03 3

BN324211 00.100.01 34

BN324211 35.116.03 20

BN324234 44.511.01 2

BN324263 10.012.02 22

BN324303 75.130.04 6

BN324327 35.702.01 6

BN324328 35.702.01 7

BN324373 75.120.29 8

BN324394 10.406.01 33

BN324491 35.300.04 01 26

BN324491 35.300.04 02 26

BN324552 33.204.02 01 8

BN324552 33.204.02 02 9

BN324574 35.300.04 01 27

BN324574 35.300.04 02 27

BN324588 75.120.22 2

BN324588 75.130.07 9

BN324669 44.511.01 0

BN324670 44.511.01 0

BN324682 29.100.04 11

BN324719 90.108.11 1

BN324763 75.110.01 2

BN324764 75.110.02 1

BN324807 75.110.01 4

BN324828 75.110.04 6

BN324833 75.110.04 14

BN324890 75.120.19 03 11

BN324890 75.120.20 11

BN324890 75.130.35 27

BN324892 75.130.07 10

BN324896 00.100.01 52

BN324896 55.610.02 15

BN324925 75.120.59 7

BN324998 75.120.17 1

BN324998 75.120.18 01 1

BN324998 75.120.19 01 1

BN325000 55.160.01 01 14

BN325000 55.160.02 11

BN325000 90.160.12 27

BN325077 55.404.14 2

BN325078 55.404.14 3

BN325088 41.200.01 2

BN325184 90.116.06 14

BN325184 90.116.07 14

BN325184 90.116.08 8

BN325184 90.116.09 12



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN325184 90.116.10 13

BN325184 90.116.11 12

BN325194 75.120.54 10

BN325220 75.130.20 1

BN325220 75.130.22 3

BN325220 75.130.23 1

BN325221 75.130.18 1

BN325221 75.130.23 2

BN325222 75.130.19 2

BN325222 75.130.23 4

BN325289 39.100.06 11

BN325289 39.100.07 1

BN325316 35.300.04 01 28

BN325316 35.300.04 02 28

BN325618 00.100.01 28

BN325618 55.160.01 01 8

BN325618 55.160.02 7

BN325618 90.160.12 24

BN325787 75.130.21 18

BN325788 75.130.21 16

BN325790 75.130.21 11

BN325791 75.130.21 8

BN325792 75.130.21 4

BN325825 55.160.01 01 15

BN325825 55.160.02 12

BN325918 75.110.01 6

BN325952 35.104.02 02 4

BN325952 35.104.02 03 4

BN325954 35.104.02 02 5

BN325954 35.104.02 03 5

BN325955 35.104.02 02 6

BN325955 35.104.02 03 7

BN325957 35.104.02 02 7

BN325959 35.104.02 02 10

BN325959 35.104.02 03 11

BN325960 35.104.02 02 11

BN325960 35.104.02 03 12

BN325961 35.104.02 02 12

BN325962 35.104.02 02 13

BN325963 35.104.02 02 14

BN325964 35.104.02 02 15

BN325964 35.104.02 03 16

BN325965 35.104.02 02 16

BN325981 75.130.08 6

BN326025 75.120.19 03 20

BN326025 75.120.20 20

BN326025 75.120.30 25

BN326042 35.300.03 4

BN326077 39.105.09 1

BN326079 39.105.09 2

BN326099 39.105.09 1

BN446025 35.300.03 13

BN446048 35.300.03 11

BN446048 55.418.06 01 9

BN446048 55.418.07 01 9

BN446048 55.418.07 03 9

BN50014 39.100.05 6

BN50054 55.610.02 16

BN50057 39.100.04 8

BN50057 39.100.05 8

BN50057 39.100.06 19

BN50057 39.100.07 19

BN50057 39.100.08 30

BN50057 44.100.03 5

BN50057 55.301.01 01 5

BN50057 55.301.01 02 5

BN50057 88.100.06 10

BN50057 88.100.07 10

BN50057 90.118.06 10

BN50057 90.118.09 23

BN50062 55.301.02 02 13

BN50075 35.900.01 01 3

BN50138 75.110.04 12

BN50138 75.120.15 11

BN50138 75.120.18 01 25

BN50138 75.120.19 01 25

BN50138 75.120.61 01 24

BN50138 75.120.61 02 18

BN50142 75.120.09 12

BN50142 75.120.10 12

BN50142 75.120.54 11

BN50142 75.130.08 7

BN50142 90.108.08 3

BN50146 39.100.02 01 5

BN50146 75.120.54 3

BN50146 75.130.14 9

BN50178 90.118.09 17

BN50179 10.310.01 24

BN50250 75.120.54 16

BN50254 75.130.14 8

BN50258 90.116.08 12

BN50258 90.116.09 13

BN50258 90.116.10 15

BN50258 90.116.11 14

BN50260 90.116.06 9

BN50260 90.116.07 9

BN50476 75.120.54 12

BN50476 75.130.08 8

BN50476 90.108.08 4

BN50601 35.116.01 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN50601 41.216.01 6

BN50688 75.120.15 12

BN50697 75.120.59 5

BN50697 75.120.60 5

BN50697 75.120.61 01 5

BN50697 75.120.61 02 5

BN50759 39.100.02 01 4

BN50759 39.100.06 17

BN50759 39.100.07 16

BN50759 39.100.08 27

BN50759 48.110.01 25

BN50759 75.120.09 10

BN50759 75.120.10 10

BN50759 75.120.54 4

BN50759 75.120.59 4

BN50759 75.120.60 4

BN50759 75.120.61 01 3

BN50759 75.120.61 02 3

BN50759 75.130.14 10

BN50759 75.130.17 9

BN50759 75.130.27 10

BN50759 75.130.33 3

BN50759 75.130.34 3

BN50759 75.130.35 3

BN50759 90.116.06 10

BN50759 90.116.07 10

BN50759 90.116.08 13

BN50759 90.116.09 14

BN50759 90.116.10 16

BN50759 90.116.11 16

BN50769 75.120.09 24

BN50769 75.120.10 24

BN50779 39.100.04 7

BN50779 39.100.06 20

BN50779 39.100.07 20

BN50779 39.100.08 31

BN50779 44.100.03 6

BN50779 88.100.06 11

BN50779 88.100.07 11

BN50779 90.118.06 9

BN50779 90.118.09 22

BN50930 39.105.01 7

BN50930 44.100.03 7

BN50948 88.075.01 2

BN51525 75.120.08 1

BN52330 39.100.11 13

BN52346 90.108.02 2

BN52348 55.404.14 7

BN53475 75.130.33 23

BN53475 75.130.35 23

BN53476 75.120.12 01 2

BN53476 75.130.33 20

BN53476 75.130.34 24

BN53476 75.130.35 18

BN53479 75.120.12 01 3

BN53479 75.120.24 28

BN53479 75.120.61 01 26

BN53479 75.120.61 02 20

BN53479 75.130.33 26

BN53479 75.130.34 27

BN53479 75.130.35 25

BN53590 29.100.06 01 2

BN53590 29.100.06 02 2

BN53621 75.120.54 18

BN53665 75.110.04 8

BN53666 75.120.58 2

BN53668 75.120.58 3

BN53730 29.212.01 4

BN53730 29.212.02 2

BN53811 35.104.03 12

BN53811 75.120.18 02 8

BN53811 75.120.19 02 5

BN53811 75.120.54 17

BN53817 75.120.17 16

BN53817 75.120.18 01 16

BN53817 75.120.19 01 16

BN53842 35.104.03 11

BN53842 75.120.12 01 5

BN53842 75.120.18 01 11

BN53842 75.120.18 02 9

BN53842 75.120.19 01 11

BN53842 75.120.19 02 6

BN53842 75.120.19 03 19

BN53842 75.120.20 19

BN53842 75.120.21 01 17

BN53842 75.120.21 02 17

BN53842 75.120.24 29

BN53842 75.130.05 5

BN53894 29.212.01 3

BN54029 55.510.01 17

BN54239 75.110.01 16

BN54239 75.130.04 8

BN54256 75.120.22 27

BN55089 29.200.01 4

BN55359 75.110.04 13

BN55359 75.120.15 13

BN55359 75.120.18 01 26

BN55359 75.120.19 01 26

BN55359 75.120.61 01 25

BN55359 75.120.61 02 19



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN55359 75.130.33 7

BN55359 75.130.34 7

BN55359 75.130.35 7

BN55361 39.100.04 12

BN55361 39.100.05 13

BN55361 75.120.09 13

BN55361 75.120.10 13

BN55361 75.120.54 13

BN55361 75.130.08 9

BN55361 90.108.08 5

BN570007 35.300.02 15

BN570007 39.100.07 6

BN570007 39.100.08 12

BN570007 55.301.02 02 7

BN570007 55.440.04 02 5

BN570007 55.440.19 02 3

BN570007 75.120.22 31

BN57223 29.100.08 02 24

BN57223 29.200.01 7

BN57235 29.212.02 3

BN66117 75.120.29 2

BN66968 75.110.04 7

BN67050 75.130.33 6

BN67050 75.130.34 6

BN67050 75.130.35 6

BN67054 75.130.33 4

BN67054 75.130.34 4

BN67054 75.130.35 4

BN67284 39.100.02 01 2

BN67284 55.418.07 01 17

BN67284 55.418.07 03 18

BN67315 75.120.61 01 22

BN67315 75.130.33 21

BN67652 75.120.13 01 11

BN67652 75.120.13 02 11

BN67653 75.120.13 01 12

BN67653 75.120.13 02 12

BN67965 55.160.01 01 20

BN67965 55.160.01 02 1

BN67965 55.160.02 21

BN68062 39.100.06 18

BN68062 39.100.07 17

BN68062 39.100.08 28

BN68377 75.120.27 8

BN68502 00.100.01 17

BN68502 10.216.02 2

BN68699 75.120.58 4

BN69475 75.120.58 5

BN69558 39.105.13 12

BN69601 55.160.02 22

BN69856 39.100.04 6

BN69856 39.100.05 5

BN69860 00.100.01 20

BN69860 10.254.05 01 4

BN69860 10.254.05 02 4

BN69860 55.301.02 02 14

BN69918 39.100.11 10

BN69951 35.116.06 3

BN69951 39.105.06 01 5

BN69951 39.105.06 02 5

BN69951 44.100.02 10

BN69951 48.110.01 6

BN71006 90.118.09 11

BN7138016A 88.100.05 3

BN72040 75.120.22 13

BN72041 75.120.22 28

BN72041 75.130.08 18

BN73015 39.105.11 7

BN73015 39.105.12 8

BN73015 39.105.13 8

BN73015 75.130.04 5

BN73016 75.120.14 02 4

BN73017 75.120.61 01 17

BN73174 75.120.14 02 3

BN73412 75.120.22 12

BN73511 75.110.03 9

BN73519 75.120.17 17

BN73519 75.120.18 01 17

BN73519 75.120.19 01 17

BN73550 75.120.24 23

BN73550 75.120.61 02 25

BN73550 75.130.35 31

BN73560 75.110.06 1

BN73562 75.120.17 13

BN73562 75.120.18 01 13

BN73562 75.120.19 01 13

BN73562 75.130.07 12

BN73564 75.110.06 2

BN73565 75.110.06 3

BN73565 75.120.22 1

BN73565 75.120.24 30

BN73565 75.130.07 8

BN73566 75.120.24 2

BN73566 75.120.61 01 19

BN73566 75.120.61 02 14

BN73566 75.130.07 7

BN73568 75.110.06 4

BN73574 75.120.24 31

BN73575 75.120.12 01 15

BN73575 75.120.22 3



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

BN73575 75.130.33 24

BN73575 75.130.35 20

BN73578 75.110.04 9

BN73578 75.110.06 5

BN73629 75.120.12 01 17

BN73629 75.120.58 6

BN73629 75.130.33 19

BN73629 75.130.34 23

BN73629 75.130.35 17

BN73649 75.120.12 01 16

BN73649 75.120.61 01 20

BN73649 75.120.61 02 15

BN73649 75.130.33 25

BN73649 75.130.34 22

BN73649 75.130.35 16

BN73653 75.120.61 02 24

BN73653 75.130.35 30

BN73656 75.120.61 02 21

BN73656 75.130.33 18

BN73656 75.130.35 21

BN73657 75.130.33 15

BN73657 75.130.35 22

BN73659 75.130.35 28

BN73662 75.120.61 02 22

BN73662 75.130.35 29

BN73663 75.120.61 02 23

BN73663 75.130.17 2

BN73711 75.120.24 20

BN73714 75.110.04 3

BN73714 75.110.05 4

BN73714 75.120.22 6

BN73714 75.120.24 18

BN73714 75.130.07 4

BN73715 75.120.22 5

BN73715 75.120.24 19

BN73715 75.130.07 3

BN73716 75.120.24 22

BN73716 75.130.07 6

BN73723 75.110.01 23

BN73723 75.120.12 01 4

BN73723 75.120.24 21

BN73725 75.110.04 5

BN73726 75.120.22 32

BN73730 75.120.24 17

BN73730 75.130.07 2

BN73731 75.120.10 32

BN73731 75.120.14 01 8

BN73733 75.120.10 31

BN73733 75.120.11 01 3

BN73733 75.120.11 02 3

BN73733 75.120.14 01 7

BN73733 75.120.22 4

BN73742 75.130.34 25

BN73761 75.120.19 01 18

BN73761 75.120.21 01 5

BN73761 75.120.21 02 5

BN73761 75.120.31 14

BN73779 35.104.03 7

BN73779 75.120.21 01 2

BN73779 75.120.21 02 2

BN73781 75.120.21 01 6

BN73781 75.120.21 02 6

BN73781 75.120.31 6

BN73781 88.075.02 20

BN73782 75.120.19 01 23

BN73783 75.120.19 02 1

BN73783 75.120.21 01 4

BN73783 75.120.21 02 4

BN73791 75.120.21 02 24

BN73793 75.120.31 13

BN73793 88.075.02 21

BN73794 75.120.21 01 3

BN73794 75.120.21 02 3

BN74448 75.120.58 7

BN74619 39.105.13 11

BN75913 75.130.06 27

BN75913 75.130.08 19

BN75978 75.120.58 8

BN75990 10.001.01 20

BN75990 75.120.59 6

BN75990 75.120.60 6

BN85678 75.120.30 6

BN85855 75.110.03 12

BN86472 75.120.21 01 1

BN86472 75.120.21 02 1

BN86980513 75.120.24 11

BN92391 75.120.07 4

BN98901 55.518.02 4

CNH XHD 05.100.03 02 *

D145289 50.200.02 2

D36264 10.202.02 6

D71346 55.514.01 7

D95141 35.116.03 17

F64526 90.160.15 13

G109297 35.116.03 11

HY-TRAN 05.100.03 02 *

HYPOIDE 05.100.03 02 *

J008465 10.250.03 1

J069053 10.250.03 4

J883284 10.250.03 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

J903652 10.254.04 4

J910991 10.254.04 2

J918350 10.250.03 5

J923041 10.250.03 3

J936365 10.408.01 7

K307050 55.518.02 9

L101181 50.200.02 20

L112087 55.518.01 7

L115548 10.406.01 18

L124635 10.202.01 17

LIST A 00.100.01

LIST B 00.100.01

NO. 1 SAE 05.100.03 02 *

NS 29.100.02 22

NS 29.100.02 26

NS 29.100.02 28

NS 29.100.02 32

NS 29.100.02 34

NS 29.100.02 8

NS 29.100.03 24

NS 29.100.03 28

NS 29.100.03 33

NS 29.100.03 35

NS 29.100.03 8

NS 55.160.01 01 27

NS 55.160.01 01 28

NS 90.150.01 2

NS 90.154.02 1

NS 90.160.08 1

NS 90.160.08 2

NS 90.160.08 3

NS 90.160.08 4

NS 90.160.08 5

NS 90.160.10 15

NS 90.160.12 2

NS 90.160.12 3

NS 90.160.12 4

NS 90.160.12 5

NS 90.160.12 6

NS 90.160.12 7

NSS 10.001.01 2

NSS 10.001.01 3

NSS 10.001.01 4

NSS 10.001.01 5

NSS 10.001.03 12

NSS 10.105.02 2

NSS 10.105.02 3

NSS 10.105.02 4

NSS 10.105.02 5

NSS 10.105.02 6

NSS 10.105.02 7

NSS 10.105.02 8

NSS 10.202.01 6

NSS 10.206.03 3

NSS 10.310.01 11

NSS 29.100.03 25

NSS 29.100.07 11

NSS 29.100.07 19

NSS 29.100.07 2

NSS 29.100.07 6

NSS 29.100.09 08 6

NSS 29.100.10 08 5

NSS 29.200.01 3

NSS 33.110.01 4

NSS 35.114.05 2

NSS 35.300.04 01 39

NSS 35.300.04 01 40

NSS 35.300.04 02 39

NSS 35.300.04 02 40

NSS 39.105.06 01 10

NSS 39.105.11 10

NSS 44.100.01 17

NSS 44.100.02 23

NSS 48.110.04 2

NSS 50.200.01 1

NSS 50.206.05 5

NSS 50.206.09 1

NSS 50.206.10 1

NSS 55.100.02 10

NSS 55.100.02 11

NSS 55.100.02 7

NSS 55.100.03 1

NSS 55.100.04 10

NSS 55.100.04 11

NSS 55.100.04 12

NSS 55.100.04 13

NSS 55.100.04 2

NSS 55.100.14 01 15

NSS 55.100.14 01 19

NSS 55.100.14 02 15

NSS 55.100.14 02 19

NSS 55.160.03 12

NSS 55.404.06 14

NSS 55.418.06 01 1

NSS 55.440.13 23

NSS 55.440.22 1

NSS 55.440.22 15

NSS 55.510.03 3

NSS 75.110.01 3

NSS 75.120.27 2



INDEX - INDICE - INDEX - ZAHLENVERZEICHNIS - INDICE - INDICE - INDHOLD - INHOUD

Number Figure Sequence Ref. Number Figure Sequence Ref.

NSS 75.120.38 10

NSS 75.120.54 6

NSS 75.120.72 10

NSS 75.120.72 11

NSS 75.120.72 9

NSS 75.130.06 1

NSS 75.130.14 1

NSS 75.130.16 02 6

NSS 75.130.16 02 7

NSS 88.100.05 1

NSS 90.124.03 13

NSS 90.124.03 14

NSS 90.124.03 15

NSS 90.124.03 17

NSS 90.124.03 18

NSS 90.124.03 19

NSS 90.124.03 23

NSS 90.124.03 27

NSS 90.124.06 12

NSS 90.124.06 13

NSS 90.124.06 14

NSS 90.124.06 16

NSS 90.124.06 17

NSS 90.124.06 18

NSS 90.124.06 23

NSS 90.124.06 34

NSS 90.124.06 6

NSS 90.124.06 9

NSS 90.150.01 3

NSS 90.156.02 2

NSS 90.160.02 11

NSS 90.160.07 1

NSS 90.160.07 2

NSS 90.160.07 3

NSS 90.160.07 4

NSS 90.160.07 5

NSS 90.160.10 1

NSS 90.160.12 29

P35448 55.404.01 17

R54363 50.100.01 3

R54363 50.200.02 13

REF 10.001.03 13

REF 10.402.02 01 7

REF 55.440.03 1

REF 55.510.01 13

S107710 33.204.01 01 5

T102217 33.202.01 5

ZPX27136 29.200.01 1


